A Mg L BT pagd o ey g Sigaete UL SR N W Rl e

- e 2 b




v
/ — [
[\£ "‘f ] o/
N
N D
O\ \¥y . p
o\ Y, &
‘\l \ // y % fi
g
-

\

| Z—

. s "

MODEL C PULL



PARTS INDEX

DESCRIPTION PAGE NO.
ADAPTOR, TRANSMISSION=-FULLER ........ 48
ADAPTOR, TRANSMISSION-ALLISON  ...... 48A
ADAPTOR, TRANSMISSION PUMP .......... 528
AIR CLEANER=AIR BRAKE «.vvvnnrnnennenens 120
AIR CLEANER-ENGINE  +'eeeevrrnnnnnnnns 6 thru 88
AIR COMPRESSOR  vvvvneeeverreennnnns 12 thru 16A
AR HORN o veereneaieiiaeeeeaenanannns 78
AR TANK  eeeeeee e eeaeanneen 10
AXLE-FINAL DRIVE  +evunuvnnnrnnnnennnns 60,62,62A
BATTERY BOX  «vvvvvvrereinreeaanaannnns 70,70A
BRAKE-PARKING  wvvrrireereenanaannnns 130
BRAKE-TRANSMISSION CLUTCH ~ .......... 46,528
WHEEL  +eveeeeenerenneannnnnnnns 64,64A

CAB  eevrereneannnnnn e 96
CAPACITOR & CONTACTOR  .evvvrrennen. 90
CASE-MAIN e 56
CLUTCH  eeeeneeeeeeeeaaaeeans 32,32A
CLUTCH RELEASE  +euvvvnnnnnnnnnennnees 34
COCKPIT  eeeete et 24,24A
CONTACTOR  +erennnnannneeaanens 88,138
CONTROLS-CLUTCH  cvvvenrvnrnnnneens 30
-SCRAPER HOIST  +.vvverrnnnen. 98
STHROTTLE  eevivrereeanannnns 30
~TRANSMISSION-ALLISON .. 54B,54C
DIFFERENTIAL  «vevvrieiieereeeananenens 58
ELECTROTARDER  eueveeereeenanannns n2
ENGINE MISCELLANEOUS  .vvvvvneneeee. 18
ENGINE MOUNTING  cvveeeeanneceenns 56
FILTER-AIR LINE  veveeereeeerinnnnnnnns 78
CENGINE OIL  eeevevreiennnnnns 20,22A,52
-FUELOIL  ...... e 22 thru 228
“HYDRAULIC OIL  wrvvrvrnerereeeess 144
ALUBE OIL  eevnennnnnnnnenennnens 20,22A
STRANS. OIL  eevevvnrnnnnnns 50A thru 52A,54D

FUEL TANK  eeeeeeeeeeeanannnnanenns 70,70A
GEARBOX, HANCOCK  +evvuuvnereennnns 134
GEARBOX, STEERING  +eeennnnevierannns 110
GENERATOR, AC  +rvernnnnnecseennns 106 thru 1068
GRILLE  eevveeeeeneereeeeaaiinnnennns 2
HORN, AIR  eveeeneenneenneaniennians 78
HOUR METER-ENGINE  ..vuuunvnunns 10,26,26A,26D
INSTRUMENT PANEL  «evvvvevcercnnnsn 26 thru 26C
LIGHTS vereeeeeeiieeeaniinnieeeeees 2
LIGHTS, REAR  «vvverneerenneonnueeonnes 26D
MOTOR, HANCOCK  evernnneennnnanns 132
MOTOR, STEERING ~ wevevrrnnnreranns 108, 108A

DESCRIPTION PAGE NO.
PINION-FINAL DRIVE  +.ovvvviienannnnns 60,62,62A
PIPING-BALL SOCKET LUBE  .....vvvvvvnns 28

-BRAKE SYSTEM-EMERGENCY . 116

-REAR DUMP  ...... 114,114A

SPULL el 104 thry 104C

-TRANSMISSION .. 104C

SENGINE  veevineniiianneeneenns 102, 102A
-SCRAPER CONTROL  +.vvvvvarnnnnns 140,142
-TRANS. OIL.-ALLISON  ........... 54E
STRANS. AIR  eeeevinnnnieeennns 38,38A
STRANS. Ol cevvvvvvivnranaenns 50, 50A
-TRANS. PRE-SELECT .....cec... 54,54
PUMP-HYDRAULIC  +evnervnunnnnne coreennesnn 146
STRANS. Ol eouvviierernnnneenennees 52A,528
QUADRANT, SHIFTING  evvvrerinnnnnenns 54D
RADIATOR  ..uuvvnnins e 4
RECTIFIER  eevvveeennnnnneeernnnnneeeannes 84
RING GEAR & PINION  .uvviinnnnnnenannns 48
ROTOCHAMBER  wevvvvuvvreeereasannans 76
17 AU 28,128
STEERING TRUNNION  «ovviirrnraannnnnn. 68
SWITCH BOX-ELECTROTARDER  ...euenneee 112

~SWITCH BOX-HANCOCK ~ vovuvvneneaenen 136
SWITCH BOX-MAIN  .iovernnineeecnnes 86
SWITCH-CONTROL  +'teunvnnrnnnnnnnneens 90
SWITCH-MAIN  teeenniinieeeeinnnneaannens 88
SUPPORT, HYDRAULIC HOSE ~ .......eees 152
TOOLS  enevveernnnnenrerennnneasannns 94
TRANSFORMER  «ueuvvvvennnrreennsnnannnes 82
TRANSMISSION-FULLER ~ «eveveennennns 38 thru 46
TRANSMISSION CLUTCH RELEASE ... 34
TRANSMISSION CONTROL-ALLISON ... 54B,54C
TRANSMISSION MOUNTING-ALLISON ... 548,54C
UNIVERSAL & CLUTCH HOUSING ~ ....... 36
VALVE-CLUTCH  eeeerinnnnrnennnnnncens 74

“GOVERNOR  cevvvvnreananennnns 122
-HAND BRAKE  ceuvvvveennnnneenes 118,118A
-HYDRAULIC CONTROL  ..envvunnns 148,150
~QUICK RELEASE  .vvvveernnnanennen 76
-RELAY-EMERGENCY  ..evevnevnnnnns 124
SRELIEF  vuvveeernnnnneerennnnnasnes 528
-SCRAPER HOIST CONTROL  ....... 80
~TRANS BY=PASS  ..u.vvvennnneeennns 528
-TRANS. SHIFT CONTROL ...evvnnnnn 54F
-TRACTOR-PROTECTION  ........... 120
-TREADLE BRAKE  .eeevvvrnnnnennnns 72,72A
-UNLOADER, COMPRESSOR  ....... 76
WHEEL  veeeennnnnnnnnnnnreeeaasaeneons 66,66A
WINDSHIELD WIPER  vevverceerecrinnns 100
VWIRING-GENERAL  wvnrvreennnerennnanans 92,92A

-INSTRUMENT PANEL ceereeenens 26,26A

NOTE: SEE ENGINE CO. PARTS CATALOG FOR ENGINE PARTS NOT SHOWN.



S W

HHL

““n.

FIG. 1621

GRILLE & HEADLIGHTS



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1621

GRILLE & HEADLIGHTS

gf)i:' Part No. Description Qty.
1 TC-1234 |CAPSCREW = 3/8" = 16NC X 3/4" ttiiiiieeenenenaasocesssanaasans 4
2 TC-1231 LOCKWASHER = 3/8" iitietesenncnaccccscansasassssassssesscasons 4
3 |TC=1232 |WASHER = 3/8" = FLAT  tiviteecrcenenocescancascsssasnssassssannoan 4
4 |TG-8815 |GRILLE (Effective with Serial Suffix CPFé only)  ceeeiviiirererinnnnnnnnn 1
5 |DL-4931 GRILLE (Effective with Serial Suffix CPF6=A & CPAS) ..veereierenceccnnn. 1
5 |DL-1496 BOLT N ceececcrccsctacaoscascasssscasstnsessans 1
6 TL-364 LOCKWASHER | tiiieeeniiecessssossasscnsascscannannnnss 1
7 |TL-363 NUT | teeteessessnsasensssssacsssssossnsssssss 1
8 |TF-3122 CLAMP | iiieiiiii ittt tstencsoscsasatsassesasans 1
9 |TD-4465 LAMP ] iiieieteierettcecacensesaancsassseasnenns 1
10 |TF-3117 | SCREW ? ........................................ 4
11 |TF=3120 |MOUNT, RUBBER (Effechve thru Serial Suffix CPF6~F) . 1
12 |TD=-6721 1] 2 = S PPN 4
13 |DD=5640 |WASHER = 1/2" FLAT = | teveveececesecasecsessosonsssosssassnnes 4
14 C-1540 LOCKWASHER = 1/2" | i ieieveeeaceeeaneasessonsnssansnannanes 4
15 |C-1524 NUT - 1/2" - 20NF cerens P 4
16 [TG-8810 |MOUNT, GRILLE (Effective wnth Senol Suffnx CPF6 only)  seeeisn cees 1
DL-4927 |MOUNT, GRILLE (Effective with Serial Suffix CPF6-A & CPF6-B) ........ 1
DL-5012 |MOUNT, GRILLE (Effective with Serial Suffix CPF6=C thru CPF6-F) vees 1
DL-6563 |[MOUNT, GRILLE (Effective with Serial Suffix CPF6-G thru CPF6-M) ceee 1
DL-~7825 MOUNT, GRILLE (Effective with Serial Suffix CPF6~N only)  ....eveennns 1
VD-4952 |MOUNT, GRILLE (Effective with Serial Suffix CPF6=R- & CPAS) +veevrivunnn. 1
17 |SR-8235 STRIP, TERMINAL i iiiiiiinitiiceeetessccncscassosasosnasasnnnsns 1
18 |DH-9868 |STRIP, INSULATING = iiiieieiecrcscsnccsasan tecscecrerssresarens 1
19 [SC=5252 [SCREW = #8=32NC x 3/4" . .iiiveeeeeereerncncsssnsansosessasnsans 4
20 [SD-2599 |LOCKWASHER =#8 . .iiuiieiiureneensannrasensensenecnsscencansns 4
21 |R-4948 NUT = #8-32NC  civviinnrnnennnenennss Ceeeerecisetaeneerneananas 4
22 |VC-1387 |CAPSCREW = 1/2" - I3NC x 1" Cetesessescssccnacsasanrecannnnn ceee 4
23 |TR-5445 LOCKWASHER = 1/2" L iiiiieerennnnes. tesesessssescessscscsrsannn 4
24 | TR-6008 WASHER = 1/2" FLAT tivetrtvrenecacarancannces cesessscscassnnnne 4
25 |TG-8806 |BAR, TAPPED (Effective thru Serial Suffix CPF6=F)  .eivvecencrccacansnes 2
DL-6345 |BAR, TAPPED (Effective with Serial Suffix CPF6=G & CPAb) vveeerrncucnnee 4
TL-1888 LAMP ASSEMBLY 3 cesesense 4
26 TD-4465 LAMP ) seees ves 4
27 |H-2642 SCREW, MACHINE - #10 = 24NC x 1/2" cesenoas 12
28 H-2643 LOCKWASHER - 1/4" cecsenns 12
29 H=-2644 NUT - #10-24NC Effective with Serial ........ 12
30 |TL-8798 RING, MOUNTING 7 Suffix CPF6-G & CPAS) ...... 4
31 TL-8796 WASHER vesasanse 4
32 |C-1521 NUT-3/8"NC e 4
33 |C-312 LOCKWASHER - 3/8" Cevencns 4
34 |TL-8797 RING, RESILIENT MOUNTING J ........ 4
NOT SHOWN
DF-1870 JCLAMP, CABLE ceersessnnnsa tecetscacrsesesesioas cresessennsne . 5
H=7997 SCREW = 1/4" —=20NC  ..eveevnennnns ecstsssesstessssssanssassnns 6
C-5774 LOCKWASHER - 1/4" e teesesacssessetesesasesstesascesssessensana 12
C-5780 NUT = 1/4" = 20NC teivereececeecsosecnncsoncsasnen esecnsnecnss 12
H-8136 CAPSCREW - 1/4" = 20NC x 1/2" cevesses 6
DL-4933 |BAFFLE (Effective with Serial c.cvu.vee 2
VF=16%90 BAFFLE, LOWER RADIATOR . Suffix CPF6-R & CPASY) ..... 1
TC-1234 |CAPSCREW = 3/8" = 16NC x 3/4" cerevens 2
TC-1232 |FLATWASHER -3/8" & e 2
TC-1231 [LOCKWASHER -3/8"  J} ... een 2
NOTE: TG-7516 HEADLIGHT ASSEMBLY INCLUDES REF. NOS. 5
THRU 11. (FOUR ASSEMBLIES REQUIRED).
1-64 2




FIG. 1933

RADIATOR



WABCO

ZB\
FIGURE 1933 RADIATOR

%ﬁf‘ Part No. Description Qty.
1 | TG=7413 | HOSE = UPPER  + et e eetee et et e e et e e e et ettt et eeaeanas 2
2 | HC=920 | CLAMP, HOSE  + ettt et e et ee e e ie e naeaens 4
Lo 3 [ DF-3923 | CAP, RADIATOR *  ...ooiiiiiiiiiiiiiiiiiiiiiiiei e 1
TV-1085 | CAP, RADIATOR ** . .viintieiieenaeninenaeannaenns PO 1

4 | TG-7803 | TANK, TOP * oottt ettt ettt es 1
TV=1087 | TANK, TOP ** ettt ettt e e 1

5 | C-1612 SCREW, CAP = 1/2" = I3NC x 1™ . tiitttiieiaeinieeneaiaeinnnns 16
6 | C-1540 WASHER, LOCK = 1/2"% ettt 16
7 | TC-7163 | HOSE, OVERFLOW .+ \cvnvieiiitiiiieiaineiaineiaanneaenaans e 1
8 | TF=6013 | PIPE ottt et e e e e e 1
9 | TG-7408 | CHANNEL = R H. * % ittt eaneeeaarananaeans 1
VE=1683 | CHANNEL = R.H. F i et 1

10 | CD=9709 | CLAMP, HOSE  + @t trunnnetiiine ettt ettt e eeiaaaaineens 4
11 | TG=7420 | HOSE v ovee et e e e e e e 2
12 | DL=3842 | PIPE ottt ettt e e e e e e 1
HC=1851 | COCK, DRAIN oottt ettt ettt e e eaas 1

13 | TG=7400 | TANK, BOTTOM ctttetinttaaiae et iena e eateenns 1
14 | c-312 WASHER, LOCK = 3/8" ............ e 90
15 | C=1601 SCREW, CAP - 3/8" = 16NC x 3/4" .ottt 84
16 | TF=6033 | PAD, DRILLED  + et rinetnet et e e e e e e e eeaeens 4
17 | SL=7920 | PAD, DRILLED  +evenete et et e et et ie e eiaeeaes 4
18 | TG=8877 | COCK, DRAIN  +ttttinetnee e e e e e et ie e eaans 1
19 | D=312 SCREW, CAP = 3/4" = 1ONC x 1 1/4" .. .. iiiiiiiiiiiiiianeiaans 4
20 | C-1542 WASHER, LOCK = 3/4% ettt ettt e et ce e 4
21 | TE-6035 | CORE & HEADERS ## o e 1
TL=6678 | CORE & HEADERS #HE e 1

22 | TF-6045 | MEMBER, CROSS +trvmnettminaeiiaeaiiietieeeniiaaeeennans 1
23 | C-7595 SCREW, CAP = 5/8" = 1INC x 1 1/4" ... iiiiiiiiiiiiiiiieeiins 2
24 | C-1541 WASHER, LOCK = 5/8™ 1ttt eetee et iee e ans 2
25 | DL=7262 | SHROUD  +rv ettt ettt et e e e et et raes 1
26 | TC-124 WASHER, FLAT = 7/16" ottt et ie e 6
27 | DC=7524 | SCREW, CAP = 3/8" = 16NC x 7/8"  «ortiiiriiiitiinanaeaniannannns 6
28 | TG-7410 | CHANNEL = L H. **% ittt ee e i enieiaennnean 1
VE=1684 | CHANNEL = LoH. F et e e i eeae s 1

NOT SHOWN
TV=5751 | CHAIN, RADIATOR CAP ** .. .i.iiiiiuiiniiniinirneenainaasnainns 1
NOTE:
*

EFFECTIVE THRU SERIAL SUFFIX CPF6-M.
*+ EFFECTIVE WITH SERIAL SUFFIX CPF6-N & CPA6.
#++ EFFECTIVE THRU SERIAL SUFFIX CPF6=N.
# EFFECTIVE WITH SERIAL SUFFIX CPFé-R & CPAG6.
## EFFECTIVE WITH SERIAL SUFFIX CPFé.
### EFFECTIVE WITH SERIAL SUFFIX CPAG.

4-66




FIG. 1385

AIR CLEANER



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1385

AIR CLEANER

1131,?)1'. Part No. Description Qty.
1 DL-4958 MOUNT, AIR CLEANER ...t iteiiiererarennssesssosssancacasncsnnnns 1
2 1C-1603 CAPSCREW - 3/8" =16 NC x 1 1/4" L tiitierernttecnnnreoecnnnens 6
3 |C-312 LOCKWASHER = 3/8" iiiitiiiesescnserasnssssencssnsenccacsnsnns 6
4 |C-1521 NUT = 3/8" = TONC tiiiiieiisteceatateesatosnssssessosssnnans 6
5 15v-9382 |BAND, AIR CLEANER  ...iuiiiirieretnenrontnsosenenonnnssnnsnsans 1
6 |H-8620 CAPSCREW =5/16" = 18 NC x T 1/4" L . iiiiiiiirrreroronasonnes 1
7 |C-1538 LOCKWASHER tiiiitneeeeeeeennasoscsscsssssncsasscassnsssas 1
8 |C-1520 [ 1 1
9 TH-1134  |CAP, INLET .4iiieiieeneeeeonseseconsccassnsscncssssssssanssnancs 1

10 |TG-8716 |HOUSING, UPPER RECTIFIER = SEE INDEX .. .vertiieieeerenrecnannnas 1

11 TG-7436 |TUBE, AIR INLET (. iiiitiiiiiiiiinirereetcrenancsocsasasosssasnans 1

12 HC-902 CLAMP, HOSE  t1tiiiiniieeeeeeencanssoesasacsasoscssssssacesnansss 8

13 |TF=5584 JHOSE L .iiiiieeineaneesnceoarossssssssasassnssssasssasnassssasansns 4

14 |TG-7431 |[INLET, AIR tiiivirererienenciansnnnns Ceeeeaeeteseetssasrensannes 1

15 |TG-7419 [GASKET  ..vvvveenn. eteesenneeas Ceteesecaeenans Cereriecaans 1

16 |TG-7574 |[BODY ASSEMBLY  ....ieveen. i eteeeeeerearsetenenteranaas ceretens 2

TG-7575 PREFILTER  tiieiieeeeieeennncescesosesssascnssssocossosasossasns 2
SP-1881 GASKET titteeueeoreceaesosnnsesesosssssososscsnsnssasssacss 2
17 |SP=1882 |CUP ASSEMBLY  tivttrrrieereeenccoasonacessssnsssssocsonneccnsnnsns 2
SH-5542 CUP it iiiiteieeeeessenssnsssnsasscsassosssanscnnsccsasnaes 2
SP-1883 DISC  tttittttretietecarecetaettacsssttncenaoserrreesansnans 2

18  |DF=4126 {CAP, INLET tiireeueuenrnnnrocceecrassssccosssansnsssossnsanane 1

19 |DH-901 TUBE ASSEMBLY et ieereereearoosscnosasasansssssssssosnesesanns 1

20 TG-7437 |TUBE, INLET  tciteiiiriniaeneecacncueosareonenssssasnccacsasssanss 1

21 |C-1603 CAPSCREW =3/8" = T6 NC x T 1/4" L iiiiiiiiinnesssneassscssnns . 6

22 |C-312 LOCKWASHER = 3/8" L iiiriietrsetoeresosossonsnsessoassssennnns 6

23  |TF-2193 |RECTIFIER, LOWER  .\uiiieeernvrrorerassrassesasssoasncesscsascanes 1

24 |TF-5611 SADDLE BRACKET ASSEMBLY  tivrivevreeeenceraoessaossosonsosansanans 2

C-1608 CAPSCREW =7/16" = T4 NC X 1" Liiiirervonnssonsssnsonsscsssoss 8
C-5775 LOCKWASHER = 7/16" . iiiitiiiettereenosonsssnscsnssnnnnnnnas 8
C-5572 NUT =7/16" = TANC .. iiiiiitiettessnessossssonsnssnconnsnne 8
NOTE: TG-6371 AIR CLEANER INCLUDES REF. NOS. 16 & 17.
(EFFECTIVE THRU SERIAL SUFFIX CPF6-B)
2-61 6




FIG. 1622

AIR CLEANER



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1622

AIR CLEANER - ENGINE

Ref.

Part No.

Description

Qty.

oA WN—

18
19
20
21

22
23
24
25
26
27
28
29

TH-4309
TH-7300
TH-7301
TH-7307
TH-7302
TH-9180
TH-6753
TH-6755
TH-7312
TH-3368
TH-3123
TL-228
TL-229
TL-1153
TH-3369
TH-7304
TH-7315
DL-5925
DL-5931
TH-9746
C-5775
H-594
C-5572
C-1604
C-1548
TH=-4454
TH-4725
DC-72
DL-5903
H-3543
TL-222
C-1603
C-312
TL-1206
TG-7419
TL-3687
TH-247
DL-5904

TH-9743
DL-5745
C-1609
DC-8163
C-3145
C-5774
C-5780

AIR CLEANER ASSEMBLY  eteessecencasenenesasnens teecesoncaens
COVER sverrneeneeens Ceeeeennneereaenanes ceeeeee teesenenes
GASKET, COVER Cereeeeeens teceensrresnennanns teeessevenean
ELEMENT  ..... feesesessnsenccennane ceevanas rereenens
GASKET, ELEMENT ........ teeeennnrenn ceeecees eveeeee teeenes
BOLT & GASKET ASSEMBLY  .vvveevecneen cerensoeane

BOLT ASSEMBLY, WING teeeceecennnee Cenvecesesenaaces .
WASHER, GASKET  teveveevesnrevsoncnns
BAND ASSEMBLY Ceeeseanees tetcesesecannsreennanennn

BOLT ASSEMBLY Ceeeecesenanecnnans teeesessees teeeeans ceensene .

HOOD, INLET  tvuieeececccascnes Ceesecessennsensnaeesencsnenssanns

AIR CLEANER ASSEMBLY - LOWER  etacseseeansrenasecsaennrasons
AIR CLEANER ASSEMBLY - LOWER O
CUP, FINAL tevesesacennas teenenaren
BOLT ASSEMBLY Ceeeseeeeernecanonns Ceeeans ceenee teeeseeens
GASKET  eeeasssesanssrecenssoeneansstanes
BAND ASSEMBLY

BOTTOM, DUST CUP  .vveveeenens teeecanseenas Ceeeenns ceeenees ..

GASKET, DUST CUP  .icvveenen ceeennas Ceeennesene ceeeane

PLATE, MOUNT  ......... Cetteseteenenseesaceaseannernsracennas

LOCKWASHER - 7/16"  ..... tesesarenne teeeessecssacecnsssacnes

CAPSCREW - 7/16" NC x 1 1/4" . .iivvnens ceeeeee teseneernenons ..

NUT - 7/16" NC Ceeeeaseseenasranecens teeeecessacnns Creeenneans

CAPSCREW -~ 3/8" NC x 1 1/2" Ceeesecsenannnneen cerennen

FLATWASHER - 7/16" tetseeceeenanes teesasssecsesesecnannanans .

RECTIFIER & HOUSING ASSEMBLY (See Index)  vevesssessscascesssancs

INDICATOR, SERVICE teeeseenseensecneas cerenns ceveooes

CONNECTOR, IMPERIAL(BodyOnIy) Ceseenssecnnnserenenananen

TUBE ASSEMBLY - 1/4" x 36"
NUT  ...... Ceeseseesnensennes teesenesene Ceernees Cereenees

ADAPTOR  .....

CAPSCREW - 3/8" NC x 1 1/4"

LOCKWASHER - 3/8" Ceeesererenes teresenssrecnsenanens

INLET, AR tessesesscarscessacanos Ceeseserasennsccssssansan

GASKET, AIR INLET

HOSE, HUMP Ceeeenes tesesecnsecnsscans

CLAMP

ELBOW, IMPERIAL (Body Only)

NOT SHOWN

BRACKET, MOUNT  ......... R, ceeeene tecesesecnns

BRACE, AIR CLEANER  eeesssecescsesencecenesasssanecacssceanns .

CAPSCREW =7/16" NC x 1 1/2" L .iiieiveeccrsassconsanssssssncncas

CLAMP Cetesecesecesscesaccannanans tesseenssesnnenens

CAPSCREW - 1/4" NC x 5/8" ceveenee

LOCKWASHER - 1/4" teesecesesensaccnns teeeeessresenannannns

NUT - 1/4" NC Ceeeeenecscananes tevecenacanes

(EFFECTIVE THRU SERIAL SUFFIX CPF6-K.)

_._._....._.oo._.N_._._._-o.;.ooa_._.__m,p._._.........,;N_._.._._......_._._.

—_l) = B e

2-61




M\
®) X \@) FIG. 1987

AIR CLEANER



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1987

AIR CLEANER - ENGINE

11\21?)1.' Part No. Description Qty.
DL=-6945 | AIR CLEANER ASSEMBLY  t.iiiiiiveseacersvsscenoscssnssonsnanes 1
1 TR-4885 COVER, INNER it iiiiiiieteioncncosssssssnsnscosnnvona 1
2 TH-7300 COVER, OUTER tetieiitrrentecsesonssosssaonencsassssacsnse 1
3 TH-7301 GASKET tiietiinreeeneeneccsosacacscassacssssonscanssannsns 1
4 | TH-7308 ELEMENT L etiviverocasonssassessoossssosnsasosasascsssasanas 1
5 | TR-4891 GASKET tiiireieeennarossosaaneccasscssaassessssnsassnsass 1
TH-7304 GASKET  tetieernveonaeroneencsssssssssssesasassnscsonssnsnass 3
6 | TH-9180 BOLT & GASKET ASSEMBLY L iiiiiiieriacsesennnssnsonnsnsasans 1
7 | TR-4886 BODY ASSEMBLY  tieiiiieeinncsnsasosaanesrasossssnesanansns 1
8 | DL-6943 CUP, DUST  iitiiiieetiesesasnoasncssssnsssansssnssssssnnns 1
9 | TR-4888 DONACLONE ASSEMBLY teiivreracrenanascocsnnsssnaans cees 1
10 | TR-4889 CLAMP ASSEMBLY iiiitinerneascrocneasnsesscsascsnsnosnaans 1
11 | DL=5925 [ CUP . iiiiiiiiieiereenennsencanenae P 1
12 DL-5931 GASKET  teveieeereenossasassassasoesasscnssssssassansssasssonns i
13 | DL-6935 | MOUNT, AIR CLEANER (Effective thru Serial Suffix CPF6-M) ....... 1
DL-7734 | MOUNT, AIR CLEANER (Effective with Serial Suffix CPF6-N) ....... 1
H-594 CAPSCREW = 7/16" = TANC x 1 1/4" i rieiitienreneatasecssscnss 5
C-5775 LOCKWASHER = 7/16" (i tiiiieirietennecsnuoncersooasssssssnsonnse 5
C-1548 FLATWASHER = 7/16" iiiiieiterennensennsssscsssssasansstsnsasns 5
C-5572 NUT = 7/16" = T4 NC  tititniecuroerssosssccncssscessoscanssannns 5
C-1602 CAPSCREW = 3/8" = T6 NC x 1" | tiieriiiinirrensnisscesosssesnnases 1
C-312 LOCKWASHER - 3/8" (Eff. with Serial Suffix CPF6-N) 1
C-1521 NUT = 3/8" =16 NC ) iiieeiirneinresessaseesssasasneness 1
14 | DL-7009 ] BAND, MOUNT 1iiiuettnreasenasestoassrosssnsnonsonssasansss 2
C-1609 CAPSCREW = 7/16" = TANC x 1 1/2" L iiiiiiieeirecsncnonarssnnns 2
15 | DL-6940 | RECTIFIER & HOUSING (See Index) c.viersrrencercooncenssnannnnss 1
16 | TH-4725 | INDICATOR, SERVICE (Eff. thru Serial Suffix CPF6-M) ... ..coivann... 1
V=275 INDICATOR, SERVICE  l  iiiieiitisranncearsnasanns 1
$-5716 CAPSCREW - 1/4" - 20 NC x 7/8" (Eff. with Serial Suffix CPF6-N) 2
C-5774 LOCKWASHER = 1/4" | i ieeeeeeieneannrssssssaans 2
C-5780 NUT = 1/4" =20 NC ] iiiieeeetnsessescsssnssnnes 2
17 | DC-72 CONNECTOR, IMPERIAL (Body Only) .veeeierereernenciinecsnnnnnns 1
18 | DL=5903 | TUBE ASSEMBLY = 1/4" x 36" 1 iiieiieeeeescsssssnsasacsssasscans i
H-3543 NUT  teeiieteveseresntarsasesanssssssasasossassesnsssnsansses 2
19 | TL-222 ADAPTOR L tiiietsnersesossssosasnceascsonsasnesssssnssnascssanas 1
20 | C-1603 CAPSCREW = 3/8" = 16 NC x 1 1/4" 1 iiiieeenererenncesaratosonen 6
21 | C-312 LOCKWASHER = 3/8"  tteeereieeeeevnvosnsascssssassosssssasansse 14
22 | TL-1206 INLET, AIR i ieieieennenoerosoasonncsnscscnsasansasasssasnansns 1
23 | TG-7419 | GASKET  iieiineeneneeossnescosesssacssssossnssnosscsssnssnsses 1
24 TL-3687 HOSE, HUMP i iiitiiirteetontoscssoosnsassessasasasescssasonse 1
25 | TH-247 CLAMP i iiiiieicreenoestosassasacsassnsascsssssssssaosassnnse 2
26 | DL-5904 | ELBOW, IMPERIAL (Body Only) tiieiierieririeeiuioneornsoceronosanss 1
27 | TH=3123 [ HOOD, INLET  tiitireesvencnnasnesosonaesasnsaasessnnssssoasasscns 1
28 | C-8558 CAPSCREW = 3/8" =16 NC x 3 1/4" . ivirrerannncsnnonnnanss ceeees 2
29 | C-1602 CAPSCREW = 3/8" = 16 NC x 1" iiiiitiniereerenncencansccsnscnans 4
30 |TV-3635 |MOUNT, AIRCLEANER . .iiiiiieiriiicnieoresssesancacncscscasnnas 1
31 | C-1601 CAPSCREW = 3/8" = 16 NC x 3/4" i eiiiireeneeranaonnansonassnas 2

(EFFECTIVE WITH SERIAL SUFFIX CPF6=L THRU CPF6-N)

4-62

8A




7

— ..
e 4
| e

)

A

' "y |

FIG. 2387
AIR CLEANER



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2387

AIR CLEANER - ENGINE

§f’f' Part No. Description Qty.
VF=3277 | AIR CLEANER ASSEMBLY .ttt veeseesssscossnscncosasvassaccssnns 1
1 V G-9480 COVER, INNER .eiiiiiiiierecreroscnsnscscsssosnnse seesnen . 1
2 TH-7300 COVER, OUTER tietereierennnncosanccancossasssacsasscsncnne 1
3 TH-7301 GASKET  teeeeeeevocccnoncconsnnnsssnoseses cesesesesssescsans 1
4 | VG-9485 ELEMENT tivieecevesnsossescsccesccsenssssssassssnccscssscsananoss 1
5 TR-4891 GASKET seeceseresestescsnnns eseessescscseccsssssonssnansnnns 1
6 | TH=9180 BOLT ASSEMBLY tiiiiieererenscnscesnes cecesssenas ceseccsnns 1
TH=6753 BOLT cieveverenenns eeseesececcncsccrssrsuasaneansannnans . 1
TH-6755 WASHER tiiiiieernocecescccosssonasssssscossassacscsnsnas 1
7 | VG-9481 BODY ASSEMBLY .iiiiveescecesnennnsses setsesesensessssanans 1
VG~-9482 YOKE .eveeeeccencennes eesecasescacscscrsenasnssseasaes .o 1
8 | TR-4889 CLAMP  iiiiiiiiescosnscnssnssvonsssssscansses ceecscenenns ves 1
9 |vG-9484 CUP ASSEMBLY teiievennnasns cesesennens sesecsrsas veeeasanns 1
10 [|VG-9483 BAFFLE  tiiivnesvecoesccscccccsscsssosaasssssssonessansassne 1
11 VG-9486 ADAPTOR, RUBBER  ..iciveeeirecenennne vesasnes cesevtasnses ceses 1
12 TH=-3123 HOOD, INLET  ..tiiiiiereonensecsoscosossosvsscsnnnnne ceeseseccnss 1
13 DL-7009 BAND, MOUNT = ..iceieiierenvecncsnassscsscsnssacsssnscsse cesnne 2
14 | TH-247 CLAMP, HOSE  ..iiiiiienreeroreonccenccrascnans teesctesessssarsans 2
15 TL-3687 HOSE, HUMP  .......c.. cececeesercssassassenne ceesescne cecescsace 1
16 |C-1603 CAPSCREW =3/8" = 16NC x 1 1/4" i iiieeisnnsescnnassnnnses . 6
17 |C-312 LOCKWASHER = 3/8"  ....c.... cesnans cesssssssses ceseccarens ceves 12
18 TG=7419 J GASKET teevetvvesncnssnsesssscasacsasccnnnassssss sesnsssssssans 1
19 | TL-1206 INLET, AIR  iiiieieciessnceecoconascansonccssassasnssssacnns 1
20 |VF=3274 | TUBE * . itiiereeensccsssosonssssossscsasasscsscssnanscsscassssas ]
VH=6098 | TUBE ** . . .iicecesecesereosccasnssscsassnscnnsons 1
21 DC-72 CONNECTOR, TUBE*  ...civeveennnee veceesscessssssscans veessesae . 1
DC-5608 | NIPPLE = 1/8" NPT ** . . iceeeevrcnsnones teceserecrsassnsssnns e 1
22 |DL-5904 ELBOW, TUBE* = Liieitiirencrrocecccssosnnssncssnanses sessesenns 1
DD-193 ELBOW, TUBE **  ....cecvvenen ceesssesssns cesesssasans cessenseas .e 1
23 |Tv=275 INDICATOR, AIRFILTER *  .iuiieeieneennns seesssscenan ceeseanas ces i
VH-6087 |INDICATOR, AIR FILTER **  ,..... cesescsesanns cescersnen cesccones .o 1
24 S=5716 CAPSCREW = 1/4" = 20NC x7/8" ... cesesscnsrenan cesectssencan 2
25 |[C-5774 LOCKWASHER = 1/4" L iiiiiieronconnees ceeesenseanns 2
26 |C-5780 NUT = 1/4" =20NC  ..iivieees cetecsescrsnans cetsesassssssasenns .o 2
27 |VD-9841 BRACKET, MOUNT  ...iiceevennceccoreasnosonans vesessenas cevscess .o 1
28 |VD-9843 |BRACE (Front)  .eevevcevnnsannns veressesnnsanes veeesssses ceesssonas 1
29 H-594 CAPSCREW - 7/16" = 14NC x 1 /4" i cesessesees ceessasene 8
30 |C-5775 LOCKWASHER = 7/16" iiiieieeecrstesesnssassnsaossasassssacnannns 8
31 C-5572 NUT =7/16" = TANC tieiiieeescecsrosanssnnnsssassans cesssacans . 4
32 |VD-9844 |BRACE (Rear)  «cevvvsvccsvncanes Ceeesescsccsstassnnsaraaraanse ceene 1
33 |VF=-9092 [JCLAMP, WIRE st ieeiicreesnsesecececcrcacssascacccssossaces R, 1
34 |vD~9842 |SUPPORT, AIR CLEANER * ... cieeeioeecncrccnnnccaoscscssncens e 1
VH=-6093 |SUPPORT, AIR CLEANER ** ... c.ciiieirnecncccnnns cevessnns veessee 1
35 C-1602 CAPSCREW - 3/8" = 16NC x 1" cectsescesernana ceserssasanns cecssee 4
36 |C-8558 CAPSCREW = 3/8" = 16NC x 3 1/4" .. evevunnnn eescsann cecececcne 2
NOT SHOWN
VH=-6099 IFLANGE, AIR INDICATOR MOUNTING ** eesesases ceeseseserenns 1
NOTE: RK=1215 GASKET & ELEMENT K{T INCLUDES REF.NOS.3,4 & 5.

RK=1216 GASKET KiT INCLUDES REF. NOS. 3 & 5.

*  EFFECTIVE THRU SERIAL SUFFIX CPF6-R & CPA6~-A.

*%  EFFECTIVE WITH SERIAL SUFFIX CPF6-S & CPA6-B.

(EFFECTIVE WITH SERIAL SUFFIX CPF6-R & CPA6)
9=-64 88




FIG. 1400 A
HOUR METER

FIG. 1400 B
AIR TANK



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1400A HOUR METER TG-9292
113]?:' Part No. Description Qty.
1 SL=6010 JCAPSCREW  titteiiernerenesssasceacassssoasanesnsasssnsonensnannn 1
2 SL=5613 ICAPSCREW  .i.iiiverccncocnns Sesesssesesesessasensssevsscesaenses 3
3 H=2643 [LOCKWASHER  ,.euiieueeoeesensssasscsenanncennans teseecessetasseoes 4
4 SL=6008 [CAPSCREW iiieirtieeneecunsrsossessaenconsscoasssnsnsenoscesse . 1
5 C-1612  [CAPSCREW = 1/2" = I3NC x 1" 11iuvvrrirrnnrennsnnnsanes 4
6 DL-4419 [PLATE .vvveeveenocanns seessseserssassasacns ceessennsene eecsrseraee . 1
7 SL-5121 |GASKET Cetecassnessenne ceeressannnne sessecsssescessteas vessesens 1
8 SL-5119 |SHAFT, DRIVE ..... teesessseresenecanes teecasesssnsa tecesesscasceaa 1
9 SL-5123 |GASKET setetesecssaceserssesnnsenae eseessesnsesnnsans tacescesscns 1
10 TG=9716 IMETER, HOUR . iuttiietinereneneneaneeasesosnsscccsoansanconaoanses 1
(EFFECTIVE THRU SERIAL SUFFIX CPF6-K)
(SEE PAGE 26. EFFECTIVE WITH SERIAL SUFFIX CPF6-L,)
FIGURE 14008 AIR TANK
i HD=111  [VALVE, SAFETY % et itiiieeereerosneeenasosoassnsncsonsssanes e 1
SR=1606 |[VALVE, SAFETY ** i ftiieeueeiennnsosossessascsssesscnne teesacrane 1
2 DG=345 |TEE = 3/8" x 1/4" x 1 /4" * i irteeeeeansacncssnsensenseenens .o ]
DL=-5211 [TEE = 1/2" x 1/4" x 1/2" ** . i iivernennnn etetesestsscaacsasensene 1
3 R=2510 NIPPLE = 1/4" NPT tttvenerneeosessosecnsasscssssaceacannnnnoeee ceen 1
E=2579 NIPPLE - 1/2" NPT ** vesresesanae teessessesssaratascescscanne ceense 1
4 HD-7515 |[TANK, AIR  ...... citesceraenae sevesesssccssans creccens ceessenens 1
DL-5210 |TANK, AIR teseesceaeas sesescenne teeesssancsasesaas ceseessseeras 1
5 DL-3013 |RING, LOCK Secseaesesseetstttsenerentvecusnnancnonanns cevssseenn 2
6 DD=8444 [TUBE, DRAIN . iiueerrenrereeoerosscacscsonssccsnnes sesesesesscene . 1
7 DF-6841 [COCK, SHUT-OFF tesaccsaen recvennenns tieesersenscanna cesssseesces 1
8 DF-4139 |ELBOW * tetescesecsrsnans seeessserestessesacsterencsnanennane cees i
9 SD-5209 |BUSHING - 3/4" x 3/8" ....... sesessseccevane srssesssescencnnas ceees 1
10 HC=1854 |SPRING .iitiiereerncsnnnnnens tessesessesas teenresesceserane rveense 1
11 HC-1853 [SCREEN  .......... teesseerenea tecescessetssssanseesssetssetaanaas . 1
12 C-312 LOCKWASHER - 3/8"  ..... eresnecenn teeeracssssenns evescncressans 4
13 C-1521 NUT =3/8"=16NC ..vveevnnnn eeeecrarescsstectscsnasosorasens veees 4

*  EFFECTIVE THRUJ SERIAL SUFFIX CPF6=N.
**  EFFECTIVE WITH SERIAL SUFFIX CPF6-R & CPA6

1-64




AIR COMPRESSOR CYLINDER HEAD



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1097 AIR COMPRESSOR CYLINDER HEAD TU-FLO 500

ﬁf’f' Part No. Description Qty.
1 TC-7818 | GASKET  tiiiiiiiierernenernnssnnnnnns Sreenesasseenscssscasssesns . 1
2 CYLINDER HEAD  ........ Ceereveenetaserenanansnancnassarsassanan 1
3 | TC-4443 | SEAT, DISCHARGE VALVE 1. iiiiiiiiiiinnaneeennonnnenns ceescannns 2
4 |SG-1463 | VALVE, DISCHARGE = ..viiieierencvncncnas teeseccsaserarsnsanannse 2
5 |S5G-1271 | SPRING, DISCHARGE VALVE = tuiiiiiennrennncnceneonsenoes . 2
6 [SL=3051 |NUT, CAP .t.ireiiniririnrersssesasasssnssssascsssasonans ceeessrans 2
7 1SH=1272 | PLUG, PIPE (Included in TG-5470 Air Compressor Assembly)  ............ 2

TG-9687 |PLUG, PIPE - 3/8" (Included in VC~8280 & VH-5460 Air Compressor Assys.) . 2

8 |SV=-4721 [JCAPSCREW iieiiiiiinrenconnsansnnes cttecececctctcacaansana . 10

9 [SV-1319 [LOCKWASHER  ..iiuiisiineenernenconnrcansscnscnnns ceeeecenenaas 10

10 {SG-1289 [STUD  tuvrietiusestneceensscssssasscosesncaasansenssascanes 2

11 |SF-4803 |GASKET  .iitriiiririerconrenarsossancnsnas ctresettecteneaennae . 1

12 |C-%9656 NUT e Cetsrersnsencecnanaas ceteesnens 2
NOT SHOWN

DL-1239 [DISCHARGE FITTING  ...cvinivevnenen teerensanenne eeeceestiacennann 1

NOTE: SP-9026 CYLINDER HEAD COMPLETE INCLUDES REF. NOS.
2 THRU 6.

SP-9028 CYLINDER HEAD BODY COMPLETE INCLUDES REF.
NOS, 2 & 3.

TG-5470 (B.W. #275039) & VC-8280(8.W. #277463) & VH-5460
(B.W. #279312) COMPLETE AIR COMPRESSORS INCLUDE
CYLINDER HEAD, CYLINDER BLOCK & CRANKCASE.




N\, o
\ BT ) o
jo = \\' R Ria:
R > Y
/s 2
A QO

i\
)

&
| © g S \@
FIGURE 1098 @ %f?



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1098 AIR COMPRESSOR CYLINDER BLOCK TU-FLO 500
§?§' Part No. Description Qty.
1 SG=1294 | GASKET  tevieteecseeseacessessassssavsasacsssssscossosacncascnsss 1
2 TF-9886 CONNECTING ROD & CAP COMPLETE = .i.ieevevieccnascsnscnncanne 2
3 TF-9887 BOLT tteevseeconacnsesscssessssssassocscosssssssassassnsscosas 4
4 TF-9889 LOCKWASHER  titietieeeceocoscvssasssssassssasesscasssosccssssscan 4
5 | TF-9888 INSERT  ctveesessvenccaccssssssscsssseassocassosnnnssnses cessene 4
6 |TC-7805 | RING SET, PISTON (Included in TG=5470 Air Comp. Assy.) ceceveecenes 1
TV-9932 | RING SET, PISTON (Included in VC-8280 Air Comp. Assy.) ceceeecvnnas 1
SR-8570 RING SET, PISTON (Included in VH=5460 Air Comp. ASSY.)  ceeevecaaces 1
7 | SL-3044 JWIRE, LOCK  tiiieceseeconnsonoannansasssssnossossascssassacsascss 2
8 | 1C-7828 | PISTON &PIN ASSEMBLY (Included in TG-5470 & VC-8280 Comp.Assys.) ... 2
TD-7172 | PISTON & PIN ASSEMBLY(Included in VH-5460 Comp. Assy.) «e.ceeee 2
9 SV-6828 LOCKWASHER  ieeecieceoscssesocassnssnsssssnsencsessncsessans 6
10 SR-4599 CAPSCREW tiiiiccecerseossnsscsenscssassssascscvsccnccs tessene 6
11 | SG=6560 | PLUG, PIPE = 1/4" L i.viieeevnrnnecananannse seeessessaassanscasasess 1
12 TC-7812 CYLINDER BLOCK BODY COMPLETE B cecscce 1
13 | SH-1272 | PLUG, PIPE = 3/8" (Included in TG-5470 Air Comp. Assy.) ciecsensecan 3
TG-9687 | PLUG, PIPE - 3/8" (included in VC=8280 & VH=5460 Air Comp. Assys.) 5
14 | TC-7813 | CUP, UNLOADER tessecessecseesccsssrassassennnss ceevanes 2
15 | TC-7819 | PISTON, UNLOADER cececsessecansunnns cesesssssncasessaasssenae 2
16 |SL=3039 | VALVE, INLET . .i.cieeeeeerecncecosaannrssssssssccacene cerecssseces 2
17 | TC-7817 | GUIDE, INLET VALVE  tiieeeereonncnsossascsesesssonccsasasasscncs 2
18 | SL-3040 SPRING, INLET VALVE  ......... 2
19 | SR-7005 GROMMET tiiviecesecens ceeeesasecns teeesssrecsssasssssseccane 2
20 |TH=3652 | STOP, UNLOADER CUP ...... cereeanse ceseens cessseanes 2
21 | SL-3045 GASKET  tiivvversnnenns 1
22 1SV-4726 | COCK, DRAIN ...ceeeveennns ceeans cesens 1
23 | SP-9040 SEAT, UNLOADER SPRING  ......... teeeeseesecsssasscessssnssaerenne 1
24 |SL-3037 | SPRING, UNLOADER  ...... cecescesssesassenons 1
25 | TC-7814 | SADDLE, UNLOADER SPRING ceseons 1
NOT SHOWN
VF=-5215 | PLATE, STRAINER (Included in VH=5460 Air Comp. Assy.) ceveesvessss 1
NOTE: TH-3658 CONNECTING ROD COMPLETE INCLUDES REF. NOS.
2,38&5.
TG-5470 (B.W. #275039) & VC-8280 (B.W. #277463) & VH-5460
(8.W. #279312) COMPLETE AIR COMPRESSORS INCLUDE CYLINDER
HEAD, CYLINDER BLOCK AND CRANKCASE.
TG-9657 UNLOADER PISTON COMPLETE INCLUDES REF. NOS.
15 & 19.
TG-9656 CYLINDER BLOCK COMPLETE INCLUDES REF. NOS. 12,
14, 15, 19, 20 & 23 THRU 25.
9-64 14




FIG.1398

AIR COMPRESSOR CRANKCASE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1398

AIR COMPRESSOR CRANKCASE

ﬁf‘ Part No. Description Qty.
1 | TH-3650 | CRANKCASE ... ivttiiiiieiieeneanaraanssssessssncasosassnsnanns 1
2 | TH=-3651 RETAINER it it it eierneeronvetorossssscosnncseass 1
3 | TH-3655 | MACHINE SCREW . 1.uiiiiiiiteiiiinnnnerarancnsnsccnasessnnansons 3
4 [ TH=3664 | KEY trceiieneiiinnisersianneossennsessaannnssasessscssessnasssns 1
5 JSG-1187 | NUT iiiiiiiieietereressnrensonassnssasscastsssnssnsanessassons 1
6 JTH=3654 | RETAINER ...ttt iiiiitieeetaiesaecsccrosnscssasocnssnanns 1
7 | TH=-3661 | OILRETURN PIPE o ..eiiitiiitriiteietreennnassscnoarannressonenns 1
8 |SV-4730 | BALLBEARING ..iiiiiteteriniecensroneasosnnansnesseasssssscassons 1
9 | TH-3662 | GROMMET ... tiirtiiitiiiitieeinteeiansnnassncacarsssassnsnenses 2
10 JTH=3660 | COVER 1.ttt iiieentiainseanosensassscsanacsssioasessnns 1
11 | TH=3653 | CRANKSHAFT  oiiitiitttiinieterenrenoneanassaantocntsoncnanonas 1
12 { TH=3659 | GASKET iiiitetiinetnnnesoncasanesnnsennsrarsasassssnssananssnes 1
13 | TH=3663 | CAPSCREW  ciiiiuiininrtaniienennroennesessesnssaonsssasssonsssonns 6
14 | C-5774 LOCKWASHER = 1/4" ittt it eeeeeanareanasansecaasasnns 6
15 [ SG-1296 | GASKET tititiueiinervnnrineeranreanesaneesasosatssosasncasssnns 1
16 | SP-9037 | BALLBEARING  ...iuuiiirinniiivienunnesenonnnsanannsasessssesnssans 1
17 | TH-3656 | REAREND COVER  ..ctiinitiiiiiitiierrenatsnnconorsosarsoancssnns 1
18 | $G=-1251 | OILSEALRING . iiiiiiniiiinrnrenrneonsronanonsoraansecasanons 1
19 | TH=3657 | PIPEPLUG = 1/B"  tiiitttieintteteniinoressnnnsareanssstocsonnes 1
20 | SV-4719 J CAPSCREW  tiiiirttiintiiuiraeenasonanerosssssssanatoscssonecssnes 4
21 | SV-1319 | LOCKWASHER = 5/16" ittt iiiiieiiniitesursnsennnanannsnansns 4
TG-5470 (B. W. ¥275039) COMPLETE AIR COMPRESSOR
INCLUDES CYLINDER HEAD, CYLINDER BLOCK AND
CRANKCASE.
11-59 16




j ‘ .‘IIII|I||||i e

S

“(\ :
J( ] ' @

[

FIG. 2407

AIR COMPRESSOR CRANKCASE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2407

AIR COMPRESSOR CRANKCASE

mt:' Part No. Description Qty.
1 | VF-7400 | CRANKCASE  ..iiviteeiroserecssnccasncesvossnssesccscsasocccsones 1
2 | vD-7029 | WASHER, THRUST cestesesessessenansracans tesseceas tesessesesns . 1
3 | VE=5249 | KEY, CRANKSHAFT = ..iiiietiineccrisneatranresessenconsnnnes . 1
4 | 5G-1187 | NUT, CRANKSHAFT = .iiciicieaenencecnsinacsnnosocsencronsoccces 1
5 | VF-5243 | CRANKSHAFT  tiiieereenennrensssccsssonacnncosrsssssensaconnssncs 1
6 | SV=1319 | LOCKWASHER =5/16"  1ueiiiieneeenceassssenassocnccnsssscssssones 4
7 | vD=7032 | CAPSCREW =5/16" = 18NC  ....eevsitrecenciosancocsnnnrnccescccees 4
8 | TH=3657 | PLUG, PIPE = 1/8"NPT  t.iieinerniincenosnasnaanvenssnscnacensnancs 1
9 | VF-5244 | COVER, REAREND  ..iiiiiicuneccecrarnresosnnscnconcnconccrnnnecss 1
10 | VF-5488 | WASHER, THRUST .. iiiiinerreenerrcccracsecccnnnnes ceesenne cesane 1
11 | TF-9883 GROMMET, REAR END COVER  ........ tesesvsscssscseansesenesosas 1
12 | TH=3659 | GASKET, COVER  ..iiieeererreseccsnsesssasnecnonconacsccnassacscs 1
13 | VF=5246 | COVER Cesesncsssssecasncesssessranne seescansenssecsnne 1
14 | VF=5248 | CAPSCREW - 1/4" =20NC .. c.cvvecincnens eeeecsesssesansseecavons 1
15 | C-5774 LOCKWASHER = 1/4" . eiieiineecnnenns cessensns teeseessecacnns 5
16 | VE-5247 | SCREW, FLAT HEAD = 1/4" = 20NC  ..icccvernecncnencccaaconccens . 5

VC-8280 (B.W. #277463) & VH-5460 (B.W. #279312) COMPLETE AIR
COMPRESSORS INCLUDE CYLINDER HEAD, CYLINDER BLOCK &

CRANKCASE,

9-64

16A




AIR INTAKE

N

e D:rﬁé-;

(5

o6

(T O
MUFFLER
|

O O
O O

HEAT
INDICATOR
CABLE

4;

\Y

FIG. 1412

@/"

AIR INTAKE
MANIFOLD

ENGINE MISCELLANEOUS



wABCOoO

A
FIGURE 1412 ENGINE MISCELLANEOUS
Iﬁef. Part No. Description Qty. Iliff' Part No. Description Qty.
0. 0.
1 TG-9292 | Meter, Engine Hour (See Index) *.. 1 15 DL-4349 Bracket, Mount-Fuel Strainer 1
2 Compressor, Air (See index) 1[[16 [ C=1601 Screw, Cap=3/8"-16nc x 3/4" 4
3 | TG-6367| Muffler-R.H. ** .. ......... 11117 | DC-7524 | Screw, Cap-3/8"-16nc x 1" 2
VH=6562 | Muffler-R.H, *** ... ....... 1]]18 | C=312 Washer, Lock-3/8" .......... 6
TG-6368 | Muffler~L. H. **  ........... 11119 | DC-8164 | Clamp¢  vovvvvinnnnnn... 2
VH=6563| Muffler=L.H. *** .. .. ....... 1{120 | C~5774 Washer, Lock-1/4"¢  ...... 2|
DH-4774 | Washer ... 10121 H=8136 Screw, Cap-1/4"=20nc x 1/2" ¢ . 2
TF-8136 | Nut, Lock  ......... ... .. ..., 41122 | DL-5088 | Bracket¢ — .........ii.ia.... 1
TG-8136 | Gasket, Manifold  ........... 21|23 | DL-5087 | Bracket¢ ...l 1
4 SC=4294 | Clamp ...l 27|24 HD=-1922 | Cable, Engine Shut-Down ¢ 1
5 | C=1605 | Screw, Cap-3/8"-16nc x 13/4"... 21125 TH-6259 | Clamp, Wire & End  ........... ]
6 | C=312 Washer, Lock=3/8" ........... 2
7 | DC-4891| Nut=3/8"=1énc .....c.couuv.... 2 Not Shown
8 | TG-6377| Pipe, Exhaust# ............... 2 TH-2742 | Screw, Cap¢¢  ..vvivnnnn... 2
VL-3879 | Pipe, Exhaust-L.H. (Bent) ## 1 C-5762 Screw, Cap ¢¢¢ ..., 2
VL-3880 | Pipe, Exhaust-R.H. (Bent) ## 1 C-1541 Washer, Lock=5/8"  .......... 2
9 | HD-8393|Cap, Rain® ... ... ...... 2 DL=-4400 | Bracket, Engine Shut-Down ¢ 1
10 | TG-7430|Fan ..o, 1 DL-4401 | Screw, Cap~- Special ¢  ...... 1
11 | C-7570 | Screw, Cap-5/16"~24nf x 1" ### . | & C-1538 | Washer, Lock=5/16"¢  ...... 1
C-7572 | Screw, Cap-5/16"=24nf x 2"« . 6 C-1520 Nut=5/16"-18nc ¢ .....o.nn. 1
12 | C-1538 |Washer, Lock=5/16" ....... 6 DL-6742 | Plug & Key Assembly (Eng. Fly-
13 | C=5572 | Nut=5/16"=24nf ........... 6 wheel Housing) %  ...... 1
14 | DL-4348 | V-Belt Set (2 Belts) e  ....... 1 TR=2122 Motor, Starter %%  ........ .. 1
~h VH-2543 | V-Belt Set (2 Belts) momr ... .. 1 C=1541 Washer, Lock=5/8" %%  ...... 3
C-1629 Screw, Cap-5/8"-11Inc x 1 3/4"%%| 3

Notes:

* k%

##
#H#

™
T

¢¢

¢ee
%

Effective thru Serial Suffix CPFé6-K.
Effective thru Serial Suffix CPF6-R & CPA-A.

Effective with Serial Suffix CPF6-S & CPA6-B.

Effective thru Serial Suffix CPF6=S & CPA6-B.

Effective with Serial Suffix CPF6-T & CPA6-C.

Effective thru Serial Suffix CPF6-N.
Effective with Serial Suffix CPF6-R & CPA6.
Effective with Serial Suffix CPFé.

Effective with Serial Suffix CPA6.

Effective thru Serial Suffix CPF6-M.
Effective thru Serial Suffix CPFé6=D.
Effective with Serial Suffix CPF6-E & CPA6.
Effective with Serial Suffix CPFé-H & CPA6.

4-66



FIG. 865

LUBE OIL FILTER



WESTERN EQUIPMENT CO.

505 North 24th Street / P. O. Box 30438 / Billings, Montana 59107 / 406-259-5501
2322 River Drive / P. O. Box 2507 / Great Falls, Montana 59403 / 406-453-1405
1700 Rankin / P. O. Box 3387 / Missoula, Montana 59801 / 406-728-2660

—
!

< — Ty (4 %;C/j:fi”‘:; ;o
a i ’2\ ' ’ %:) M'C\ &il ‘)\ﬁ‘ )
C /QU’ /C’% Curs & Hec A\} /'/'7/,; .

27 -231- 7303 4/{(/
Vern Slede s p.

- C\
/ J
LaRez,

77]’ P47 3169 heme
(. ¢S

j/c& Lf/f _S‘T'/‘,E / §C.-,» Y

[& //' /c“-' VG, ((“ /”/2

/-39 7~

Serving Montana and Northern Wyoming Since 1940



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 865 LUBE OIL FILTER DL-4727 - VH=5966

g‘:f_' Part No. Description Qty.
SP-3251 FILTER ASSEMBLY, LUBE OIL ...iiicieiiiinecntrecncescnsonsnasns 1

1 SL-9337 PACK HOLD-DOWN ASSEMBLY .ttt itrieieecencnscscacnssassansns 1
SL-9348 STUD i ieiviieietnnscnosesscosessossnssavsnne ecsesencesns . 1
SL-9344 HANDLE teiieeeeceercecncasansansonssnsssscssscscsssases 1
SL-9338 SPRING teiierneecscercosassssncnasssssasasasascasaasss 1
SL-9340 WASHER, STEEL .iiiieeeresensrsennosccsnnnscnonasssnnss 3
SL=-9339 WASHER, NEOPRENE ... .iiiiieeeeentiercesnesoncssnsascas 1

2 | 51L-3076 CAPSCREW  tiiiiiienecacsccoanossossassssssnncassnnne ceeees 1
3 TG-6047 BOLT, CLAMP .. iiiieiereveescecncencssrsossacssnsnne ceessans 1
TG-6048 BOLT, HINGE  .iiiiiiiieeerureceanncensnascssncscasnans 1

4 | TF-989%90 CLAMPING RING ASSEMBLY  tiiiiieiivveneronassssconsscans . 1
5 | SL-208 TUBE & NUT ASSEMBLY  .iriieiiecnsnsccvnnncnsosasassacnass .ee 1
6 SL-210 WASHER, COPPER . iiiiieieerrenncneonccsoosncsansosscncuanns 3
7 | 7C-7801 DRAIN COCK  tiiteeveecrcsasonenaassossssacasnnnnes ceeeeraans 1
8 | SL-5465 CHECK VALVE ASSEMBLY  .iiiiiiieerrnncoscssvcosoncccssans . 1
SL-211 HOLLOW BOLT  ieivieeecnccsnscosasssssases ceevecesens . 1

9 | sL-217 CHECK VALVE ASSEMBLY  iiiiiiiteretnsncocassosonasccasons . 1
SL-9332 HOLLOW BOLT titeteevevrnnnsessssscnossassonnancnancs 1

10 | TF-1350 NUT =5/8" = 18NF  teeeivieiieseracnnsesouasssacecccsssssnsasss 2
H TD-7199 RETAINER ..t iiiiieeevioenrsnssnascaseoncannnssconss veeresrenae 1
12 TD-7198 PACK SUPPORT = teeitvessvccsccsanssasasasscacnsnsssonssaccs 1
13 | SP-1200 HOUSING  titttierenreenrososcsascsacasssssosessssacasssanscss 1
14 SL=9343 MOUNT BRACKET  iiiiiceesrssesssssccecoacasscsccssonsnasanse 2
SL-9342 BRACKET titiieeeeeeececsaascnccascessasssnsascevssansnne 2
SL-9341 BRACKET BAND  iteeeeerieacassonssnnsncsoscsnassananss 2
SL-9329 SCREW  iitteiverenenacnscconscsessssanssonossansoes ces 8
SL-9330 NUT ttttieeesveeencocesacnsassscasssscscassssassassesons 8

15 | SL-9335 GASKET tveteverencesesanacsacsasacosssssaccsssssssassoncsas 1
16 | SD-1311 FILTER ELEMENT ttiiiiiieccrrssrsosconanssons ceeerenacanas .. 1
17 | SP-1202 COVER tiiiiieinecccnncnseonosssnnasanons cecesescssancrsens 1
18 | SL-3077 WASHER  iiiiiiirevenacncesassnsassonesssnnss ceceerananns 1

NOT SHOWN

TF-4142 HOSE ASSEMBLY = 1/4" x 45" * i iieerneceorosasancoscanncaassns . i
TF-4144 HOSE ASSEMBLY = 1/4" x 48" * .. iiieiierrenscnossanasaass . 1
TD=9719 | ADAPTOR * L uiiieeeeeesersostanscassossssesnsncssssssscasas ees 2
$-5823 BUSHING = 1/2" x 1/4" L iiiiiessecnansons (** Qty. Beeveroenenes 2

R-86 BUSHING - 3/8" x 1/4"* ... Ceeereeesencarneasiens veerensans 1
H-2676 HOSE CLAMP * . ..ieeeisossosossocasscanssscans crevreseassenans 2
C-1602 CAPSCREW =3/8" = 16NC x 1" L iiieeeiiretarenronncens ceneanes eee 8
Cc-312 LOCKWASHER = 3/8"  tttieeeeiectassnnnsncessarannas eeeeteesane . 8
C-1521 NUT =3/8" = T6NC teevvnnnnnnsasanes ceeiessansasses veeveenes . 8
SD-5208 | BUSHING, REDUCING = 3/4" x 1/4" ** i iitieeeesosnransane 1
TD-9747 | ADAPTOR = 1/4"NPT x 1/2" JIC x 90° ** . iieicvencoesanes vesses 4
TF-4121 HOSE ASSEMBLY = 1/4" x 16" ** . . iiiranncnavsssanas cevesesenane 1
TF-4131 HOSE ASSEMBLY = 1/4" x 30" ** . i ivieennnan cesecanene 1
VH=1743 | PLATE, MOUNT ** . iiiitiruirreressocrsoncscscsenans eceeerassens 1
VH-5963 | MOUNT, FILTER ** ... .icviiieetiereronnes tecsorssenassanea resanes 1
C-1523 NUT = 1/2" = I3NC ** o iieterrnrsseroressconsnsocssonssssnsssascs 4
C-1540 WASHER, LOCK = 1/2" ** i tiiieierereoressenssessscsascassansas 4
C-1613 SCREW, CAP = 1/2" = 13NC x 1 1/4" ** i iiiierinentaensanas 4

*  INCLUDED IN DL-4724 LUBE OIL FILTER GROUP.
**  INCLUDED IN VH=5966 LUBE OIL FILTER GROUP.
(OPTIONAL)
(LUBERFINER MODEL 750C)

9-64

20




N&
mesrinanl

FIG. 866

FUEL OIL FILTER



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 866 FUEL OIL FILTER ASSEMBLY SL-9349
11\‘1%{" Part No. Description Qty.
i SH-8986 FILTER ELEMENT ittt i ttieeeecetosessssnssessoscansacnans 1
2 SL-9345 HOUSING . iiiiiiiiiiiiiiieientoetasenassasoansssansasssaassnaons 1
3 |TD-7197 | GASKET  .....ccvnes Ceeeentceesasecisranen et estetens st ssaannnns ]
4 | SL-9347 PACK HOLD-DOWN ASSEMBLY ... iitiitereieveecnrarsssescnceanas 1
SL-9333 STUD ittt itiiereenesoaaassnessoasssosssssessssssanssssnnanne 1
SL-9344 HANDLE ..t iiiieiiiieteeionssessercassssnsosscossssssnssana 1
SL-9338 SPRING ittt tteeetterencenstosscnsacaasorcarasssnanss 1
SL-9340 WASHER, STEEL ..ttt iiiiietnnsasnesocanenssassnsnnsnas 3
SL-9339 WASHER, NEOPRENE ... iiiiiiiiiriieisnesecrennnssnssnncnnas 1
5 }SL-3076 CAPSCREW i iiiitiiinieeeeacasoenesassssssassnsacescnsossssnanncass 1
6 |TG-6047 | BOLT, CLAMP .. it iiiiiteerraeeossesssresosssnsssssassnssosnanes 1
TG-6048 | BOLT, HINGE  ..iiiiiiiiiiiiitiiteeicteetornsvascsssessocsacansanns 1
7 | SL-9346 COVER ittt ittt eeeasoesasessscecaassoasesscnassansasennns 1
8 | TF-98%90 CLAMPING RING ASSEMBLY  Liiiiiiiiittertenronanorsasssnscnans 1
9 SL-9343 MOUNT BRACKET ASSEMBLY .. iiiiiiiiencecncnsenvecnnnnas ceees 2
SL-9342 BRACKET  ....cevennnns Ceenreeseeanas Ceeeneeserenenscennne ceen 2
SL-9341 27N 2] 0 2
SL-9329 SO REW ittt ittt ittt terestrat e sannnn 8
SL-9330 L 8
10 | SL-210 GASKET ittt ittt iitteereeeseeaseessansocasessassasonnncansans 3
11 SL-9332 HOLLOW BO LT iiiiiiiiitieeieetantoeesesassotoncnensssassasass 1
12 SL-211 HOLLOW BO LT i iitiittieereerensesesasaonocnsescanansnsasans 1
13 | SL-209 TUBE & NUT ASSEMBLY .t iiiii it iiieeeeretasonsnocenssonsesccnnns 1
14 | TC-7801 DRAIN COCK  tiiiitiiiiieinteetoenceseocnsasosassososssosanssnses 1
15 | TF-1350 NUT =5/8" = 1B NF iititiitiiieeereernseesosnnsasenenserosonns 2
16 [ TD=7199 [ RETAINER . iiiiiiiitieietteenernesoeoassansncancvsssoasesnsnsans 1
17 | TD-7198 PACK SUPPORT i iiiiiiiittetrenaeosocrsossnsossasscsssscannasas 1
18 |SL-3077 WASHER .. i iiiiiiietncnnnnns e eereesesarevtresteneseransans 1
NOT SHOWN & NOT INCLUDED IN SL-9349 ASSEMBLY
DL-4729 | TUBE ASSEMBLY = 3/8" X 25 7/8" . .ieiiiiiitreeennurocnosnonscasnnnns 1
DL-4731 TUBE ASSEMBLY = 3/8" x 25 3/4" ... rriiiinetreenanerrenanansanen cen 1
TC-3630 FLEX ELBOW  ........ Ceteeateeccncatesarssesacerasesarsenetntannse 2
H-3018 BUSHING = 1/2" X 3/8" tiiiiiiterinnnnanreoonsencensesesssesancans 2
C-1602 CAPSCREW = 3/8" = 16 NC X 1" tiiiiirtreeienensnnesoosannnonnnnes é
C-312 LOCKWASHER = 3/8M it iiiiiiirennnneneorensransassesssenonnsnen é
C1521 | NUT = 3/8" = TE NG eeee et et e e ee e e e e e ea e ee e eaenans | e
DL-4733 FILTER GROUP INCLUDES REF. NOS. 1 THRU 18 AND
ALL ITEMS NOT SHOWN.
(OPTIONAL)
(LUBERFINER MODEL 500C)

11-59

22




[l

i

FIG. 2399 A

FUEL FILTER

FI1G. 2399 B

ENGINE OIL FILTER



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2399%9A FUEL FILTER - VF=3727 - VH-5964
g‘(’f‘ Part No. Description Qty. g’ff Part No. Description Qty.
VF=1577 | Fuel Filter Assembly ........... 1|| 16 | R-2510 [|Nipple,Close -~ 1/4"npt ....... 1
1 | VF-2439 "O"Ring  iiiiiiieinnean. 1] 17 | TV-5194 | Elbow,Reducing=-1/4"npt x 1/2"npt. 1
2 | VF-2437 Capscrew  c..iiiiiienenns T[] 18 | TH=7589 |Elbow - 90°  ......ciuvennn. 2
3 | VF-2438 Washer ..o iiiiie.... T{]19 | TF=5195 |"O"Ring  svesvevssenssvsccas 2
4 | VF-2441 Ring, Grip  +vvevvenenanons 1{}20 | VF=3723 |Mount, Filter * ... .iiiiienaen. 1
5 | VF-2435 Head  .ivvivrnrinrennnns 1 VH=5963 | Mount, Filter ** .. ......... 1
6 | VF-2440 Gasket  ......... Ao g e 11121 C-1613 |Capscrew=1/2"-13nc x 1 1/4" 4
. 7.vC-8812 Element, Filter ~ /;{)é A 7 1{]22 | C-1540 |Lockwasher - 1/2"  ........... 4
8| VF-2442 Ring, GHP  teveveennnnenns 11123 [ C-1523 |Nut =1/2" = 13nc  vvuvuvrnen. 4
9 | VF-2443 SUPPOrt aiiiseeienenens 11124 | C-1603 ]Capscrew=3/8"-16nc x 1 1/4" 3
10 | VF-2447 Cock, Drain .. ..ievaen. 1125 | C-3i2 Lockwasher - 3/8"  ........... 3
11 | VF-2446 SPring  veveernnsecnsnasens 11126 | C-1521 |[Nut=-3/8"=16nc  ..ecvvennnn. 3
12 [ VF-2445 Washer  .....icia... 11|27 | VF-3729 |Hose Assembly  ....cvvvuvvnnns 1
13 | VF-2444 Seal, Pilot  ...iiviiinannn 1
14 | VF-2436 Shell Assembly  ........... 1 Not Shown
15 [VF=3730 | Hose Assembly  ............... 1 VH=~1743 | Plate, Mount ** .. ........ 1
*  Included in VF=3727 Fuel Filter Group.
**  Included in VH~5964 Fue! Filter Group.
|
(Optional)
FIGURE 23998 ENGINE LUBE FILTER VG=-5189 - VH-5965
VF=1576 | Lube Oil Filter Assembly ....... 11[14 | TD-9747 |Adaptor=1/4"npt x 1/2"jic x 90° .. 4
1 Shell Assy.(Not Serviced) 1[]15 [ TF-4131 [Hose Assembly - 1/4" x 27" 1
2 | VF-2422 "O"Ring  tiiiiiieiiinan. 1|16 | TF-4121 |Hose Assembly - 1/4" x 16" 1
3 | VF-2421 Cover iviiivinnnnneeanns 11117 1 SD-5208 |Bushing, Reducing ~ 3/4"x 1/4" 1
4 | VF=2426 Support Assembly, Upper 11118 | C-1602 |Capscrew = 3/8"~16nc x 1" 8
5 |VF-2427 "TO"RING  ceeereieneneens 11119 [C-312 Lockwasher - 3/8"  ........... 8
6 |VF-2432 Bracket, Mount .......0... 21120 [ C-1521 |[Nut=3/8"=16nc  .evvvvnnnn. 8
7 |VF-2428 Valve Assembly, Inlet 1
VF-2429 Gasket  ........... 1 Not Shown
8 {VF-2431 Orifice, Flow Restriction 1 VF-3723 {Mount, Filter * ... .iiiiievnnne 1
9 {VF-2430 Cock, Drain-3/8"npt 1 VH=5963 |Mount, Filter **  .......... 1
10 | VF-2433 Strap, Mount Bracket 2 C-1613 |Capscrew=1/2"-13nc x 1 1/4" 4
11 | SD~-1311 Element, Filter ........... 1 C-1540 |Lockwasher = 1/2" ... ........ 4
12 |VF-2423 Coupling Assembly  ....... 1 C-1523 [Nut -1/2" 43nc  ..cvvvvenen 4
13 [S-5823 Bushing, Reducing=1/2" x 1/4" ... 3 VH-1743 |Plate, Mount ** . ......... 1
*  Included in VG=-5189 Lube Oil Filter Group.
**  Included in VH—59I65 Lube Oil Filter Group.
(Optional)
9-64 22A




FIG. 2579

FUEL FILTER




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2579

FUEL OIL FILTER - VH=-5950

Ref.

Neo. | Part No. Description Qty.
VH=2345 | FILTER ASSEMBLY ottt iiiiieeireeeesnsoonesnsssasssnnoonsanansacans 1
1 VF-4982 O RING Lttt itiiiteeereceesesessacncsssansasasonsasnnnnnes 1
2 VF-4981 SEAL, FIBER citiiiterenrennssoossscscnnns sesassses sesssenns 1
3 | VF-4980 SCOREW ittt ittt trareseraesecartonasesessannsesnsnnenn 1
4 VF-~-4972 TUBE, OQUTLET . .i.iiieerrvnsencannsocconsns cessesssssssssssanan 1
5 | VL=6660 COVER tiiiiitiiivrecersennenranns tecescnranes trressessenee 1
6 | VF-4971 HOUSING i iiiieietreoseenososnsosoosssesossaresessesorasscens 1
7 SL-231 WASHER, NEOPRENE .iiiiiiririeverreentevocsosvosensansncse 1
8 VF-4977 WASHER, STEEL  tiieiiiierrrrvconans tereseresenas cesesssesns 1
9 | VF-4975 COCK, DRAIN L iiiiiiiieeteencenesssssoecssssscsnsssonnsssccns 1
10 | VF-4973 CUP, REINFORCING tiiitetienereoesososssssscessosncssannes 1
1 SL-224 SCREW =5/8" = 18NF x 1" iutirrnereronnen eeeesessacrnesanan 1
12 SL-210 SEAL, ALUMINUM L i iiiiiiitivassesacansnssossesessasannsnss 1
13 | VF-4974 GASKET, FIBER iiiiiiitevncesresosresesoseascassssnssosncss 1
14 | VF-4976 SPRING, PACK iiieintirerenosovnssossssssasnsssssanssasasas i
15 | VF-4978 RING, RETAINER tiiitiieernreocnsannscnee PPN ceesane 1
16 | VF-4983 ELEMENT, FILTER i, itiveieeeeresasonosnososnsonsssassoansnnes i
17 | VF-3731 HOSE ASSEMBLY  tiiiitteennseosononesensosssnsnsososasnoses ceses 1
18 TG-7442 | ADAPTOR - 1/4"NPT x 3/4"JIC x 90°  ...evvun... teeesessaveanse cerenes 1
19 TD=9740 | ADAPTOR = 1/2"NPT X 3/4"JIC X 90%  tetvrviurrusonessoansoansasennns 1
20 E-2579 NIPPLE, CLOSE = 1/2"NPT tttiieverneeososeeseseecsosossacsnnnnass 1
21 F-4037 ELL, STREET = 1/2"NPT x 20° 1 ivtirrrenrrranannons N cecans 1
22 | VF-3732 HOSE ASSEMBLY . iiiiieeereescacsossnsosasessosnssanssssssnsnne 1
NOT SHOWN
C-1614 SCREW, CAP = 1/2"=13NC x 1 1/2" i teiieneenensnssesnasnnnnens 3
C-1523 NUT = 1/2" = 18NC i iiiiiierereeenusonesasssesssssncssasssnnnns 7
C~1540 WASHER, LOCK = 1/2" it tiieeereeennnsessncasssssenasonsesanans 7
VH=1743 | PLATE, MOUNT i iittreieererseaercnoncansossascnsonccannns e 1
VH=5963 | MOUNT, FILTER . tiiiierenerusrsosevroscssssoncssosassssscacoscns 1
C-1613 SCREW = 1/2" = 13NC x 1 1/4" o iiiisisieessasessesssesesasnnnas 4
(OPTIONAL)
10-64 22B




I -

(7 ., Y
g ~ A OV S sar—o
A S g 3

g
\
\
' 8
U
N \ N
\
\ u
\ \
\ \
\ \
\
\
\

ﬂ /

pr———

U W
N >

SEE AIR
CLEANER

SEE INDEX FOR:
SCRAPER HOIST CONTROL
THROTTLE LINKAGE

BRAKE VALVE
CLUTCH LINKAGE

INST. PANEL

SEAT

FIG. 1386
COCKPIT



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1386 COCKPIT
Rﬁf{' Part No. Description Qty. ng Part No. Description Qty.
1 | DC-8620|Rail, Hand ....cccvveeeencenes 1 TH-8731 |Cockpit mw cecesesecene cee 1
2 | TV-7699 | Capscrew=3/8"=24nf x 3/4" e |2 DL-6736 |Cockpif ¢ ceevevesns cevarans eee | 1
3 | TC-1231 | Lockwasher =3/8"  ....c..e... 2 DL-7747 |Cockpit @ cesessessasascane |1
4| TG-7970| Hood ~L.H. * ...... vessssane 1
DL-4684 | Hood = L.H. ** cesscenonns 1 Not Shown
5 | TD-789 | Capscrew=3/8"-16nc x 1 3/4" 6 TG~-9709 |Block (for hood) R
6 | TG=5720| Capscrew=3/8"=1énc x 1" ... | 8 VC-1388 [Capscrew=5/8"=11nc x 2" ceee | 2
7 | 1C-1232 | Washer - 3/8"flat  ...evueenn. 20 TV=1748 |Capscrew=5/8"-11nc x 1 1/2" 2
8 | TC-1231 | Lockwasher - 3/8" teeenencene 10 VC-1390 |Lockwasher = 5/8" .ivecuenes veo | 4
9| TC-1233 | Nut =3/8" =16nc  ceeeevnene .| 10 C-1525 |Nut=5/8"-1lnc ...... ceseses 2
10 | TG-7971| Hood -=R.H. * ...... vesesneae 1 DC-6143 |Clamp - 1" ..... ceesssassess | 6
DL-4683 | Hood = R.H. ***  ,..... veees i CC-7201 |Screw=1/4"-20nc x 3/4" cesee |19
TG=97371 Hood =R.H. @ .evuesss cevases 1 C-5774 |Lockwasher = 1/4"™ . iieeveveneas |25
TL-1157 | Hood =R.H. @@  ....... ves 1 C-5780 |Nut =1/4" =20nc  ciiveeeveeass |23
11 | DL-3920 | Plate,Floor =R.H.  ..oevvnenns 1 R=1709 |[Clamp = 1/4" ..cccevieeneeeees |5
DL=-6737 | Plate,Floor =R.H. ¢  ....ce. 1 DF=-1870 |Clamp cesssssssssccnsesencs |15
DL~7746 | Piate,Floor =R.H. @ cevee 1 DC-5036 |Clamp = 1/2"  tiieieiveneenesns | 2
TH=6251 | Plate,Floor=Center ¢¢ ceeesns 1 C-1599 |Capscrew=5/16"-18nc x 1 1/2" 2
DL-6453 | Plate,Floor - Center % ...... . i C-1538 |Lockwasher - 5/16" veseneees | 2
TH-6253 | Plate,Floor = L.H. ¢¢ ... | C-1520 |Nut = 5/16" = 18nc eeeeenn | 2
TL-6670 | Plate,Floor =L.H. %  ...... . 1 DC-5019 | Gasket e
12 | DD-6297| Screw ¥ 12-24nc x 1/2" ## .. ] 6 DF-1310 | Grommet, Cable terieeeenenns 3
TD-1809 | Capscrew=1/4"=20nc x 3/4"% ... | 16 DL-463 {Guard - sponge rubber ...l | ]
13 | DC-5002| Lockwasher - #12 ## ceerees 6 DL-1371 |Grommet = Rubber  ..cueveveeens | 1
TD-796 | Lockwasher = 1/4" # ..., 16 H-8136 |Capscrew=1/4"-20nc x 1/2" ..... ]| 6
14 | TR-1307 | Washer = 1/4"flat ¥ .. .....ee 16 C-1605 |Capscrew=-3/8"~16nc x 1 3/4" 3
15 | SL-9943 | Valve,Brake=See Index  ....... 1 C-312 Lockwasher = 3/8"  ....ceve ees 3
16 | DG=5410] Pocket, Gear Post %%  ..... . 1 TG-357 |[Adj.Assy.,Seat =L.H. ........ 1
17 | C-5746 Capscrew-]/4"-20nc x 3/4"%% .. 4 TG-356 |Adj.Assy.,Seat =R.H. «ieeeess. 1
18 | C=5774 | Lockwasher = 1/4" %% veeass | 4 TD-1684 |Nut - 5/16" = 24nf veeveeess | 8
19 | TD-9426 | Switch, Dimmer teresecesas I SC-4174 |Lockwasher - 5/16" tesessess | 8
20 | H-8136 Capscrew-1/4"-20nc x 1/2" ves 3 TV=177 |Washer - 5/16" flat ceeceseses | 8
21 | C=5774 | Lockwasher = 1/4" veveensness | 8 DG-8905 |Clamp - 1 1/4" R I
22 | TG=-4820| Cockpit *  .eveevreetrcanans . 1 DL-3836 |Shield, Dirt cesseancene ceneee | 1
DL-4776 | Cockpit ***  ...... cesees NS I C-5746 Capscrew-l/4"-20nc x 3/4“ .| 4
TH=6250 | Cockpit @ cueeveeccesnrracass 1 CC~6049 |Screw = self tapping  .c.es eeee | 4
* Effective with Serial Suffix CPFé only.
* Effective with Serial Suffix CPF6-A & up.
kel Effective with Serial Suffix CPF6=A thru CPF6-B,
# Effective with Serial Suffix CPF6-C.
## Effective thru Serial Suffix CPF6-B.
m Effective with Serial Suffix CPFé6=C only.
L2 Effective with Serial Suffix CPF6-D thru CPF6-G.
¢ Effective with Serial Suffix CPFé~H thru CPF6=M,
el Effective with Serial Suffix CPF6=C thru CPF6-J,
% Effective with Serial Suffix CPF6-K.
%%  Effective thru Serial Suffix CPFé6-J.
@ Effective with Serial Suffix CPF6-N.,
@@ Effective with Serial Suffix CPFé~D.
(Effective thru Serml Suffix CPF6 -N)
2-64 24




/

Q)
]

CLUTCH LINKAGE

INST. PANEL

SCRAPER HOIST CONTROL
THROTTLE LINKAGE

SEE INDEX FOR:
SEAT

BRAKE VALVE

FI1G. 2397

COCKPIT



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2397 COCKPIT
§f)f.' Part No. Description Qty. llsf)f Part No. Description Qty.
1 DC-8620 | Rail, Hand .eveveecencaccanns 1 26 VF-703 | Cockpit *  ..iiiiiinernnnennns 1
2 | TV-7699 | Capscrew-3/8"24nf x 3/4" 2 VH-1740| Cockpit ** .. ...ciiiiiieennnnns 1
3 TC-1231 Lockwasher =3/8"  .......... 2 VH=2327 | Cockpit *** L, ...ceiiiennnas 1
4 | DL-4684 | Hood =L.H.  ...cvveuernnns 1 VL-7843 | Cockpit ### ..., ceeeens 1
5 | TD-789 Capscrew=3/8"-16nc x 1 3/4" 2[127 | C-1525 | Nut=5/8"=1lnc  .eeveveenn. 2
6 | TG-5720 | Capscrew=-3/8"-16nc x 1" 8[| 28 | VC-1390| Lockwasher =5/8"  ..cviinenn. 4
7 | 7C-1232 | Plain Washer -3/8"  ...cve.... 32| | 29 | VC-1388{ Capscrew = 5/8"-11nc x 2" vee 2
8 | TC-1231 | Lockwasher =3/8"  ...ecven.. 33[| 30 | TV-~1748 | Capscrew = 5/8" = 1Inc x 1 1/2" .. 2
9 |TC-1233 | Nut=3/8" = 16nc  .eveveveen 911 31 DL-1371 | Grommet, Rubber  ........... 1
10 [VF=3254 | Hood - R.H.  .iiiieeeeennne 11| 32 | DF-1310 | Grommet, Cable @ ........... 2
11 | TG-9709 | Block .v.cvvnieenn. csanseass 2 DF-1578 | Capscrew = 1/4"~20nc x 1" 4
12 [ VD-9838 | Cover .iviiivncnerrcncnnnnns 1 DF=1577 | Nut = 1/4" =20nc  ..cvveeeenn 4
13 | SG-1375 | Screw,Self-Tapping - #10-24 41133 | VF=619 |Adjuster, Seat =R.H.  ....... 1
14 | VD=9836 | Cover civcveveceosscasncenne 1] 34 SC-4174 | Lockwasher = 5/16"=Cad.Pltd. . 4
15 | C-3145 Capscrew=1/4"-20nc x 5/8" 41|35 | V=177 | Flatwasher - 5/16"  .......... . 4
16 | C-5774 Lockwasher - 1/4" . ......... 71136 | TD=1684 | Nut = 5/16" = 24nf cesesses 4
17 | C=5780 Nut = 1/4" = 20nc  ceveevnnen 41137 | TG=357 | Adjuster, Seat, L.H.,  ...... . 1
18 | VF-3266 | Plate,Floor =R.Front #  ...... 1]]38 | SR=1104 | Cold Weather Starting Kit 1
VH-2321 | Plate,Floor = R.Front ## . . 1
19 | TC-1234 | Capscrew-3/8"-16nc x 3/4" 17 Not Shown
20 | VF=6236 | Valve Assy., Treadle(See index)
(*H Qty.2) ...... 1 DC=4088 | Bushing, Rubber ........... 1
C-1598 Capscrew=5/16"=18nc x 1" DL-2450 | Bushing, Rubber ........... 5
#ttQty.6)  ..... 3 DC-5036 { Clamp, Conduit +.eeeveenss 4
C~-1538 Lockwasher = 5/16" (###Qty.6) .. 3 DG-8905|Clamp, Cable  .....ceueuen... 4
C-1520 Nut = 5/16" - 18nc (F##Qty.6) .. 3 CC-6174 [Clamp, Jiffy  .iiiveeverennss 3
21 |VD-4981 | Plate,Floor - R.Rear # ceenes 1 DF=-1870 | Clamp, Jiffy  ..ccveeeen.... . 8
VH=-2318 | Plate,Floor = R.Rear *** ,..... 1 DC~6142 |Clamp, Cable  ...cceiveennnes 5
VL-6574 | Plate,Floor = R.Rear ### ., 1 CC-7201 | Screw,Mach.=1/4"=20nc x 3/4" .. {23
22 |vD-4983 | Plate,Floor = Center ¥ ..... . 1 C-5774 |Lockwasher - 1/4" ... ........ 23
VH-2323 | Plate,Floor - Center ## ., ..., 1 C-5780 |Nut = 1/4" =20nc  ceevveveses 23
23 |H-8136 Capscrew=1/4"-20nc x 1/2" .. 3 DC-8164 {Clamp, Conduit ..cevevnens 1
24 |TD-9426 | Switch Assembly,Dimmer ...... 1 DC~5004 | Screw,Machine #12  ........... 1
25 |VD-4979 | Plate & Seat Box = ......... . 1 R=-8870 |Lockwasher -#12  ........... 1
TG-9461 | Door, Tool Box  tuevurvnnsens . 1 SF-9857 [Nut =#12  ...iiieiiiieniennnes 11
*  Effective with Serial Suffix CPFé6-R Only.
**  Effective with Serial Suffix CPF6-S.
**%  Effective with Serial Suffix CPA6 thru CPA6-A.,
#  Effective with Serial Suffix CPF6-R.
##  Effective with Serial Suffix CPA6.
###  Effective with Serial Suffix CPA6B.
(Effective with Serial Suffix CPFé6-R & CPA)
i 11 | 1

10-64

24A




STEERING SWITCH ? D<= f
2 )L:@

CONTROL

© ? ?\ SWITCHES

© ©

STARTER SW.

é} 6 (®)Fic. 1988 A

WIRING—-INSTRUMENT PANEL

TAILGATE
FORWARD!

= s e e=—0)
GEAR -;:H ?Fo{‘ DPSDEETRION N \ ﬂ ﬁ\ ’
y < T IRD gl y \‘\“ ‘\"‘\’;\ @
° TRANS. 0iL ° \r \(‘-\
2

lOST APRON

ssssssss

Fi F‘T SECO *] F
REVERS

© 5

F1G. 1988 B

o/
b~

INSTRUMENT PANEL



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1988A

WIRING - INSTRUMENT PANEL

g‘:)f' Part No. Description Qty.
1 SV-837 WIRE, JUMPER ittt ittt iiiiitetiteesissanssnnsncnnsnonanssnss 1
DL-6577 WIRE, JUMPER * i iiierinirtnsenecnnnosecnasarsssssasansancncnns 1
2 SV-840 WIRE - CONTROL SWITCH TO WARNING LIGHT . .ieiiiiivenncnnas 1
DL-6578 WIRE - CONTROL SWITCH TOWARNING LIGHT * ... iiieiierennnncans 1
3 SV-2355 WIRE - KEY SWITCH TO STARTER SWITCH  ..iieiieiricntnecnccenncanns 1
DL-6580 | WIRE - KEY SWITCH TO STARTER SWITCH * L iiiirinrrcencnnansoans 1
4 SV-2354 | WIRE = KEY SWITCH TO PANEL LIGHT & DC SWITCH ... ciiiienrnnnns 2
DL-6576 WIRE = KEY SWITCH TO PANEL LIGHT * L. iieiiirerienononscnncanans 1
5 DD-9595 [WIRE, A.C. COMMON . iiiiiiiiiiiiitietennseansococnsrsansasas 1
DL-6872 |WIRE, A.C. COMMON * ittt irtencnsssscarosssacssscssnnanses 1
6 DH-6067 | WIRE - KEY SWITCH TO REAR LIGHT SWITCH  ..ciieeiereiereresnncnasns 1
7 DL-1617 | WIRE - REAR LIGHT SWITCH TO HEADLIGHT SWITCH .. ..ciiuievninne. 1
8 DH-6065 |WIRE =24 VOLT FEEDER .t viteiineenierenosrercnssnsnsossnsoncananss 1
9 DL-6573 UNDERLAY, PANEL *  (iiiriitiitiieroroonosssoescnssonsacssanssnes i
10 DL-6579 WIRE - KEY SWITCH TODC SWITCH * 1 iiierevenccesecsnsnssnsess 1

*  EFFECTIVE WITH SERIAL SUFFIX CPF6-K.
(EFFECTIVE THRU SERIAL SUFFIX CPF6-N)

FIGURE 19888

INSTRUMENT PANEL

o0 bhw

- O 0 00N

_——

13
14
15
16
17
18
19
20
21

22
24
25

26
27

DC-5004
TC-5004
DC~-3591
DF-5856
TG-1341
TG-1342
DH-~4839
HE-5710
T1G-2379
SG-2106
TC-166
SR-8325
HC-8538
SP-6126
SH-2701
TF-6768
D-2779
SP-8443
DL-4714
DC-4088
HD-6483
SF-8798
C-1231
TD-9718
TG-6197
TR-2425
R-1933
H-2643
TF-5410
TR-471
TD-9723
HC-8563
DL-6887
DL-6888
SV-1468

SCREW, MACHINE = #12-24 x 1/2" 1 iiieirtirerirnrencnncneanasans
SWITCH, CONTROL (See Index) seeevveenuesssereosessaansoasacnnss
TIP, RUBBER  teevreereeneesnesocesenasesascacsancnsessansasans
SWITCH et naeee e neeaane e asa et seaaranraaae
LIGHT, STEERING WARNING  teivrinerenrnenrnensoresananncnannas
BULB & vveeesevesnsonssecesceneensennsssssnseassencanssnsanncanss
SWITCH, STARTER  tevevureneeececnsnsosnsssesononsnencnsnsasesasanes
SWITCH, D.C. tveveenrrensaencsosencnssessasasscssannsasasasasonss
GASKET v teveeresesnsansecanncensessensenssassssssnseasssscsnnes
SCREW, MACHINE = #6-32 NC x 1/2" .. iiivreenrorercocanaseonans
SWITCH, HEAD LIGHT et ee e era ettt tseiaeeaaes
SWITCH, REAR & DASH LIGHT tirivttvrenennrnrnarannvcnsoncnnnnns
AMMETER o ttteteeeenrenssocnnennenossoassssansnnsesasosssnssonss
SWITCH, KEY  titeeenruenenenseseeseasasaesensosasssasnsnsonsasnss
KEY  tetvnveessansoncessansnsenncosssnnssnseeseanesnssnnnanss
LIGHT ASSEMBLY, DASH PANEL  vuvverrvenrevnnencncasocnanonansans
LOCKWASHER i eereeenennnrocencansonsasnsescansssscnsscnsansennss
BULB eevvveencencasasesassenassssnnsasncsnssnsnsssnsessssncnnnes
GAGE, ENGINE TEMPERATURE  teivuvnrnenenrnenneranscacascscnces .
GROMMET, RUBBER e entaneeasenreeetaatarenetntansansansenns
GAGE, ENGINE OIL PRESSURE  veuvvveeenncnrenncensncnnaes Ceereean
ELL, STREET = 1/8" NPT X 45°  1iuiiuiinienrocncnseocnocssnsnssnanes
COUPLING = 1/8" NPT teivivineneensassesasenrensnsencosassssasans
ADAPTOR, STRAIGHT = tievreeneenernnneenesenenencnansacnsnssocssnes
PANEL, INSTRUMENT  tvriiereeneeeruenencnsnsasnsssanssssssonses
PANEL, INSTRUMENT (Eff. with Serial Suffix CPF6-L)  ..cevvvrevcranns
SCREW, MACHINE = #10 = 24 x 1/2" L. .iiieerineirnearenneceanonss
LOCKWASHER = #I0 i itittieerensonnsonssssonasencensensannens
GAGE, TRANSMISSION OIL PRESSURE(Eff. thru Serial Suffix CPF6-M)
GAGE, TRANSMISSION OIL PRESSURE (Eff. with Serial Suffix CPF6-N) ....

ADAPTOR, STRAIGHT = .iiciiiiiinierennnenocsecasnsnnssacss seeesee
GAGE, AIRPRESSURE  Liieittiieiiereiieennencerecanccasascsnnans
TACHOMETER & HOUR METER ceceeeen
JOINT, DRIVE (Eff. with Serial Suffix CPF6-L)  ........
CABLE,DRIVE }  iiaee,

(EFFECTIVE THRU SERIAL SUFFIX CPF6=~N)

e et et N) et UV Y e et et et ot ot ot ot et N) = N) et N ot N e e e OO B B OO

5-62

26




5

36 d d &b

SHIFT DIAGRAM

O @

J

CLUTCH BRAKE PRE-SELECT
VALVE INSTRUCTIONS

&

INSTRUMENT PANEL

FIG. 2385



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2385

INSTRUMENT PANEL

1%%1_" Part No. Description Qty.
1 VG-7572 | WIRE, JUMPER (Key Switch to Ammeter)  ...cieeiiiiecinececennnes et 1
2 | vG=-7573 | WIRE, JUMPER (Key Switch to D.C. Main Switch)  .e.eeee veseenne eoe 1
3 | VF=2179 | WIRE, JUMPER  ...etetiteaninansnnccnosscvoncccscsnsossssssccscnss . 1
4 | VG-7575 | WIRE, JUMPER (Key Switch to Light Switch)  «..ecieiieeiiecaccnnes . 1
5 | sv-840 WIRE, JUMPER (Steering Switch to Warning Light) ~ ......... cesaraccans 1
6 | VG-7574 | WIRE, JUMPER (Key Switch to Starter Button) ~ ...... cesensene tecesanes 1
7 | VE=2170 | PANEL, UNDERLAY ..iceiticresncnsnccnaens cesasans cessssssvanes 1
8 | DL-6872 | WIRE, JUMPER  ...cieveeencnnnss ceeses verenns tesessescnns cseses vose 1
9 | TF-4107 HOSE ASSEMBLY - ]/4" X8"  teeieiieriseeensane cesessacescnnnas .e 1

10 | TD-9718 | ADAPTOR = 1/8"NPT x 1/2" =20JIC  .evieveevncccncsanconns cececesns 5
1 DD-4242 | TEE,STREET - 1/8"NPT eeserssssaraccssssasoses sesessesansasesasses 1
12 | TD-9196 | ELBOW - 1/8"NPT x 45° tessesncansns cesescns eeseceascsroneans . 2
13 | HE=5710 } SWITCH, DC MAIN .. ..ciiviiinnecsccnccanccnce cecesnasese cesessase 1
14 | SG-2106 | SCREW, SHAKEPROOF #6=32x 1/2" teeeeiiienn vesnes seesessscns 2
15 | VF=1691 LIGHT, STEERING WARNING  ..cviiiiseccsanes cessnee csssssnsenss 1
16 | TG-1342 BULB . .iveeeeeacns tecsescascsns cecees ceeesesensans eessssseces 1
17 | HC-8538 | AMMETER seceemsssessoaaans ceesesccene sessene eosesmesenvescancnss 1
18 | HC-8563 | GAGE, AIR PRESSURE ceseesrenean tesssresnes cesesvescsasaccnceses 1
19 | TF-8463 LIGHT ASSEMBLY, DASH  ..... vesens vesesensecns eesese cessesaseens 1
20 | SP-8443 BULB  .iiieeceeeens serees cesessesene seesene D 1
21 D-2779 LOCKWASHER  .iveieerecocennens Cesesesssacssssesensssasresnnne oo 2
22 | VFE-7813 | GAGE, TRANSMISSION OIL PRESSURE ~ ......... sesecans vesesesnsve 1
23 | DL-4714 | GAGE, WATER TEMPERATURE tesessesesanee cesessesnas vesseses aes 1
24 | HD-6483 | GAGE, ENGINE OIL PRESSURE D ces 1
25 | SF-8798 ELL, STREET - 1/8"NPT x 45°  .eieceiuincicnnncnnsons tesecasenenes 1
26 | C-1231 COUPLING = 1/8"NPT  .i.eivvrnrencnens cesesevesseanasne cesseveses 1
27 | SV=9125 | VALVE, HORN ..c.evieetnestosoccscssoancnces vesesrescens cesesssases 1
28 | TD-9747 ADAPTOR - 1/8"NPT x 1/2" - 20NF X 90%  Liiiiiieecscncnncnes cesesnes 1
29 | SG=1375 | SCREW, SELF TAPPING - #10x 1/2" - CAD. PLATED  ..... cesnns cenes 7
30 | TC-5004 | SWITCH ASSEMBLIES (See Index) .eevvene. teesesessennne vesssacenencs 4
31 DC-5004 | SCREW, MACHINE - #12-24 x 1/2" ...... ceseses aseses eresesvecsses 8
32 | vD-9815 | PANEL, INSTRUMENT ceseenes ceeenas ceeseces cessssescansscccseses i
33 | TR-2181 TACHOMETER * .iivececrnnanse eesene Ceosesssecrssssnsncansnnves 1
34 | DC-5636 | SWITCH, STARTER PUSH BUTTON cesessescns cesseee sesresascsssse 1
35 | SP-6126 SWITCH, KEY  tiieeeeeeecnnes secseassescans cesesssscscsesscessasas 1

SH-2701 KEY cieeeranees sesessasesesnssens vecessosenes vesessesace 1
36 | TC=166 SWITCH, LIGHT cesrssesesnssssanaassses eesssvesnas cessssssasaes 1

NOTE: * DL-6887 TACHOMETER OPTIONAL AND MAY BE
USED IN PLACE OF TR-2181.

(EFFECTIVE WITH SERIAL SUFFIX CPF6-R ONLY)

9-64

26A




SHIFT DIAGRAM

OO,
®

®® @
®

i

~
CLUTCH BRAKE PRE-SELECT
VALVE INSTRUCTIONS

/

§ e

FIG. 2571
INSTRUMENT PANEL




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2571

INSTRUMENT PANEL

g%t:' Part No. Description Qty.
1 | VG=7572 | WIRE, JUMPER (Key Switch to Ammeter) ..iiiinnnreennessrsacnsssss 1
2 | vG-7573 | WIRE, JUMPER (Key Switch to D.C. Main Switch)  ..c.ceeeveeeneannns 1
3 | VF=2179 | WIRE, JUMPER .. i.itiiiritiriiieentervasoassccancsasnscssocnscnns 1
4 | VG=7575 | WIRE, JUMPER (Key Switch to Light Switch)  ceeiriicicccesionncanae 1
5 | Sv-840 WIRE, JUMPER (Steering Switch to Waming Light)  ............ cevenes 1
6 | VG=-7574 | WIRE, JUMPER (Key Switch to Starter Button) .iueveveercnncncsnssnss 1
7 | VH=6097 | PANEL, UNDERLAY = +1iiiieiiecenronascoonsscscanonssescasecansns 1
8 DL=6872 | WIRE, JUMPER  ..uiiiriireerenerececaccccrosennasscsnnsnns veessens . 1
9 TF-4107 HOSE ASSEMBLY = 1/4" x 8" iiiieetetsecssanscssessansassenns 1

10 TD-9718 ADAPTOR = 1/8"NPT x 1/2" = 20JIC  .eeiiirienerosienssscnsansanones 5
11 DD=4242 | TEE, STREET = 1/8"NPT  4tuiiiuiuectecseestcasosassosnssasccnannnnane 1
12 TD-9196 ELBOW = 1/8"NPT X 45° 1iiteeveerercrscencasocnconnsnsacsannss 2
13 HE-5710 SWITCH, DC MAIN L ittt rrresncccscssssccosascssssscsscsossssnse 1
14 SG-2106 | SCREW, SHAKEPROOF - #6-32 x 1/2" ceesecsacenassesssssenes coe 2
15 VF=1691 LIGHT, STEERING WARNING .iciiieieevetvncccnnnes cesesans e 1
16 | TG-1342 BULB  .iviivivinvenns ceessesecs veessescenanans eesecsenns cesssas 1
17 [ HC-8538 | AMMETER ...t ierecenecsoesonsnnnee ceersans tesssessenas vevesenns 1
18 HC-8563 | GAGE, AIR PRESSURE ceeeccserenasassanssenans reesscane cesvesans 1
19 | TF-8463 LIGHT ASSEMBLY, DASH  ...ccievveeee. eeresscananan ceesnons ceas 1
20 SP-8443 BULB sttt evececoasccnnsssossssnncssscccnnse veesanenne cesesces 1
31 D=2779 LOCKWASHER  ceviveveeesnccnnas Getessvsessrssssesscsanssccsocacse 2
22 | VF-7813 GAGE, TRANSMISSION OIL PRESSURE  ..ceeveiireseransncnncnss .e 1
23 DL-4714 GAGE, WATER TEMPERATURE tieiereiinicennentveceannncns e 1
24 HD-6483 | GAGE, ENGINE OIL PRESSURE  +eivieriececennneccnsancnnss ceesane 1
25 SF-8798 ELL, STREET = 1/8"NPT x 45°  tevieerereennneen cesesscans ceescee 1
26 | C-1231 COUPLING = 1/8"NPT  sevvenne cassecsressssessessnenstesneseee .o 1
27 SV=-9125 VALVE, HORN it tinieeeeecesectoceescasssaasssssesnsssncscsnsses 1
28 TD-9747 | ADAPTOR ~ 1/8"NPT x 1/2" = 20NF x 90°  ...e0vvee. veseseesnne cessee 1
29 SG-1375 | SCREW, SELF TAPPING - #10 x 1/2" = CAD. PLATED  t.ivevevencvonss 7
30 | TC-5004 SWITCH ASSEMBLIES ciiiieeevecenes (See Index) ceevnnnes esesanens 4
31 DC-5004 | SCREW, MACHINE-#]2-24x]/2" .......... veraenn teesessasensns 8
32 | VH-6589 | PANEL, INSTRUMENT cssssesceas vevesess veesscssenas ceessesssnes . 1
33 TL=-9896 TACHOMETER  teiciieccencnsscssncccassssccans eeteesessnsacssease 1
DL-6888 | JOINT, DRIVE  sieeiereeeeenecncccencecnnn vessseasseanes ceesacase . 1
SV-1468 | CABLE, TACHOMETER  ....ceeeeecccncss eseoesserennse eeessessesens 1
34 DC-5636 | SWITCH, STARTER PUSH BUTTON  ..iieiiiececvrerancccsanconncne 1
35 SP=-6126 SWITCH, KEY  ...ieeeeee seseceencaseassssesanassassossense cesecons 1
SH=-2701 KEY  tieieeeeesceonssnsasassncsssanssscccassssssosses cecesee 1
36 | TC-166 SWITCH, LIGHT  tiiiiiiieeieeeerosseanceesscaosssssesancsssnnas i
37 |VH=5752 | SPEEDOMETER ) ceeescscscesesssccsncns 1
VH=5774 | CABLE, SPEEDOMETER | ceiiereeisenevesascccnns 1
VH-5775 | ADAPTOR, SPEEDOMETER DRIVE OPTIONAL 1
TC-8796 "O"RING D ieeiee i veosen ves 1
(EFFECTIVE WITH SERIAL SUFFIX CPF6-S)
9-64 26B




P

HIFTING INS

SPEEDS LISTED BELOW
1702 4MPH.
27103 SMPH.
3T04 8 MEH.
4708 12 MRH.
3 T06 17 MPH

95

FIG. 2578
INSTRUMENT PANEL




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2578

INSTRUMENT PANEL

1131‘?)1:' Part No. Description Qty.
1 | VG-7572 | WIRE, JUMPER (Key Switch to Ammeter)  ...ciiverecnnncccccncaccnns 1
2 | vG-7573 | WIRE, JUMPER (Key Switch to D.C. Main Switch) cetsesssacsasses e 1
3 | VF=2179 | WIRE, JUMPER ...iccievererensnennsconnnsna “eesescrsassssane ceeerae 1
4 | VG-7575 | WIRE, JUMPER (Key SW|tch to nghf Switch)  Liieiiiiicosnancnnnes . 1
5 | sv-840 WIRE, JUMPER (Steering Switch to Warning Light) crescsacsssasesnnes 1
6 | VG-7574 | WIRE, JUMPER (Key Switch to Starter Buiton)  .....veve. ceereressenas 1
7 | VF-2170 PANEL, UNDERLAY * L. . iiievennne sesseesessacs tesescescscasana 1

VH=6097 | PANEL, UNDERLAY ** . iiiitiereeeroccccrcccvsvsnsonsssasanse 1

8 | DL-6872 | WIRE, JUMPER ,..ciiecrrieececnecennae tecteatssasens tessssescsans 1
9 | TF-4107 HOSE ASSEMBLY = 1/4" X B" viiiieeecncsonnsssasscssassas ceses 1
10 | TD=9718 | ADAPTOR = 1/8"NPT x 1/2" =20JIC  vevvvvrnnenns eesessesesssans cos 5
11 DD~-4242 | TEE, STREET - 1/8"NPT sesesssesseneses trevscsassassseserssancenns 1
12 | TD-9196 | ELBOW - 1/8"NPT x 45° ctecesreesssensnnns cesesssenseses vesaas 2
13 HE=5710 | SWITCH, DC MAIN  ,.iiiettvececsncsacescosnsccans senesanccsescsns 1
14 | SG-2106 | SCREW, SHAKEPROOF - #6-32 x 1/2%  ieeieirieceneennanaas seees 2
15 | VF=1691 LIGHT, STEERING WARNING  ..... tesseavcnasanene eeeseacscans . 1
16 TG-1342 BULB  ..ceevens ceetenssessessanne secsacasesssas tesescsacessas 1
17 } HC-8538 | AMMETER ceseseesene ceseseseneans evesescsasassnsese ceescscses cese 1
18 | HC-8563 | GAGE, AIRPRESSURE  ....vicveennnnns tesesesencsansnns cesecscens 1
19 | TF-8463 LIGHT ASSEMBLY, DASH .. .ieiivieiericnceneess cesecsssesescanse 1
20 |} SP-8443 BULB  ..... cesessncrense teesssesssssens tiessssssassaanse cecces 1
21 D-2779 LOCKWASHER tesessessesascsansransnne cescssscssasens etesesnsans 2
22 | VH-2334 | GAGE, TRANSMISSION OlL PRESSURE  ........ veseesssnsens ceeane 1
23 DL-4714 GAGE, WATER TEMPERATURE  ..eviiervievnnenns. tececsssssensss .o 1
24 | HD-6483 | GAGE, ENGINE OIL PRESSURE  .eveiveeneiennnccnnns eeecnssenses .e 1
25 SF-8798 ELL, STREET - 1/8"NPT x 45°  ...cuvvense cessaseses ceecesesenasss 1
26 | C-1231 COUPLING - 1/8"NPT Cesercsasenae eesacevscsesanns ceescsescss s 1
27 | SV-9125 | VALVE, HORN ..iiivesivncceasnens cesessasesns eresesesaane cesssane 1
28 | TD-9747 | ADAPTOR = 1/8"NPT x 1/2" =20NF x 90°  ....cieevnnan vescasssesanne 1
29 | SG=-1375 | SCREW, SELF TAPPING -#10 x 1/2" - CAD. PLATED cessesese cesses 7
30 | TC-5004 | SWITCH ASSEMBLIES  ......... (See Index) ceevceiieeenas seecesans 4
31 DC-5004 | SCREW, MACHINE - #12-24 x 1/2" cesserssessnse cesesensene cesens 8
32 | VH-2310 | PANEL, INSTRUMENT * . .iiciitiireecnnacccscccanas csesans cescceans 1
VH=-6095 | PANEL, INSTRUMENT ** cessssesses sesasesscsanss sssescscnennte 1

33 | TL-98%96 TACHOMETER  ..... testeesesestanssesarnans tececssssassssanssanas 1
DL-6888 | JOINT, DRIVE ......... sessssesesans sestesesesesssceasesce evessse 1
SV-1468 | CABLE, TACHOMETER  .c.vieierernncsasnccocssonss cesesscsecnsnne 1

34 | DC-5636 | SWITCH, STARTER PUSH BUTTON cesassssnns 1
35 | SP-6126 | SWITCH, KEY  ...... cerecsceenns cesseeresancans 1
SH=-2701 KEY  ..... Ceeeeeertaestevestesctsetatsas cessnnne ciessens 1

36 | TC~166 SWITCH, LIGHT iiieieereececeacnossancnae vecuosses sesessesasses 1
37 | VH=5752 | SPEEDOMETER ** . ..icceceecssrsccsacsaceccoccscscsccoscs seesee 1
VH-5774 | CABLE, SPEEDOMETER **  ....... esesscessssasasessecoens cesnenee 1
VH=-5775 | ADAPTOR, SPEEDOMETER DRIVE ** .. ..iceeenenene cecscssrossranss 1
TC-8796 | "O" RING ** . iieieerencsesocescccens teesessesrescsensscns cesse 1

38 | VF-4135 GAGE, TRANSMISSlON TEMPERATURE civeeeccencnes cesescscns . 1

*  EFFECTIVE WITH SERIAL SUFFIX CPA6 THRU CPAé6-A.
**  EFFECTIVE WITH SERIAL SUFFIX CPAG-B.

(EFFECTIVE WITH SERIAL SUFFIX CPA6)

9-64

26C




‘\m\y
NI Tl

7T

FIG. 2569 A
HOUR METER

FIG. 2569 B
REAR LIGHT

5



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2569A

HOUR METER

g‘(’f' Part No. Description Qty.
1 | VH=3012 | MOUNT, NEOPRENE  t0ievruenveceorocsecsonssscsnnssanasnsnanns 1
2 | VF=9089 | HOUR METER  tuuitrereuseenenesssncessasasocnsensssnnanasasnnnsns 1
3 | HE=2462 | SCREW = #6=32NC x 1/2" iriterierersencsernsonsosnsnsencnenns 6
4 | H-5466 SCREW = #8-32NC x 1/2"  ttttiiieiresneecranssssssseseenasaranes 1
5 | SD=2599 | WASHER, LOCK =#8 L i.iiiiiienenrnecerecseruorosassonnsencnns 1
6 | R-4948 NUT =#8=32NC .itiiriieirneenrecraresnssesaosssssncsssancns .. 1
(EFFECTIVE WITH SERIAL SUFFIX CPF6-5 & CPAé)
FIGURE 25698 REAR LIGHT
TH=3750 | LIGHT, REAR  ttrvrvirnenenneneeeneesncenasnens Cereeenas 1
1 | c-1521 NUT =3/8" = 16NC tverrennencenosenncarass Ceraeneneenreenes . 1
2 | c-312 WASHER, LOCK = 3/8"  tivuveenennnns Ceenreteeeenerarenas 1
3 | TH-5660 | RING, RUBBER RETAINER tvuerveenvorensecnsaracscconons ceernenes [
4 | CC-5726 | UNIT, SEALED BEAM  tiivivnvnrnenrnencnsananscssscnes Cereranes 1
5 | TH=3754 | BUSHING  tevtvuirenenresrensassacnssanneaseassessonsnssaassesases 1
NOT SHOWN
TL=4017 § WIRE  tervrrenveenrsernnocnncocneos Cettsesceresenennnrannes 1
(OPTIONAL)
9-64 26D




<
3
©
0
©
w

FIG. 1362 B

BALL SOCKET LUBRICATION



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1362A

SEAT TG=-4845 * VD-7085 **

I%:t.‘. Part No. Description Qty.
1 C-1600 CAPSCREW - 3/8" = 16NC x 1/2" Y e, 6
2 | C-312 LOCKWASHER = 3/8" | iiieiieevnnnnnnens 6

 (Effective thru Serial Suffix CPF6~H)
3 | C-9656 NUT =5/16" =24NF 1 iiiieaeennons 4
4 | C-1538 LOCKWASHER = 5/16" ceeesesearsecsnanans 4
5 | E-3735 FLATWASHER - 5/16" J .................. . 4
6 | TG-353 R 1
VD-7082 | SEAT, HOT WEATHER ** . iiiiiiiirreennnononnns e ceneees 1
7 | SF=7849 CUSHION ittt ittt tteeetsctanannncosssncencssansnnnnnne 1
8 | TG-9461 | DOOR, TOOL BOX cvcesnesssesvenass .o 1
(Effective thru Serial Suffix CPF6=H)
9 | TG=9280 | BOX, TOOL & SEAT | L ieeererernnanans 1
NOT SHOWN
TL-720 COVER ittt it ictteccscansnncnnceens teeconnsenseans 1
VD=~7081 | COVER, HOT WEATHER ** ... .. .iererirrerervarananonn ceeseeanenee 1
*  TG-4845 INCLUDES REF. NOS, 6 & 7 ONLY & TL~720 COVER,
**  VD=-7085 HOT WEATHER SEAT INCLUDES REF. NOS, 6 & 7
ONLY & VD-7081 COVER,
(VD-7085 HOT WEATHER SEAT - OPTIONAL)

FIGURE 13628 BALL SOCKET LUBRICATION
I | DC=3600 | CONNECTOR, IMPERIAL  ..iiirevneernennnceecnnnrsoans cenceseena 2
2 | C=5768 PLUG, PIPE = 1/8"NPT  .icivrvnencreneencnnnas seeessvsessenssuenes 2
3 | DH=925 TUBE ASSEMBLY - 1/4" x 28 1/8" .. viieerranns. teaseensens cevene 1

HC-2483 SLEEVE ...... teeeactnnesasesans craenesnnenns cvecasneense 2
DC-3601 NUT ..., St ieeseeneesecetasienaseesssranesassrsarenrncs . 2
4 | SC=8897 |ELBOW, IMPERIAL  (iiviieevnvnnrenncanncnnnnsenes cevecessnssesanas 2
5 |DH-919 | TUBE ASSEMBLY - 1/4" x 413/8"  .......... ceessetetranians ceeean | 1]
HC~-2483 SLEEVE .eiviiiinnnn ceeneenes ceveascnans cerenes cieacans 1
DC-3601 NUT cesensareesens ceeteneanan chersessensans cecesssvassens 1

2-64 28




FIG. 1998 B
CLUTCH PEDAL

FIG. 1998 A
HAND & FOOT THROTTLE



wRABLCoO

AN
FIGURE 1998A CONTROLS - HAND & FOOT THROTTLE
};Jef' Part No. Description Qty. Ref. Part No. Description Qty.
0. No.
1 | C-1540 | Washer, Lock-1/2" ........... 1 TL-227 Crank, Throttle *  ........... 1
2 | R=7373 | Nut=1/2"=20nf Castellated 1 TV-9295 | Crank, Throttle *** . .......... 1
3 | C-2303 |Pin, Cotter-1/8"x 1" ....... 1 VD-4809 | Crank, Throttle ## ... . ..., 1
4 | DD-1642| Key oottt 1 18 | TG-8920 | Rod Assembly, Throttle @ ....... 1
5 | DD-1638 [Disc, Micarta  ............... 1 TG=8499 | Rod Assembly, Throttle @@ i
6 | H-2370 | Grip, Handle  ............... 1 VF=6212 | Rod Assembly, Throttle ## 1
7 | DD-1637 | Disc, Micarta  ............... 11119 |S-1357 Ball & Socket  ........... 2
8 | DD-1641|Stud ¥ ... ... .. 11|20 | DD-4922 | Pedal, Accelerator@  ....... 1
9 | DD-2804 | Arm#* ... 1 TL-1161 Pedal, Accelerator @@@ ... 1
VD=-4811 | Arm, Bent ## . ... ... .. ... .. 11121 DD-4931 | Screw, Cap-1/4"-20nc x 4 1/4"... 1
10 | DD-~1640| Disc, Steel  ............... 11122 | C~5774 Washer, Lock=1/4" ........... 1
11 TG-8918 | Rod Assembly, Throttle @ 11123 |C=-5780 Nut=-1/4"=20nc  ..oovvvnnnnn.. 1
DL-5909 | Rod Assembly, Throttle @@ 11|24 |DD-3431 | Block, Sliding Hinge ~ ....... 1
VD=4813 | Rod Assembly, Throttle ## 11125 | D-4098 Pin, Cotter-3/32" x 1" ....... 1
12 | S=1357 Ball & Socket — ........... 1126 | TV-9296 | Rod, Engine Throttle **  ....... 1
13 | C-1538 | Washer, Lock..... **Qty.9 ... .. 71127 |C-1521 Nut-3/8"-16nc ** ... ........ 2
14 | C-9656 | Nut=5/16"=24nf...**Qty.8 ...... 71|28 |TC-1232 | Washer, Flat-3/8"  ........... |
15 | TG-8909 | Rod Assembly, Throttle @ ....... 1129 |C-1520 Nut=5/16"-8n¢ ' vvvvnnnnnenn. 1
DL-5907 | Rod Assembly, Throttle * ....... 11130 |TV-9299 | Bolt, Throttle Guide **  ....... ]
VC=3901 | Rod, Assembly, Throttle ** 1
16 | S=1357 Ball & Socket  ........... 1 Not Shown
17 | TG~8916 | Crank, Throttle @  ........... 1 TL-3561 Pin, Roll ** ... ........... 1
@ Effective thru Serial Suffix CPF-C. ) ** Effective with Serial Suffix CPF-N.
@@ Effective with Serial Suffix CPF6-D thru CPF6=N. *** Effective with Serial Suffix CPF6-M thru CPF6-N.
@& Effective with Serial Suffix CPF6-D. ' # Effective thru Serial Suffix CPF6-N.
1 * Effeclﬁve with Serial Suffix CPF6-D thru CPF6-M. ## Effective with Serial Suffix CPF6-R & CPA6.
| il ] ]
FIGURE 1998B. CONTROLS - CLUTCH PEDAL
1 | TC-114 |Valve, Air * {(See Index) ....... 1113 |C-1521 Nut-3/8"-16n¢  ...vvvvnnnn... 6
TL-1228 |Valve, Air ** ... .. iiiiias. 1114 |TG-6391 | Bracket, Hinge ............... 1
RK~1053 | Repair Kit ** ... ............ 11115 [C-1602 Screw, Cap=3/8"-16nc x 1" 4
2 | C-5769 |Plug, Pipe=1/4"nmpt  ........... 1 ({16 |H-122 Key — evveeneeineieeainnn 1
3 | TH=6263 [Rod, Clutch Hinge  ........... 11|17 |[D-2771 Nut-7/8"~14nf Castellated 1
4 | TG-8903 |Spacer ..., 1][18 [E~4132 Pin, Cotter-1/8" x 2"  ....... 1
5 H=2462 |Clevis v vveviiiiiinninnnn.. 1 19 TG=6392 | Bushing .........oevivnnnn. 2
6 | E-4162 |Pin,RodEnd  ............... 21120 |TF-4228 Hose Assembly-3/8" x 24" 1
7 | H-749 | Nut, Jam=1/2"-20nf  ....... 2 TF-4131 | Hose Assembly-1/4" x 27" # 1
8 | C-2303 |Pin, Cotter-1/8"x 1" ....... 11121 | TD-5556 | Adaptor — ..oooooiiiiiiiii... 2
9 | DF-461 |Arm, Clutch Pedal  ........... 1 TD=9747 | Adaptor# ... ... ...l 2
TH-6274 | Arm, Clutch Pedal ## .. ......... 1[[22 [TH-6267 | Rod, Clutch*  ............... 1
TR-5583 | Arm, Clutch Pedal ### DL-6028 | Rod, Clutch ** ............... 1
10 | HC-1424 | Plate, Foot ............... 11|23 |D-5434 Clevis  ..ovvviiiiiiiiin... 1
11 | C~1604 |Screw, Cap-3/8"=16nc x 1 1/2"... 11124 |D~-4098 Pin, Cotter-3/32" x 1" ....... 1
12 | C=312 Washer, Lock=3/8" ........... 61125 R=2779 Spring v 1
26 |DD=3432 | Clip  ceiiiiii i 1
* Effective thru Serial Suffix CPFé-D.
** Effective with Serial Suffix CPFé-E. -
# Effective with Serial Suffix CPF6-C.
## Effective with Serial Suffix CPF6-J thry CPF6-L.
###  Effective with Serial Sur:ix CPF6-N|\.

4-66

||l
30




-\-.b— h

///////////

_/ m M i
N
> - N -

FIG.508

16 CLUTCH - ROCKFORD



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 508 16" CLUTCH ASSEMBLY E‘i_gg%“

1{]“:‘)‘:' Part No. Description Qty.
* CLUTCH ADAPTOR & CENTER PLATE ASSEMBLY .eivriiinnrnnnnnnnns 1

TD-3482 COVER ASSEMBLY  trevrrinrenncennnes (TR=6132%%). .. i viennnnnnn . 1
TD-3481 BACK PLATE ASSEMBLY  +vuivevreeennceancscsnnsascsonnsnnan 1

1 * BACK PLATE  teretvenreennosanncenasosssacsssasncnnas 1
2 | CD-5552 NUT, ADJUSTING  ..... e etetenteeancannne naarennaaas 4
3 | CD-5553 WASHER, ADJ. NUT  teiiiieriercrsncacnsensonsenans 4
SR-8580 PRESSURE PLATE ASSEMBLY  ttivereeneenrrencecssonassasanes 1

4 * PRESSURE PLATE teeeveeenerercccnssccsassannsannases 1
5 | CD~5556 NEEDLE BEARING Ceeeenee feteseeasseneraansaenesnan . 8
CD-5559 LEVER ASSEMBLY ttivevseerenenncosonnseasacssossssssanes 4

6 | CD-5560 LEVER:  trvreneennnens e et eeeneecenaaeraeanasaanns venaes 4
7 | CD-5561 PIVOTPIN ceiirvrereecncenanees e eresascannacannas 4
CD-5562 EYEBOLT  .evevenns e tteenesensenasennnrtaenraaeseans 4

8 * EYEBOLT e eetearoencaeneenanterentasnanttoans 4
9 | sD-8379 NEEDLE BEARING  .ienuiirininrrecarcannseenncnens 4
10 | CD-5564 PRESSURE SPRING  tevervvereeeeoncncaaccsssasssnonsnss 14
SR-8585 WASHER RETAINER 4vevvevrecesenanacasncsoassaonssnnns 14
SR-8586 WASHER, INSULATING  teiveeeenreroncnsscencancncnnann 14

11 | CD-5565 LEVER PIN  ietinieniinneenanennesnnasanssnsecancnnaas 4
12 | CD-5566 WASHER O 4
13 | €-2303 COTTERPIN = 1/8" x 1" ..viiinnerens fettreenseenerenans 4
14 | CD-5567 SPRING, ANTI=RATTLE  vuvrernennansecsncnsnnencennnss 4
15 | SG-6832 WASHER v ieeveeerenionenceesnaesnsacssesnonsenssans 4
$G-6842 CAPSCREW - 3/8" NC x 2 1/2" ........................ 4

16 | SG-6843 CENTER PLATE  cvitieevnesvocennnscacennncacsscsosssosnanne 1
17 | SG-6840 RETURN SCREW, CENTER PLATE  tuveenvincaerornncnanenesnns 4
18 | SR-8589 SPRING, PLATE SEPARATOR  ...ecvveurnrnnenn Ceeeeieeeianean 4
19 | TD-3478 ADAPTOR, CLUTCH  tiiiieieeineitancntasenrnnnocnannnas 1
20 | C-1599 CAPSCREW =5/16" NC x 1 1/2"  1iivrieanracresasiannennnes 4
21 | C-1538 LOCKWASHER = 5/16" i iitieeiereeenosansesressennsansonns 4
CD-5577 DRIVEN MEMBER ASSEMBLY  ..eivuirivnanecvnnnns ceneee 1
DL-6923 DRIVEN MEMBER ASSEMBLY ** eeeresasecnarenraratesaaans 1

22 * SPLINED CENTER  ‘veirirerrrecnsnnescenssnassonnnnncesse 1
23 * OIL SLINGER  ttvirvrerrnieeensanassesasesassssasssnnne i
24 * RIVET i ieieeeneevooaeenioesoseasssascssnnsannnes Ceeeen 12
* CLUTCH PLATE & FACING ASSEMBLY Ceeeeenae feenees 1

25 * CLUTCH PLATE v itreinverroennasaesocnncssnssoonse 1
26 | TV~5518 FACING & RIVET KIT  tiviineecnnrnncranonssenans . 1
27 | SG-6838 FLEX LOCKNUT = 3/8" =24 i iiiieierennnnreaassosoncsns 4
28 | SG-6841 WASHER Cererereaees e eeteererenaneeaasans Cereeves . 8
29 | SR-8588 SPRING, ANTI- RATTLE ................................ 4
30 | $G-6835 BUSHING, RETURN SCREW e eetenneatnsennerenneeeaeaannas 4
CD-5578 | DRIVEN MEMBER ASSEMBLY  teveuevreneeeorsanonscesassesssossanones 1
DL-6924 | DRIVEN MEMBER ASSEMBLY ** . .icviirieeenvsnennsaonacns Cerarenanee 1

31 * SPLINED CENTER  erveveenveennsconasane Ceeeenteennanaansennen 1
32 * RIVET  evttsenersoreoeneososasossseossssnsannssscssssassnansss 12
* CLUTCH PLATE & FACING ASSEMBLY  ...oeiniiiiieiiennenns 1

34 * CLUTCH PLATE  tttreineeneerenoconnsnannsannne eeeeereeens 1
35 | TV-5518 FACING & RIVET KIT  ttviteennranernenesacsssasscsnssonnas 1

*  NOT SERVICED SEPARATELY, ORDER SUBASSEMBLY IN
WHICH PART IS INCLUDED.
**  EFFECTIVE WITH SERIAL SUFFIX CPF6-L ONLY.
(EFFECTIVE THRU SERIAL SUFFIX CPFé-L)

5-62

32




FIG. 2004 | *

16" CLUTCH-ROCKFORD f

L
(<
ALk




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2004

16" CLUTCH ASSEMBLY TR=9124n VF=-37367n

Ref.

No. Part No. Description Qty.
* CLUTCH ADAPTOR & CENTER PLATE ASSEMBLY ceececenssssrsasennos 1
TD=-3482 COVER ASSEMBLY T teteecvecssssssaasssscssscasonnscanse 1
VF-3735 COVER ASSEMBLY Tt cveeecrcccosssscavssaaasssne seeseenea 1
TD-3481 BACK PLATE ASSEMBLY +.ieeeeerccsosavocssascscasacanss 1
1 * BACK PLATE = .ceceeereonsnnasssacsoas ceseecessesees 1
2 CD-5552 NUT, ADJUSTING  tiiiveeierenraoocscencncsassans .o 4
3 ‘CD-5553 WASHER, ADJ. NUT  Liiiiiireeriecrcccvnccescosss 4
SR-8580 PRESSURE PLATE ASSEMBLY  ceviveretsesccsaconscscoosens 1
4 * PRESSURE PLATE  tiieiieiereesacssccccnsssossnnens 1
5 CD-5556 NEEDLE BEARING  ci.evveerrecnancassees ceersensans 8
CD-5559 LEVER ASSEMBLY tieiiireieeerensesassceacessasscnssns 4
6 CD-5560 LEVER  tieiieeveenccscconasannnsassosnnssnanssse vees 4
7 CD-5561 PIVOTPIN  ...ee.. ceestecans ceecsnens vevescnane 4
CD=-5562 EYEBOLT  .....c.. cesreseanvenns cesesesssssssssacs . 4
8 o ¥ EYEBOLT teececrenasnaenssssasnns esecarsnsans 4
9 SD-8379 NEEDLE BEARING  ..civeeeenns ceessecne cessenns 4
10 CD~5564 PRESSURE SPRING #  tecevenes ceescesenas cecesecsessses 18
VF=-3734 PRESSURE SPRING T cevieeeracscecscsccnsssncossnanns 24
SR=-8585 WASHER, RETAINER cesessssssresnssaee- (mn Qty. 24) 18
SR~-8586 WASHER, INSULATING  ..vcevececcescccnen, (mnr Qty. 24) 18
11 CD-5565 LEVER PIN L ieietesecesscecosssssssnsscessssassnns ceseses 4
12 CD-5566 WASHER  ieiiiicernenans ceeceneses veseccsnne vesecsene 4
13 R-4891 COTTER PIN = 1/8" x 3/4" ceeesens esecssacnese cevenene . 4
14 CD-5567 SPRING, ANTI-RATTLE  ..ei.ivirieceennnnscnceenns cevocoes 4
15 SG-6832 WASHER ceeanaans cessecane cecsccsernne cesess cecessens 4
SG-6842 CAPSCREW - 3/8" NC x 2 1/2" seessensecesessssannonsss 4
TR=-9122 DRIVEN MEMBER ASSEMBLY .. ciitreecrnneeccoccccoscccccnns 1
16 * SPLINED CENTER cecscnnens teevececsccsensssssasasens 1
17 * OIL SLINGER  tevteevvevvsnanssssse cesceen ceceens ceeee i
18 * RIVET  teveevererocnnccssasnassssone teeeeeneccnns 12
* CLUTCH PLATE & FACING ASSEMBLY ...... seececnnas 1
19 * CLUTCHPLATE  ...ciievrcnanceas ceeennen recesssnes . 1
20 RK=-1100 CLUTCH FACING & RIVET KIT seessessscssssasenss 1
*  NOT SERVICED SEPARATELY, ORDER SUBASSEMBLY IN WHICH
PART IS INCLUDED.
m EFFECTIVE THRU SERIAL SUFFIX CPF6-N.
mn EFFECTIVE WITH SERIAL SUFFIX CPF6-R.
(EFFECTIVE WITH SERIAL SUFFIX CPF6-M)
1-64 32A




FIG- 1414

CLUTCH RELEASE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1414

CLUTCH RELEASE

g‘:’f.' Part No. Description Qty.
1 | 7G-8617 | SHAFT, CLUTCH PEDAL¥  ....... creeeeens ceeeeereetesans TR B
2 | F4019 KEY, WOODRUFF ¥ .. ...... Cereeeeenes Ceeeetreseenaees T
3 | TG-7594 | YOKE ASSEMBLY, CLUTCH RELEASE # Cereeeeentenettennrcnans ceen |1
4 | TC-7823 BOLT - 3/8" - 24NF x 2 1/4" # R
5 | TF-141 HOSE ASSEMBLY ## Ceererearsenas S

TG-1463 | HOSE ASSEMBLY ** R T
6 | TD=3498 | SPRING,FOLLOW  tevvveereecncccvssossnsosssoscosssscsssssnsnnees | 2
7 | TG-8634 | CARRIER, CLUTCH RELEASE BEARING * eeeeteenenens cereerennneees | 1
TV-1190 | CARRIER, CLUTCH RELEASE BEARING @  ..... cereneeerenaes ceerennee | 1
8 |SD-8843 | BEARING, CLUTCH RELEASE # eeteneeeencaereressenans cereens ceee | 1
9 [H-2915 |SPRING  ..... ceeeeeeeaes ceeeeneeas ceeerneeeans ceeeeennnreseneaes | 2

10 |C-312 LOCKWASHER -3/8"  ...... cereneeanans ceeeneanaes ceerennnneeeess | 2

11 |s-9555 | CAPSCREW, DRILLED HEAD - 3/8"-16NC x 3/4"(Eff.thru Ser.Suf.CPF6=N) . | 2
DL-6703 | CAPSCREW - 3/8"-16NC x 1/2" (Eff. with Ser.Suf. CPF6-R)  ......... | o2

12 |sP-8088 | ARM ASSEMBLY, ADJUSTING #  ......... cerenrerenaeaeaes vererennee | 1
13 | H-2855 SETSCREW,DOG POINT=1/2"-13NC x 2" ceereneaeee veeen |1
14 |HC-1193 CAPSCREW - 3/8" = 24NF x 2" # . ... ... cereneeaee ceeeennees | 1
15 [C-312 LOCKWASHER -3/8"#  ........ Ceeeereersannens ceerrereens | 1
16 |C-1522 NUT -3/8" -16NCH ..., R
17 |C-1523 NUT - 1/2" = 13NC # ceerenee P I
18 | R-900 ELBOW - 1/8" ..... ceeeeerennreeans Ceveneeaneanan ceeerennnaiensses | 2

*  INCLUDED IN TG-5481 & TL-1620 TRANSMISSION ASSYS.
*  |NCLUDED IN TR-9132 & TV-3620 TRANSMISSION ASSYS,
#  INCLUDED IN TG-5481,TL-1620,TR=9132,TV-3620,VC-1366 &
VC-5329,VD-4829,VF-3213,VG-4770, & VG-7287 TRANS,
#INGLUDED IN TG-5481,TL-1620, VC-1366 & VC-5329,
VD-4829,VF-3213,VG-4770 & VG-7287 TRANS, ASSYS.
@ INCLUDED IN TR=9132,TV-3620,VC~-1366,VC-5329,VD -4849,
VF-3213,VG-4770,VG-7287 TRANSMISSION ASSEMBLIES.
2-64 34




FIG. 1415

UNIVERSAL & CLUTCH HOUSING



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1415

UNIVERSAL & CLUTCH HOUSING

gf)f' Part No. Description Qty.
1 | H-594 CAPSCREW = 7/16" NC x 1 1/4" ot etee e teteatetneeaeaeanancnns 12
2 | ¢c-5775 LOCKWASHER = 7/16"  tivieeensresesesenssnsosssssnsncnsnsannnnns 12
3 | TG=8930 | COVER tttieinenieeeesneasenencesesessssessssssnsnncnnsnons 1
4 | H-8136 | CAPSCREW = 1/4" NC X 1/2"  tteerrvenseeeesnoncosnsnsnssennnns 4
5 | c-5774 LOCKWASHER = 1/4" i iiitienerenensnesnesssssencosnssencnsnns 4
6 | TG-8925 | HOUSING, CLUTCH = tivrieuenrrenreonensonsesesesscnsonasnennnns 1
7 | TG-5471 | SUPPORT, RELEASE BEARING CARRIER  tuuvivenvnerneennncnnsnanns ]
TR-5580 | SUPPORT, RELEASE BEARING CARRIER ## L i veiiiiiiineniannenes 1
8 | DL-5026 | MOUNT, ROTOCHAMBER teuiiuiererenrnoeesenenesesnnosenennsnans 1
9 | SG=1377 | CAPSCREW = 1" NF X 3 1/4" 1 titttitneeennneneeenssencaresseennnnns 1
10 | H-989 NUT, JAM=1"NF  .ievvenenn. Cereienens e receeaeneneeneaaas 1
11 | TD-5140 | ROTOCHAMBER (See Index)  cuciiveecccenanssncsaascsacsaassssnsnss 1
TG-8944 | ROTOCHAMBER (See Index) f  tiivevieenrnrennnenns Ceeetareeneaen 1
12 [ TG=6381 | LEVER  tatescereneesesnusecnsencncasssensessncnssossenasasnsannns 1
13 | C-1606 | CAPSCREW = 3/8" NC X 2" teuerreeuereossncnsoencannesencseacenns 1
14 | c-312 LOCKWASHER = 3/8™ tvueuenersessssssesnsessoscnsesnsnnsancnns 1
15 | c-1521 NUT - 3/8" NC e taeareetsteentareneeniaaanen Ceeeeeeienenans 1
16 | F-4019 KEY, WOODRUFF  ttvenvnrernseenenevenesssnsesnsnsncnsasnnsnnns . 1
17 | $-2916 ELL, STREET = 1/4" L tuuierveernenesncnessenasnesasnsnsenascancasss 1
18 | TF-4238 | HOSE ASSEMBLY - 3/8" x 39"  .evevrennss Ceeerestecneneaas cereen 1
TF-4138 | HOSE ASSEMBLY = 1/4" x 39" ** . tireiurnnrenerncnsnnnnns ceeans ]
19 | TD=5556 | ADAPTOR = 1/4" x 90°  'iuveeveenenrnenenensesaensoenesasassscasas 1
TD-9747 | ADAPTOR = 1/4" x 90° #F it iierararnrnanananasasnones 1
20 | C-315 FITTING, GREASE teeeeerenesncranenesacseassonsnssnsenasenns 1
TG-5498 | UNIVERSAL JOINT ASSEMBLY  tuvuvuvnvnerenenonronsosenncncennes 1
21 | TH-7986 CENTER CROSS ASSEMBLY  veverrvencnnroreseresesecnsncncnnes 2
TH-7988 FITTING, GREASE  +rvuivnvnerneneenencserasenensacsacanns 2
22 | TH-7987 PLATE, COUPLING  teuverenrenenenncnesssncsssacsssssancananss 1
23 | DL-5054 CAPSCREW t e ttasetieneaeneberttenereeenareneneaeans 16
24 WIRE, DEAD SOFT = 1/16" x 6" (Not Serviced) +eeevevecsessensens 6
25 | 7G-5497 | SHAFT, CLUTCH et eeeacaeatieteeesateteteaaeencnenraraeaenaas 1
26 | TG-8847 | BEARING  tvuvevreenenenossensesoncasesonanssssnes Cebeseneacncna 1
SG=1241 | BEARING #F i iitireireenerseneoneanoenssrassessnsssnssssnnsns 1
27 [ TF=9892 | SEAL, OIL * teuiiirriiieeereiaesnresassnseassssscesensncancnens 1
28 | C=1614 | CAPSCREW = 1/2" NC x 1 1/2" 1 itiveeerunnneasarosssacnsosscncons 4
29 | c-1540 LOCKWASHER = 1/2" i iueeiernsneenecnceasacsssnssssassocassncns 4
30 | TG-6392 | BUSHING, DUDRY  teuvuevecueneenonesasocssssossesacssencnnsnnnns 4
31 | DL-4329 | SEAL, OIL  .ivvevvnennens Cheeerieieneaes e reeenrererneneaeaenenans 2
32 | TG-6380 | LEVER vevivreveeeccnconnsanes Ceeereresanenenacnns Ceeerenenenees 1
TH-6265 | ARM, CLUTCH # ... ... ceeees Ceeeesensaseessansentcnanesenaneaes 1
NOT SHOWN
DC-3600 | CONNECTOR  tevevevrecnens eereeeeesetenentenasenttacnnacnsenne 2
DL-4421 | TUBE ASSEMBLY = 3/16" O.D.  tuveveecercucsosnsncsasncsscsnsnnns 1
C-9806 ELBOW = 90% 4 eevrenensoenesensssosassasasssnsasascssssscassnas ]
TF-356 STABILIZER, END BELL MOUNT T cevrceennnrunsonnncnnessanaenes 1
TF-357 YOKE, END BELL MOUNT T +vevaeneresracesoeceasscsnseonaeassonas [
DL-4977 | TUBE ASSEMBLY - 1/4" x 15 1/2" ## o iiiiiiiiiiiiiniiannanns 1
DL-4979 | TUBE ASSEMBLY - 1/4" x 13" ## i iiiiiiiiiiiiiiininneenan. 1
SC-8897 | ELBOW #F ittt eeerireereneaseansensorsasasssesssssnsnssensanss 2
*  INCLUDED IN TG-5481, TL-1620, TR-9132, TV=3620, VC~-1366
VC=5329, VD-4849. VF=3213, VG-4770 & VG-7287 TRANS, ASSYS,
** EFFECTIVE WITH SERIAL SUFFIX CPF6-D.
# EFFECTIVE WITH SERIAL SUFFIX CPFé-J.
## EFFECTIVE WITH SERIAL SUFFIX CPF6-M.
n EFFECTIVE THRU SERIAL SUFFIX CPF6-L.

12-61

36




TRANSMISSION
ADAPTOR

FIG. 1628
TRANSMISSION MISCELLANEOUS



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1628

TRANSMISSION MISCELLANEOUS,

gﬁf' Part No. Description Qty.
CASE & STUD ASSEMBLY L iiciieciicecacancconscscssnsccscncnnnas 1
1 TH-3669 CASE * i tieiieeacccetosssssasssorssnesosnsacssssscsensans 1
TL-3801 CASE ** tetoeeseacesesasctcsacsstateststasisrasasusaasosansse 1
2 TH-3668 STUD ..ievennss seesecscsssncasacnnsasens esetessaceesnsnenas 4
3 C-1542 LOCKWASHER = 3/4" L iiiiiittiinenerenssasronacnnssannsnsss 4
4 C-1528 NUT -3/4" <16 NF ....... tesesesteterescionsaseronsesanne 4
5 TD-7176 OIL SUMP ASSEMBLY L .ieieriirrtiscrecsccnanscnnns cresesanes 1
6 SD-8946 GASKET Ceescesicretssesssasasteasransens vevscansns cressecn 1
7 TF-1962 CAPSCREW =~ 3/8" - 16 NC x 1" ceeeecsacesasenrsasaana cheveanry [
8 C-312 LOCKWASHER - 3/8"  .iiereennconne. ceseecns teeecnssssrasane 6
9 H-2885 BALL, SHIFT LEVER ... iuieieneiiennnicnracsccvisracccssansssnnecss 1
10 $SG-3899 | LEVER, GEAR SHIFT . .iciieieieerreisrocnanscsncsassasacasscnnncanes 1
11 H-2905 SPRING, SHIFT LEVER tieiieiiiiiinietenencssacseassnannacancsonne 1
12 H-2906 WASHER, SHIFTLEVER  ...cciviienieanas cesesessnsssanensassaases 1
13 SD-8910 PIN, LEVER PIVOT  ..iiiirieicnnnncnneacens e rassessssssnsesasassasn )
14 SG=2911 | BOOT * tieieiitvectacescsosssasessssasssonssoscnsss cesertarenne 1
TL-5479 BOOT ** . iiiiiinvnncane eeees ceesessarsanans 1
15 SG-8043 | HOUSING, SHIFT LEVER ciiieieiiiiinnecenreerscnncesnccnnences 1
16 SD-8926 | STUD  tiiiiiiiiinncnsseacennsosnnnene ceeesesimrstnsanas 1
17 C-312 LOCKWASHER = 3/8"  tiiiieinernnennnnnnasannos eseteresssscanass 10
18 C-1522 NUT = 3/8" =24 NF  tiiiiiieiertceererntasenancasanansss crecns . 4
19 H-2891 GASKET tiietrereerencnsanssssssassnasncannss veseranaens ceesnes 1
20 H-8524 CAPSCREW =~ 3/8" =16 NC x 5/8"  .iieiireeinroonnccnncnnenes caee 6
21 H-2907 COVER, P.T.O.  .iicievirecroanes tereeresennes teressssssascanas 1
22 H-2892 GASKET Cescerreonas Gececcossrsssaserssasasecnaan ]
23 TH-3678 | HOUSING, DRIVE GEAR BEARING Cereene seereverenenen ceeves eree 1
24 TG=8620 | STUD  t.ietrreeseereossssssossscasssnccacasnsosessssnss vesscanans 4
25 SD-8925 | GASKET  ..... veseccesnsectorssosrsaasesraansas Ceesestssneanns . 1
26 H-9918 CAPSCREW - 3/8" - 16 NC x 4 1/2" teetsceneans cetessesnsensnee 2
27 TG-6005 | HOSE ASSEMBLY - 12 1/2"  ........ cerees sesesesesvesosssreassvons 1
28 TF-104 CLAMP i iiiieivrerencacssssssasssnsvssssosnssosnssscsncans ces 2
29 TF-18 RESERVOR ..... sesevsienssrscaverssrarsssasenes esessceveransenss 1
30 TF-7018 NIPPLE = 1/8" X 2" Ltueeiueerreeesesensesssaveonssnsnsansossancnas 1
31 R-900 ELBOW = 1/8" x 90° i iiiiniiennerennnnronsescsssaasascsnsacnsns 1
32 DC-5608 | NIPPLE, CLOSE - 1/8"  iiieiiiieieitienerennnecnasaenssonssannens 1
33 TG=9996 | TEE, PIPE = 1/8" iiiteineiirorecanocsnsesnnceosansasssssssosss . 1
34 TG-1462 | HOSE ASSEMBLY - 16"  ......... eeetcasescasessacessasensntas caces 1
35 TF-1964 CAPSCREW - 3/8" - 16 NC x 1 1/4v teecstescrenans eecssensscncnase 16
K} H-9916 CAPSCREW = 3/8" = T6 NC x4 1/2"  .ieiiiririineninnnens cescenns 2
37 C-312 LOCKWASHER = 3/8" i iiiiiitieeennarenconnscnnoanascssscanssns 18
NOT SHOWN
TF-209 PLUG, PIPE = 1/8" . iiiiiitieiireeareennenssccnancnansans cesrsanne 1
H-~2899 THIMBLE, OIL RETAINING  .iiieiieiiioniieciatoscnnsanss 1
SD-8918 | THIMBLE, OILRETAINING  .cciiierniiiinrennesroceesnacascccncees ]
TL-7600 PIN, DOWEL ** Ceeeseesccescssscssesacasstrassassassessrens oo 2
TL-6249 STUD 3/8" ** tesesseserssaressanesassrans tereteesesaees 8
TL-5478 BREATHER ASSY. **  ....... eesseecnseninne tesecsscecvarernsanes 1
* INCLUDED IN TG-5481 ASSEMBLY.
** |NCLUDED IN TL-1620, TR-9132 & TV-3620 ASSEMBLIES.
(FULLER LM-1220 TRANSMISSION)
(COMPLETE TRANSMISSION ASSEMBLIES TG-5481, TL-1620,
TR-9132 & TV-3620.)
9-60 38




SEE INDEX FOR
PUMP, PUMP ADAPTOR
& BRAKE VALVE

SEE
TRANSMISSION

ADAPTOR

FIG. 2386
TRANSMISSION MISCELLANEOUS




wRBCO

N
FIGURE 2386 TRANSMISSION - MISCELLANEOQUS

RNe(f.. Part No. Description Qty. %eof.' Part No. Description Qty.
Case & Stud Assembly  ....... 11125 | TR=2135 Screw, Cap-3/8"=16nc x 11/4" 12
1 TL-3801 Case, Transmission  ....... 11126 | TL=3190 Screw, Cap-3/8"-16nc x4 1/2" ... 2
2 | TL-6249 Stud (Lower Rear)  ....... 81|27 | H-2905 Spring, Gear Shift Lever ....... 1
3 | TL-7601 Stud (Upper Rear)  ....... 41128 | H-2906 Washer, Gear Shift Lever .. 1
4 | TH-3668 Stud .. 41129 H=2862 Elbow ..., 2
5 | C-1542 Washer, Lock-3/4" ....... 41130 | TG-9996 | Cross, Pipe ...cvvnvevnnnn.. 1
6 | C-1528 Nut-3/4"-1énf ........... 41131 | DC-5608 | Nipple, Close=1/8" ........... 2
7 | SD-8925 | Gasket = ..., 11]32 TF-22 Elbow, Street  ............... 5
8 | SG-6810| Cover, Countershaft Front Brng. ... 11133 |VC-1362 | Valve, By~Pass (See Index) . 1
9 | TR-2661 | Gasket, Countershaft Frnt.Brng.Cov.{ 11|34 | VC-222 Elbow, Street  ............... 1
10 | SG=-6814 | Screw, Cap~3/8"-16nc x 1 3/4"... 41135 | Tv-1458 | Cover, P.T.O. «vvrvervvnnnn... 1
11 | C-312 Washer, Lock-3/8" ........... 18 |{36 | H-2892 Gasket, P.T.O. Cover  ....... 1
12 | TG-8622 | Nut, Elastic Stop-3/8"-24nf 4137 |TF-1963 | Screw, Cap=-3/8"-16nc x 1 1/2"... 6
13 SD-8926 { Stud ... 4 (138 |vVvD-82 Sump Assembly, Oil ........... 1
14 | TR-2134 | Washer, Conical  ........... 41139 | TL-3150 Cover, Oil Sump  ....... 1
15 H-2885 | Ball, Gear Shift Lever  ....... 11140 SD-8946 Gasket, Oil Sump Cover . ]
16 | SG-3899 | Lever, Gear Shift  ........... {41 TL-3167 Strainer Oil Sump  ....... 1
17 | VF-4303 | Clamp, Adjustable  ........... 11[42 |[TL-3175 Magnet, Oil Sump Cover ... 1
18 | VC~249 | Boot, Gear Shift Lever * ....... 1 (43 | H-6881 Plug, Pipe=1"  ........... 1
VF-4302 | Boot, Gear Shift Lever ** 144 |CC-8396 | Screw, Cap-3/8"-1énc x 2 3/4"... 6
VG=-9488| Boot, Gear Shift Lever *** e 11145 | TF-144 Hose Assembly-8"  ........... 1
19 | VF-4304 | Clamp, Adjustable -~ ........... 1146 |TF-18 Reservoir, Inertia Brake — ....... 1
20 | SL-3066 | Pin, Gear Shift Lever Pivot * ... 1(147 | TF~104 Clamp, Reservoir  ........... 2
VF-4301 | Pin, Gear Shift Lever Pivot ### ... | 1|48 | TF-87 Clamp, Hose  ......oooooo... 1
21 E-3735 | Washer, Plain=5/16"  ....... 1149 |CD=-8419 | Clamp Not Included in .. 1
22 | VF-4305 | Nut, Elastic Stop=5/16" ....... 11150 |[VC=-1397 | Boot, Shift Assembly 1

23 | TR-2131 | Housing, Gear Shift Lever # . 1 Not Shown
VD-8709 | Housing, Gear Shift Lever ## 1 H-2899 Thimble, Oil Retaining  ....... 1
VF=4300 | Housing, Gear Shift Lever ### 1 SD-8918 | Thimble, Oil Retaining  ....... 1
24 | TR-2662 | Gasket, Gear Shift Lever Housing . 1 TH=-7359 | Breather Assembly, Shifting Bar ... i

* Included in VC-1366, VC-5329 & VD-4849 Transmission Assemblies.
** |Included in VF-3213 & VG-4770 Transmission Assemblies.
*** Included in VG-7287 Transmission Assembly.
# Included in VC~1366 & VC=-5329 Transmission Assemblies.
## Included in VD-4849 Transmission Assembly.
### Included in VF-3213, VG-4770 & VG=7287 Transmission Assemblies.

(Included in VC~1366, VC~5329, VD~4849, VF-3213, VG=4770 & VG-7287

Transmission Assemblies. )

4-66

38A



FIG. 1395

SHIFT BAR HOUSING




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1395

SHIFT BAR HOUSING

ﬁf' Part No. Description Qty.
1 SD-8913 PLUG i ittt ittt eececesonessonsossesosssasosnssnsacsssssansnssnse 8
2 SD-8%907 PLUNGER, REVERSE STOP tiiiiiiieerereaseacanssssssnscsnsssnssns 2
3 SF=3029 SPRING  eiiiviiirennns tececessescecsesaseterssctnnstscaannsaaas 2
4 SD-8939 BLOCK, SHIFT =CENTRAL  ...uicirecrcrsnsrvacascsasesanes veesenen 2
5 H=-2980 STEEL BALL - 1/2"  .iivieienennenens et ssececesasavescnraritsenanes 4
6 SD-8919 SPRING, POSITION FINDER  tsitireiiniiieeieereneescsncnsecacnnnnns 4
7 TF-7022 VALVE, TRIGGER i iiiieiinieseceocesecsncocansnoscsacsoncasnnnns .o 1
8 TF-7023 GASKET  teiiiceeercernnocnnns cesennes teeetescestsansnsacssassans 1
9 TF-7025 SPACER L iiieiieeecesenscsossnsccosscnssnsane ceeesnenanane ceesee 1
10 TF-7026 PLATE  .eivviennennes seestcessscccescsessasarsaanee cesenscesesenns 1
1 TF-7003 SPRING ASSEMBLY i iiiietvenocsrassocccascassanses eetecesessnsne 1
! SPRING (NOT SERVICED)  ....... . eetesstesresnssnasas .. 1
SETSCREW (NOT SERVICED)  .veeecienneneas vesectearscssesereans 1
12 C-75%90 CAPSCREW . iiiitiietveresarsenseransanananns cesnas cesenes setetesoas 2
13 H-2855 SETSCREW i iieieeeeecacsccoccasccnsssassosasascsonasn eeecsessasnsan 1
14 C-1523 0 cesesessas 1
15 TF-7024 HOUSING, SHIFT BAR * L iiiieeeercacesscansesssccacsscsscnanss 1
TL-8762 HOUSING, SHIFT BAR ** L iiieetiieenecocnsnscnssonasscaconnnns 1
16 TG-8613 | SHAFT, ACTUATOR .....cenuus eteesescscssectesesanstsscanancsnans i
17 TG-8626 | COVER, PLUNGER GUIDE  .eiiiiiirentneneeesascsescrosnassosssanse 1
18 TF-64 GASKET ittt ieevernececsateaasacsssasnans teevresesscsanenas 1
19 | C-5746 CAPSCREW = 1/4" =20 NC X 3/4"  (ieiiieeennracnnncacosasassnans 4
20 C-5774 LOCKWASHER = 1/4" i iiiiieetitreeeecescenaceesatasnassssans e 4
21 SD-8926 STUD teiiiieteeeenensscossscsscscsacassnases tesesesescsccsenssane 4
22 SD-~8909 SPRING iiiiieiiireteeeesccescssccassansannsns rssecvtessecsrvans 1
23 TH-2147 BLOCK, SHIFT = Ist & 2nd . iuiiiiiierernennccsansnsoasansansassnns 1
24 SR-3561 COVER  iiiiiietieteeesececoccsssacnnsnns ceesssessrecnne cesasees 1
25 SR-3567 GASKET .iiiiiiinnnns e tececsetetsneesacrseteetsctanccnravassnens 1
26 TF-1964 CAPSCREW i hitiiteieeeeeccecerseassanosanscsssssosnsasssassnscssasans 16
27 | C-312 LOCKWASHER = 3/8" (ieiieeieretrcnnsanesssnnccassaossvasasasass 12
28 TF-7029 YOKE =REVERSE . ivereieevenecancanannnss eeesssnsans ceecansraae 1
29 TF-7041 YOKE = Tst &2nd  cieeveveccecnocescaseccsasasensnassnosssassoassas 1
30 TF-7037 BAR, YOKE ~ REVERSE  titevurniierenrsscenecensncnasasssncannes oo 1
31 TF-65 BLOCK, SHIFT = OVERDRIVE = tiieeeitrierssccessssosscnccoccnnnna . 1
32 TR-2664 GASKET  iiieteereeeeceranscsaorsaesssosssossesscososessnssnssssnsse 1
33 TF-7027 BAR, YOKE - OVERDRIVE eeeectccerranseccan tecessacesceserssanse 1
34 | TF-7042 CAPSCREW  ..ivieeerose Ceseeceecresccsasansnetssornatonnsnns veevens 6
35 TH-2148 BAR, YOKE - Ist & 2nd cecececsecesecacnraana cseevestscsssarsans eoe 1
36 TF-7028 BAR, YOKE - 3rd & DIRECT  ..vievecccnenn. Gectrsesenasasessnes vees 1
37 SD-8904 PIN, CROSS cerecscancens I secesesenans 2
38 SF-2578 BALL, STEEL = 5/8" .viveeeecacens eesasscnn cececsacescennen cesacsane 3
32 SG-425 SPACER, YOKE BAR = OVERDRIVE .iieiiierinnreceeccooncnncnns .. 1
40 SF-495 PLUG i iiiiiieeoressacnssnsascssscssansns esessescsrcssnssense ceneeas 1
41 SF-5767 NUT  tieiineeeenes cecescesacsscssscns ceecee sevsscencens cescsen vaee 2
42 SD-16%96 PIN, COTTER  ...... cesesssescanssnsns cecesanscanscersnons cevssene 2
43 SG-426 SPACER, YOKE BAR - OVERDRIVE FRONT .. veeeceesn ceceseccscnnanes |
44 SD-8396 SPACER, YOKE BAR ceesccescaaserscnnnn tesessassactnsnes ceeenens 1
45 H-2910 LOCKSCREW teesececcessescensansssesarnsonanns teeesncsssasnas .. 5
46 SG-8583 | YOKE, SHIFT = 3rd & DIRECT = tieeiieeeeirensannssocnnansnnnnsnans 1
*  INCLUDED IN TG-5481, TL-1620, TR-9132 & TV-3620 TRANS.
ASSEMBLIES.
**  INCLUDED IN VC=-1366,VC~5329,VD-4849,VF~3213,VG=-4770 &
VG~7287 TRANSMISSION ASSEMBLIES.
(FULLER LM-1220 TRANSMISSION)
(COMPLETE TRANS,ASSYS, TG-5481,TL-1620, TR-9132, TV=3620,
VC-1366,VC-5329,VD-4849,VF=3213,VG-4770 & VG-7287)

4-62

40




FI1G. 1627

MAINSHAFT



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1627 MAINSHAFT
§‘:’)f' Part No. Description Qty. gﬁf Part No. Description Qty.
1 TC=4513 | Nut  teervevrrsnsncnncsnans 1 VG=5531] Gear & Bushing, Mainshaft ¢¢ ..... 1
2 | TF-7040 | Gear, Overdrive cressseenn 1 TF-7012 Bushing teessecscescssecs i
3 | SH-9187 | Capscrew=5/16"~18nc x 15/32" 16 | SH-4531 | Washer, - 3rd Speed Gear  ..... | |
Special vesecnnes 61117 [ TV-1487 |Key vevveeooverencnnsens covee | 1
SH-9186 | Lockwasher - 5/16" .....ccu... 1 TL=6201 [Pin  .eeeeerenenn ceeeee ceves 1
H-2972 Capscrew=3/8"-16nc x 1"=Special 6[[ 18 | TG=8531 | Clutch, Sliding¢  .vvaven. ceees | 1
4 | SL-4969 | Cover, Rear Bearing .eeveveens. 1 VG=-5536|Clutch, Sliding ¢¢  cevececonsces | |
5 | SD-8911 | Washer = ..ceveene. cesscase 11119 | TF=9897 |Bearing *** cnesessesssanses L]
6 | SL=1411 | Puller, Bearing  eoeeeensne 1 TR=2699 |Bearing ¥ tvivvereiereonnes veeee |1
7 | S-5904 Bearing, Ball  ....ciiiiael.. 11120 | RK=1048 | Gear Kit, Drive ¢  ccvoeeesence f 1
8 | SD-8948 | Spacer @ ceererieane ceerane 1 VG=5537| Gear, Drive ¢¢ R
VC-5435 | Spacer @@ ....eevieverecanns [ 121 | TH-3682 [Ring, Snap +eceeseennsnennss 1
9 | TF=7007 | Gear, Mainshaft¢  ...veeeen. 11122 [ TF-153 |Bearing  seeeecccassoscsnanss 1
VG-5533 | Gear, Mainshaft ¢¢  ..evveeees 11123 | RK=1052 | Nut Kit, Bearing  ceeeececenans 1
TF-7008 Bushing  ticiieevnvenes 11124 | TF-8 Ring, Piston ceesecsceccnacs 2
10 | TF-7031 | Gear, Clutch-Ist & 2nd Speed ##. 11125 | TH-8599 ["O" Ring .evuv.... ceeeeneenes 1
VF=401 Gear, Clutch=1st & 2nd Speed @@ 1 [26 | TH-3678 |Housing  cvicevevencennancncss 1
VG=5535 | Gear, Clutch=1st & 2nd Speed ¢¢. 11127 | C-1542 |Lockwasher - 3/4" ........ veees | 4
1 TF-7035 Mainshaft * .. 0. 11128 | C-1528 |Nut =3/4" = 16nf .ovveveeeeees | 4
TV=-1486 | Mainshaft ** ., .. ic0evenns 11129 | C-312 Lockwasher - 3/8" ........ ceeas | 4
VC-5437 | Mainshaft ### .., cesess 11130 | C-1605 |Capscrew=3/8"-16nc x 13/4" ..... | 4
VF=-400 Mainshaft @@@ cesenennnn 11131 | TH-3689 {Bearing B L
12 | TF=7009 Gear & Bushing, Mainshaft¢ .. 11132 | TH-3684 [Seal, Oil +vvvvvrernreencnnnnns 1
VG-5532 | Gear & Bushing, Mainshaft ¢¢ .. 11133 | TH-115 |Yoke cessenas cesnesecns eee | 1
TF-7010 Bushing  ....ev.. cesans 1[ |34 | TH-3683 [Retainer ttsessessentaossas 1
13 | SG-8587 | Washer~3rd Speed Gear ## .. 1[135 | TH=3686 [Bolt  vevverrenveneeeeneennnnns 2
VC=5436 | Washer=3rd Speed Gear @ .- 11136 | TV=1462 |Coupling civeveenccnnss cesssos 1
14 | TF=7034 | Sleeve=-3rd Speed Gear  ...... 11137 | TR=2669 |Gasket tessossessccncsas coes | 1
15 | TF=7011 Gear & Bushing, Mainshaft¢ .e 1|38 | TH=3679 {Sleeve tetsosssnsscecens ses 1
*  Included in TG-5481,TL~1620,TR-9132 & TV-3620 Transmission Assemblies.
**  Included in VC~1366 Transmission Assembly.
***  Included in TG=5481 Transmission Assembly.
#  Included in TL=1620,TR-9132, TV-3620,VC-1366,VD~4849,VF=3213,VG =4770
VG-7287 Transmission Assemblies.
##  Included in TG-5481,TL-1620,TR-9132, TV-3620 & VC-1366 Trans.Assemblies.
###  Included in VC=5329 Transmission Assembly.
@ Included in VC=5329,VD-4849,VF~3213,VG=-4770 & VG=-7287 Trans.Assemblies.
@@ Included in VD=4849 Transmission Assembly.
@@@ Included in VD-4849,VF=3213,VG=-4770 & VG~7287 Transmission Assemblies.
¢ Included in TG=5481,TL~1620,TR=-9132,TV=3620,VC-1366,VC=5329,VD-4849 &
VF=3213 Transmission Assemblies.
¢¢  Included in VG-4770 & VG-7287 Transmission Assemblies.
(Fuller LM=1220 Transmission)
(Complete Transmission Assemblies TG=5481 ,TL-1620,TR-9132, TV-3620,VC-1366,VC-5329,
VD-4849,VF=-3213,VG-4770 & VG-7287.)
| | |
2-64 42




FIG. 2562 B
COUNTERSHAFT



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2562A IDLER & REVERSE SHAFT
llslf)t.‘. Part No. Description Qty.
1 H-8524 CAPSCREW  tiitietrneenceastasossccssssesssasssssssnssssssssscnnnsns 1
2 H-5304 LOCKWASHER e tecet st estosteer oo nsatssnc st o0 a0sssssansaasnans 1
3 H=-2890 PLATE, LOCK  siiieerececerentssssscrnsansssassssssscssssscsssasnns 1
4 SG=5563 | SHAFT, IDLER  .uiieiiivvevrvnsnccenanns tecsseecesnvecsesseenasanaan i
5 TF=-3110 PIN, THRUST WASHER ..t iieetveencacneonseassesosccsssnsscssnsncs 2
6 SG=-8047 | WASHER, THRUST =REAR  .iiieiivrerrensncnscosnns tescorccssencns 1
7 TF=7000 GEAR, REVERSE  tiiiiiitieetessenoncasscssrsessssscacannsensnsen 1
TF=7001 BUSHING L. iiiiiievavecosesscsccscensnsns vessesssssanas 1
8 SD=-8961 BEARING s ieiiieereeeveressressvecsvecrsoasvessocasssssssssssaas 2
9 | SD-8916 SPACER iiiiiiievnreresoscsososvsassssanscsnsane veesstnasessans 1
10 | SD-8914 SLEEVE, REVERSE IDLER DRIVE iiiiiiiiiirietirnennsrassssesoannns 1
1 SG=8002 {RING, SNAP . .iiiiirereesnassncocsosanes eeesas teesensasenanans 1
12 SP-~1860 GEAR, REVERSE IDLER  1oiiieeiveerecnsvenvanonssosesssnsencscnnans 1
13 SG-8002 | RING, SNAP . .iiiiuiiieeresonrscssssssosscssscsnncasaas cestecnsans 1
14 | SG=8048 | WASHER, THRUST = FRONT  ..ieeeeeverosncosvsoscoons veessesersnnan i

(FULLER LM=-1220 TRANSMISSION)

(Complete Trans.Assys. TG=5481,TL-1620, TR-9132, TV-3620,VC~-1366,
VC-5329,VD-4849,VF-3213,VG~-4770 & VG~-7287)

FIGURE 25628 COUNTERSHAFT

1 | SG-5864 | YOKE BAR, OVERDRIVE (Short)  ..ceveeceecennes trecsevesssssassane 1
2 | TF-7042 | CAPSCREW =3/8" = 24NF x 13/8" = SPECIAL  .vvvvuvreeencnronancanns 2
3 | SG-5863 | SHIFT YOKE, OVERDRIVE  ..... Ceeesasseesearetatetssstaasenannes . 1
4 | SH-4529 | KEY, THRUST WASHER PN 1
5 | 5G-8582 | SLIDING CLUTCH, OVERDRIVE GEAR** ...... tecassssensicnnna ceses 1
VG=-8170 | SLIDING CLUTCH, OVERDRIVE GEAR *** . . .. iiieeecreecessrancnoss 1

6 | SH-4528 | THRUST WASHER, OVERDRIVE GEAR cevsenan ceesetescsesesertesacnns 1
7 | TF-7013 GEAR, OVERDRIVE ** eeeteetteseeeatacstetratesertecasncnannas .e- i
VG=5534 | GEAR, OVERDRIVE *** i iiereirneeennes wesesesissetasesssens 1
TC=9757 BUSHING .......... Ceseeseeesetsasatsestsetasceseransenns 1

8 | SH-1354 | SLEEVE, OVERDRIVE GEAR  ..... tesessecsseteasicastisatssecssnaanas 1
9 | SG-8584 | SPACER, OVERDRIVE GEAR SLEEVE  ....ecvvennn. tetesesasstancernes 1
10 | SG-8044 | BEARING  ............ ceseseaeas ceeane eeetesesesesessssseseanasans 1
11 | H=2965 KEY, WOODRUFF  .iiititeveenrcaccssccsasssnces cesernans cervecans 1
12 | TF=7039 | COUNTERSHAFT  ..... ceererenns Ceeeesacesasecncesscastassesasans 1
13 | H-2967 KEY, WOODRUFF  iviieeeiesscsceccssssscnsssncnnns seacennane eone 3
14 | TF=7038 | GEAR, 3rd SPEED .uuvivvesevnrvosnuscosoosososscssassasssanss cees 1
15 | SP-1851 GEAR, PTO & REVERSE DRIVER cectecasanens tesscsesannae cesieansas .e 1
16 | TF=7030 | GEAR, COUNTERSHAFT DRIVE tiiieieierecceceecccccccanccncancnne 1
17 | H=2939 RING, SNAP  ......... t e eeeseteaseanetaseetatactssientresararnne 1
18 | TR=2149 | GASKET t1iieievrsncenessesnsossesssoroooccnnssssassasssasas cene 1
19 | SG-6812 | ADAPTOR, BEARING .iiiiiueeeeccresoroonsosossasnnncosssassanns 1
20 | SG-2935 | BEARING ASSEMBLY  ..eeieierecenecocccccannes teraesecasssnneses 1
21 | SG~-2920 | PLATE, BEARING RETAINER * Ceseessscasansannss eesererensasrenas 1
22 | SG=255 CAPSCREW * i iiiiiitearesarnvosvosssessonasasassanns eessencane 2

(FULLER LM-1220 TRANSMISSlON)
*  INCLUDED IN VC=-1366 TRANSMISSION ASSEMBLY.
**  INCLUDED IN TG-5481,TL-1620,TR-9132, TV=-3620,VC=-1366,
VC=5329,VD-4849 & VF=-3213 TRANSMISSION ASSYS.
***  INCLUDED IN VG-4770 & VG-7287.
(Complete Trans.Assys. TG=5481,TL=1620, TR-9132,TV-3620,VC~1366,
VC-5329,VD-4849,VF=3213,VG-4770 & VG-7287.)
2-64 44




FIG. 1397

CLUTCH BRAKE




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1397

CLUTCH BRAKE

g‘::‘ Part No. Description Qty.
1 TG=8622 | NUT titeiieeeitocensseacossanssssscossasnosscsssnsscsssssccossvese 4
C-312 LOCKWASHER  tiiietieerneenssesosensensessaasnsasasssassnsacsnanse 4

2 | TF-101 CARRIER titeerieeeeeesessoassassascacsesssssesasosossnnsssncnsns 1
3 | TF-149 CAPSCREW tiiieieriocorensessasasssanessossesenssscssonsssssnsosas 2
4 SG-6811 GASKET  tteiieerecceenencsanssesnasassassosaosssscssscssnsnnsanss 1
5 TF-97 BODY, ADAPTOR tiiiittiiinereneecnsnsoassrsonscossssccnnssnocsos 1
6 | TF-102 SPACER iiieteeiiitrescsetasstasinasatanorssosasosanosasasasnans 1
7 | TF-100 DISC, FRICTION L iiieeeeretetenenanonnoanssssscssssoscasscosnsnns 7
8 | TF-99 DISC, FRICTION L iieiitieiereneceaanssosssaconsscncssncasansons 6
9 | TF-93 RETAINER, PISTON GUIDE & SPRING  ..viiiiirrenniiecracncesccannnns 1
10 | TF-94 GASKET  tiiiiteeeeceoeesenssusassssacssssnnsasssssesassosscansns 1
11 TF-95 SPRING, PISTON RETURN . iieiiirinitsteisnncnccsscccnssonocnnns 1
12 | TF-96 PISTON  fiiiiieeeeervasasesoscssssnssssossssscasssssasansccncans 1
13 | TF=91 POURING  tiieinieeaeeceeacsassssssossssessssasssnsssssssosascsonsas 1
14 | TF-92 PO"RING  tiitieneesecessnasecssssssacsacssssssssssasoscssssacssns 1
15 | TF=90 GASKET  iieteeeeeencenssssnssesssseseeseossssasssssssescnsonsas 1
16 | TF-88 COVER itiirietereesosoessossassosssasasonsanssosssssasssssscsans 1
17 | TG-1462 | HOSE ASSEMBLY = 16" L iiiirtiierinesetocnccenarososscsscscasosns 1
18 | TF-22 ELL, STREET = teiitiieeeroeaeenonnnscasscussscascssassscncnnocnnnss 1
19 | C-5774 LOCKWASHER = 1/4" L ieiiiiteenrnsrnnssasssnsosossansoaasaassss i
20 | C-5781 NUT = 1/4" = 28 NF i itiiitieeeensnnesssesasssasorsconcscosanans i

(FULLER LM-1220 TRANSMISSION)
(Complete Trans. Assys. TG-5481 ,TL-1620,TR-9132 & TV-3620)

4-62

46




d401dvdVv NOISSINSNVYH.L

€6€l 9Old



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1393

TRANSMISSION ADAPTOR

Ref.
No.

Part No.

Description

Qty.

1

10

A

13
14

16

17

18

19

CD-5102
DL-6473
TG-5848
DL-5921
CD-5340
SV-9829
CD-4287
TL-6675
CD-4288
TL-6676
TG-5845
R-666
DD-9762
DD-9761
TG-7950
DL-6474
SP-2438
DG-3338
SG-3840
SG-5585
CD-913
SP-2429
TG-5844
DG-3242
SR-8405
TG-5847
DL-6477

DL-5092
DL-5094

GASKET *  tuiveerencneonnncnns ceeernenenaee Ceeeneterenaaan
GASKET ** eereasesecenncecannes
ADAPTOR * teeeeeteeieesececeeteatatittetteaantneeanrerennnnas
ADAPTOR ** ereeeeees
PIN, DOWEL  tiivvueeesccennscancsscosesssssssnseassnnnnsenannns
PIN, DOWEL = 3/4" x 2" # i iiiiiieiinnnesnscosssnncerannonns
CAPSCREW, TAPERHEAD - 3/8" NC x 1" *
NUT, SELF LOCKING = 3/8" NF ** .. i ieueeeeenncecsnnconnnnnes
CAPSCREW, TAPERHEAD =5/8" NC x 1 1/8" * .. iiiiiiieerenrnennnnn
NUT, SELF LOCKING = 5/8" NF** .. . iieeieeennneceannncns
STUD - 5/8" - 11 NC Ceeeeeseesstitetterectnntaeannann
NUT, JAM =5/8" = 1TNC  .eevnnevrennnanns
SHIM  teiiiieieennennnn.
GASKET  4iieeeeesocsnssssnsecsansanacassnseesnsssenananaans
GASKET *  Liiiiverenenannenns Ceeetrennectectetesannnnann
GASKET **
SEAL, OIL  .eeevvennnn.. Ceeeesesitnenieteaeanns Ceeeresaneiteneanas
NUT  ........ Ceetenesiesanecesttnrennannns
SETSCREW  uueeeerssensssosennnannans
BEARING  ....... creeeeeeans Cereseeeneninaas cereeenes
CAPSCREW, DRILLED HEAD - 5/8" NC x 1 1/4" Ceereneeees ceeeeees

SHIM  iiiiiiiieiiieneceennnnens eesecessestcccccnnas sesessssene

PLUG, WELSH  ..cceiinrierinnanns
RING, SNAP P PPN
RING, KEEPER * cseecsssecccccvesassanne

RING, KEEPER ** Cereceeceeceetstrestesstssatctncesennnesasane
NOT SHOWN
L
HOSE - 3/4" 1.D. x 1 13/16" N cesescrscnes
*  EFFECTIVE THRU SERIAL SUFFIX CPF6-E .,
**  EFFECTIVE WITH SERIAL SUFFIX CPFé6-F.

# ___EFFECTIVE WITH SERIAL SUFFIX CPFé-K.

18

AR

3-61

48




FIG. 2568

ADAPTOR-TRANSMISSION



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2568

TRANSMISSION ADAPTOR - ALLISON

g‘(’:' Part No. Description Qty.
1 | VH=2538 | "O" RING (Furnished with Transmission) cccccececennereccccanncccnes 1
2 | VG=7255 | ADAPTOR  tiuecevvenrciosconoonascssssasssssnncosnssassnse cesenance 1
3 | TG-5845 | STUD  teeeeecesnsrasasanasosnsssasssssannnncscscsasssse ceteseeccnss 9
4 | DD-9761 | GASKET  tieiveeeccnconnnsancces veeens eesseseecsnscanne caesesesans i

DD-9762 | SHIM ...... Ceetereerernusasaseneaonactorns Cetsrrecesenasans cesene AR
5 | R=666 NUT ceecssnene creacseessanres ceccceasnnrssraassassasences 18
6 | VG-7253 | SEAL, OIL  ...cevnnes Ceereeessrrssacacsecasenosasaas ceaveeene caee 1
7 | VG-7254 | NUT, LOCK  ..c.ouee craresesseans cetersannone terssssssasecennnns 1
8 | SG-5585 | BEARING, ROLLER Cessesesssans cesesssancees tecenssaens ceveses 1
9 | CD-913 SCREW, CAP o iiiiirsrenesneesosassacssassssssassesansans cenenes 6
10 | DL=6474 ] GASKET  tiiivereereresecsosssssnscssssescscssscnsancscsnns cesnese 1
11 DL-6477 | RETAINER, BEARING c.eceiviorrrssnessesnecancscncnee eesssssecnn 1
12 [ SP-=2429 | SHIM  ..iiiiienncnsencnsns casens teeseeeenane cecsssacnas cresssacens AR
13 | SG=3840 | PLUG, PIPE  ..iiutteseuecsnonsnsensnrosssasssononssncasosascnacs 1
14 | VH=-3474 | GEAR &PINION SET cuvieerietinnsasocnscsccsassscnns tesseesene 1
15 | TG-509 PLUG  veveeecvnsocscscnaennscsssssacsns R . 1
16 | VG=6919 RING, SNAP iiiereevecsascasosnsccascucscsscssansscascncnns 1

(EFFECTIVE WITH SERIAL SUFFIX CPA6)

48A




TRANSMISSION

-

FIG. 1623

TRANSMISSION OIL PIPING



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1623

TRANSMISSION OIL PIPING

NOTE: FILTER MOVED TO COCKPIT. EFF. WITH SERIAL
SUFFIX CPFé6-H.

EFFECTIVE THRU SERIAL SUFFIX CPF6-M.

g‘:’:’ Part No. Description Qty.
1 R-3188 ELBOW = 1/4" NPT x 90° tiiiiitrenenorenccccsoncscncns cessans . 1
2 TF-4230 HOSE ASSEMBLY - 3/8" x 27" (Eff. thru Serial Sufflx CPFé—G) ....... 1

TF-4238 HOSE ASSEMBLY - 3/8" x 39" (Eff. with Serial Suffix CPF6-H)  ....... 1
3 TF-4433 HOSE ASSEMBLY - 3/8" x 30" (Eff. thru Serial Suffix CPF6-G)  ..... .o 1
TF-4445 HOSE ASSEMBLY - 3/8" x 48" (Eff. with Serial Suffix CPF6-H)  ....... 1
4 TD-9743 ADAPTOR, STRAIGHT  .iiiieiiecrensenscacsacnnans etessasennnns .. 2
5 TD-9688 SUPPORT, OILFILTER | o iieaeees 1
6 | Tr-28 FILTER, OIL (See Index) (Eff. thru Serial Suffix CPF6-G) . . .. 1
SV-8598 | FILTER, OIL (See Index) ~ (Eff. with Serial Suffix CPFé6-H)  ........... 1
7 | C-5747 | CAPSCREW = 5/16" NC % 3/8"  ve'eeereneeaneeanneeanneenneenns 4
8 C-1538 LOCKWASHER = 5/16" 1 tttieteeeeaseensoronsenonsananssscassscnes 4
C-1520 NUT -5/16"NC  ........ cesesasacnas tessssesessassaasscnsacan .. 4
9 HC-1581 NIPPLE, CLOSE - 3/8" NPT ....................................... 1
10 DC-5037 | TEE, PIPE - 3/8" x 1/4" x 3/8" NPT .evvvvvrnreeenennnnees ceessaaas 1
1 TF-4161 HOSE ASSEMBLY - 1/4" x 90" (Eff. thru Serial Suffix CPF6 G) ....... 1
TF-4167 HOSE ASSEMBLY - 1/4" x 108" (Eff. with Serial Suffix CPF6-H)  ....... 1
12 TD-9747 ADAPTOR, MALE - 1/4" NPT x90°  ......... eeasennas ceestisessssae 1
13 DL-4488 | PIPE (Eff. thru Serial Suffix CPFé-E) teeonsereas terecseeseseasaannes 1
TL-6663 PIPE (Eff. with Serial Suffix CPF6-F)  ...... evesenane eesesanenes csae 1
14 DL-4487 | CAP & GAGE (Eff. thru Serial Suffix CPFé-E) Cesesctsecsrstarnasanae 1
DL-6584 | CAP & GAGE (Eff. with Serial Suffix CPF6=F)  ...veiieerenereneoacnnns 1

15 SV-9138 TEE, PIPE-11/4"NPT Y e 1

16 TH-5537 NIPPLE, SPECIAL L iiee.. 1

17 DL-3938 | CAP ( Eff. thru Serial Suffix CPF6-E) cee 1

18 C-5769 PLUG, PIPE-1/4" NPT | e 1

19 TF-4212 HOSE ASSEMBLY -3/8"x 11" | ... 1

20 TD-9720 ADAPTOR, MALE-90° /2 ... . 1

21 TC-4895 NIPPLE - 1 1/4" NPT x 3" Cecectesccvaas teeeeesstetecssansesenans 1

- - " o
T2 | Toosss | NIPPLE 1 1/ks RT3 | (B with Sl SuffcPReR) T |
NOT SHOWN
DL-6732 | CLAMP, FILLER PIPE Y cieeieees eeesicsesasscenans 1
C-5746 CAPSCREW - 1/4" NC x 3/4" | ieeiiiinnennnnns cesescenne 2
C-5774 LOCKWASHER = 1/4" | o iieeieiesesesescnnnnnnnnne 2
SF-5816 | FLATWASHER - 1/4" \ (Eff with Serial Sufflx CPFé6-H) ... 2
C-5780 NUT - 1/4" NC teestecscenaserenns cescans 2
SP-6234 GROMMET, STEEL Chbteseessseserasecns cecesen 1
C-7588 CAPSCREW - 1/4"NC x 1" | ... ....... secescsescsscnos 2
H-2365 | NUT - 1/4" NC ) SRR I

2-61

50




TO BY PASS
° RELIEF VALVE

OUTLET

TO
OlL GAGE
ON INST.

I
!
I
I
I
I
I
I
I
|
I
f
|
I

PANEL !
I
|
I
i
f
I
I
f
|
I
|

// \\ \Q) (20 /
!
/ (2

%0

O—== o

29

62)
.

]

0O 2\ &

(9

“7 o=ll: @ é -y
) \ )

FIG. 2395 L\ﬂ; ! s
TRANSMISSION PIPING 20




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2395

TRANSMISSION PIPING

§§t"' Part No. Description Qty.
1 TD=9722 ADAPTOR, STRAIGHT = 3/4"NPT x 1 1/16" = 12 . tiiiiiirnnnnnees 3
2 | VH-5953 | HOSE ASSEMBLY  ..iivevenees sesecesessssssnsansans cassessscacnes 2
3 | F=6769 ELBOW, STREET - 3/4“NPTx90° ............................ secesana 2
4 HD=8019 | BUSHING, REDUCING = 1" x 3/4" i ittrreeersncseocnnsssaanannne 2
5 JTG=1650 | FILTER, OlL +eveeevrveseccnansarcoscossncns stsessrsscrsassananes i
SP=6298 ELEMENT, FILTER teseevsesasasansnsnstassarnrenas vecesessnene 2

6 | F-4016 CAPSCREW - 7/16" ]4NCx13/“ tesesesaserasstsesvasesarennrane 4
7 | C-5775 LOCKWASHER - 7/16" Cisessernsscnansnns etecsesseasarsassasaae see 4
8 | C-5572 NUT =7/16" = TANC tievrnneeneoncnesnnanasns tesscessncaccssasaes 4
9 | SD-5203 NIPPLE, CLOSE - 3/4"NPT tesessenanas seesesesasssnnsnes teseeseans 3
10 [ VH=5954 | HOSE ASSEMBLY  tiiceieenrervcncceanncccscnnsacnnsssoosscasnnnnes 1
11 R-86 BUSHING, REDUCING - 3/8" x ]/4" ................................ 1
12 | SG-3435 | TEE, STREET - 3/8"NPT seesseenstansesansranans ereessrsesrseseranan 1
13 | SD-5209 BUSHING, REDUCING =3/4" x 3/8" ..... ceessns ceresesacen eeevenaae 1
14 | SD-5168 TEE, PIPE - 3/4"NPT cesesesesssnssnsans eesesencsennesssessssenas 1
15 | DC-4976 | ELBOW = 3/4"NPT x 90° tevressesenans secssascrasenane secanesaee 2
16 | VH=5955 | HOSE ASSEMBLY i iievtieressonosscsccsonncscansnnns seessesssrenn 1
17 | TD-9743 | ADAPTOR, STRAIGHT = 3/8"NPTX9/]6" =18  seeierreen ctesssessnsns 1
18 | TD-9719 | ADAPTOR, STRAIGHT = 1/4"NPT x 1/2" - 20 teessesnnan tsesseanease . 1
19 | TF=4121 HOSEASSEMBLY-]/4"x16" cesesesanne teecasesesssesansa esesane 1
20 | TD=9746 | ADAPTOR = 1/8"'NPT X 1/2" =20 .. .viveereeesenosesesonsoscsonncnoes 1
21 HD-1007 | BUSHING, REDUCING =~ 3/8"NPT x 1/8"NPT  .e.vrivevrenes crenssnnne 1
22 | VC=9900 | VALVE, AIR PRESSURE REGULATOR * | .iiiieeeseessscnnsns ceeeesenne 1
23 | R=5420 CAPSCREW - 5/16" = 24NF x 2 1/4" * sesssessaracsesssassavaceans 2
24 | VD-85 NUT, PERMATITE = 5/16" = 24NF * |, . iiivnnnen sessessacsoans cenes 2
25 |VD-67 HOSE ASSEMBLY = 10 1/2" * . eeriiennnens cesesncccncanssanas 1
26 | TV=-1450 ELBOW * cecesseseanseesesesacrsaserarestrnns teassassesssscasenns 1
27 | TV=-1451 NIPPLE *  tiieieeenerensnconncasscncnanas tesecsscesssssnsssssensas 1
28 | TV-1452 | ADAPTOR * . iieinvnses cessseneas tieesesccsssssssaassannes ceons 1
29 | TL=-3166 CLAMP, HOSE*  ....... Weeresaescesasesasasanseesesonstsrensanes 4
30 | TV~-1454 HOSE, SUCTION =15 ]/4"* ......... cerenes sesssesscecassesnnes 1
31 TL=3170 ELBOW * L iiiieenrnnnees essernsssrvatassanae sessecsee resescsonas 1
32 | TV~-1459 HOSE, SUCTION =5 3/4" * . . i iiieeeen eracenes tesssesssesacesaane 1
33 | R-3172 NIPPLE, PIPE = 1/4"NPT x 3"  tveeevens teessesscssacannse sesesseas 1
34 | R-1395 COUPLING, PIPE = 1/4"NPT = viivenenennss tecreertasecnesaarannans 1
35 | vC=-222 ELBOW, STREET * thesecssceasssesessssssesessasnsennss cesaee ceans 1
36 [ VC-1362 | VALVE, BY~-PASS (See Index) *  .iviiinerenvecacsnasanss teecasesns .e 1
37 TD-9728 ADAPTOR, STRAIGHT - 3/4"NPT x 1 1/16% cestessssacssscannssesns 1
38 | TD~9718 | ADAPTOR, STRAIGHT - 1/8"NPT x 1/2" - 20 tecsseanasenesssasansnnse i
39 | TH=-5543 NIPPLE = 1 1/4"NPT x 3" tessessessanes ceesassscsssases eesssesans 1
40 | TL=5491 ELBOW - 1 1/4"NPT x 90° sestescesae stescesscesacscassasanssannae 1
41 VC-1368 | PIPE, FILLER  ....v.ees ceeesssesccsasarsasencs vesesans cessssnsseae 1
42 | SP-6234 GROMMET  ...vvese et eeasissseracacrneensastsesssrasesosernuaens 1
43 | C-7588 CAPSCREW - 1/. "-ZONCx]" sesetesasescssnes ceeesseseseranseans 2
44 | H=2365 NUT, SQUARE - 1/4" = 20NC tessessessesaesensasasssnsosnsrnsenn 2
45 |VC«1367 | DIPSTICK  .evevercoceesnccscscosoasonnes eresescsesassesanes ereseen 1
46 | TC-1234 | CAPSCREW - 3/8" - 16NC x3/4" ............ sesescnsas ersesrsnne 2
47 | TC-1232 FLATWASHER = 3/8" ivivrnrenens seesssssesssssncscns cetesscacen 2
48 | TC-1231 LOCKWASHER - 3/8" teeseestasssacsasosnns eeecesssesrsarenrasens 2
49 |VF=3700 | CLAMP, FILLERPIPE  ...... Ceaesesesecresatressssarases 1
50 jVD=-66 BRACKET, AIR REGULATOR VALVE MOUNT* ............. veessssanes 1
51 VD=65 CLAMP, AIR REGULATOR VALVE MOUNT BRACKET * cesssssssaasense 1

* INCLUDED IN VC~1366, VC~5329,VD=-4849, VF~3213, VG~4770 &
VG=-7287 TRANSMISSION ASSEMBLIES.

(EFFECTIVE WITH SERIAL SUFFIX CPF6-N)

50A







ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1593A

TRANSMISSION OIL FILTER TF-28

§§f’ Part No. Description Qty.
1 TF-1975 PLUG, DRAIN i iiiiretierasecnsesncassassasscssnssscnsacnosces 1
2 TF-1972 STRAP Lt iiiiiieeecoessnssscasassosacosnnnenns teetceessiansraenans 1
3 TF-1971 BODY ASSEMBLY ... iierieeierenocsooasascsosssacsssncsocsscanannas 1
4 TD=7196 | CARTRIDGE  itiiiiieiiteeesenosansscssossssasessessssasensnnsss 1
5 SR-1594 GASKET iiiiiiietrerensossossssssesscsnesssncasssossnccas ceesenae 1
6 SR-1598 WASHER Liiiiiiteteierneenceosssacncassosasesocssaasvassonss eene 1
7 TF-1969 SPRING iiieiiiireeetonnssossssssssosssscssssassscsssnssnansnscsns 1
8 TF-1970 GASKET titeereeecerocncossessssssssnsscasssssaasassssssssassnes 1
9 TF-1968 COVER Certeereesanersans ceresessnass sesssensasevseretssrasubnns 1
10 TF-1967 GASKET tiiertveecrsonsoseaseassssansascesessssasesnsessnscacnses 1
11 TF-1966 BOLT & VALVE ASSEMBLY i ieveecreroncocosassancsnsccnsssccnanss 1
12 TF-1973 SCREW, MACHINE - 1/4" - 20 NC x 3 L7 Z: 3 1
13 C-5774 LOCKWASHER = 1/4" it iieieetesnsesenanacasnssaonssssanens . 1
14 C-5780 NUT - 1/4" 20 NC  ciiitiriiereeesesssenossnnonnssasnsassanssss 1
15 C-5747 CAPSCREW = 5/16" NC x 3/4" ettt iiiiiieeeenstsnessstsesassssen 4
16 C-1538 LOCKWASHER = 5/16" . iiiiiitieneasosnnsnnnsnsonesannssssssasaas 4
(EFFECTIVE THRU SERIAL SUFFIX CPF6-G)
FIGURE 15938 TRANSMISSION & ENGINE OIL FILTER SV-8598
1 TC-6744 BRACKET i iiteiirieeecoreocasesscsossescasassassuossessososasoanss 2
2 TC-6743 | BODY ASSEMBLY . tveerierevccanssssncsccaconassssssnsnnassosaans 1
3 SV-6848 | CARTRIDGE = ttiieeereceecescsecssosansscssscasasscssssssenssonns 1
4 TC-6742 GASKET, COVER tiiiieiiiiettieeeeenerencsccsccsosssasssasssnans 1
5 TC-6741 COVER ASSEMBLY  tiiiiierersesnasscsssscssssnsasacnns ceteeseesans 1
6 TC-6745 BOLT  thiiititieeneeeenccccsorossacsscossosssnssssasssssssnssssnes 2
7 TC-6746 LOCKWASHER  ....cceueee Gsccesscccsrsasaasesassesesstacrnsssecctse 2
8 T1C-6747 NUT  Litiiiiereereoeocsecsssccsansoscosssaseansssscasnsse ceeseennae . 2
NOT SHOWN & NOT INCLUDED IN ADSEMBLY
TL-3456 BRACKET, MOUNT Y e eieeaes 1
E-4538 CAPSCREW - 5/16" NC x 7/8" teeesassenns 4
C-1538 LOCKWASHER -5/16" | iiieeieeee 4
C-1520 NUT - 5/16" NC \ (Eff. thru Serial Suffix CPF6-G.) .... 4
C-1609 CAPSCREW -7/16" NC x 1 1/2* | eiaeaees . 2
C-5775 LOCKWASHER -7/16" & iiieeeenees 2
C-312 LOCKWASHER - 3/8" |  iiiieeieees 2
C-1603 CAPSCREW -~ 3/8" NC x 1 1/4" ) e cene 1
NOTE: SV-8598 FILTER ASSY. USED AS ENGINE OIL FILTER. EFF.
THRU SERIAL SUFFIX CPF6-G. USED AS TRANSMISSION OIL
FILTER. EFF. THRU SERIAL SUFFIX CPF6-H.
NOT SHOWN ENGINE OIL FILTER
DL-6725 FILTER ASSEMBLY e sesscarsaansan ceseane Cesesesseenserasnas ceas 1
DL-6724 TOP  tieveeess eesesessecsccnans Ceseseesssesensenes ceeesenens 1
SP-6298 CARTRIDGE  ~ ..c.ieveen Ceeesecteccsassecsesassrsoaarnransnenes 1
DL-6723 BRACKET, MOUNT ........ e eessecseseseterccsaastsetetsanssnenss . 1
C-1603 CAPSCREW = 3/8" NC x 1 1/4" L iveeeiiienerenannnnans ceesencnae .o 4
C-312 LOCKWASHER - 3/8" Ceesseeentecsesrastecncsostestresenasrons .o 4
C-1521 NUT - 3/8" NC ceesressnesans tesssenens ceeavene tesessetsceesane 4
(EFFECTIVE WITH SERIAL SUFFIX CPF6~H & CPA6)
2-61 52




FIG.1168

TRANSMISSION OIL PUMP



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1168 TRANSMISSION OIL PuMp 1327388 [,

1151‘?)‘:' Part No. Description Qty.
1| Co5786 | CAPSCREW  eeevuneeneeneeieen it e ee e et e e e eans 6
2 [ C-5774 | LOCKWASHER  +evvnernesnesnesneneneeseeneeneneenseneeneenennes 6
3 [TG-1458 | HEAD  euiitninernieiiein e et ee e e eneans 1
4 [ TF=48 [ GASKET  tiititiininetneiniineieeeee et eeneene et e i enaannas 1
5 |TF-43 | REVERSING HEAD & PIVOT PIN ASSEMBLY  ..evvvneennnnennannnnn.. 1
6 | TF=47 [ IDLER  iriuineeniiie i et et e e e e eeneen e e e 1
7 {TF-45  [ROTOR  veiiiiiiiiiei e 1
O ) R T 1
9 | TF=46 [ SPACER  tevueeniueeuneneineeneinereeneeenerneenerneeneenennns ]

10 [TF-9 PIPEPLUG 1 evuernerenerneenessnesnaesnssnesnesnnssnesneesesnenss ]
11 [ TG-4648 | POPPET VALVE  .uvvnienernenninnineneenenenennenanenns erieees ]
12 [TG4646 | SPRING  tuuvrnrnrnninernnrnernesneanesnrnernerneenernernerneens 1
13 | TG-4647 |RETAINER  .vurvevnvnnnn.n. et e eeerareeeraanaenns e o
14 [TG-5950 [CONNECTOR * tivvvrirnernevncsersnesennennns e 1
15 [ TH=1602 | TUBE ASSEMBLY *  euutueinernssnrunsnnernenereesnernesnesnesnnens 1
16 | TG4649 | STREET ELL*  evueruernernesnennennsnnesersesnesneenesnesnennenes ]
17 | TF-7014 | DRIVE GEAR  .euvveiiniiniinernesneiereesernernenneeneenennenns ]
18 [TG-4645 | HOUSING *  ueruerninninernesnesnssnesnerernaesesesnnsnnsneens 1
TV-2993 | HOUSING **  .oeuniinineineinernernernerassnennssaenesnesnannnnns 1
TF=41 | BUSHING, MAIN  tivuiiinninerneinernernennennennenaeneneennnns 1
TF-42 | BUSHING, OUTBOARD  +.urvuvernersnrsernennesnesnesernnsenennnes ]
19 [ SH=519  [PLUG  1iuietiineiieiisi e e e e e e e e e eeaes ]
20 |TG-5952 | SCREEN & GASKET ) N
21 |C-312 | LOCKWASHER 6
»  Not Included in Assembly
22 [TF-1964 |CAPSCREW - 3/8" NC x 1 1/4" U
23 |SD-5157 |CAPSCREW - 3/8" NC x 3 1/4" 4
*  INCLUDED IN TRANSMISSION ASSEMBLIES TG-5481 & TL-1620 .
**  INCLUDED IN TRANSMISSION ASSEMBLY TR-9132.
4-62 S2A




FIG. 2040 A
RELIEF VALVE

" FIG. 2040 C
TRANSMISSION PUMP

FIG 2040 D
BRAKE VALVE



WABCO

N
FIGURE 2040A VALVE - BY - PASS - VC=-1362
%e(f. Part No. Description Qty. Iée(f. Part No. Description Qty.
1 Body (Not Serviced Separately) ... 1 4 | TV-8232 | "O"Ring  +vrvirrrrrinnnnnn. 1
2 | TV=6209 |Poppet ..., 1 5 | Tv-8231 | Adaptor, Outlet A, 2
3 | TV-8230 |Spring ... iiniiiiiiiiiiia 1
Included in VC=1366, VC-5329, VD-4849, VF-3213, VG-4770 & VG-7287 Trans. Assys.
FIGURE 20408 ADAPTOR - TRANSMISSION PUMP VD=3521
1 | VC-2599 | Screw, Cap-3/8"-16nc x 7/8" 6 (12 |VC=-2594 | Spacer ..... P 2
2 | VC-2592(Cover ..., 1113 |VC-5235| Geor, idler  ...... ... . ..., 1
3 | VC-2593 | Gasket ... 1|14 |VC-9648 | Bearing, Roller ............... 1
4 | VC-5245|Bearing, Ball  ............... 2|16 |VC-2597 | Spacer ..iiiiiiiiiiiiionn.. 1
5 | VC=5236 | Gear, Drive ... ..., 1117 |VC-2588 | Shaft, Idler  ............... 1
6 | VD-83 | Stud, Adaptor Plate  ........... 318 [VC-216 Screw, Set ...t 1
VD-84 Stud, Adaptor Plate  ........... 31119 | VC=2589 | "O"Ring  +vevrrninrnnnnnann 1
7 | VC=2595 | Gasket, Adaptor Plate ~ ....... 11120 |VC-2598 | Nut=7/16"=20nf  ........... 5
8 | VC-5409 | Plate, Adaptor  ............... 11121 |[VD-86 Nut-3/8"=24nf ............... 3
9 | VC-208 | Gasket ... ...l 11122 | TF-1963 Screw, Cap=3/8"~1énc x 1 1/2"... 6
10 | vD=-7038 | Housing, Pump Adaptor ~ ....... 11123 [C-312 Washer, Lock=3/8" ........... 6
1 VC-2587 | Stud=5 1/4" ... ... ..., 2 Not Shown
VC-2586 | Stud=4 5/8" ... 3 VC=2585 | Gasket, Pump  ............... 1
Included in VC=1366, VC-5329, VD~=4849, VF-3213, VG-4770 & VG-7287 Trans. Assys.
1 L1 | |
FIGURE 2040C PUMP & STUD ASSY. - TRANSMISSION VC-219
1 | TG-8622 | Nut, Elastic Stop-3/8"-24nf 6|10 | VC=-5440 | Roller**  .........oooiillt 12
2 VC=5246|Stud ... 2 1 VC=-5439 Carrier ** ... e, 1
3 | VC=5247 | Stud ... 4 (|12 | VC=-6950 Pin, Drive .....cooiii. 1
TV-47 Pump Assembly  ............... T[{[13 | VC=5442 Shaft oo 1
4 Body ***  .......... ..., 11]14 |VC-5444 Ring, Smap  ....oovvinnnnn. 1
5 Bushing, Shaft *** .. ..... 1 15 | VC-5447 Shim v 1
6 | VC-5443 Pin, Dowel ... ..., .. 11116 |VC-5441 COVEF  tveivinenanannnnns 1
7 | VC=5448 "O"Ring* ...l 1117 Bushing, Cover *** .. ..... 1
8 | VC-5438 Cam ** ... ..., 11118 |VC-6951 Screw, Cap-7/16"-14nc x 13/8'1 2
9 | VC-5449 "O" Ring * ..., PR 2
* Included in VC=8811 "O" Ring Kit. ** |ncluded in VC-8810 Pump Kit. *** Not Serviced Separately.
1 | ]l | |
FIGURE 2040D VALVE ASSEMBLY - BRAKE VG=-5526
1 | C-1598 | Screw, Cap=5/16"-18nc x 1" Sl 4N Piston *** ... ............ 1
2 | C-1538 | Washer, Lock=5/16" ....... 41112 |VD=1064 | "O"Ring  cvvvvrrnireriin... 1
3 | VD-3518|Cover .....iiiiiiiiiiiiiaa 11113 | VD=-3525 | Body — ..vvrvvrvniinnnnnnnnnnns 1
4 | VC-5402{ "O"Ring  +vvvvrvirrnneainnns 11114 |[TV-6209 | Poppet, Oil By-Pass ........... 1
5 | VG=5527| Piston  ...vviiiiiiiiiiiniiaans 11115 | TVv=6212 | Spring ..... e 1
6 | VC-5403| "O" Ring  «+ivevvrnrnnnnnnnns 11116 |VC-5401 "O"RING e i
TV=8224 | Piston Assembly ............... 1 17 VG=-5528 Body lnserfl Valve ... .. ... 1
7 Ring, Retainer *** ... ... 1
8 Sleeve, Spring Retainer ***. .. [ Not Shown
9 | VC-5404 "O"Ring  caieeiiia 1 VC-218 Gasket (Pressure)  ........... 1
10 Spring ¥** ... ... ... 1 VC-221 Gasket (Sucfion) ... . ... 1
*** Not Serviced Separately.
Included in VC=1366, VC-5329, VD~4849, VF-3213, VG-4770 & VG=7287 Trans. Assys.

4-66 528



FI1G. 1392 B

FIG. 1392 A

TRANSMISSION PRE-SELECT VALVE & PIPING



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1392A TRANSMISSION PRE-SELECT VALVE & PIPING
1131“' Part No. Description Qty.
0.
1 | TF-4450 HOSE - 1/4" x 60" (Effective with Serial Suffix CPF6~A only) ............ 1
TF-4251 HOSE - 3/8" x 60" (Effective with Serial Suffix CPF6-B & up) ............ 1
2 | TG-3397 | ADAPTOR (Effective with Serial Suffix CPF6-B & up) ...cecviennnnnnns 1
3 | TD-9719 | ADAPTOR (Effective with Serial Suffix CPF6=Aonly) .....c..ccieaees 1
TD-9720 | ADAPTOR (Effective with Serial Suffix CPF6-B & up) ......ceeets .. 1
4 | S-2916 STREET ELL - 1/4" x 90° (Effective thru Serial Suffix CPF6=C) ....... ceees 1
H-8549 ELBOW (Effective with Serial Suffix CPF6=D)  ...ciivernrnvarancnanaes 2
5 | TF=4124 | HOSE = 1/4™ x 20" . tiitieiietennuunnanssnssesossososasscsscsnonns 2
6 | TD-9719 | ADAPTOR 1. viveecececnacnacassoscesssnssososcnssenssonssnsascasss 3
7 | TF-5112 TUBE ASSEMBLY - 3/16" x 78" e .o 1
8 | C-9806 ELBOW  titiiiierrnssansosacscassasassoannsasannans ceeererenasans 2
9 | S-2916 STREET ELL = 1/4" x90°% .. .veiiiiieetonnsnnncnnannnes seetecssesssenes 2
10 | TL-8760 PRE-SELECT VALVE  tiitiitictreanrssonsesesensnssecsstsocsssssansnas 1
11 TH-1416 BRACKET  .eviieiceccnoscvsesoncenscanns terersersscssasasesens veee 1
12 | SF-9144 JAM NUT  iiiitiieriereseseossaracscnsscnsnsans cresesesesnes ceeae 2
13 | SV=2738 | KNOB .. ivvuvinnenearserossssccssasssasassnsaacsssans cessesscnnies i
14 | H-2969 SCREW = F12-24 NG tiiiittreennreesennnecrasansscasasossanannns 2
15 | R-8870 LOCKWASHER -#12 .. iiiiiiiiiiiiinnnn Cereeresseienianeas 2
16 | TF=-609 ANGLE i ieieiiiereroesncsasossoscnasssnscns cevtresane tesessssnn 1
17 | TF-603 SLEEVE Ceteeesesensasasenes teeesscssssicesssennn ceecnse cesescne 1
18 | SC~4506 | SCREW  tiiieieiveeacvoccssssrasssssasssassossncansassssssans ces 3
19 | R-2641 LOCKWASHER = #6  ..ieiiiiiiiiiiiiieiieiiniieinennnenacnnns cevee | 3
20 | TF-4120 | HOSE - 1/4" x 16" (Effective Thru Serial Suffix CPF6-C) ............ 1
DL-5919 | TUBE ASSEMBLY - (Effective with Serial Suffix CPF6~D) ........ P 1
21 | TH-1418 | PUSHROD ..iievevvvrnnnnsn eeeeseeciarisanas Ceteettventeteenacsnns 1
22 | TD=9144 | SLEEVE = tciviierieceacacsncecsoncvscsancnascsnasns Ceseesescssanas 1

(EFFECTIVE WITH SERIAL SUFFIX CPFé6=-A THRU CPF6-N)

FIGURE 13928 TRANSMISSION PRE-SELECT VALVE & PIPING
1 | TF-4450 | HOSE = 1/4" x 60"  tvureenernennseesenssessoseassscessasassacsannes 1
2 | TD=9719 | ADAPTOR  turvniererneereresesnsesonsesansoscnsoassosoanes ceeeean 4
3 | $-2916 STREET ELL = 1/4" X 90°%  ternerernnerunrnernnsassnncassnssncanes ceeaes 3
4 | TD-9144 | SLEEVE e eeeereneasesansasenantanetrennneonons Creeronenenes 1
5 | TF-4124 | HOSE = 1/4" x 20" 1eruieveeneenerosensencsssasssnsssssasncns ceenns 2
6 | TF-5112 | TUBE ASSEMBLY - 3/16" x 78"  ....... Creieneeens Ceeeeeeriaeens 1
7 | c-9806 ELBOW  tvteeeeeensscesossesasossesassssssssssncesssssnancnsnns 2
8 | DL=3127 | BRACKET  vvrvneerereserenenesesossssasacsansasacnsasasesaanes 1
9 1 SV=2738 J KNOB  tetreerenreneesosesescosencassassosossssosescsssscsensonsans 1
10 [ SF-9144 | JAMNUT - 1/4" =20 NC  .ivueerrrnnrneneencosncsscncnnens ceeeas 2
11 | TF-602 PUSHROD  vvvrevnnnvncnanennnes Ceeeerieteenens Cerereenes Ceeenens ]
12 | TF-609 ANGLE  tiviiienenerenenrecncnenens o eieseacneeesantnesenenanane 1
13 | H-296% SCREW = #1224 NG ttittiriirerereneenscensessasscascancancenns 2
14 | R-8870 LOCKWASHER = F12 L iiiiiieiiieiinreneneenanees Ceeeeeeeerenn 2
15 | TF-603 L 137 Ceeerereinentneaneanans 1
16 PRE-SELECT VALVE  ttvtitrerenrerencessnenooncnsansnnences ceriaeean 1
17 | SC=4506 | SCREW = #6-32 NC  tutereeneirevesneeoorassnmssosessensassenscones . 3
18 | R-2641 LOCKWASHER = #6 i ittitiineneiieenniesosnsessosssessoncnansenans 3
19 | TF-4120 | HOSE ASSEMBLY = 1/4" x 16" L iiiievrnenrnrnerosncnannananns 1

(EFFECTIVE WITH SERIAL SUFFIX CPF6 ONLY)

10-60

54




FIG. 2398

TRANSMISSION PRE-SELECT VALVE
& PIPING

TO
PILOT AIR
VALVE
TEE

T0
SURGE
CHAMBER
ON TRANS.



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2398

TRANSMISSION PRE-SELECT VALVE & PIPING

Ref.

No. | Part No. Description Qty.
1 TL-8760 | VALVE, PRE-SELECT  ........ Ceeerenerenccaeians s 1
2 SC-4506 | SCREW, MACHINE =#6 L. iiiiieieicrenncncrcensenens Ceeeeaeans 3
3 R-2641 LOCKWASHER -#6 . ...ciiinneaen. Ceeresersisesesntaesnans . 3
4 | vD-9810 | GUIDE  ......... cereenees cereeeans cereneennns cereneeen ceeeeane 1
5 | SF-9144 | NUT, JAM = 1/4" =20NC  .eeiiivruniernnierennneennnnns ceeernenes 2
6 | C-5746 | CAPSCREW = 1/4" = 20NC x 3/4"  .iiveieieeranecrsnnesnnncnnes .. 2
7 | c-5774 | LOCKWASHER - 1/4"  ..icivinineinnnn. ceereneenes cevees 2
8 | c-5780 | NUT = 1/4"=20NC  .iivvivrnnennnns ceeecees cereeetaaes 2
9 | vD-9809 | ROD, PUSH  .i.cvevvnniernnnnns ceeereneees 1
10 | SV=2738 | KNOB  ....cevnvenns cereeanes ceresennns cereeierenenans ceeens . 1
11 TV-3609 | ELBOW - #269 Ceereeeesaesitensansanianne 1
12 TV-3607 | SLEEVE =#260  .....ccevvenns ceeracanae ceerecnsseananes ceenenes i
13 | $-2916 | ELL, STREET = 1/4" NPT .eeriivnrennnes ceeeenes ceevees ceeenannan . 2
14 | TD-9719 | ADAPTOR ~ 1/4" NPT x 1/2" NF cerseeees ceeeeeniaanaanes ceeeees 2
15 | Tv=3606 | NUT - #261 cereseens ceeenens RN ceeesnenes crenee 1
16 | vD-9812 | TUBE ...... ceerenes 1
17 | VF=6213 | TUBE, PROTECTIVE cereereeeranoes cereenees Ceeeeeseeencesssnanns 1
18 | TF=4157 | HOSE ASSEMBLY = 1/4" x 78"  .ieiiierriennnnannns 1
19 | TF=~4124 | HOSE ASSEMBLY - 1/4" x 24"  ....... ceerneessens ceereeeas 1
20 | DC-2361 | NIPPLE - 1/4"NPT x2" .......... ceerenns cereneeaaaeneas 1
21 TD-9737 | ADAPTOR - 90° 1

(EFFECTIVE WITH SERIAL SUFFiX CPFé-R)

2-64

54A




(3) 1/ (&) oe

OONNS oS
FIG. 2574
TRANSMISSION CONTROLS, MOUNTING & MISCELLANEOUS



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2574

TRANSMISSION CONTROLS, MOUNTING & MISC.

Ref.
No.

Part No.

Description

Qty.

NVONOO A WN -~

VH-2514
VG-2814
C-7568
C-1538
TC-2410
VF=7277
C-1603
C-312
VF=-7276
VH-2520
DL-8420
SP-6234
C-1608
C-7588
C-1548
C-5774
C-5775
VH-2515
VH-2516
VL-5738
H=594
TG-3941
TL=-3592
VH~-2500
C-1601
C-1521
VH=-2522
VF=7283
C-71
TG=-6391
C-1602
VH=2525
H-2164
C-1549
D-4098
HC-1424
C-1604
TR-5583
VH=3036
TG-6392
TG-8903
H=-122
D-2771
E-4132
VH=9114
SD=-1979
R=-666
C-1541
C-1525
VG=6917
VH-2519

VL=-5737
C-1606
VF-7281
R-5587
C-1547

PLATE, DIPSTICK MOUNT  .v.evievennnnn Ceeseeeeresenenssenennannne
GASKET  tttiieereeenseesnescssosescsonssascnssssannonse
SCREW, CAP = 5/16" = 24NF x 1" ..i.ievunens Ceeeeees Ceterecnenens
WASHER, LOCK ~ 5/16" Ceeseeenneneen Ceeeereaenanes
ELBOW, REDUCING - 1 1/4"NPT x 1"NPTx90° Cerreaneereraeaeeeaan
BRACKET, CABLE MOUNT  +i.vvveeennen. Ceeeserteenasaenes
SCREW, CAP - 3/8" - 16NC x 1 1/4* Ceestteeesaenernrrannnnan
WASHER, LOCK - 3/8" Cesetentenseenntennennans teeeeanens Ceeene
CABLE, CONTROL  ..ceevenen et eeeeeenaeenrreraconecansnens
BRACKET, CABLE MOUNT  eiivereerenoccnacnnns Ceeerteetnteenennnn
BRACKET, CLAMP ...... Cereenene Ceeeecerennenens teeeseserenenraaes
CLAMP . ivievennn Ceneseteesencanssenennnan Cebeenesesnncenne
SCREW, CAP - 7/16" - 14ch1" ...... Ceeeresereansanes Cesseeanes
SCREW, CAP = 1/4" =20NC x 1" ..... treseseteenrenansens
WASHER, FLAT - 7/16" Ceeeeseterenseesnnrrennas Ceeeesieannsens .
WASHER, LOCK = 1/4" . iiieiernnnnns tesenteneennrestenentonas
WASHER, LOCK - 7/16" feeeeeeecoans
PIPE, FILL  ...... Ceeerrecenenenenene Ceesseesnsrenaensesan
DIPSTICK vevvenneennns Ceeeeeacsane teseennaes Ceeesrencenseanens
ROD, SHIFT  tivieieenveneencoacnscosaanes teseessenanessenanns
SCREW, CAP - 7/16" = 14ch11/4" Cereverenescsnraanetoans
NUT, JAM -7/16" = 20NF  ........ ceeerneenens Ceeeeseeeennnae
JOINT, BALL - 7/16" - 20NF Ceeeetecioreeeteresocneasanns
QUADRANT, SHIFT (See Index)
SCREW, CAP - 3/8" = 16NC x 3/4"  ..iieeernnnans feecestaeceneacnes .
NUT - 3/8" - 16NC Ceteeeenarteeneneasnnnee Ceeserecseenenene
TOWER  vevrevevnnns Ceeeesenenanes Ceeeersencnnsserananans
GASKET  vevvrvnvevonens Cereeeesenesatennans Ceeesteneeneesnns
SPRING  .eveennnn Ceeeerecerennns Ceeesreteescenennoeonns Ceteerenes
BRACKET, HINGE  ...cveevenes Ceeeceencenrsceacenns
SCREW, CAP =3/8" = I6NC x 1" ........
CLEVIS  vievenen vevees ceenaee Ceeesarreene
PIN tieerennenes Creeeerennens Ceeeeccnscnnccenanns teevaneane
WASHER  ..ivvennnn cereesenens Ceeeerenetenccnnas
PIN, COTTER  +eeevenen
PLATE, FOOT Cetereeonenes Creretracenacnnens
SCREW, CAP -3/8" - 16NC x 112" ..... Ceeerreretnaaseteseanene .
ARM, PEDAL  tviveviereconcnens Ceereatreresensrtatennenns
SHAFT, PEDAL Ceeesensennsesenssresanracannnons
SPACER
KEY, WOODRUFF  euvreeeensososcnsosssossnanssasasssssssansossnes
NUT, CASTLE
PIN, COTTER  vreeueencvncensasssscoasossuscosansaessssssassnsanssne
SCREW, CAP  erirereescnsosonssansosssssseasssncnssnsnasesssssnse
WASHER, FLAT = 5/8"  tiueveeecesssascaroasessonsonsasssnssnsasssns
NUT, JAM =5/8" « TINC  tiiieveeceacsrcssarenssossnsssasnssnsnse
WASHER, LOCK - 5/8" Ceeeeessecinnsacennnnen
NUT - 5/8" = 1INC
TRUNNION, TRANS, MOUNT Ceesererranaeenees Ceteesssenansas
BUSHING  tevrrerreennonens feeerssesenentnnnens teceeesones
TRANSMISSION = ALLISON  .iviveerenrannsn tevenssenaes
LEVER, SHIFT  vvvvreeeeeeoencancscsnssanncns tesesenssaeas
SCREW, CAP = 3/8" - 16NC x 2"
CLEVIS  vivevvvnenenes Ceeseninenes Ceesesssencensasnenssenanane
PIN  teieeinnenes Ceseseeene tetessteeenesannns tereesennnes
WASHER  vvvevnnne Ceeseneeennes Ceeeensecasansen
(EFFECTIVE WITH SERIAL SUFFIX CPA6 THRU CPA6-A)

w N

m—-u-—-—-—-—-—-mmm.sxm—-—-—-—-w—o——-—-.b.m—-—-.A---—-—-u:w—-Mmoo-——-—é‘mmwm—-———-—-w—a—mw—-—-

10-64

548




FI1G.3105
TRANSMISSION CONTROLS, MOUNTING & MISCELLANEOUS



WRABCO

8\
FIGURE 3105 TRANSMISSION CONTROLS, MOUNTING & MISC,
l;ﬁf.' Part No. Description Qty.
1 | VH=9138 | PLATE, DIPSTICK MOUNT  tttiiitnrrenenntnrnrensussecnnensnnnns 1
2 | VG 2814 | GASKET vvvrt et tetee e et et ee e eseeeeasansansnsassansanss 1
3 | C-7568 SCREW, CAP = 5/16" = 24NF x 1" iiiiiiviiinnrinenarnnennranns 2
4 | C-1538 WASHER, LOCK = 5/16"  eeiitieeneeiivnennennranennannasannnns 2
5 | VH-3219 | ELBOW, REDUCING - 1 1/4"NPT x I"NPT x 90°  ...ivivnrnnennnnnnns 1
6 | VM=7052 | CYLINDER, AIR 4eeuereenennrneinenraneseusenrnsensnsenssosennns 1
7 | c-1603 SCREW, CAP - 3/8" = 16NC x 1 1/4" ... iiiiiiiiiiiiiaiiariinnnanans 23
8 | c-312 WASHER, LOCK = 3/8"  etteeuneceennaenteeunenersressnsesnnenns 32
9 | VH=9137 | BREATHER ottt enteesneenenraneaneasoseesesenesnessenacaoseonaens 1
10 | DL-8492 | BRACKET, CLAMP  etiuniunneninennnennerernerunerunesnnssennenans 1
11 | SP=6234 | CLAMP vttt ettt ettt et et te e ieeasranenananeacanasanens 1
12 | C-1608 SCREW, CAP - 7/16" = TANC x 1" Liiiiiiiiiiiineinannnnecnennnns 2
13 | C-7588 SCREW, CAP = 1/4" =20NC x 1" otiiiiiiriiniennenrneraeresananans 2
14 | C~1548 WASHER, FLAT = 7/16" ettt iee it iiie s e aae e tiaaasaasnns 2
15 | C-5774 WASHER, LOCK = 1/4" ettt ettt in e eneeneanaanns 2
16 | C-5775 WASHER, LOCK = 7/16"  eteee ittt eeiaaereaenns 10
17 | VH=2515 | PIPE, FILL o+ uvtretnetaee e e e enae e e eieeniaeneanreaeeaneannns 1
18 | VH=25T6 | DIPSTICK  tovteeeeeteeee et aneaeaieassenssneeaeasesesneeneees 1
19 | VL=5738 | ROD, SHIFT = tttrneneeneneuneurenereeneeroneuarnoneenensonennenns 1
20 | H-594 SCREW, CAP - 7/16" = 14NC x 1 1/4" e n e 8
21 | TG=3941 | NUT, JAM = 7/16" = 20NF  teuurierneneenensunenrunrnenssnenasneans 3
22 | TL=3592 | JOINT, BALL = 7/16" =20NF  .evuiniuirnnuneninnenrnnenennsnennns 2
23 QUADRANT, SHIFT (See INdex)  wevureernnenruernennanensnnennenenes 1
24 | C-1601 SCREW, CAP = 3/8" = 16NC x 3/4"  1iiiiiitiiiieineiniainenannnns 3
25 | c=1521 NUT = 3/8" = TONC  eeeeenerenenenrearorososasnsusaensiannssans 6
26 | VH=2522 | TOWER  tetttittttteeneeetaeeneeneensansnesonsansaussesanens 1
27 | VF=7283 | GASKET eetertessesnnasnnessseeseeessssssssensesncesoseonnssns 1
28 | VH=9114 | SCREW, CAP tttinteeienaeneensnruseustoansoneoenoressscnennes 2
29 | SD=1979 | WASHER, FLAT = 5/8" tevntuitntiaeneunenrneinsnnensuseacsnenennes 4
30 | R-666 NUT, JAM =5/8" = TINC  ttrereiiernneensnosaerensinsonseneonnes 2
31 | C-1541 WASHER, LOCK = 5/8™  ttteerettaennenaenerasnsenncanoaseeacanes 2
32 | C-1525 NUT = 5/8" = TINC ertetteneneenrensiasenaenssasessonennconnss 2
33 | VG-6917 | TRUNNION, TRANS. MOUNT  1eitiiiitininenennineensncaronnacons 1
34 | VH=2519 | BUSHING  +trvrrvneerneneaneesennennsaeeseesseasansenesasonsnonss 1
35 TRANSMISSION = ALLISON ¢ vttieieververrnrsancanancenncasenneons 1
36 | VL=5737 | LEVER, SHIFT  tuvtnentreeuennnnnonrusensuesnonsnucnennrocanenonnss 1
37 | C-1606 SCREW, CAP = 3/8" = TONC X 2" 4 uerueinsennrnscuornnrnncuneenrannns 1
38 | VH=9134 | CLEVIS ® vtvereneerenennenssarensenssosenssoseneenesecsassones 1
39 | R-5587 PIN ® ittt ettt e e et e eean s et sy 1
40 | C=1547 | WASHER *  ttevtrerneenennensenneasosseneonsensonnssnssnscassns 2
41 | D-4098 TN ol o) i 1 2 3 2
42 | VM-2935| BRACKET, AIR CYLINDER MOUNT * ... . ieiiiiiriniiinrnsnrrnennnnns 1
43 | VM-2584 | BRACKET, AIR CYLINDER MOUNT **/F . iiiiiniinennnnns 1
44 | D-2779 WASHER, LOCK - INT. TOOTH = 5/8" ... iiiiiiienienrnrnnnnennnns 1
45 | VH=9136 | PLATE, COVER . ttvvueinenenrensnaeneenenaenenesesosassasnsnnsnonns 1
46 | VH=8903 | GASKET tvttrrtentnr st eesenneesenssasesneasensssnseneessses 1
47 | SG-165 | NUT, JAM =5/76" = iI8NC  +.ereuerenrnenerenruossnnosnsnsnsasaones 1
48 | VM=2587 | COUPLING, THREADED ** . .euiuirinerenrnnnsnaneseeroanoeaannanes 1
49 | R-6864 NUT, JAM =5/16" = I8NC ** .. i iiiiiinirnernnaeeneeracansss 4
50 | TL-9931 | CONNECTOR, BALL JOINT ** .. . . ieiiieinrnranrneoncnensones 2
51 | VM=2586| SCREW, ADJUSTING ** L. iuiririuitiuitatnineionriearncasnsnsosncns 1
52 | VM=2585 | YOKE ** ot itttttteenteeneeantennseanusonseesssenassesnronesnones ]
53 | €-1604 SCREW, CAP - 3/8" - 1I6NC x 1 12" *x/F 1
54 | VL-3313 | LINKAGE ittt ittt e ienrenevanennensennensennnans 1
NOTE: * EFFECTIVE WITH SERIAL SUFFIX CPA4-B & E ONLY.
** EFFECTIVE WITH SERIAL SUFFIX CPA4-C & D ONLY,
# EFFECTIVE WITH SERIAL SUFFIX CPA6-F & UP.
(EFFECTIVE WITH SERIAL SUFFIX CPA6~F & UP)

5-66 54C



N

n

®)

@_ il

FIG. 3107 A

FIG. 3107 C
QUADRANT-SHIFTING



WARBCO

/A
FIGURE 3107A SHIFTING QUADRANT - VH-8949
RNe:'. Part No. Description Qty. %ei. Part No. Description Qty.
1 TL-6750 |Washer ........iicviennnn. 1 18 | TH-7896 | Roller ...vvvvveeriiennnnnenn, 1
2 | TC-4609 |Nut, Lock ........oiivvnnnnn. 1|[19 |SF-5816 | Washer, Flat-1/4" teeeaneans . i
3 | TL=6751 |Pin  ceeiiinriiiinnnniaanan 120 |TH-8655 { Spring, Flat ............... 1
4 | VL-9862 |Bracket = ...........i.o..... 11|21 [ HD-8293 | Screw, Self-Tapping  ....... 2
5 | VL-9861 | Valve, Cam (See index) ....... 1([22 {sSC-711 Washer, Lock  ...ciiinnn.. 2
6 | C-7589 |Screw, Cap-1/4"-20nc x 1 1/2" .. 2 |123 | DF=5856 | Switch .ivveuivniaracnsns 1
7 | C-5774 |Washer, Lock=1/4" ........... 2 124 |[DH=321 Nut, Spacer  ...ieienininnn. 2
8 | C-5780 |Nut-=1/4"=20nc ..........c0u.. 2 ({25 |DD~2468 | Nut-#6-32nc  ...cenivnin.... 2
9 | VL-9864 |Quadrant  .......eiiieiienn, 11126 |DL-423 Screw, Flat Head  ........... 2
10 | VL-9865 | Lever, Shift  ............... 1 (127 | R-2641 Washer, Lock-¥6  ........... 2
11 | SH=2327 [Ball  ..oovniviniininiennnnns 1|28 |R-4949 | Washer, Lock-¥8  ........... 4
12 | TG=6928 [Pin ..iiirie i 1{[29 |H-5466 Screw, Round Head  ........... 4
13 | C-2303 |Pin, Cotter ............... 2 {{30 | TH-7887 Plate  covereinninnencnnennns 1
14 | TG-9927 |Spring  +vveveennnrunrnneannnnn P31 | TH-7886 | Strip, Insulation ........... 1
15 | TG-6137 [Plunger ... ciiviiivvnnnnnn, 11132 |C-3145 Screw, Cap-1/4"-20nc x 5/8" 2
16 | VL-9863 | Lever, Lower Shift  ........... 1§]33 |C-~1546 Washer, Flat-1/4"  ........... 2
17 | C~315 Fitting, Grease ........coouven 11134 |[R-6262 Washer, Lock-1/4" ........... 2
35 | VH-2529 | Piate, Mount  ............... 1
Note: Reference Numbers 20 Thru 35 Not Included in VH-8949 Quadrant Assembly.
(Effective With Serial Suffix CPA6=C Thru CPAS-F Except CPA6~E)
FIGURE 31078 SHIFTING QUADRANT - VN-8858
1 | TL=6750 |Washer .....ccccveiinnnnn, 11117 [TH-7896 | Roller ...icevvvevevonennnnnn. 1
2 | TC-4609 |Nut, Lock .....ovvvinennnne, 1][18 |TH-8655 | Spring, Flat Ceerieeieiaean, 1
3 | VN-8854|Bracket  .........ic.iiiienn 11|19 |HD-8293 | Screw, Self-Tapping ~ ....... 2
4 | HD-6331 | Piug, Countersunk Pipe=1/8"npt... 11{20 |{SC-711 Washer, Lock Ceeeereeeenaane 2
5 | VN=8389|Valve (See Index)  ........... 11]21 | DF-5856 | Switch +teieevniieinrevennnne 1
6 | VL-9864 | Quadrant  ......iiiienniiinan 11(22 |DH=-321 Nut, Spacer veecsrecnanans . 2
7 | VL=9865 |Lever, Shifting ..........ccvn.s 1[[23 |DD-2468 | Nut, #6-32nc erareenn e 2
8 | SH=2327 [Ball  ..ccevivivniiiinnns e 11]]24 |DC-423 Screw, Flat Head evereeeen. 2
9 | TG-6928 |Pin  .......... veeevenenneen | 1|25 |R-2641 | Washer, Lock-f6 e
10 | C-2303 |Pin, Cotter Ceaiiieseeieees 3 (|26 |H-5466 Screw, Round Head  ........... 4
11 | TG-9927 | Spring  +evvvvuennen. ceeeeiaens 11127 |R-4949 Washer, Lock-#8 R
12 | TG-6137 | Plunger  ...... e, . 1|28 |[TH-7887 | Plate, Mount 1
13 | TL=6751 [Pin .. .ciiiniiiiinnnnns ceaes 11129 |TH-7886 | Strip, Insulation ........... 1
14 | C=-315 Fitting, Grease ....ovvvvnenns. 1([30 [c-3145 Screw, Cap-1/4"-20nc x 5/8" ... 2
15 | VL-9863 | Lever, Lower Shifting  ....... 1 (|31 [C~1546 Washer, Flat=1/4" e e 2
16 | SF-5816 |Washer, Flat  ............... 11132 [R=6262 Washer, Lock=-1/4" Cererees e 2
33 | VH=2529 | Plate 1
Note: Reference Numbers 18 Thru 33 Not Included in VN-8857 Quadrant Assembly.
(Effective With Serial Suffix CPA6-G)
FIGURE 3107C SHIFTING QUADRANT - VH=-2500
i C=3145 | Screw, Cap-l/ "=20nc x 5/8" 21|15 TG=6928 | Pin eeredreeesersearennaas 1
2 | C-1546 |Washer, Flat=1/4"  ........... 216 |C=-2303 Pin, Cotter ....uueunnnnn. 3
3 | R-6262 |Washer, Lock=1/4" ........... 2 ||17 |TG-6137 | Pin, Shift Lever ,,............ . 1
4 | VH=2529 | Plate, Roller Mount ........... 1 18 [ TL-6751 | 1 W 1
5 | TH-7886 | Strip, Insulation ~  ........... 1]{19 |TH=7896 | Roller .. .. .....ccovvivinnenn. 1
6 | TH=-7887 | Plate, Switch Mount ....... 1]{20 |SF-5816 Washer ..oecevoen.. eveeenaas 1
7 | TC=4609 [Nut, Lock ...cvvvevrnnuennnns 11121 TH-8655 | Spring ....... teeereiearorenas 1
8 | TL-6750 |Washer .....iiivevcieninnn 1[122 |HD-8293 | Screw, Self-Tapping ~ ....... 2
9 | TH=7897 | Mount, Shift Lever ........... 11]]23 |SC-711 Washer, Lock ..., 2
10 | TG=9927 i Spring  +euvvvvnnnnernnniennnns 1](24 |DF-5856 | Switch ....c.oieiiiiaaa., 1
11 | VH=2527 | Quadrant ... coiiuiiiinnn, 1|25 |DL-423 Screw, Flat Head  ........... 2
12 | SH=2327 (Ball, Lever ~  ....uvvvvnnnnn. 1[|26 {DH-321 | Nut-#8-32nc  ........e.nn..s 2
13 | TG-6138 | Lever, Shift  .......c.v....s 11|27 |H=5466 Screw, Round Head  ........... 4
14 | VH=5379 [BoOt  vevernernreeineannnnn. 11|28 |R-4949 | Washer, Lock-¥8  ........... 4
(Effective With Serial Suffix CPAS Thru CPF6-B & With CPFé-E Only)

5-66 54D



FIG. 3106 A

O—R9

TRANSMISSION SHIFT PIPING

\2

TRANSMISSION ({A
3) OlL FILTER

FIG. 3106B

PIPING- ALLISON TRANSMISSION

\>

OlL COOLER



N
FIGURE 3106A TRANSMISSION SHIFT PIPING
Iltf;' Part No. Description Qty.
1 | VL=9866 | CYLINDER, AIR it it ietrtisarerancnensanannncns 1
2 | TD-9746 | ADAPTOR = 90% ittt isterenrreotonsnsorecascsnosonannns 1
3 | VM-4145 | HOSE ASSEMBLY (QUADRANT TO TRANSMISSION)  ...cveinnnneneen 1
4 | TR-9441 o T - 1
5 | TD=9747 | ADAPTOR = 90°% i iitiiiiiiietiieenrrearosrassonsrossnsscasanans 3
6 | TC-1231 | WASHER, LOCK - 3/8" - CADMIUM PLATED . ..iivivnenennncnnnnes 1
7 | TC-1232 | WASHER, FLAT - 3/8" - CADMIUMPLATED ... ceevitiiieennnnnenen 1
8 | TC-1233 | NUT - 3/8"-16NC - CADMIUM PLATED ...vvvrriieinenirinennennnennens 1
9 | VM-4153 | HOSE ASSEMBLY (TREADLE VALVE TO QUADRANT)  ....ovveennenens 1
(EFFECTIVE WITH SERIAL SUFFIX CPA6-C EXCEPT CPA6-E)
FIGURE 31068 PIPING - ALLISON TRANSMISSION OiL
1 | VH-2534 | HOSE ASSEMBLY (TRANSMISSION TO ENGINE OIL COOLER)  ........ 1
2 | VF-7265 ELBOW = Q0% ittt iieitreererenoruoarassnssoacaoasosonsssosnnsse 2
3 | TC-9898 | "O"RING  tuveriverinerinseraeenuniessrossesnssnceosasosnsssnnens 2
4 | VH-2533 | HOSE ASSEMBLY (FROM OIL COOLER TO TRANSMISSION)  ............ 1
5 | VF=7264 | ELBOW = 90°% ittt iiiniteareriserenaroosonessssoroanssonnonss 2
6 | TC-9899 | "OM"RING  1'vuvtrentiurtoneesaeenassansrosaossnsossssoneasnocoanss 2
7 | VH-2531 | HOSE ASSEMBLY (TRANSMISSION TO TRANSMISSION OIL FILTER) . 1
8 | TC-8486 | ELBOW - 3/4"NPT x 15/16"JIC x 90°  ..eieiiriinirniinnenenannnns 2
9 | VH-2532 | HOSE ASSEMBLY (TRANSMISSION OIL FILTER TO TRANSMISSION) . 1
10 | TD-9746 | ELBOW = 1/2"NPT x 1/8"JIC x 90°  ivvrreiiiirerinrnennronnneesns 1
1 TF-4155 HOSE ASSEMBLY - 1/4" x 72" (TRANSMISSION TO OIL PRESSURE GAGE).. i
12 | TL=6698 | FILTER ttteieieiinnreenanaeeraneacssoonuossonsasrssnnaceces 1
SP-6298 ELEMENT tttereeeeanneesonuneeeennssoronrossasnonscsasonnss 1
13 | C-312 WASHER, LOCK = 3/8"  ttttttrrteiernrenarnintucnsasnennnenanonanes 4
14 | C-1603 SCREW, CAP = 3/8" = 16NC x 1 1/4"  ...iiiiiiiiiiiiiiiiniieeannnes 4
15 | VH=3039 | ADAPTOR  ...ivvvrnevrnncsennnns PP 2
16 | TD-1703 | ELL,STREET ....c.ecenn.. Ceereenaaas ceeeees ceeeen Ceeseeeinaaeas 2
(EFFECTIVE WITH SERIAL SUFFIX CPA$)

5-66 54E



F1G.3236 A @/§

FIG.32368B

VALVE-TRANSMISSION SHIFT CONTROL



wABCO
AN

FIGURE 3236A

TRANSMISSION SHIFT CONTROL VALVE - VN-8389

%ﬁf_’ Part No. Description Qty.
1 b I L 1
2 | VvS=303 B R 1 | 1
3 e L 1
4 | SR-1585 O RING it ettt itsessatvaonnnnnnanaenanens 1
5 | TF=9822 SPRING, PLUNGERRETURN ittt iiiiienivonssercsnnnnnonns 1
6 wx BODY 1ttt e e e 1
7 il T2 N 1
8 | TF-9827 SPRING, VALVE ittt it iieieotonenacnsansnnenns 1
9 | TF-9829 RING, SEAL  tviiiiii it ittt ttasencasanacnesanesnnannnnnn i
10 ** 3L O 1

NOTE:
** NOT SERVICED SEPERATELY.
(EFFECTIVE WITH SERIAL SUFFIX CPA6-G)

FIGURE 32368 TRANSMISSION SHIFT CONTROL VALVE - VL-9861
1 | VvS-285 SOREW ettt e e et et aaaan 2
2 | VS=286 WASHER, LOCK ittt teiaventenneneenessuassonsoanans 2
3 | VvS-287 o N I N G S 1
4 | VvS-288 SPRING it ittt tittereeetnsseraneesonaasocasons 1
5 | vS-289 BUSHING it it e ittt s tneransasratesessonconnes 2
6 *k O 1
7 | VS-=290 L A Y A - 6
8 | VS§-291 RING, BACK =UP i iiiiiiieietritniseenanonrssencascanes 3
9 | VS-292 PACKING vttt it i itteriineeeronrononeraeansanannoes 3
10 | VS=293 B O 3
11 | VS-294 RING, CRESCENT ittt iiiiiitetitsntneesronesnsracaresnaoas 3
12 | VS-278 PLUNGER ittt it ittt tiritneansnsonrsassnssnonnnnes i
13 | VS=295 PLATE, FRONT  iiiiitittiietriereneroreosenraosoeessonrnsnsossoces 1
14 - 1L N 1
15 | TG-508 POMRING ittt eieitnrenererenetrnesnoennssoronsssnronns 1
16 | VM=3423 | PLATE ottt it it ieaenrenarrnrronsnnsnnossoronnnoes 1
17 ] DC=3101 | WASHER, LOCK titeritttriretrineerrineennnscennsronconnsnnaens 2
18 | VM=34251 SCREW, MACHINE  ...ciiiiiriiiiinenninnerrnosninnnnnns Cereeneane, 2

(EFFECTIVE THRU SERIAL SUFFIX CPA6-F)

54F




FIG. 2346

MAIN CASE




/A
FIGURE 2346 MAIN CASE
%e(f.' Part No. Description Qty. }}veof.' Part No. Description Qty.
1 Mount, Engine-Front (Comes with VD-4837 | Cover## ... ... il 2
Engine) = ...l 11125 | DD-6444 | Gasket ~  ......cciivnnnen. 2
2 | C-1647 | Screw, Cap=3/4"-10nc x 1 3/4"... 2126 | 1G~-4835 | Plate, Bottom=Rear *  ...... 1
3 | C-1542 | Washer, Lock=3/4" ........... 4 DL-7480 | Plate, Bottom~Rear **  ...... 1
4 | C-1615 | Screw, Cap-1/2"-13nc x 1 3/4" 8 VH-3042 | Plate, Bottom-Rear ### ... ... 1
C-1629 | Screw, Cap-5/8"-11nc x 1 3/4"... 8 (|27 | C-7595 Screw, Cap=5/8"=11nc x 1 1/4".. 8
C-1640 | Screw, Cap-5/8"-1Inc x 4 1/4" nn 41128 |C-1541 Washer, Lock-5/8" .......... 8
5 | C-1540 |Washer, Lock=1/2" n e 81129 TD-3818 Screw, Cap-Special .......... 1
C-1541 | Washer, Lock=5/8" mmn  ....... 81130 | ID=3817 | Nut  «irieriiiniiiinnnnnn. 1
6 | DL-3823 | Mount, Engine=Rearw  ....... 2|[31 |D=-1782 Pin, Cotter=3/16" x 2"  ...... 1
TG-6372 | Mount, Engine-Rear s ....... 2|32 [ DL-2989 | Box, Battery *  .............. 1
TH=6255 | Mount, Engine-Rear %  ....... 2 DL-7477 | Box, Battery ** .............. 1
7 | TD-7882 | Screw, Cap-3/4"-10ncx 1 3/4" %% | 2 |{33 | TG-4849 | Plate, Bottom-Front .......... 1
E-4477 | Screw, Cap-3/4"-10nc ¢ .. 2 VH=7620 | Plate, Bottom=Front (Effective with
TL-1530 | Screw, Cap-3/4"-10nc ¢¢ 2 Serial Suffix CPA6 Only) 1
8 | R-6394 | Screw, Set=1"-8nc ¢¢¢  ....... 21|34 |DD-5163 | Cover :....iveeinniinenennnn. 2
TH-7758 | Screw, Set-Special @  ....... 21135 | DD-5172 | Gasket = ...iiiiiiiiiiains 2
DL~6927 | Screw, Cap-5/8"nf x 3 1/2" *** .. 2136 Case, Main (Contact Factory) 1
9 | C-1544 |Washer, Lock=1"¢¢¢  ....... 2137 |vD-4838 | Gasket## .. ....... ... ... 2
C-1541 | Washer, Lock=5/8" ........... 2 (|38 |VD-4839 | Plate, Inspection ## .......... 2
10 | TG-7981 | Washer, Flat¢¢e  ........... 4
SD-1979 | Washer, Flat ¢¢¢  ........... 4 Not Shown
11 | C-5785 |[Nut=1"-8nc=Jam¢ee ....... 6 D-6488 Cap, Breather ¥ .......... 1
C-9771 | Nut=5/8"nf *** .. ... ...... 4 D-5832 Cap, Breather o . 1
12 | TG-8932 | Mount, Transmission ¢¢¢  ....... 1 SF-7926 | Lockbolt-Axle Bearing Race 2
DL-5579 | Mount, Transmission ***  ....... 1 R-2491 Plug, Drain=1" Magnetic . 1
TG-7982 [ Bushing ... c.oviinninian, 1 DL-3847 | Baffle .......ccoiiiiiiiinnn, 1
13 | DH-3770| Shell, Bearing  ............... 4 C-1601 Screw, Cap-3/8"-16nc x 3/4" 20
14 | DF-2571 | Screw, Cap  ..-veevvevennn 8 C-312 Washer, Lock=3/8" .......... 20
15 | DL-3344 |Cap, Ball  .........ocivinnnn 2 DG-5187 | Plate, Cover (Effective thru Serial
16 | DF-2804 | Gasket ... ..iioiiiiiiniiinn 4 Suffix CPFé-B)  .......... 1
17 | DH=3771|Shim ... i AR C-1612 Screw, Cap-1/2"-13nc x 1" . 4
18 | DL-3343 | Socket, Ball-Rear  ........... 1 C-1540 Washer, Lock-1/2" .......... 4
DL-3342 [ Socket, Ball-Front  ........... 1 TG-5834 | Plate, Cover .. .......c.... 1
19 | C-1601 | Screw, Cap-3/8"-16nc x 3/4" 48 TG-5835 | Gasket ..o 1
20 | C-312 Washer, Lock-3/8" ........... 48 DL-4333 | Plate, Cover* .............. ]
21 | €-5771 |Plug, Pipe. ...... e 2 DL-7479 | Plate, Cover**  .......... 1
22 | DG=-3224|Bolt, Stay  -+.iiiiiiiiiin.n. 4 VH-3047 | Plate, Cover ### ... .. ... 1
23 | HC=9059 |Washer ... ... i, 4 C-7595 Screw, Cap-5/8"=11Inc x 1 1/4". . 4
24 | DF=947 |Cover®  ........ ... 2 C-1451 Washer, Lock=5/8"  .......... 4
* Effective thru Serial Suffix CPF6-M.
** Effective with Serial Suffix CPF6-N.
*** Effective with Serial Suffix CPFé6-D.
# Effective thru Serial Suffix CPF6-N.
##  Effective with Serial Suffix CPF6-R & CPA6.
###  Effective with Serial Suffix CPA6.
n  Effective with Serial Suffix CPF6-A.
nn  Effective with Serial Suffix CPF6-B Only.
nwnn  Effective with Serial Suffix CPF6-B.
% Effective with Serial Suffix CPF6~C.
%% Effective thru Serial Suffix CPF6-B.
¢ FEffective with Serial Suffix CPF6-C thru CPF6-D.
¢¢  Effective thru Serial Suffix CPF6-E.
¢¢¢  Effective thru Serial Suffix CPF6-C.
@ Effective with Serial Suffix CPFé6=D thru CPFé-J.

4-66 56



FIG. 1287

DIFFERENTIAL




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1287 DIFFERENTIAL
gﬁf- Part No. Description Qty.
1 C-321 CUP, BEARING  iiiiiiiiiiiiiieiieeinneerneeenneennesennennns 2
2 |C-10 CONE, BEARING O 2
3 | C-1691 SCREW, CAP - 1/2" =20NF x4 1/2"  .......... NP 2
4 |C-1524 NUT = 1/2" =20NF  ...cvevennnn. tessrrasaas ceeesesencns csssacsens 2
5 | TF-368 CAGE ASSEMBLY ** . ......... tretetcnannas Ceercttiitcannaes 1
VH=5354 | CAGE ASSEMBLY *** | teceieettiiticttactenenanans tesssnnae 1
7 | E-4132 PIN, COTTER  ..... Ceecicenreretsatenns Ceeciecrentrestaseaann 8
DL-2560 NUT, SLOTTED T 8
8 | TF-900 STUD .......... Ceesesesittrictcacitinnnns teceseceteteaenanss 4
9 . |SL-9854 |BUSHING ............ cveees teerecteecnas secsescsaan ctseerectenans 2
10 |[SF-1882 |PINION Cesieriatentitesecnseannann tesessetenanann treteennsenne 4
11 |DG-6232 |BUSHING ......... tesesesnsen tetscctecerans cteressiraccenerannes 4
DH=4652 SHIM  ......... tessaseettncccaanes Cresietcceiresecanetsans ceee AR
12 |HC-314 SCREW, CAP D T 16
13 |DD-5640 [WASHER  ....... seeereecnenns tesecernittittttetscesctcccnnenaana 16
14 RING GEAR & PINION SET - SEE INDEX * D R 1
15 |DD-3821 |NUT e eetetitittetee ettt ttattctattertttontotatanssennanns 2
16 |DD-6336 |[SCREW, CAP  ......cevevnnnn. teeeseenecneannns cessecane sesesenan 12
17 |TC-6383 |GEAR, IDLER ** R 2
VG-7264 |GEAR, IDLER *** N secacencas 2

*  SOLD AS MATCHED SET ONLY.
**  EFFECTIVE THRU SERIAL SUFFIX CPA6-A & CPF6-R.
***  EFFECTIVE WITH SERIAL SUFFIX CPA6-B & CPF6-S.

58




FIG. 1402 A
AXLE -FINAL DRIVE

FIG.1402B
PINION-FINAL DRIVE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1402A

AXLE - FINAL DRIVE

Rﬁ%{' Part No. Description Qty.
1 SV -9441 GASKET it iiiiiiititectecsocanasssssssssesssssssassccsscnonsns 2
2 | TG-5468 | RETAINER ... .iuiiintieenroscracossasosessossasosssnsonsnssssssose 2
3 | C-1558 COTTER PIN i iiiitenesconresssnssssssesesssonsesasasssscsnssons 2
4 | SV=9449 | SPACER  ti.iuvieieineerorsnsnsssessanesnssscssassssssnrasnscnses 2
5 | DF-8156 | SPACER . iiitiiininrensncnocsoassansocsnsnsoscssnsvsacsssssnsssans 2
6 | SD-9800 | BEARING  ..iiieriiversoneosnssvencncssessnssosnssnsosasans eeraens 2
7 [ HC=7494 | OUTER RACE ... iiiiiriiiiieresennoescaccccscsnsassnsssossnsaassses 2
8 | Sv-5168 | OILSEAL ........... teeeteescenanrenaraeroracas Cerersarcaans 2
9 | DF-8157 | BUSHING  ti.vveerennreocenrcrnenessnsnnaaoneranssasasasssns ceeees 2

10 | SV-9442 | AXLE ....... h et ieseesveeseressssestsrarestananaroneaeacasransnans 2
11 DF-8163 | FELT SEAL .. .viiveiiniiuienoceasseseesoccansosssssanssansanss 2
12 [ TC-6390 | SPACER .. ittt iierreecaosnssasssssssncsnoosonssssssanssssnsases 2
13 | DF-8162 | INNERRACE  ........ccnnee Feeeesessasesescssansssssstosencnsns 2
14 | DF-8117 | WASHER 1. tiiiitititsosetosecossnsnasasosscossonssassasessnsons 2
15 | DG-615 GEAR = R.H., iiiiiiiteertoeesrscsssseancansansssesssrsossnsansasencs 1
DG-616 GEAR = L.H.,  ttiiiiitiirenctaseacnsesnssvosecssosncsassssscssnsns 1
16 | SV=9448 | RETAINER  ...ivvevnneiiocsnnnessnnnsossensnsasssnnsnsaassnnssns oes 2
C-318 CAPSCREW o ivrvivvevnnaceaacassossssssssssnnsesssonsnnasnnassssss 12
17 {DD=8264 | AXLE NUT .ttt ieiuiieeraransnsesssanrsooscoosassncsansscssscssnsnns 2
18 | SV=9433 | BEARING ASSEMBLY ... iitiiiirecncnenncesasncsansans ceseceas .o 2
19 | TG=5469 | AXLECAP —R.H.  tiiiitienriirenneaceatencssnscsssossnsessasssosns 1
DL-4738 | AXLECAP = L.H.  ciriiiitriiirecaseoarocnancnosssssacncsncnasosss 1
20 | C-1615 CAPSCREW = 1/2" = 13NC x 1 3/4" L. iitiiiiiiintenrenarannnassans 6
C-1618 CAPSCREW - 1/2" = 13NC x 1 1/4" L. iiiiiiiiietrenennnnn ceees 6
21 H-738 WASHER = 1/2" COPPER .. iiiiiiriineenreeonsonoasroccnncennscnnnns 12
(EFFECTIVE WITH SERIAL SUFFIX CPF6 ONLY)
FIGURE 1402 PINION - FINAL DRIVE
1 DD-8418 | BEARING CUP ... iiiiitiiiitntiietisesnesnssccnonncncsnsossassosases 4
2 | TC-6382 | PINION = R.H. tiireirneenaceenceecesocassessssssnsssasosaanans 1
TC-8412 | PINION = L.H. ciiiiiiiiiierensroonornsssasonannsnsassansasssns 1
3 | DL-1965 {BEARING CAP ......ciiivererinennnnes teseeetetesastaanaanann ceees 2
4 | C-1604 CAPSCREW  titiiinereennnnccracnasstssscenssssssnsssocsasonnnnnana 12
5 | C-312 LOCKWASHER  ittrvreencoanestoresossoscsssscsassssasensasosssnos 12
6 [DF-3216 | SHIM = 1007 . itiiiittueneeacasoanasnsesansasossssoscnsosnssnanns AR
DFE-3217 | SHIM = (005 .tiiierriieersaneseosasssssosososacncsassssanssonans AR
7 | DD=8417 | BEARING CONE ...iiiitiineerrennsncoosasonvancsesnsossssnsccass 4
(EFFECTIVE WITH SERIAL SUFFIX CPF6 ONLY)
12-59 60




FIGURE 1288 A

AXLE -FINAL DRIVE

;'r'

PINION-FINAL DRIVE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1288A

AXLE - FINAL DRIVE

gf)f' Part No. Description Qty.
1 TG=2590 | NUT ttiiitiinenneeeraseneeneuesossoseasoncsscsnonensonnnannnnas 12
2 C-1558 PIN, COTTER - 3/8"x 31/2"  ......... ereestssisascatasesesensns 2
3 SV-9433 BEARING ASSEMBLY il iiiitieriereesnocososscocnocencsosonnnns 2
4 | SV-9449 ] L cesescesence 2
5 | DF-8156 SPACER  Liiiiiiieiereecnennenseasnansnnnnee cereecasesans cevees . 2
6 | SD-9800 BEARING cevsecesans #eceseesenatessatsancatosecsansacsacscesne .. 2
7 HC=7494 | RACE, OUTER  iuiereruenrneensncesecncenacenanannan tesesassecncna 2
8 | SV-5168 | SEAL, OIL  .evivirirriiernoncoccnnns tetececnessenas eresescenesna .e 2
9 DF-8157 BUSHING . iiiiiiiriiiiieeretennseosncnanssnnes teeeeens seessanans 2
10 SV-9442 AXLE teiiivierernerecnesonansen seessiescsscenna evecscseseracns ceees 2
1 DF-8163 SEAL, FELT .viervrernnenenas tecstensresees PP ceresctessaccen 2
12 | TC-6390 | SPACER ferestetesesescrnsencannanans ceeteescracacsanas ceesnaces 2
13 | DF=8162 | RACE, INNER . .i.titiuiuruneerroeorerensscsannescececsssoesosscnnns 2
14 DF-8117 RETAINER, BEARING tesesssestscsstscesssessscnsees ceetencsans 2
15 | TG=9294 | GEAR  ..itiitinneinneennnnesnnsorosaseseoaeeanannns seescscsencane 2
16 | TH=1469 | RING, STUD  tturirirenennrerecessansnsscocncannnnss cereenene oo 2
17 | DD=8264 | NUT, AXLE ttttiiiiittesenesnsescesoocesosssssnnensesnennnnns 2
18 SV -9441 GASKET i iiitiiieetereceneasasseccososssesasessarosascanncnsons 2
19 | TH-1465 CAP, AXLE Gececetterteasstaetacectnsestcacatoascenrocnonanans 2
20 H~-738 WASHER = 1/2" COPPER  tvivvvnncvnnnenes ceeeen vesees reveos ceeseses 12
(EFFECTIVE WITH SERIAL SUFFIX CPF4-A THRU CPF6-R & CPAS THRU
. CPA6-A)
FIGURE 12888 PINION - FINAL DRIVE
1 DD-8418 | CUP, BEARING ....vivverrrenncncennnens seesesescasacernaes cisesnes 4
2 | TH-1475 PINION =R.H., o ieitiiiierresoconcsncans stenseceseesseanna eee 1
TH=1474 | PINION = L.H., iiiiiitenruneenennscaconns tetsesessesesssocnns 1
3 | DL~1965 CAP, BEARING  .iiiiirieirenernrecsnsonnances ceeesees ceesenssoea 2
4 | C-1604 CAPSCREW - 3/8" = 16 nc x 1 1/2" i eeesisesssesceannas 12
5 | C-312 LOCKWASHER = 3/8" i viiiirennnnnns cevens cesecnas evreacesenns 12
6 | DF-3216 | SHIM - .007 t e s ecetcenesesesataatet et esacoastussoconanossans AR
DF=3217 | SHIM = [005 . iittitirtrernneeneeacenasonncnnes eesesessesance e AR
7 | DD=8417 | CONE, BEARING  ..iiiuiiireenuneraceseossesosssoscncanacncaconnse 4
(EFFECTIVE WITH SERIAL SUFFIX CPF6-A THRU CPF6-R & CPAS THRU
CPA6-A)

10-60

62




FIG. 2564 A

FIG. 2564 B

PINION-FINAL DRIVE



WwWARABEO
2\
FIGURE 2564A AXLE - FINAL DRIVE

l}\ﬁi’ Part No. Description Qty.
1 | TC-8227 | NUT, LOCK = 1/2" = 20NF  «ttteeetteeettineeeaeeiaeeeenanaas 12
2 | DL=5709 | CAP, AXLE  tirrrieiieaiiaeaeias QY- D) eeieieieeiaiaananns 2
TH=1139 | CAP, AXLE = LoHe ™  eeeneeeeae et e aeeaeeeeee e e, 1

3 | DD-8264 | NUT, AXLE  terrreerriiaeaniinaaninns G170 ) PO 2
VH-5779 | NUT & SPEEDOMETER DRIVE = L H. *  eireereieieeneanannnnnns 1

4 | C=1558 | PIN, COTTER = 3/8" x 3 1/2"  teititaeeitiee et eiiaaeannaaanns 2
5 | SV-9433 | BEARING, TAPERED ROLLER  «tveeevrnneerineenunneeennneeannaaaees 2
6 | DL=5713 | RING, STUD «ureeeeee et 2
7 | SV-9449 | COLLAR, TAPERED . \oeoirenennonnittteeeee e e eaieaeeeeeans 2
8 | TG-9294 | GEAR, FINAL DRIVE +eetnnnnnnnnnitteeeeeeeenaaenaeeeeans 2
9 | VG8768 | SPACER o vvevee e et e e e et e e e e 2
10 | TH=6890 | BEARING, ROLLER . tvvvvvvreraaeenenninnneeieeeeanenennannsn 2
11 | SV=5168 | SEAL, OIL  «eettitieet ettt et 2
12 | VG=5283 | RUNNER, SEAL oeteereteneaneneeetttae et 2
13 | VG=5265 | AXLE  «rvve et e e e e e e e e e 2

NOTE: * STANDARD FOR CPA6, OPTIONAL FOR CPF6.
(EFFECTIVE WITH SERIAL SUFFIX CPA6-B & CPF6-S)
FIGURE 25648 PINION - FINAL DRIVE

1 | DD=8418 | CUP, BEARING  «ervrrtreraeennnntiiteeeeaeneanaenaannan 4
2 | DD-8417 | CONE, BEARING  «eneeeeereaaeeeeateeeeeenaeeeerenennennnnaans 4
3 | VG-7265 | PINION, FINALDRIVE = RoH.  eeviineeeeiniieeeeannianeenans 2
VG=7266 | PINION, FINALDRIVE = LiHe  cevvrneeeeeniiineeneeiniaaneennns 2

4 | DF=3216 | SHIM = . 007 «oeeenee e e e e ettt e e ettt AR
DE=3217 | SHIM = .005 «enerneeeee e e e e e ettt et AR

5 | DL-1965 | CAP, BEARING  «evverreeeeeieninneneeeeseeannannnnns e 2
6 | C-1604 | SCREW, CAP = 3/8" = 16NC x 1 1/2"  1'ttteiriiiiaaeeeinianneennnns 12
7 | C-312 WASHER, LOCK = 3/8" . ttvtteeeeeeeeaniiniinnaeeneanennnns S 12

(EFFECTIVE WITH SERIAL SUFFIX CPA6-B & CPF6-S)

4-66 62A



FIG. 1234

AIR BRAKE




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1234 AIR BRAKE ASSEMBLY 1 %680 "
§§f‘ Part No. Description Qty.
1 C-5801 CAPSCREW it iiiiierineeesscssssstaaseassossscscosccsssncsnnsaassnse 12
2 C-312 LOCKWASHER it iierivececosnnonsnsosasasacasssossssssnsssnensvose 12
3 SR-5480 PLATE, DIAPHRAGM BACKING  ...ciivcieeiattcnernenernenccscnssen 1
4 SV-249 DIAPHRAGM L iiiiieecnssnssssssvsssncscsssosesasssccssnsnnsasane 1
5 SG~6005 BOLTRING  tettiiereensosaesesusseensssnassscscssossoacnovssass 1
6 TF-7088 RELEASE, BRAKE  ........ cesrsansssrsiennecsses sesescsesancas RN 1
7 DC-4208 | DISC, INTERNAL TOOTH = ...iceeecrrnceccerencnnsennas ceseas seans 5
8 SR-9369 DISC, EXTERNAL TOOTH = . iiciiinanerancecnsscnsscnscncscnncssss 4
9 TG-5092 | PLATE, BACKING  .iieiererioencsnnscccncsnarnoncesonssscccscassss 1
10 SG-5684 | HUB* ....... teescsaseseesesecesnsrtasesasesneseserrarernoonn seean i
TH-5926 HUB **  iiieevens setecseeveterssrortasassesnsessocsasetese i
11 TF-5206 RING, SNAP  iiiiiiiieereerererescccsessononaancstsossscnns 1
12 SF-6833 CAPSCREW * . iiiiersioseenonsocrcssnsvscanssscns hesesesssesvane 4
TG-4650 | CAPSCREW ** . iiiiireceecesosaanrscsnsans ceeesassessasean cecens 4
SF-3539 CAPSCREW (Not Included in Assembly)  .......ecciciinennnienen. oo 16
13 E-2728 CAPSCREW - 1/2" NC x 1" T T 4
14 TG-1505 | LUG, BOLT = tiiveeereococcsscoassnscarcsecnsssocascssnssasscascss 4
15 SR-9364 SPRING * . iiiveeeeeceacsassnsosasnssssssasssscsesnsassssoscsncnns 8
TH-2781 SPRING ** . .. ceiversevsoseasosnsonsecsacsscocsassasssnsssaascnsssons 16
16 NAIL ttiitieeeesvsascesssssnsssansnssnssassses (**Qty. 16) 8

NOT SHOWN
DG-1364 | GUARD, DIRT  ...iiiieeeerereseosanoassossssanescssscncascacass e 1
DF-3042 | WASHER = 3/8" FLAT = .iiiiieertieenrccnonncnnn tesecvacseasannsans 2
*  EFFECTIVE THRU SERIAL SUFFIX CPFé-C.
**  EFEECTIVE WITH SERIAL SUFFIX CPF6-D & CPAS6)
(EFFECTIVE THRU SERIAL SUFFIX CPFé-R & CPA6-A)
(TWO BRAKE ASSEMBLIES REQUIRED)
2-61 64




-
L
ul
B
3
L
X
g
14
m




WARHCO

2
VG=7930-R.H.
FIGURE 2906 BRAKE ASSEMBLY - WHEEL VG-7931~-L.H.

I;Ie(f. Part No. Description Qty.
1 VF-4319 SCREW, BLEEDER .iiiiiiriiieenevnrenracosoncrocsanscnnoncsnces 1
2 | VH=7434 | CYLINDER ...ttt iiiiiteiresreriatasesonsaseacosacsnnnnns 2
3 | VD=5835 | SEAT, TUBE ttntittiiiinrterantrrasencrronannsasoncaassoscnnasns 2
4 1 VN=3116] PLUG ittt iiitritsnensnereansasserenssancoasssacatsassassanansons 2
5 | VG=815T] SPRING tutrttinuurrnrnnuuonnntnssonsatnosanncossansnaranaoss 2
6 | VG=9495] CUP ttitiiitt ittt eittattenesttoereraorsnonsosnnnnnsasnonans 2
7 | VG=5549] PISTON i tttriteertttetersnunaenususesororessosocsssossonones 2
8 | VD=4356 | PLUG  tiititeniiietvneeruenssiorsennsosasossnasacesoassessansssons 2
9 | VF=4315 | WEDGE ASSEMBLY it iiii it e iietrerrrnnncasoroasnsssonsosans 2

10 | VF-4341 PEUM WASHER  oiiiiiiiinetrenrsronensosonsonsnaccesssansacans 2
11 | VF-4342 WASHER tiiitt it ieivererronsacnnsssosoacssacsasssnsncssse 2
12 | VF-4339 SPRING, RETURN ettt it iineinieeennesnnnenancaaanses 2
13 WEDGE (Not Serviced Separately) +.oivievinniineneniiecannnns 2
14 | VF-4337 CAGE, RETAINING s iiiiriieriiiernenserenccanccscnonnns 2
15 | VF-4338 ROLLER tiititeiteeeenoreaneseeacasnossoncnasanssaasonasnss 2
16 | VF-4340 WASHER seitr ittt iitvenuarnsnssesnonnrosnosnsasessosonnens 2
17 | VD-4355 [ SCREW, SET  titrtirrertrenreetaessoeessstoacsvancsceosocosnsnos 2
18 | VH=7433 | SPIDER  tiiiiiiiriiiietnnennsoeeanncnsnosasossanasonnssasnanes 1
19 | VF=4322 | SEAL ASSEMBLY 1. iiineriieeeicrernecrocsosnansosossosassocns 4
22 | VF-4324 | PLUNGER ASSEMBLY, ANCHOR  ...itiiniiitiniiirienenncronannnns 2
23 | VF-4323 | PLUNGER, ADJUSTING  tituuirirnrrrrennenrrsonneessnnnnansocnscas 2
24 | VD=5831 | SCREW, CAP t.iiiirrrernnnorsoneasasasscsssassasssoonscsaosacns 2
25 | VF=4329 | LOCK  ttiirutertneeeaeasuessooseseosenesioasnnetacsnncasssscassss 4
26 | VD=58301 SPRING ..ruritueeeenrerasrrnnnnousaonsesssassessasaasaosonasss 2
27 | VF=4328 | GUIDE  ttiriteinecteetetrionansuouassoresssnsaenssasonsassnns 2
28 | VF-4325 | ACTUATOR  tirineeieersrrtaneesesonsesososnassanannassonnnsss 2
29 | VF-4326 | BOLT, ADJUSTING  tttiriivnneinteneennneenaanaracoonassnnannncas 2
30 | VF-4327 | DETENT, ADJUSTING = cieriitiiererernnnrrersoanrerconaccnnassons 2
31 | VD-4369 | GUIDE, ANCHOR PLUNGER ... ecviiiiiiiiinnnnrrinnnresocnennns 2
32 | VF-9276 | SPRING, SHOERETURN  t.tuutirerrrnrrancrrrannccrsasonacescanenns 8
33 | VF-4348 | SHOE & LINING ASSEMBLY  ..veniriniiuiionennreesonersnsononnnns 2
RK=1205 | LINING KIT (Std.)  cviiitritiirrireiiernretstonessnansarsscnconsn 1
RK-1206 | LINING KIT (1/16" Oversized)  ...uuvvureeerentonoasarosonsosnnns 1
RK-1207 | LINING KIT (1/8" Oversized) ...ivirriiernerereirersrosonnonnsns 1
NOT SHOWN
VG=5268| STUD, MOUNT  iiiitirriiierennrranteonaeansoosassssscasonnes 4
C-1529 NUT =7/8" = ONC iiertvrersrronnnesssosonessssnaasssosanasnnss 4
C-1660 SCREW, CAP = 7/8" =9ONC x 2 1/4" 7~ . iiiivirirerinensnsnnannss 6
C-1543 WASHER, LOCK = 7/8" ittt iineretrenronnsesocanseanosnses 10
QUANTITIES ARE SHOWN FOR ONE BRAKE ASSEMBLY - TWO
ASSEMBLIES REQUIRED PER MACHINE.
(EFFECTIVE WITH SERIAL SUFFIX CPFé-S & CPA6-B)

5-66 64A






ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1417A

26.5 x 25 WHEEL ASSEMBLY SV=-9273

Ref.

N, | Part Ne. Description Qty.
1 | SR-1994 | BRAKE DRUM (Not Included in Assembly)  ..ociiieiiinninneennnnenn.. 1
2 SV=9272 [ WHEEL . iiveeeceecsasssosesensscccsssencsssnascanasconsosssscnss 1
3 SvV-8191 FLANGE  ...cceeen veseseesans seseseseersssssnsassasasesiesssnsane 2
4 | Sy-8190 | BEAD SEAT BAND P seesesnsans cecsesans 1
5 SV-8186 LOCK RING P . 1
6 | DD-4145 | CAPSCREW (Not Inciuded in Assembly) .. .eooc.enn ceenne ceesssesans 20
FIGURE 14178 24 x 25 WHEEL ASSEMBLY DH=-2760
1 DH-2759 | WHEEL ......... weseseseesassssassesrassnsesss ceressssacssanes . 1
2 DH=2755 | RETAINERRING = ..ieveeccnccsenss ceesenssons cesesacssassnan ceaes 1
3 DF=9003 LUG  cieeeeens eecescsessecncs eeeesssssesavrssennsne ceseas cecessass
4 DF=9004 LOCKRING tieeeecevessssacssnsocscsscsscanssasanvsne vesencaans 1
5 | DD-4145 | CAPSCREW (Not Included in Assembly)  .ecciieiicnnennecannss eeees | 10
FIGURE 1417C 24 x 25 WHEEL ASSEMBLY TC-655% VG-8812%*
1 | SR-1994 | BRAKE DRUM (Not Included in Assembly)  ..ccieriieervnnceconcecanss 1
2 | 7C-654 WHEEL * cesesresens veessanes P vesseccsanns 1
VG-8810 | WHEEL ** . ...ieeeccosssccssscscscvsosrsssssncscsnsscoss eeesevennes i
3 | TC-765 FLANGE cesesscsrsarnraesns cesessssans seesesscsssscsesseassessons 2
4 SV=-8190 BEAD SEAT BAND e ssecessesecsccesnanssssesssovtssncncsnsne canese 1
5 Sv~-8186 LOCKRING  tiicevvrsessnsesccncsnans cesecasssssnne ceesesesensas 1
6 | DD=-4145 | CAPSCREW (Not Included in Assembly) ........ ceseresceeanns weeees | 20
NS |R-3529 PLUG ** ., .iieenes Cerseseentassasasnen teeenesecaccesencenennanans 1
FIGURE 1417D 24 x 25 WHEEL ASSEMBLY TC-653* VF=9367**
1 | SR-1994 | BRAKE DRUM (Not Included in Assembly)  .ciieieiiieeieienenececnansn 1
2 TC=652 WHEEL * teceecessccrensasssanssacnan vesesscane chesessessnssseses i
3 | VF-9365 | WHEEL ** cetesensnsans teeesecscasasnansnns cesececsensasssanennses 1
3 | TC-765 FLANGE  ...... ceessaessesecse cesecssnens cesessesescsane cesesacns . 2
4 SV-8190 BEAD SEAT BAND  ..... Wesesececseccernsesnuasssnssesenans ceseasuns 1
5 SR-6498 "O"RING  teveectnoscsocscsccense sesesssecsasssscssnsesesatane vaee 1
6 Sv-8186 | LOCK RING ceseeanse ceetesanse T 1
7 1 DD-4145 | CAPSCREW (Not Included in A=semb|y) ....... ceessssnsssoans cecens 20
NS | SV=5721 VALVE STEM  ........ cesssescsessaccens escsssesene ceeecanens ceene 1
FIGURE 1417D 26.5 x 25 WHEEL ASSEMBLY SV-8189
1 | SR-1994 | BRAKE DRUM (Nof Included in Assembly)  ..ciiiacnreeernncarnecnccans 1
2 SV-8188 | WHEEL evessseceseaseseeesstesssasssesssseccstesnsasasacseons . 1
3 Sv-8191 FLANGE  tiiteereevesrossessoseacoasncssosssssasscsscsansncose oo 2
4 SV-8190 | BEAD SEAT BAND teetesescnssrsssessansasanns seesssesensssesanan . 1
5 SR-6498 "O"RING ..... Weeeestsee-sesssnsaresreacsssens ceesesanse cecsssnas 1
6 SV-8186 LOCK RING teeeeessssverscssnsesevsenscssssoasansscscvessocanss . 1
7 | DD-4145 | CAPSCREW (Not Included in Assembly) teecesessesessrsncssnnassas eeees | 20
FIGURE 1417D 29.5 x 25 WHEEL ASSEMBLY TC=-4767
1 | SR-1994 BRAKE DRUM (Not Included in Assembly) teeresvesassescesnstsoassnons 1
2 TC=4768 | WHEEL i eeiiieeenrovrsconsscccrsasenssnss ceesesessassssnsenens 1
3 | TC-765 FLANGE ceeeeees JR cerens Ceeetesseenesasasnacnnn 2
4 SV-8190 | BEAD SEAT BAND teessanne cestssesans teessesesestsansesasnesensne 1
5 SR-6498 "O"RING  tevereencencsccees eeesecesesencsocesnessenase s vereesnes 1
6 SvV-8186 LOCKRING  tieeieenscceneseens cesseses creceas eesessasnas cecssaons 1
7 | DD-4145 | CAPSCREW {Not Included in Assembly) ........ ceresecsacens eeeeess | 20
NS § SV=5721 VALVE STEM tesocsecessctecestacassassaressssoentosesorsaaasasses 1
2-64 66







WABLCO

A\
FIGURE 2565A 24 x 25 WHEEL ASSEMBLY - VH=-5376
Iéeof‘ Part No. Description Qty.
1 VH-2603 | DRUM, BRAKE (Not Included in Assembly)  ...... ..., 1
2 | VH=5377 | WHEEL ittt ittt ettt tetnsacsoasaneaasaannnan 1
3 | TC-765 FLANGE i i et i it i ettt et it e e e 2
4 | SV=8190 | BAND, BEAD SEAT ..ttt e e 1
5 | SY=8186 | RING, LOCK <ttt et et e e e neee 1
6 | VH=2602 | SCREW, CAP - TAPERHEAD (Not Included in Assembly)  ............... 20
NOT SHOWN
R=3529 PLUG, EXPANSION i i ettt ettt ie e 1
(OPTIONAL)
(USED WITH SHOE BRAKES)
FIGURE 25658 24 x 25 WHEEL ASSEMBLY VH=2606
1 | VH=2603 | DRUM, BRAKE (Not Included in Assembly) .......... ... it 1
2 | VH=2600 | WHEEL ittt ittt ettt e e e ettt ae e 1
3 | TC-765 FLANGE ittt e e e e e 2
4 | SV=-8190 | BAND, BEAD SEAT  « ittt e et it et 1
5 SR-6498 N0 RING o e e e e e 1
6 | SV=8186 [ RING, LOCK i i i et e ec i iiie s 1
7 | VH=2602 | SCREW, CAP - TAPERHEAD (Noft Included in Assembly)  ............... 20
8 | SV=5721 | STEM, VALVE ottt i i i et aaes 1
(STANDARD)
(USED WITH SHOE BRAKES)
FIGURE 25658 26.5 x 25 WHEEL ASSEMBLY VH-5368
1 | VH=2603 | DRUM, BRAKE (Not Included in Assembly)  ........................... 1
2 | VH=5367 | WHEEL ittt ettt e e ettt e 1
3 | SV=819T | FLANGE ittt it ettt e ettt e 2
4 | SV-8190 | BAND, BEAD SEAT ..ttt it ittt it cii i eas 1
5 | SR-6498 @ L =11 N TP 1
6 | SV-8186 | RING, LOCK ..ttt ittt it eia i itreinanenannnas 1
7 | VH=2602 | SCREW, CAP - TAPERHEAD (Not Included in Assembly)  ............... 20
8 | SV=5721 | STEM, VALVE ittt i e et e e et eieiee e enes 1
(OPTIONAL)
(USED WITH SHOE BRAKES)
FIGURE 25658 29.5 x 25 WHEEL ASSEMBLY VH-2605
1 | VH=2603 | DRUM, BRAKE (Not Included in Assembly)  .................ooiiiai.n. 1
2 | VH=1597 | WHEEL ittt e it ittt to et esasnentaeansesonans 1
3 | TC-765 o 172 1 1 P 2
4 | SV=8190 | BAND, BEAD SEAT .\ttt ittt ittt ie e riiiiaas 1
5 | SR-6498 O RING ottt it ettt et et ettt e e 1
6 | SV-B186 | RING, LOCK ottt ittt it ca it aaiaaea s 1
7 | VH-2602 | SCREW, CAP - TAPERHEAD (Not Included in Assembly) — ............... 20
8 | SV=5721 | STEM, VALVE ittt e i e 1
(OPTIONAL)
(USED WITH SHOE BRAKES

4-66 66A



o°° G

I/ ;;“,,* L\

' 'wuumm, j)

4‘55

FIG. 1624

STEERING TRUNNION




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1624

STEERING TRUNNION

g‘zf‘ Part No. Description Qty.
1 SC-1767 CUP, BEARING  iiieitiiititreeososeossccasononsscssssaaoncnsns ]
2 DF-5167 CONE, BEARING i iiiiiiiiiieieienceonscssaacssoscssnsssscones 1
3 R-2028 PLUG, PIPE = 3/4" NPT  iivtteeirieernnneeronceseseecasassonsnannns 1
4 DD-6336 | CAPSCREW (EFFECTIVE THRU SERIAL SUFFIX CPF6-D)  .vecivenennnnnn 10
TF-8731 CAPSCREW (EFFECTIVE WITH SERIAL SUFFIX'CPF6-E & CPAG) ...cvvennn.. 18
5 SP-7824 CAPSCREW (EFFECTIVE THRU SERIAL SUFFIX CPF6-D)  ..cevvnvennnnn. 8
[ SL-5145 COLLAR (EFFECTIVE THRU SERIAL SUFFIX CPFO-D)  vvvvvrcvevncoconnen 8
7 TD-7860 GEAR, RING (EFFECTIVE THRU SERIAL CPF6-D) ..everinvennccanns 1
TL-335 GEAR, RING (EFFECTIVE WITH SERIAL CPF6-E & CPAS)e.vvvviniennnnnn. ]
8 TG=7425 | CAPSCREW  titiieitiereeceonececancaneccsscscsacancsaccsoanvensnes 2
9 DH-3359 | LUG, HOLD-DOWN . iiiiiieterscnssrsessosssssorcassasosssanes 2
10 DH=-8898 | CAPSCREW = 1" = 8 NC X 2" tiuettreeecossoccroasssssssrsessssosnssses 2
11 TD-5610 TUBE  iitveeereeenscocoessoncscnascssconasseonssnnsscnsas eeoesane 1
TD-5613 STICK, DIP o iiiiiiereaecesoseocosssnsssassassnsasnsossanasnans 1
12 C-1519 PIN, COTTER = 1/4" x 4" i iiiieereeeessnnantasosercasonnsnnsss 2
13 DD-2512 NUT, YOKE Cereesescrecasasescsennns ceesscsaanens tesassesesnane 2
14 TG~7440 | BOLT, UPPER HITCH .. ..cvuenns teeecsetrsanennens Cevesseraencas 2
15 DF-304 COVER fiiittteeoeneceneceseosasocssoesssssnsssscssssssnnsssane 1
16 | VG=8460 | SETSCREW - 7/8" =9 NC X 2 L2755 4
17 DC-6338 | NUT, JAM =7/8" =9 NC  ..iieunnneenesenasssessccasaarsossnsnes 4
18 DF-7355 CAM ittt teeereeessacecsscosacsssssssassssssssasasssnssnsss 1
19 SF-6461 AP it iitieeieeeeesoasnsassecensnssssessssassssssasssasencsnns 1
20 DF-2358 GASKET  tieitieeeeroscsseassccossssessssessacscsssnsasnsscsonase 1
21 H-8136 CAPSCREW - 1/4" - 20 NC x 727 A 3
22 R-2642 FASTENER, HOOD  .iiiveceacecocncocesnssssssssssasasassnsacscnss i
23 SC-4161 SCREW, MACHINE - #8-32 NC X 5/8" i iieiiiererrrereiaenaneas 2
24 | SD=2599 | LOCKWASHER = #8 L. iiiieiriieurinenenernenenrassenaseasssonans 2
25 SV-8991 SCREW - #6-32NC x 1 L7 S 4
26 DF-5856 SWITCH ASSEMBLY sttt erecosncccccosossssssnascosssassassonsecs 2
27 TC-7851 INSULATOR = TOP  tiieeereeseevecoocossacassssssssssssassassnancs 2
28 TC-7852 INSULATOR =BOTTOM L iiiitiitneeceonenoocscoscesaascossossasocns 2
29 TC-7850 PLATE, TOP CLAMP L iitieeriverncronsnosssseasnassssossessnses 2
30 DF-7354 PLATE, BOTTOM CLAMP L iitietiireernnosssasnsssnsasssasncnse 2
31 C-7588 CAPSCREW = 1/4" = 20 NC X 1"t iiiitiinreeeeneeersonsossosonsnnans 4
32 €-1531 NUT - 1" - 8 NC P cerrees 1
33 DF-331 NUT tiitterttirerenceeeseacsscnnenanes Cecessreenssecsssnans vesen 1
34 C-1630 CAPSCREW = 5/8" = 11 NC X 2" ieeieeeeracencaonsssscnsesosnnnnns 1
35 C-320 CUP, BEARING fiiieiteeeeeseceonsnesocssseacsscoseansasancnns 1
36 C-11 CONE, BEARING  tiieiierierecrcocceccocssnsesossoassscscnaasnsns 1
37 L-8 SEAL, OIL . iieitierernersesocescansanes tesecscscsrsesssesssrternen 1
38 TG-7423 KINGPIN & BALL SLAB 11 ieiiiiiienrecencocanscncsccacssssscsscnce 1
39 TG-7444 | HOUSING (EFFECTIVE THRU SERIAL SUFFIX CPF6-D)  ..cieviiveennenn 1
DL-5983 HOUSING (EFFECTIVE WITH SERIAL SUFFIX CPFO~E & CPAS) vvvvveeennnn 1
40 C-1616 CAPSCREW = 1/2" = 13 NC X 2" tteriiireenensosesenesenceanascasases 2
41 H-738 WASHER = 1/2" COPPER  ieeerieeensineenosenonessossssnnnssnsannn 2
42 DC-8222 LID ettt iieseeerecssesenasescssccannas ceetcecscsessecsanasenans 2
43 DC-9123 | GASKET L iieieeerrenceccccaccncascacsnancanana cecvesessosesssnns 2
44 DC=8224 | BAR L iitiieerecesececosacasesosesssesasssasasnssssssonscansansse 2
45 DF-1070 SEAL (EFFECTIVE THRU SERIAL SUFFIX CPF6~C)  .t.virevecenneneons 1
46 TH-8718 SEAL (EFFECTVIE WITH SERIAL SUFFIX ....... 1
47 | TG-7117 | CLAMP CPF6-D & CPAS) ....... 1
NOT SHOWN

DF-1310 GROMMET i iiiiriiirerenronnencns tecsecncnesanessseanenn cessesensae 3
DF-1800 CAPSCREW - 1/4" = 20NC x 3/4"  ......... P ceeseae ceteeenan 2
DF-1578 CAPSCREW = 1/4" = 20NC X 1" ttttterunnsensceannnuscsncasesnanas 4
DF-1577 NUT = 1/4" =20 NC  ttiurrennennesesecossscesasnassassseoasnns 4
C-1602 CAPSCREW = 3/8" = 16 NC X 1" it iiitteeieenneosseesasesnnsonons 8
C-312 LOCKWASHER = 3/8" 4 it ee s enosoasososssossesasesssssssessosess 8

2-62 68




0
©)
FIG. 1376 A

FUEL TANK

(0]
©
~
0
©
w

BATTERY BOX



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1376A FUEL TANK
§ef. Part No. Description Qty.
0.
1 R-4288 PIPE PLUG = 1/2" ittt it tee e eeseenesacsaseensassssoaeeenanans 1
2 DH=2293 | FUEL FILTER tttottrntenuenrenneencausanncosoncossoanssassnnsans 1
3 R-5507 FILLER NECK  ivttteneennseneeneannseseanessconsanseansancannans 1
4 H-2642 MACHINE SCREW = F10-24 NC x 1/2" i tireeerrensennenscacennnes 6
5 R-2634 WASHER = #10 Liiiiiiiiiiererieieensresenaessacssesasseeeanonans 6
6 R-5449 GASKET iiitittentettaneeneeassasenessssasasasessasassseonsans 2
7 R-6605 oY 1
8 DH=4768 | GAGE  tttiitettitteeeeteneernseseesssassssessescsenssassesnsonas 1
9 TC=525T | FUEL TANK  tttititenennenrnsenensensessseasesensassossnsnssnss 1
10 C-1542 LOCKWASHER = 3/4™ = TOP  +.iivutvinersennsoseascansasosanconnans 2
11 C-1544 LOCKWASHER = 1" = BOTTOM  tivtitrineinerosancancenncanaones .. 2
12 C-7645 CAPSCREW = 3/4" = TONC x 1 1/2"=TOP  .vuvuvunnn e reeerreneaanaas 2
13 D-1784 CAPSCREW - 1" =9 NC x 2 1/4" ~BOTTOM  teiverenrnnrnroncannnse 2
NOTE: DH-4769 FILLER NECK ASSEMBLY INCLUDES REF.
NOS. 2 THRU 8.
EFFECTIVE THRU SERIAL SUFFIX CPF6-M.
FIGURE 13768 BATTERY BOX
1 SP=1966 | SPACER  iiivnivineenesereseennsennsesassasasensassensonnannes . 2
2 SV=8001 | RUBBER CHANNEL  t0evinernnennenneonnenossssocacasonsensannennns 2
3 SV=6695 | RUBBER CHANNEL  ttvtttsinnenenesnnsassosoncsasasnsenseonenanaan 8
4 DH=5055 | SPACER tiuiiitinnenseenennsnoseanesneeocansonconnene Cereenenes 2
5 SV-6694 | RUBBER CHANNEL  tuviuvinreereennenurecrorassseassassoses 2
6 SL 8537 | BOLT  tiverneeeuesnneneoeneansensssssasaesasnsensonsses Ceeerensan 4
7 SV=6693 | BLOCK iivrevenvennens e e teetaheeeeteeanteetaaeaaeanannann 2
8 SL=6757 | HOLD-DOWN BOARD  teteinrnrneserecnncsssnsnssocacosanncass 2
9 SL=6533 | HOLD-DOWN PLATE  ttttieeriinrereneneacencacencnsanancansnens 2
10 C-1521 NUT =3/8" =16 NC tievinverernrenennenenns Ceteesenarenananan 9
1 SP-1994 | CLAMP PLATE  teiuvernrenenernoeesusessnencansannnasss Ceeeceneans 1
12 C-1547 | WASHER - 3/8" FLAT et eesteeneteieasesenarenteessaeaenrennas 1
13 C-312 LOCKWASHER = 3/8" itiitirereresnsensoncsnsansensesacannas 1
14 SV=3143 | SPACER BLOCK tuuvueeenrunenuenneeneannseressssasasncessascssssnnse 2
15 DL=2984 | COVER tiiviirinnennnrosoeocnnsonnsenanss Ceeresesacasenesensan 1
EFFECTIVE THRU SERIAL SUFFIX CPF6-M,
70

11-60




FUEL TANK

BATTERY BOX



ZB\
FIGURE 1991A FUEL TANK
I;fg Part No. Description Qty.
1 | R-4288 PLUG, PIPE = 1/2"NPT ettt eiit e eaeaeanrennen 1
2 | TH=9275 | FILTER, FUEL  «eeniineennneiiie ittt ittt tieaannaeens . 1
3 | TH=9286 | CAP, FUEL cevnernttnniaetiteeie it e enaanaeenesaennananes 1
4 | DH-4768 | GAGE, FUEL BAYONET * «.oriniiriiitiiiintaiearaaneaenennnes 1
VM=394 | GAGE, FUEL BAYONET ** ... iiitiiiiineinarninaanannannaaenenns 1
5 | DL=7741 | TANK, FUEL *  tutntttnenee ettt eiian et eie i aeaeaaeaaanns 1
VM=392 | TANK, FUEL %% ottt e e e aeaeenaanes ]
6 | C-1542 | WASHER, LOCK = 3/4"  @oiiniii et ietenareeiaineaeanenaenen 2
7 | C-1544 | WASHER, LOCK = 1" 1tiitiiiitiiieti et eieiennaeaeaaeaeneanns 2
8 | C-7645 SCREW, CAP = 3/4" = 1ONC x 1 1/2" . oiiiiiiiiniieeenenaenns 2
9 | D-1784 | SCREW, CAP - 1" =8NC x 2 /4" ..ottt 2
NOTE: * EFFECTIVE THRU SERIAL SUFFIX CPF6-S & CPA6-B.
** EFFECTIVE WITH SERIAL SUFFIX CPF6-T & CPA6-C.
(EFFECTIVE WITH SERIAL SUFFIX CPF6-N & CPAS)
FIGURE 19918 BATTERY BOX
1 BATTERY = 12 VOLT tevvretreerenamaeeieaencaneeneeneneanenn 2
2 | DH=5055 | SPACER, CENTER  «utturuunerueemneneenannannaaeaaeneeeens 2
3 | DL-7485 | SPACER, END  «utetneninntunetinaaeaesttaetneeraanenecionaeans 2
4 | SL-6537 | BOLTS, HOLD DOWN =-3/8" - 16NC x 107/16"  ....c.cvviinininnnn. 4
5 | SV-6693 | BLOCK, BATTERY HOLD DOWN  +uiniitiiiaiiennien it 2
6 | SV-8001 | CHANNEL, RUBBER = CENTER +.vnivirnnneneaenananeennannenss 2
7 | SV-6694 | CHANNEL, RUBBER = END  tevnirneineiienniienienaeiaiaannn, 2
8 | SV-6695 | CHANNEL, RUBBER <. cvnornvrnernneiannenaenaenacereneeinennens 8
9 | SL-6757 | BOARD, BATTERY HOLD DOWN ..ot 2
10 | SL-6533 | PLATE,.BATTERY HOLD DOWN  .oiviiieiiininiiacanieeiaannnn, 2
11 | C-1521 NUT = 3/8" = TONC  eeveteeeae et e e eeeens 9
12 | SP=1994 | PLATE, CLAMP .« etnninit ittt ie e aaae e eeeeneenes ]
13 | C-312 WASHER, LOCK = 3/8"  etrtiiiitiinetiaetiaeieatinaennnennnas 1
14 | C=1547 | WASHER, FLAT = 3/B"  ttrtiniitiitit e e ianaeineaneenenaes 1
15 | SH=3568 | NUT, WING  +erureitneintineeiaeiiiieaettiaaeneenaaannenn. 3
16 | VC=1392 | COVER, BATTERY BOX  cuuvuniunrnnruneuneunasoanussnanaeesoenans 1
17 | VC=3904 | PLATE, SIDE tetneuneneateineteiettetteanaataanaannaaannnes 1
18 | C-1612 SCREW, CAP = 1/2" = 13NC X 1™ ooiitiiiiieieeiieeieaaaenanns 5
19 | C=1540 | WASHER, LOCK = 1/2" oottt iii et eeeeinnaanennas 5
(EFFECTIVE WITH SERIAL SUFFIX CPF6-N & CPA®)

4-66 70A



TREADLE AIR VALVE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS
FIGURE 975 TREADLE AIR VALVE ASSEMBLY SL-9943
1131‘:" Part No. Description Qty.
1 SR-8596 INLET NUT  tetieeriecnsocnasonsosesossssnsssosesssssacansasosanses i
2 SR-7348 GROMMET = 1.412" O.D.  tittiiiiiiernerstcaencesnsaanssasncnnnes 1
3 SR-8597 SPRING, INLETVALVE  teeiiiiiiitiiarteiennaaasscnassicnnccnnns ]
4 SR-7347 VALVE, INLET  tieeitiinieenineeacrrosenssnanannsscncscsssnnnncnns 1
5 SR-7342 RING, RETAINING  c.iiiinenrtiinnactroostcassnansncccnscsccnonanss 1
6 SR-7343 FILTER SCREEN it ivvevvcnrnsncerossssoassressasssssssssnossvsnssnes 1
7 SR-7344 BODY v evvevceeseasncneecessosossssssssssssesaosaassccssasannassss 1
8 SR-8598 SPRING, PISTON RETURN .. .ieieiiiiiiiiiirncnennenencns, Ceeenas 1
9 SR-7346 GROMMET = .691" O.D. tieitierereenscosensrsasacsssanscsvannns 1
10 SR-7325 PISTON i iiiiitetireorncssesssnosnsassssssssssssssasassoscsnsnns 1
11 SR-7345 GROMMET = 2.062" O.D.  tiiitneerereeerossscssassssscenoassssans 1
12 SR-7326 SPRING, GRADUATING c.iieievriiiinereiionneiascnssscsncnnnnns 1
13 SR-7327 SEAT, SPRING  iiivtiiiinnnceronnoserracsssaacannssossenescaconnncs 1
14 SR-7329 LOCKWASHER  tivtvtievecscsasassassossssosnsaosassesotancaosasces 1
15 SR-7328 WASHER Lititiieeeeeoennnaorecassonsasssassssscssessosavsssnsncs 1
16 SR-7330 CAPSCREW  iitieevevescecnsssosnssssssssososssonsnssanssoasssssnsns 1
17 SR-7332 PLUNGER i iittitineeeereoecaarsasassaroccnssscasnsacsoscasossasas 1
18 SR-7331 MOUNT PLATE  tiviveivevecrcnsssssansvnsscsssnsassosasonnsnannsoas 1
19 SG-1184 | LOCKWASHER ... ciiirrierenvesasesccocnsrosncascaasscncnscsoasene 3
20 SH-5979 CAPSCREW it vevereveceansasseasoosasssnsnenssossssvncsssssssscses 3
21 SR-7341 STOPBUTTON tttieireecerrsecsssnesssanossssscssscsasvrasancsosanse 1
22 | TD-7181 | COTTER PIN = 3/32% X 5/8"  +vvvuenreanenraneanennennenneasannaneens 1
23 SR-7333 BOOT T vt eveivereonsaneenocncsstssossscsssasotcsscssossnesssvsranas 1
24 SR-7335 ROLLER iitteeeeeveucesoosesoasassssacesssossesssoavencsnsscacse 1
25 TD-7190 TREADLE PIN i itvteeieeocrsoconsocsosaasassssscassscsnansansasocs 1
26 TD-7181 COTTER PIN - 3/32" x L - L R T R R 1
27 SR-7338 TREADLE o itiitirevrucevocasssesnsnansosncassassssnsonsnssasoscns 1
28 TD-7189 ROLLER PIN  iivteiievevaonsosanscvoscasossanscssssnonosasencsce 1
NOT SHOWN & NOT INCLUDED IN ASSEMBLY
MOUNTING HARDWARE
C-1598 CAPSCREW =5/16" NC x 1 1. iiiiereiarrreororstecsasssnsnsnanscnns -3
C-1538 LOCKWASHER = 5/16" . viieeiirerseencnanncescossersnocasassscsss 3
Co1520 | NUT = 5/16% NG «enenenrnenesanenaneseeersiaensaenseeasanasnes 3
NOTES: SR-8599 PISTON & SPRING ASSEMBLY INCLUDES REF.
NOS. 10 & 12 THRU 16.
SR-7334 TREADLE ASSEMBLY INCLUDES REF. NOS. 24
& 26 THRU 28. .
SV -1325 REPAIR KIT INCLUDES REF. NOS. 2 THRU 4,
8 THRU 16, 21, & 23.
(EFFECTIVE THRU SERIAL SUFFIX CPF6~-N)

10-60

72




FIG. 2348
TREADLE VALVE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2348

TREADLE VALVE VF-6236

gﬁf' Part No. Description Qty.
VG=3750 [VALVE, BASIC  tuvireinerueeneseecnesnnsosasoasnsesssnsanssensanens 1

1 vVG=-3781 RING, RETAINER  t.eieieiieinceeceennseasesserocnscsscacosons 1
VG-3751 VALVE ASSEMBLY, INLET EXHAUST  verveevenevreencnanons ceeaes 1

2 |vG-3780 SCREW = #8=32  1tiuiiieeinrerenroenenosesnsernsonsasnncnses 1
3 |vG-3779 WASHER, DIAPHRAGM  tivvvrnevrnnrencnerenaencnsosansasces 1
4 |VG-3754 DIAPHRAGM eeeeeeerereenseenenenonesasesasnsnsasnnanes 1
5 |vG-3753 SPRING, INLET VALVE PRELOAD  terieescesrancencnnsanns 1
6 |vG-3752 SEAT, EXHAUST CHECK VALVE  .iviiinnrenccrocesiancnnenes 1
7 |vG-3758 SPRING, VALVE tetreneeereerncanrnacasossncassosnssoanes 1
8 |TH-3883 GROMMET e ititerernennnesssersosensocnsssasssasannsssnss 1
9 |ve-3756 VALVE, INLET & EXHAUST  ciiirevnnererencccascscnsnnanans 1
10 |vG-3757 RETAINER, VALVE  tvrvuvrnrenrnveeesacocsnsensscsssnsaes e 1
1n |vG-3755 GROMMET e iiitteieirienenenonsasnseessancnns Crerereennaes ]
12 |vG-3778 BODY o evveevenessnesasnsesssssssssssssacassasessnsssssssnanes 1
13 |Sr-8598 SPRING, RETURN  tuureunreunneenereenssnsnsencsossennncnsonns 1
14 |vG-3767 GROMMET, PISTON  teiivirnnennrsoncsessssancsscasssnsasnes 1
VG-3761 PISTON ASSEMBLY  servuvrrererececsosesncnsscnsnnnnnsnses veens 1

15 |vG-3762 PISTON teeerenenenrenenencnnenracnnns e eerseserneeaenens 1
16 {VG-3763 SPRING, RUBBER +uuevveenenenennonsncsossosesssncncanons 1
17 |VG-3764 SEAT, SPRING  tervvruerncncencencnnns N 1
18 |vG-3765 WASHER, SPECIAL  tvvreeneruneencncorssssocansoasacns ]
19 |vG-3766 CAPSCREW = 1/4" = 20NC  tvvrviveeneerenasnnecocscaassoses 1
20 [VG-3768 RETAINER  4vvenenenensnsnssessoonssssesssesassssonsscoassssans 1
21 WG=3777 [PLATE, MOUNT ttitierernrenccneenssensescssssncrossscsnsssnnns 1
22 |vG-3770 |BUTTON, STOP  ..... et ateesaeeneneenenenoteeanraranaon cenennes 1
23 |[VG=3775 [PIN, FULCRUM  itiriiiirenrensnncenssessossenscnsnnsnnns ceeeeae 1
24 |VG=3776 [PIN, ROLL tuvevrreuenneneosencsarncasssssoscassssasassesnanes 1
25 |VG-3774 |PIN, ROLLER * .ievivvrreevncncnacns Cerveenens Cereeenes ceeeenn 1
26 [VG=3773 |ROLLER *  tiririrvirnrereraonensocssacsannssssnns Ceereeees ceeees 1
27 |SG-1184 |LOCKWASHER -5/16"  ..... Ceeenens Ceeennnens Ceereetenacnaens 3
28 |[SH-5979 |CAPSCREW =5/16" = 18NC  seeveeevncncencnsenssonns Ceeneneans ceeen 3
29 IVG=3771 [PLUNGER  +eeevevenenenns Ceteeeerenaneenraens Creeeeens ceenenns . 1
30 |TF=9803 [BOOT  trriiieieeeetseeneeeessessaesesesssassssssasscssnssonsnns 1
31 |VG-3772 |TREADLE ASSEMBLY ....ceeeevenn eeteeenreraenenn Ceeneneaes ceeees . ]
32 {TD-7181 |[PIN, COTTER = 3/32" *  \iivurereceeecncrearccossssasscnons ceenee 1

NOT SHOWN & NOT INCLUDED IN ASSEMBLY

TR-4731 |CAPSCREW - 5/16" - 18NC x 1" CAD. PLATED Mounting .... 3
SC-4174 |LOCKWASHER - 5/16" - CAD. PLATED cees 3
TD-1684 |NUT - 5/16" - 18NC - CAD. PLATED Hardware .... 3

*  INCLUDED IN VG-3772 TREADLE ASSEMBLY.
RK-1180 REPAIR KIT CONSISTS OF REF. NOS. 4,5,7 THRU
11, 14, 16 & 0.

(EFFECTIVE WITH SERIAL SUFFIX CPF6-R & CPA6)

2-64

72A




FIG. 944

CLUTCH VALVE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 944 CLUTCH VALVE ASSEMBLY TC-114
§‘(’)f' Part No. Description Qty.
1 TF-1952 COVER ittt ieiteetieneeeeceeeccacessesoacncsssossccasasennsasnns 1
2 | TF-1953 CAPSCREW -5/16"-18 ........ Ceerescanens Ceesescttsncsccssorssracns 4
3 SG-1184 | LOCKWASHER = 5/16" 1 uiienerrennoeeesncassessssssoononseeocnnanse 4
4 | TF-1951 PIN, COTTER  t.tiieiivreecnocessnsosesnessncsosocnsonsncssnsanssse 1
5 TF-1957 PLATE, STRAINER  t.iiverecrnaneanosorascnacsonscnnsscsasscnsasnsas 2
6 | TF-1954 RING, RETAINER i iitiiiiieieeeeeneccenceasencronscssssscacancons 1
7 | TF-1950 PIN, FULCRUM . iitiiiierenreceraneonssccannansnonens essesncsssans 1
8 TF-1378 BODY COMPLETE ... iitirivneeencaescecnssacoscscsonsacnnonaannnse 1
BODY (Not Serviced) tiviuireeenereseosoeeseesosonnsecoosononns 1
TF-1379 BUSHING, PISTON  ..iiitiiriieereeecnoccnocaceososocascssnossosse 1
SR-1572 GROMMET, PISTON  ....... cetesesssecas veceresans vesecevanss 1
9 | TF-1956 OILER, BALL TYPE = 5/16" =32  tovvrreeerenronrocecancnconncannnanne 1
TF-1380 OILER, FELT  ...eivenene tececoccnsotasassecanscaasanscatanacesnoon 1
10 | TF-1381 GROMMET, INLET VALVE SEAT 1 1iiireerereecececcnseonscascocacnnss 1
11 TF-1955 BOOT tiiiiiieteerecnssnascosasrasesessenanrsnsssas iesecsesaasanse 1
12 | TF-1382 VALVE COMPLETE, INLET & EXHAUST . .cieevenennns eeesetetesena 1
13 TF-1388 WASHER  ......... tetecaceccteecnsoanstrsasannasas et eseesasecans . 1
14 SR-1578 SPRING L iiiiiirieieerneeneeoseasosesensasoeensaosonssveansesocnnse 1
15 SR-6733 GROMMET i itiiiiiitirneenosesessessocosnosscsonssvovessasssaaocanne 1
16 | TF-1389 CAP, INLET  tiiieiiitierreneeeteceencareansesseasassanscsanncses . 1
17 | TF~1394 SPRIN G i ittt tirereretrranescerstnasancarasssaassannenen .e 1
18 | TF-1390 SPRIN G i iiitieteteeseenonsosasassssenessnesscsososnencsasannese 1
19 [ 5G-6560 | PLUG, PIPE - 1/4" e teestesttatceteatetenanaesontcs et arecsaroanen 1
20 TF-1395 WASHER e ecscentirecseatnsettsnnatntcesn e catsnateceannotennas . 1
21 SV-4356 GROMMET L .iiiiitirerereoserocscssnseeeeoessaasssnassasennsesaoese 1
22 TF-1391 [ 15 1 . 1
23 TF-1392 SHIM ittt i it ieeeeseesesosoanssocosescscannssnnsonsaasenne AR
24 | TF-1393 SEAT, SPRING i iviiiiireeeeaecrensacssonenssesessssesssoannsonces 1
25 TF-13%96 ROD, PULL eteecsssrtcanecesaossesensesotonane cetescccacocancne .e 1
26 | TF-1397 LEVER COMPLETE .t viivrrireieenneconensananencess ceceseiecnans vees 1
LEVER (Not Serviced) vivurreereienrenennsrecoesacsssosssannsee |
TF-1398 PIN, LEVER it iiieieienreenscaososassecaosonsssasoncnconane 1
TF-1399 BUSHING L iiiiiiiiiieieireirononansocsosssssoenonansnssnacanee 1

Effective thru Serial Suffix CPF6-D.

(USED WITH CLUTCH LINKAGE)

74




NOT SERVICED
SEPARATELY

FIG. 2000 A
QUICK RELEASE VALVE

FIG. 2000 B
UICK RELEASE VALVE

Q

FIG. 2000 C
ROTOCHAMBER

~ FIG. 2000 D
COMPRESSOR UNLOADER VALVE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2000A

QUICK RELEASE VALVE HD-3675 (B.W.#205000)

R&f’f' Part No. Description Qty. ﬁf' Part No. Description Qty.
1 Sp-1898 Diaphragm ..ecviiiinennrnnnn. 1 3 | SP=1896 | Spring teeseesnensercnanoons 1
2 | SP-1894 Seat, Spring  ceceeieceecvecns 1 4 | SP-1897 | Cover = iiviveeensasccsonrnns 1

(Used With Wheel Brakes)

FIGURE 20008 QUICK RELEASE VALVE TR-5274 (B.W.#229813)

1 Body(Not Serviced Separately) ... | 1 4 | Tv-38 Cover  iieevevencenen ceeenan 1
2 | V=39 Gasket tiiiiiiicicnsenenns 1 5 | Tv=-41 Capscrew, Socket Head —  ..... 1
3 | Tv-40 Diaphragm  ..iceeviinennnennss 1

(Used With Wheel Brakes)

FIGURE 2000C ROTOCHAMBER ASSEMBLY }-%-_%]93,91 *

1 |C-5781 Nut=1/4"=28nf ........ (*Qty.4). | 7 TC-1944 | Cover *  tiievercvrnnannnasess 1
C-9656 Nut=5/16"=24nf * ... .cceenes 4 10 | TC-1948 1 BOOt  sovrvrvrvevevscnanenesenses 1
2 | C~5774 Lockwasher - 1/4"......(*Qty.4). | 7 11 | SV=4361 | Nut = 1/2" = 20nf  .evievanaonss 1
CC~-6807 | Lockwasher,Thin = 1/4"* .. ..., 4 12 | SV-7496 | Yoke Assembly ~  .......eeen.. 1
3 | TC-4100 | Body Ceeerecasaciennas cereee 1 TL-4916 | Yoke Assembly * ... .cusee... 1
TC=1938 | Body* .viviererececnssonavone 1 SV-7497 Pin, Yoke tiiiieieievencnnes 1
4 {TC-4105 | Clamp,Diaphragm - Outer R C-2303 Pin, Cotter - 1/8" x 1" P I
TC=1942 | Clamp,Diaphragm - Quter * eee | 1 13 | SV-4360 | Nut-7/16"-20nf  ......... eeee| 2
5 | TC-4101 Clamp,Diaphragm - Inner 1 14 | TC-1929 | Lockwasher = 7/16"  ......... 2
TC-1939 | Clamp,Diaphragm = Inner * oo )1 15 | TC-1945 | Stud - 7/16"-20nf x 2" ......... 2
6 | TC=-1949 | Diaphragm ....ccieeenensnacees 1 16 | TF-235 |Rod, Push ..evevencnaes veeneees] 1
TR-4893 Diaphragm *  ......0000 veoot 1 TR-4894 | Rod, Push * escssernes coneen | 1
7 | TC-4102 | Guide, Diaphragm  ...... ceese | 1 17 | SV-1333 | Capscrew=5/16"~24nf x 5/8" .| 4
TC-1940 | Guide,Digphragm* ........... 1 18 | H-6028 | Lockwasher,Thin-5/16" ..Qty.8)| 4
8 |TC-4107 | Spring .evvsuenenseancss ceeona ] 19 | TC-4106 | Bolt - 1/4"-28nf x 9/16" ceeen | 4
TC=1943 | Spring*  .iiiiiiiiieenenanns 1 SV=1326 | Bolt=5/16"=24nf x 9/16" ....... | 4
9 |TC~4108 | Cover .iviivveesecenonsaanenes 1 20 | sv-1327 | Bolt-1/4"=28nf x 7/8"~(*Qty.4) ..| 3
*  Effective with Serial Suffix CPFé-J.
(Used With Clutch Linkage)

FIGURE 2000D UNLOADER VALVE SP-2442
1 |TL=4900 | Body  cevievverrennsnennnanans 1 6 | SL-2897 [Plunger  .iiivieinnccncnans eee | 1
2 |SL-2892 | Shim  ..... fetreeitenetionnne AR 7 | SP=3259 [ Spring cevesentetesaascnans SO
3 |SL-2889 | Ball  ..ieiieiiiiiiiieiiiieens 1 8 | SL~2896 [ Screw, Adjusting cieesens ceses | 1
4 |TL-4904 | Sleeve .ovvveinnnens R L 9 | SL-2890 [Nut ........ tessecans seeenees | 1
5 |SL-2895 | Collar ...... Cesestesseenaenan 1

PRESSURE SETTING  130~-145 PSI
I |
(l:lsed Y\/_ith Air Compressor)
2-64 76




FIG. 2518

BRAKE CYLINDER



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2518

BRAKE CYLINDER - R-5043

Ref.

No. | Fart Ne. Description Qty.
T | CC-6123 | BUSHING, REDUCING  +vovevvurensnsonsnsnensoneesansncnserenanens 1
2 |SD-2785 | CYLINDER & INLET  +evvenvnnennennnn. et 1
3 [SD-2789 |SEAL  eiririiiiiiiiiieieeeeaaes e R
4 |SD=2788 | SEAL, FELT totiriiriiiniiniiiineineeneneeneaneneaneenenanns 1
5 |SD-2790 [PISTON &ROD  teiviririnrininieinirenenenserenssencnenees .. 1
6 |SD-2792 | BOOT iriiiiii i, e N
7 |SD=2787 [ SPRING  eiriniiiiiiiieiiee it e et e iesenenerarnenans 1
8 | SD=2781 [HEAD  .iuireininiiriniiiiiieieeieneieeneenaeneneaeanaaans eeens 1
9 |SD-2795 |BRACKET  .eeevvenvenn.n. ettt 1

10 [C-312 | LOCKWASHER =3/8"  evviriniiiininnenenennns e 7
11 |C-5800 | CAPSCREW = 3/8" = 24nf x 1" tevvinennenennen TR veer |7
12 [SD-2786 |INDICATOR, STROKE  +veveeverenenrnnnn. ereeneas verenens . 1
13 | SD-2784 | WIRE, SCREEN RETAINER +nviueerennennenennennsnenncensneanenns 1
14 |SD=2783 | SCREEN erinirseninrenenensenensesenensanesensanenns reeeens o2
15 |SD=2782 | FILTER tereenenninenreneneenenenereenenennensasnnenennne e 1
16 |c-5768 |PLUG, PIPE-1/8" ..... e et erer e rerrenaanaas 1
17 |H-8449 |BLEEDER  .eevevvvrenveverennanenenns eeeereneneanas 1
18 |SD=2900 | PLUG, FILLER  +'veuinrininrnneneneaneneasanenenssnsncenencnennenns 1
19 |SD-2799 | GASKET, FILLER PLUG  ...... ettt er taaear e e raaanaana 1

20 |SD-2910 | CAPSCREW = 7/16" = 200f X 7/8"  wuveverennesensanensnenesncenes veee | 3

21 |sD-2798 |BODY .......... eveenes ettt iaear e eieeaeaeaaan veeeen 1

22 |SD-2903 |VALVE ASSEMBLY, CHECK  ..... ettt rarere e araaans 1

23 |SD-2904 |SPRING, VALVE RETURN  tervneeneeneeneneeneoncnesesnsnsnnnnns 1

24 |5D-2902 |RETAINER, VALVE RETURN SPRING  +eveuvereneanencneeuenennenenaes 1

25 [SD-2905 |SPRING, PISTON RETURN  +eveneennrneenennennoneneensennonsarenes 1
26 |H-8604 [CUP  woririiiiiiiiiiiire e e 1
27 |sp-2907 |pisTON ... ettt eeteneeteenieeneenereraaareaanens 1
28 |sD-2908 |WASHER, PISTON STOP  ..eveveennnnnen et eneneeneeneraeararanans 1
29 |sp-2909 [WIRE, PISTON sTOP e et eetaeenearea e eaaaeaaan 1

(EFFECTIVE WITH SERIAL SUFFIX CPAé-B & CPF6-5)

7-64

76A




FI1G. 2400 A F1G. 2400 B
AIR FILTER AIR HORN

FIG.2400 C

AIR HORN



wRABLCD
2\
FIGURE 2400A AIR LINE FILTER - TG=-480
lie(i. Part No. Description Qty.
1 | SH=5981 | SUPPORT, STRAINER tuutreunenenererennenerneneraenennennnnnns 1
2 | SH=5985 | GASKET ttreretettieeeeee et ere e e e aean 1
3 | SH=5979 | SCREW, CAP =5/16" = I8NC x 1" terrrrteerniennreenenannnnnns 4
4 | C-1538 | WASHER, LOCK = 5/16" ittt te e aaie e, 4
5 | HC=1851 | COCK, DRAIN  ttrtttteeete et ieeteeeeieaananns 1
6 | SH=5984 | COVER tittrititettetate ettt et te e teetieaaennnnn 1
7 | TH=8545 | BODY et etrttttn et te et e te e ettt ee et e et ie i earaens 1
8 | SH=5982 | ELEMENT, FILTER  +etuerrrnreneneneaenanenennennannn. e, 1
FIGURE 24008 AIR HORN - DL-2411% DL=5718%* VC-1386 ***
1| DD=9849 | CHAIN L ttitentteie ettt iereeietesetinsaenenennenannens 1
2 | HD=1538 | SCREW, MACHINE = #6=32NC x 1/2"  .\iirererireeieeraenanaanann, 1
3 | HE=5125 | WASHER, LOCK = #6 1 itiiet it ieee et eeeteeretrineneneenen. 1
4 | DD-2468 | NUT =#6 = 32NC  terittiiit ettt ettt et e e ieieeieaainns 1
5 | SV=4955 | VALVE  titttitieteeeeteenea e ea e e e e, 1
6 | TC-1088 | TUBE*  ......... S e 1
TH=8739 | TUBE **/%%% ettt e e e, 1
7 | CC=6124 | ELBOW titerttteeteteiet e teaee et e ta e eteieaeneiarennnens 1
8 | TF=4416 | HOSE = 1/4" x 13" ittt ettt et ettt etee e eianeennns 1
9 | TD=9746 | ADAPTOR  4'eteteeteeeeetae e tee et e et et teaeieeeenenn, 1
10 | SV=3346 | HORN, AIR */*% ettt ettt teieneeianarnenns 1
TL=1520 | HORN, AIR * % ettt e ae et eiaraenenn, 1
TR-2434 | GASKET, HORN *** e ieneenaaenenns 1
TR=2435 | WASHER, TENSION *** it tterereenrneneenenenas 1
11 | C-1598 | SCREW, CAP =5/16" = 18NC x 1" .iiiiiiriiiriienanrenreneannns |
12 | C-1538 | WASHER, LOCK = 5/16" 1ttt ittetttneaneenenananenannaanas 1
13 | €=1520 | NUT =5/16" = 18NC  tetetrernereneraarreneneteneasneneenennnans 1
14 | TC=1086 | BRACKET  turtretaeieanetarete e enaeeeesaeaenanenasnanannns ]
15 | R-900 ELL, STREET = 1/8" x 90° */** it rnrnenrnnnenns 1
TR-2436 | STEM, MOUNTING *** ..ttt itteerenrtneernrararnenaanans 1
C-1231 COUPLING = 1/8"NPT ™ % i ieternenanannanecnnnns 1
16 | C-1541 WASHER, LOCK = 5/8" ot ttete et eee e etaee e ieeaeaenenaennns 1
17 | €=1526 | NUT =5/8" = I8NF  veretrenenernenereeneeeeeaeeenearanenaraenes ]
* EFFECTIVE THRU SERIAL SUFFIX CPF6-C.
** EFFECTIVE WITH SERIAL SUFFIX CPF6-D THRU CPF6-N.
*** EFFECTIVE WITH SERIAL SUFFIX CPFé-N.
(EFFECTIVE THRU SERIAL SUFFIX CPF6-N)
FIGURE 2400C AIR HORN
1| TL-1520 | HORN ASSEMBLY  ............. et taenearieneaeaaaaa 1
VS$-225 DIAPHRAGM  tvtteeeeete e et ete e assiensasnenennnenes 1
V$-226 GASKET ettt te e eie e et e et et 1
TR-2534 | GASKET, MOUNT  tttntneteteretanetneietauetaenanaeosncasans 1
C-1598 | SCREW, CAP =5/16" = 18NC x 1" Liiiiiiiieneeirnerneneenenennns 1
C-1538 | WASHER, LOCK = 5/16" ttittttertarenaranasnenentarasannnanes 1
C=1520 | NUT =5/16" = 18NC  teueurrenerinaniretonaserareserorosseneanns 1
2 | TR=2436 | STEM, MOUNT  ttitntitiereneneinaneenenacacnenesoenennenns 1
3 | TR-2435 | WASHER, STEM  terttttenernenenerenaranoneeoseranecenanenanns 1
4 | C-1231 COUPLING, PIPE vteteteeatateenesaeuenseasesananesasnnenns 1
5 | TF=4139 | HOSE ASSEMBLY = 1/4" x 39" oL .iitiiereteenreeennnaenenannnass 1
6 | TD-9718 | ADAPTOR = 1/8"NPT x 1/2" =20NF  +eeuiiuiuninnianenniniennennnns 1
7 | SV=9125 | VALVE, HORN  t\ttriitnetetieneeanarienarsnaenssasosonaencns 1
NOTE: VD-9833 TWIN AIR HORN GROUP INCLUDES REF. NOS. 1 THRU4
(EFFECTIVE WITH SERIAL SUFFIX CPF6-R & CPAS)

5-66 78



FIGURE 977

AlIR VALVE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 977 SCRAPER HOIST VALVE ASSEMBLY DD-1155
11\‘]?::' Part No. Description Qty.
L 75 B I N ) 1
2 [SD=5439 | PLUG  «itiiiiitiieiiiaeeeentiaeeaeeeeannnteeeearnniaeenerraaeeaneas 1
3 [ SD=5446 | BODY  .tiiiiiiiiiiitt e eae et rer e araena, 1
4 [ SD=6277 | INSERT  teitttiinenreentnunnaereaaanaaeeeannnnnaeeeennnneennas 1
5 | SD=5440 | GASKET t.uiieitinneeeenetaneeeenennaeeseenusneeeeessnnnennens 1
6 | SD-5441 | CAP ittt e e, 1
7 [ SD-5442 | GASKET oiiiiietinieeeeeteniaeeeeerniiaeereaaattetereenaaennn 1
8 | SD=5443 | SPRING euuniiriunieeenrnnnaneeeneenunneeeeesoneeeeesnnnnnenees 1
9 |SD=5448 | SPRING  ..iiriniiiiieenneeennnneeranneeraneeennneeennseennneens 1
10 | SD=5447 | STEM  titiitittiteeeeiieseetaaeeeenteeenrnseennsessnnecennsesnnones 1
11 | DC-5003 | SCREW, MACHINE - £6-32 x 5/16" ... iiiiiriierieeniinniennnennn, 1
12 | SV=4729 [ CUP oottt ie ittt et etie e raeesnateseneeasnnessnnanns 1
LRI YV B 8 1 £ 1
14 1SD=6282 | WASHER ..iiiitiiiinieeunaeeeunneenunneaneneessnnerssnecennnenns 1
15 [SD6280 | SPRING uuieiiiiitieeeeentiiiaaaeaerenteeeeeannneeeeesennnncens 1
16 | SD=6281 [ RETAINER  1..eivitniieeerrnneaseeerennuneresensnnneeeeennsnens ceeed| 1
17 [ SD-5444 [ HOUSING  .iiiiiinaettiniiieesereniieeeeeennnteeeeennneensrennns 1
18 | CD-296 | LOCKWASHER = 5/16"  titutiieeeeeeunieeeernnneeeeennnnnneesennns 2
L I 0T v I 1 2
20 | SD=6289 [ SETSCREW  tietrnueiunneenneeeennnneennneeassesrennseennosenneesnnens 2
21 |SD-6290 | GUIDE oiiiiiiniieiieiineeeeeeriiaeeerinaeaeeas eeeeennenn. 1
22 |SD=6288 | "OURING  t.itiiiiiiiiit ettt eaaaa, 1
p X R R o 1

NOTE: SV-6830 REPAIR KIT INCLUDES REF. NOS. 3 THRU 5,
7,10, 12, 13 & 23.
12-59 80




FIG. 663

TRANSFORMER



*

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 663 TRANSFORMER ASSEMBLY SV-5550
§‘3:' Part No. Description Qty.
1 | SR-6210 | CAPSCREW - 3/8% NC x 3 3/4"  ennvenrnneenneensenseaneaneannenns 4
2 |C-312 LOCKWASHER = 3/8"  ttitirittreennrrinnssssioranannncssescannns 10
3 | DH=9812 | INSULATION STRIP .. ittt i ittt ciennnenanessasasssasans 4
4 | Sv-5577 | TERMINAL STRIP RSO PRT 2
5 | DH=9472 | SPACER ittt ittt irtatetaaascttansatansarascteanans 2
6 |SC-5252 | SCREW, MACHINE - #8-32 x 3/4" i 8
7 | DH-8036 | FLUXBRIDGE -BOTTOM .. i iiiiiititieirnonanonossntanaans 1
8 |SR-6212 FLUX BRIDGE = TOP i iiiiiiiitterteseannsasnarenseonnonsnaanses 1
9 | SR-4535 TRANSFORMER ASSY. - MAIN . it iiiiitieereraeennasans 1
10 | C-5614 CAPSCREW = 3/8" NC x 3" i iiiiitiaireitnninacssonronssananacnas 4
11 DF-8540 | SPACER ittt i iteiietieteatestctnsesssooctnnosonsoncnsoaasonans 1
12 | DF-8541 BAR, LAMINATION =~ TOP .. iiiiiitiiitrrnnerienassnasasstnsnnnes 2
13 | SR-4539 MOUNT, TERMINAL it it itiieeenaarctanaacasssons 1
14 | SR-4544 TRANSFORMER ASSY. - VOLTAGECONTROL  ..oiiiiviiiiiniiiiinnnens 1
15 | SV=5574 | TERMINAL STRIP .ttt i it iiietnerennentsssansnnsans 1
16 | DH-2562 | SPACER i iiiiiieti ittt irnseeeesusaranssasosscansasnssansnsosnne 1
17 | SR-2056 CAPSCREW = 3/8" NC x 3" it iiiiiiiiiiiiiatiereesetserenonsecess 2
18 |DL-117 SHIM = 1/32" ittt ieneiee e ttttanensesosanranosennnanannas AR
DH-9811 SHIM = 1/16" ittt ieeieeeeetiascsenssocassasesansnsnnnnnnnes AR
DH=9560 | SHIM = 1/8M it ianttteerannsnassnssassasnnsosacanans AR
19 DL-2816 BAR, LAMINATION =BOTTOM .. iiiiiiiiiiieitrnenecacsannananns 4
20 SR-4543 BAR, HOLD DOWN - TERMINAL ... ittt iiiiiiiiencnncneenns 1
21 TG=-2516 [ TERMINAL STRIP tiiiitiiiiiitevsenersnssesessransossnsassocnsnse . 1
22 | SR-4540 L] - X = 1
NOTES: SR-4544 VOLTAGE CONTROL TRANSFORMER ASSY. INCLUDES
REF. NOS. 1 THRU 6, 10, 13, 15, 16, 19 THRU 22.
SR-4535 MAIN TRANSFORMER ASSY. INCLUDES REF. NOS. 1
THRU 3, 7, 8, 10, 12, 17 THRU 19.

82




FIG. 14I0 A

RECTIFIER

FIG. 1410B

RECTIFIER



WRBCO

A\

FIGURE 1410A RECTIFIER HOUSING ASSEMBLY TCG-8716
%e(i. Part No. Description Qty
1 | SF=9144 | NUT, JAM - 1/4" - 20NC e eereeeee et ee et 3
.-2 | SD-316 WASHER, LOCK = 1/4" et eicnrritrtaaantensecnns 2
3 | C-7588 SCREW, CAP = 1/4" = 20NC x 1" ...t iiiii i eeananeaaans 2
4 | DL-4491 | WIRE, GROUND tiuiiitemnnnennnnresonnunsossancnecanecsnconane 1
5 1 DF-1310 | GROMMET, CABLE  t.uiiirineiiiincerionneecrsnrencannnnrcsacscnes i
6 | TF-2192 HOUSING, RECTIFIER st tutvrrervieraeeniananoroneonaoonaoneonss 1
7 | SV-7164 | RECTIFIER, MAIN ittt iietrrenetirieneesannanasanecaccsns 1
8 | DH=6781 | WIRE, GROUND  ...iiiitiiinseenieeinterartraneansaoncasacens 1
9 | DG-5485| SCREW, CAP = 1/4" = 20NC x 1/2"  c.iiiieiiiivnrnaonenaanannans 14
10 | DH-4690 | NUT = 1/4" = 20NC ..t irivnnerraaeonssoaconessarsonsncasane 14
11 | TF=6795 | RECTIFIER, BOOSTER tiuiiiineeeriienerionrarsoanoneasannsansns i

NOT SHOWN

DL-4337 | CABLE, RECTIFIER TO TRANSFORMER & D.C. FIELD ... ..ceeneennn 1

(EFFECTIVE THRU SERIAL SUFFIX CPF6-B)

FIGURE 14108 RECTIFIER HOUSING ASSEMBLY y:_z;ig* VD =984 5%+ K:‘,“u{
1| SL-7270 SCREW, MACHINE = 1/4" = 20NC x 5/8" ... cooieinininieniiaaen, 8
2 | DF=1577 | NUT = 1/4" = 20NC & iiiiiieeeiieetiaeitntarenrrraonsnannsns 8
3 | DH-7827 | GROMMET, CABLE ........... et eeeieeeniaesee e erea e 1
4 | DH=7828 [ GLAND, PACKING = ..iiiiiiiiiiiiieniraeieieacasnnonns 1
5 | TH-4455 | HOUSING, RECTIFIER  toeeiriirerereeunmrninrnraenneneraoassrvanns 1

DL-6938 | HOUSING, RECTIFIER *  tiiiiiererrrmunennrosonnrmncnanancoreccenns 1
VG-9481| HOUSING, RECTIFIER & AIR CLEANER *** ... ..iviiniiiienennn, 1
6 | TH=4458 | COVER ** L. ..iiiiiiniitiainessorearconesnnnnanncnsnss eeereeaeaes 1
7 | TH=4459 | GASKET **%  iiittieiiriinnrnerroeseeneseossseaenonnncnsssnanns 1
8 | TD-1548 | SCREW, CAP = 1/4" = 20NC x 5/8"  teevueienrninrurronenrnanannnns 7
TG-1575 | SCREW, CAP = 1/4" = 20NC x 3/8"  ..eoviriiiienriiorararonannes 6
9 | TF-8473 NUT, FLEXLOCK = 1/4"NC  teiiiiirrreiiierentnnonnrnnoonenacss 13
10 | SV=7164 | RECTIFIER, MAIN ..ttt iiiiiniiarnnarrcennonnneonns 1
11 | TF-8461 RECTIFIER, BOOSTER  iveiieineinriinnntstrennnecaannanasssnns i
12 | TC-2297 | WIRE, GROUND iitiiiiernrienersrierensnrasaeccccescncnocacns 1
13 | TD-1809 | SCREW, CAP = 1/4" = 20NC x 3/4" * . ieiiitiirrunnrnrennrnrnnnnanene 1
14 | SD-5020 | WASHER, LOCK = EXT. = INT. TOOTH = 1/4" ...eieeiiiiiiiinannss 4
15 | DD-2464 | NUT = 1/4" = 20NC ** . .iiiireirarireenrsosssarentcracesssossns 2
TD-1549 | NUT - 1/4" - 20NC - CADMIUMPLATED  .....vvvivernrenncnnnennns 2
* EFFECTIVE WITH SERIAL SUFFIX CPFé-L THRU CPF6-N.
** EFFECTIVE THRU SERIAL SUFFIX CPF6-N.
*%* EFFECTIVE WITH SERIAL SUFFIX CPFé-R & CPAS.
(EFFECTIVE WITH SERIAL SUFFIX CPF6-C & CPAS.)

5-66

84

&



]
@

> 'i:_-F_g o 1 -
\O i| |l _!

i
Q @ @ (1) %’&9 2P
SOOI 2 %

FIG. 1625
LEFT & RIGHT MAIN SWITCH BOX

(e

= QK \

@
%



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1625

MAIN SWITCH BOX - LEFT & RIGHT

g‘(’f' Part No. Description Qty.
1 | 1C-9535 | CONTACTOR - RIGHT HAND (See Index)  cevuvvvnrnvnrariensnoncnss 4
2 L TC-710 | WIRE =RED  teiettiitenanrereeasnensaesetesenssnssnsnacnsnsonns 2
3 | TC=709 | WIRE = WHITE  otritiiteteneneenenseaeenssnencasssesssnssasnnanss 2
4 | TC=708 | WIRE = BLACK  +vtetrtrerenereuosnasaacacsossansosassancaennsasones 2
5 | 1C-9536 | CONTACTOR - LEFT HAND (See Index) cvvvvevninvnnrannnnccnsnes 4
6 | SVob6725 | BOX = LEFT teetiiiiniinrneeseeensacesscassossscnssasasnsananss 1
7 1 SV=6727 | COVER = LEFT  otitiiiiiitereeaeeeararsooscaacesenssnsensonnsases ]
8 | SR-4042 | CAPSCREW = 1/4" NC x 3/8"  .iiriiririvnianenrneraananesansssnns 32
9 | DF-1311 | GROMMET ..cevvrnvnnennnen e teeteeeasertatsaenaaserraraansanans 5

10 | C-5746 CAPSCREW = 1/4" NC x 3/4" eiuriniitnirniernsnnonascacansns 4
11 | DF-1577 | NUT, SQUARE - 1/4" NC et raeentareeeeeeanecteentaanenaneas 14
13 | ¢-1602 CAPSCREW = 3/8" NC X 1" 11trereierennernnsensssanesnnssnnsnans 8
14 | ¢c-312 LOCKWASHER = 3/8"  ©veiueecnnerenersonsrnsessnesnnassnasnssns 8
15 | TH=3760 | BUS BAR  vuereeeeenenesesenasnsasasesocuonsassssssssenanassanns 8
16 | SRB64T | WIRE  eiieeeeeeieterenresnsenrnseresseocantonsacensasssonsansss 4
17 | DF-1800 | SCREW - 1/4" NC x 3/4"  1iiiiiituirnirrnernesnassssnsssoscacans 6
18 | DL-832 | WIRE =BLACK  ttvrevrenoenenoorencncassssocsssasasssessnasssnsoas 1
19 | DL-831 WIRE = WHITE  ertrveeeneaesnsuasssensnsnsesansassesstosansssansnns 1
20 | sC-731 SCREW = #10-24 X 5/8"  tererieeeeeenecssonensnesneonsnsnnsnnnonsse 4
21 | H-2644 NUT = #1024 ottt etiteeerseennenseaessocanasssossssssscsnonsnns 4
22 | SR=8235 | TERMINAL STRIP +tvutevnenenenenensncsnsacscasocssnsnsosnsnsons ]
23 | DH-9868 | INSULATION STRIP  vrvervrenreeoneosanrosossssaracsnsasssansasons 1
24 | DL=827 | WIRE =BLACK  «tvurtrenrenrossseesnsonarancsssasassosassassansass 1
25 | DL-828 | WIRE = WHITE  ntniuirenenrnenasnsasccosensesssssssssssssanasnanss 1
2 | sv-6724 | BOX - RIGHT (EFFECTIVE THRU SERIAL SUFFIX CPF6-D) ........... ]
DL-5989 | BOX- RIGHT (EFFECTIVE WITH SERIAL SUFFIX CPF6-E & CPA6) ........ 1
27 | SV-6726 | COVER = RIGHT  ttietitnirenenrecensescssosesnsensacnnonansansas 1
28 | DL-827 | WIRE - BLACK (EFFECTIVE THRU SERIAL SUFFIX CPF6-D)  ........... 1
DL-6569 | WIRE - BLACK (EFFECTIVE WITH SERIAL SUFFIX CPF6-E) & CPA6) «.vcvv- 1
29 | DL-828 | WIRE - WHITE (EFFECTIVE THRU SERIAL SUFFIX CPF6-D)  ........... ]
DL-6570 | WIRE - WHITE (EFFECTIVE WITH SERIAL SUFFIX CPF6-E) & CPAé) ....... 1
30 | SR=8237 | TERMINAL  tvrerrrreieitenresearasoneaceenssscssssesnscsssosassans 1
31 | pL-441 INSULATION STRIP  t e tevenevanesvenncasssseosensansassssssssasess 1
32 | sV-844 | WIRE - BLACK (EFFECTIVE THRU SERIAL SUFFIX CPF6-D)  ......ce.... 1
DL-6571 | WIRE - BLACK (EFFECTIVE WITH SERIAL SUFFIX CPF6-E) & CPAs) ....... 1
33 | sv-845 | WIRE - WHITE (EFFECTIVE THRU SERIAL SUFFIX CPF6-D) ...c..evns. 1
DL-6572 | WIRE - WHITE (EFFECTIVE WITH SERIAL SUFFIX CPF6-E) & CPAL) ....-.. 1
34 | c-7588 CAPSCREW = 1/4" NC X 1™ tiitereenrrnsrensenesnaressnssnennasnss 2
35 | DF-1310 | GROMMET  tiitiiiiiiirirnraneessaasacncnnes Ceesseenrenenenenees 2
3% | C-7588 | CAPSCREW - 1/4" NC x 1™ iiiiiuiueeniiunnnenencnssecnssnansasns 2
37 | SD-5372 | SCREW = #8-32 x 1 1/2" 1. iiitiiieeinearissasessssecsonsnenasnnsnas 1
38 | HD-8578 | WASHER = #8 L. i.ttitiiiteireneenrentecanncaneecsasssnssssaasons 1
39 | TG=1337 | MICA WASHER  +rtneeeiieettiineeereeresnssncesesannsossroncasnns I
40 | DL=4176 | RESISTOR  vrveueneanenseeesesssensessanonssasnasssssssssnsasnnns 1
41 | DE-1870 | CLAMP Y e ieeeeieraearaeas ]
42 | H-8136 CAPSCREW = 1/4" NC x 1/2" | ieiiiiiinencnianennnnnes 1
43 | ¢-5780 NUT -1/4" y (EFFECTIVE WITH SERIAL SUFFIX 1
44 | C-5774 LOCKWASHER = 1/4" | el £ o ADAZY  eeeeerens 1
45 | 5G-2103 | GROMMET, RUBBER C'T(T.E..%E%f’? ............. 1
(NOTE: QUANTITIES ARE FOR RIGHT & LEFT)

10-60

86




FIG. 198

CONTACTOR



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 198 CONTACTOR 1&2223% RIGHT HAND
ﬁ‘?)t:' Part No. Description Qty.
1 | DF-4713 | SCREW & LOCKWASHER = #10-32 x 1/2"  +.vivvrrneenenns eeeeireanann 3
2 | DF-2729 | CONTACT HOLDER et eeeteatieseenenttenntnrenenseaanos reeerans 3
3 | DG-6051 | SHIM .......... Ceteresenceaenenrenes Ceereereseenasannenenes veesss | AR
4 |DF=2730 | SPRING  ..ivvirrernnennns et s teeeeeneesesnetetenensenancetennnans 3
5 | DD=-4983 | CONTACT POINT, MOVING  .iivevenrennennns e eerenreresenraaenan 3
6 | SR-4030 | BASE PLATE e teisesieeeasesenssenenanaenrnoen Ceeerenas 1
7 | SR~4031 | INSULATING SHEET  ........ e eereetenencetasenaanannnaas 1
8 ISF-2755 | NUT =#10-32 ..ieovvvvernnnnnn e eteeenrecnesencenneannnnes 1
9 | DF=2969 | LOCKWASHER - #10 Cesessensenesnsennenans Ceevenvans Creeeenaeens 1
10 | DF=4715 | SCREW =#10=32 x 1 3/4" 10 iiuiueereneerosensnsnnones Cerererinens 1
11 | DG=6090 | MAGNET  ..vrevenereroesassonscessonssnncnans Ceetanrarenenraenens 1
13 | DC-9938 | coOlL Cerneesanes Ceeeenanes Ceeheneestnsaaenterenentenrennonnrns 1
14 | DC-3584 | LOCKWASHER = 1/4" . i0iuiinenrnennsncnnaes Cereeescenintnanaane 2
15 | DF-2966 | CAPSCREW - 1/4"NF x 1 3/4" e eetereecesentataneantarnssennananne 2
16 | SR-4028 | SCREW - 1/4"NC x 7/8" e eeeenerenanennanas Ceeerenreaenenenaenas 2
17 | SR-4502 | CONTACTOR BASE e eseesiseneneescnaneenrns i
18 | SR-4006 | ARC SNUFFER ......... Ceteentnenceranensenan Cereeneenenacnreanens 1
SV=2871 VENT PLATE, INSIDE Cereetetaenaenerananan feereerenannens 3
SV =-2869 VENT PLATE, OUTSIDE  terveeeeeenesnserancncnnens Ceeireerieaneas 3
SV=5597 SCREW e eeeseesesenennensieneane e eeeencrennrasreresnnnne 6
19 | Sv-3015 | TERMINAL MOUNT BAR, CENTER  ....... ceeeen Cerreneaes Ceeeeenes 1
20 | SR=4032 | SCREW = 1/4"NC x 3/8"  erveveecesencncasn Ceereieceennanens 6
21 | DD-4980 | CONTACT POINT, STATIONARY  +evvvenen.. Ceversaeenesenresannes 6
22 | SR-4042 | CAPSCREW & LOCKWASHER = 1/4"NC x 1/2" Cetesinietenseanans .. 13
23 | SR=4009 | TERMINAL MOUNT BAR, OUTER et eaeatesenceterenaancnentannnon 2
24 | DF=-4714 | SCREW & LOCKWASHER = 1/4°NC x 1/2" . .cvvvenn Cererertaeenens 5
25 | SR-4015 | TERMINAL MOUNT BAR, TOP  ttvrivrerneerenrnrenennanans Ceeeeasens 3
26 |DF-3073 |SPRING ...... et eenesensencnansnnensans Ceeesenieenaeaanens 1
27 | TC=3581 | MAGNET &ARM  tevrieeernrrcencnensenansonons Ceeeseseenentarnan .. 1
28 |DF=2739 | KEY tvveereenenens Ceeereeenenneeenens Ceeetencnteseanaenncenonns .. 1
29 | SR-4027 | SCREW & LOCKWASHER =#10=32 x 2 15/16"  tvieerrreenones Ceenenees 2
30 |DH-6507 | SPACER  .......... Ceeretacaceneens Ceeeseseeeneennean Ceeenenenenns 5
31 |Sv=3016 |SPACER  .......... Cerseenanenaes Creeneeeieenrons Ceereeetarennnans 1
32 | DH-7831 | SCREW & WASHER = 1/4"NC x 3/4" 1 iiiivirirnnranennes Creenrneeeens 1
NOT SHOWN
DF-2731 | TERMINAL CLIiP Ceresennnee Ceeeeeanennecnnnn Ceverecanrans 6
TC=9965 | JUMPER WIRE +vvveverennens 1
TC-9967 | JUMPER WIRE ...... Cererennens Ceeteeareseraerenons Cerieenaes 1

(QUANTITIES ARE FOR ONE CONTACTOR)

2-64

88




(o)
TR
o0

FIG. 2410 A

CONTACTOR & CAPACITOR

3

P
l ilh... M- i lflin

L

il

il
é

FIG. 2410 B

CONTROL SWITCH



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2410A

CONTACTOR & CAPACITOR

gef. Part No. Description Qty.
0.
1 | DH-951 CAPACITOR  suvriennes e eesenseseneenenesentonsantenronnanneenaans 1
2 | DC=5004 | SCREW =#12-24NC X 1/2" 1 rieterereneeceesessesecancanaasasasans 2
3 | DC-5002 | LOCKWASHER =#12  ..... teesesesacavesnriencannnes Ceeesaven 2
4 | SF=9857 | NUT =#12-24NC teiveevennnes tereesseaneneenen Cesessesesnsanseen 2
5 | DL-4214 | BAR, CLAMP  ...iiiiecvrernons Ceeeiasnnannas Ceseenanans 1
6 | SL-8936 | GROMMET  cvvevvevenenncansnnes Ceeeeeeaanasaenns Cereennns Ceeenans . 1
7 | DL-4179 | WIRE  tevirterererenncncensesscsasasanss feeeeretsrasenan Ceeeneeaes 1
8 I DLoA178 | WIRE  teertreveoecocsesossassecssessasasssasasasassssasasonsaasons 1
o | DL=4182 | RESISTOR =50 OHM  .eievevvcsnsencnnnes Cesesassssesscnssasannes 1
10 | DH=8813 | INSULATOR tutevevensrunesncnnescosssenassascossssssesssossnses 2
11 | HE=4588 | SCREW = #10-32MNF X 3"  teruveereeencenceancsncsosescnnansanns vesens 1
12 | DF-3445 | WASHER =#12 . 1ievieicnnnnsnn Ceeeeeenne teeeeanesennes Ceeereresans 1
13 | SF=2755 | NUT = #10=32NF  tvteeeneenracasescnscncans Cereeees ceeenns ceeeens 1
14 | sC-731 SCREW = #10=24NC x 5/8"  teveveveveocnacccnns Ceeeacneenenres veeee | 2
15 | H=2643 LOCKWASHER =#10  ttieeeeeeeensenesannsosancasossssnsanans veee | 2
16 | H=2644 NUT - #10=24NC~ ......... e eteacsetescenenarastaseenrentaessenne 2
17 | TF=6760 | CONTACTOR =50 AMP.  teeveeerncencenssasassarcansscssnssenses 1
18 | DL=7027 | WIRE, JUMPER  1euuiunencuscnssneessonnsrassacsnssnasassssses 1
19 | TE=5748 | CABLE veveveesesoeceecensasnnsesensanssesasssssssnsansonsnnsons 1
FIGURE 24108 CONTROL SWITCH ASSEMBLY TC-5004
1 | DC=3591 | TIP, RUBBER .eeeurencusconenncnernncnssanssnsacsnasnasnss cerenns 1
2 | DF-2402 | GASKET  tvvevveeececcacsscsnsonsonss teerennes teeesensannans 1
3 | DC-5004 | SCREW = #12-24Nc x 1/2" = ROUND HEAD Cevesavasennes cerenaenae 2
4 | TC-5003 | BASE, MOUNT ......... Ceeeearearennns teveeens cesanaenas cerennen .. 1
TC=5002 | STEM & END PLATE  seveveeevencnccnscensansoncnns teerenens cerenaes . 1
5 | TC=5001 PLATE, END tuveeeecccscrsorscnssnssasaenons 1
6 | SV-4299 STEM  tvvveereconnonncnncenanns fesesseencesnnnes teeeennnes 1
7 | DF=9161 PIN tvereeerencennes Ceeeserrenenanenonan tesenene cevenens 1
8 | DF-5856 | SWITCH = tivveereerorcnnsrnscnnnns ceeees ceveenennn cesees veseesaes 2
9 | Sv-8991 | SCREW, MACHINE - #6-32NCx11/4" R "
10 | DH=321 NUT, SPACER  tuveeesescsssssssassssosssssssncssssscssasassncccses | 4

(LOCATED ON INSTRUMENT PANEL)

2-64

90




ONIFIM

2Lse 9ld



WABCO

NaN
FIGURE 2572 WIRING
I;;:)f:. Part No. Description Qty.

1 | DL-4298 | CABLE =R.H. SWITCHBOX TO COCKPIT ** .. .. .icveinivnennancn..
VF=2177 | CABLE = R.H. SWITCH BOX TO COCKPIT **+/# . . ... ..........
2 | DL-791 CABLE - RIGHT TO LEFT SWITCH BOXES  ...iiiiiiiiinnarennnnnnsn
3 | TD-7528 | CABLE - FOR STEERING LIMIT SWITCHES  ...vviivirnrennnncannnnnass
DL-6465 | CABLE - FOR STEERING LIMIT SWITCHES */# .. ... ..ciiiiinennannn

4 | DL-4177 | CABLE = SWITCH BOX TO STEERING MOTOR  ..vivverionnencnnansn..

DL-6664 | CABLE - SWITCH BOX TO STEERING MOTOR */# ... .......... ...
5 | DL-4339 | CABLE - HEADLIGHT SWITCH TO DIMMER SWITCH  .......ceevnvnnnn..
6 | DL-4341 | CABLE - DIMMER SWITCH TO TERMINAL STRIP  ...oievivninnnnnn,
7 | DL=4299 | CABLE - FOR HEADLIGHTS . i.ttittiiitinncrenernrenaonsannnnnnns
8 | DH-5183 | CABLE - BATTERY TO CRANKING MOTOR SOLENOID  ...cvvvuvrnnnns
9 | DH=5181 | CABLE =~ JUMPER . ..eititriinrinnonnenrnenocnesonessansonnannnns

10 | DH-5182 | CABLE - BATTERY TO GROUND  ............. Ceerreeeieteaaeas
11 | C=-1601 SCREW, CAP - 3/8" = 16NC x 3/4" .t iiiiiieeininnrenenrnnannns
12 | C-312 WASHER, LOCK = 3/8" 1ttt ceiereeetiatnacennaaasanenans
13 | C-1521 NUT = 3/8" = TONC iiiiitiiinieetreceinarenaaneonnsareonnans
14 | HD-8369 | CABLE - CRANKING MOTOR GROUND  ...vivinninnrnanrennnennns
15 | DL-4292 | CABLE - INSTRUMENT PANEL TO DC BREAKER **  .......covvvnunenn.
VF-2175 | CABLE - INSTRUMENT PANEL TO DC BREAKER ***/# . .. .. .......
16 | DL-4357 | CABLE -~ GENERATOR TO TRANSFORMER  +..evievinivnnnroecnsanness
17 | DL-4337 | CABLE = RECTIFIERS TO TRANSFORMER & D.C. FIELD BREAKER **
DL-5477 | CABLE - RECTIFIERS TO TRANSFORMER & D.C. FIELD BREAKER ***/#

18 | DL-4178 | CABLE - CAPACITOR TO D.C, FIELD BREAKER  .....eiviuvurenennannnn
19 | DL-4179 | CABLE - CAPACITOR TO D.C. FIELD BREAKER  ....evvuinnrinnnnnnnn.
20 | DL~4345 | CABLE - INSTRUMENT PANEL TO ENGINE ** ......viierrnnnranneans
VF-2184 | CABLE - INSTRUMENT PANEL TO ENGINE ***/# .. ... .. .........
VH-6356 | CABLE - INSTRUMENT PANEL TO ENGINE# ... .....cooiiian...
21 | VH-6352 | CABLE ~ STARTER TO NEUTRAL START SWITCH# .. ... ... .. ......

— ) o ol — ) ot ot ot ok o o ) ot o ol ) o ol ottt

NOT SHOWN

DL-4300 | STRIP, COPPER - TRANSFORMER & INSTRUMENT PANEL TERMINAL STRIPS, 1
DL-4302 | STRIP, COPPER - STEERING MOTOR TERMINAL STRIP ... ..vvnnrnnnns
DL-621 WIRE - SWITCH BOX TO STEERING MOTOR BRAKE ~ ........cuvnnn.
DL-6663 | WIRE - SWITCH BOX TO STEERING MOTOR BRAKE */#  _..............

-_—— O

NOTE:
*  EFFECTIVE WITH SERIAL SUFFIX CPFé6-K.
**  EFFECTIVE THRU SERIAL SUFFIX CPF6-N.
*%%  EFFECTIVE WITH SERIAL SUFFIX CPF6-R.
#  EFFECTIVE WITH SERIAL SUFFIX CPA6.

(EFFECTIVE THRU SERIAL SUFFIX CPA6-B AND CPF6-5.)
4-66 92




MAGNETIC
SWITCH

e Loo

BOOSTER
RECTIFIER
|
CRANKING
MOTOR
RECTIFI
BaTTERIES |11 ECTIFIER
"
& |: !
@- &
® o DIMMER
1 |
SwWITCH ™| GENERATOR
® 21 — VOLTAGE CONTROL
TRANSFORMER
2
®r
INSTRUMENT PANEL NEUTRAL
START SWITCH (3 TRANSFORMER
DC 3
7 LIMIT SWITCH  BREAKER
32
MOTOR BRAKE
colLn
i
: R.H. SWITCH
o L.H. SWITCH STEERING 2
BOX MOTOR BOX
FIG.3223

WIRING- GENERAL



WARABLCO

A
FIGURE 3223 WIRING - GENERAL

%e;:' Part No. Description Qty.
1 VF=-2171 CABLE ASSEMBLY - SWITCH BOX TO SCRAPER TAILGATE MOTOR ees 1
2 | DL-6663 | CABLE ASSEMBLY - SWITCH BOX TO STEERING MOTOR  ............ 1
3 | DL-6664 | CABLE ASSEMBLY - SWITCH BOX TO STEERING MOTOR  ............ 1
4 | DL-791 CABLE ASSEMBLY - R.H. SWITCH BOX TO L.H. SWITCH BOX*  ........ 1
5 | DL-6678 | CABLE ASSEMBLY - SWITCH BOX TO APRON MOTOR  ...c.neivennnnes 1
6 | VF-2174 | CABLE ASSEMBLY - SWITCH BOX TO HOIST MOTOR  ....nviiiienattn 1
7 | VF=2175 | CABLE ASSEMBLY - INSTRUMENT PANEL TO NEUTRAL START SWITCH, .... 1
8 | DL-4339 | CABLE ASSEMBLY - INSTRUMENT PANEL TO DIMMER SWITCH  ........ 1
9 | DL-4341 | CABLE ASSEMBLY - DIMMER SWITCH TO TERMINAL BLOCK  ............ 1
10 | VL-3826 | CABLE ASSEMBLY - INSTRUMENT PANEL TO MAGNETIC SWITCH ces 1
11 DH-5182 | CABLE - BATTERY GROUND ... it iiiiiiiieeiiacaeareenneecns 1
12 | DH-5181 | CABLE - BATTERY JUMPER ... iiniiiiiiiieiiianitieceannoncnens 1
13 | DH=5183 | CABLE - BATTERY TO CRANKING MOTOR  ...iivviiiinnnacnnennns 1
14 | VL-3825 | CABLE ASSEMBLY - MAGNETIC SWITCH TO CRANKING MOTOR coe 1
15 | VL=3975 | WIRE, MAGNETIC SWITCH GROUND  ....ociiiniiiniarnnanrerneoncens 1
16 | VL=6217 | SWITCH, MAGNETIC ..iiieeiiiiineecirenarennononnecatanscanne 1
17 | DC-3584 | WASHER, LOCK - 1/4" ... ....ccoeene R 2
18 | TD-1548 | SCREW, CAP = 1/4" = 20NC ... ivitrerneannernererneennecannnnonesns 2
19 | TD=1549 | NUT = 1/4" = 20NC  tiittiernrnnnneanessessootorssaonosnaanacnss 2
20 | VL-3824 | CABLE ASSEMBLY - MAGNETIC SWITCH TO FUEL PRESSURE SWITCH * .... 1
VL-3827 | CABLE ASSEMBLY - MAGNETIC SWITCH TO FUEL PRESSURE SWITCH **.... 1

21 HD=-8369 | WIRE, GROUND .. iiiiriiiiiiiiiiieriiiarerroenrcaracranocenonns 1
22 | DL-4299 | CABLE ASSEMBLY - HEADLIGHT  «..vhineniiiiiniiineninenenrennces 1
23 | VL=6215 | SWITCH, FUEL PRESSURE c.ciieiniunirernrnintoarenscaronsennes 1
24 | VL-3823 | CABLE ASSEMBLY = MAGNETIC SWITCH TO NEUTRAL START SWITCH *.... 1
25 | DL-5477 | CABLE ASSEMBLY - RECTIFIER TO TRANSFORMER  .....oeneiinenenes 1
26 | VF-9562 | CABLE ASSEMBLY - GENERATOR TO TRANSFORMER  ....cevienennnts 1
27 | DH-2630 | WIRE ASSEMBLY - BRUSH HOLDER TO GENERATOR TERMINAL BLOCK .... 1
28 | DH=2629 | WIRE, GROUND ... .iiiieitenroeennosrronarenccacrooasononsccans 1
29 | VF=2177 | CABLE ASSEMBLY =~ INSTRUMENT PANEL TO SWITCH BOX  ............ 1
30 | DL-4178 | WIRE ASSEMBLY - DC BREAKER TO CAPACITOR  ..ivivenviveneenenns 1
31 DL-4179 | WIRE ASSEMBLY - DC BREAKER TO CAPACITOR  ...vveeninniannnnnen 1
32 | DL-6465 | CABLE ASSEMBLY = SWITCH TOX TO STEERING LIMIT SWITCH  ........ i

NOT SHOWN
DL-4300 | STRIP, COPPER  +iivtreviniretieniieeersennoronnoanaansatanonnnns 11
DL-4302 | STRIP, COPPER .. ..vetrneireiieranaeestirennonassonaoascncssnnonns 3
NOTE:
* EFFECTIVE WITH SERIAL SUFFIX CPA6-C.
** EFFECTIVE WITH SERIAL SUFFIX CPF6-T.
(EFFECTIVE WITH SERIAL SUFFIX CPA6-C & CPFé-T)
5=66 92A




)

]
T

T
@ i |
k= =
&

® _Je LI —_—

FIG. 2003

TOOLS



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2003 TOOLS
g‘f)f' Part No, Description Qty.
! DF-2849 | ADAPTOR = 14 TOOTH = 25 TOOTH  tiuiittreeeieeeeennnnannnnnns 1
2 | DD-9372 | ADAPTOR - 22 TOOTH =30 TOOTH  tvuierererennernnnenenrnnnnnn, 1
3 | DD-49 SOCKET = 1 5/18" it eetreeneeeeeseenrsseranasenannsennnnnns 1
4 | DF=3552 | WRENCH = HITCH BOLT  tvuvreniiirenenneennnserecasesenenennnnnnnns 1
5 | DD-7787 | ADAPTOR - 25 TOOTH = 30 TOOTH  tiiiiteereeenenoneennnnennnnn, 1
6 | TD-8839 | ADAPTOR = 30 TOOTH  tuiuiurinennenenerncononrosnneensnsnneasnenns 1
7 | DD-9228 | WRENCH = KINGPIN NUT ADJ.  ttitiieeneennanerenenensnnnnannnns 1
8 | DF-3197 | WRENCH = 12 TOOTH  tuviuenineeninrenresnransasensassacenannanns i
9 | TH-6281 WRENCH = SPANNER i iiiiiiiriiiiiinereeernnncnonsenncneannes 1
10 DF-422 WRENCH, MOTOR PINION L iiiieeriinrennerensesnncannncannnens . 1
1 DF-2848 | ADAPTOR - 11 TOOTH = 16 TOOTH  t.vetrerevenvncnnvneannnunnennns 1
12 DD-8163 [ WRENCH HANDLE = 30 TOOTH  ttiutivieneeneeneeanenncannensvnnnns 1
DD-3141 | WRENCH =22 TOOTH  t1iiveurereneneenensneacencesencannnees ceses 1
13 | SP-3734 | WRENCH - OPTIONAL ( Scraper Quick Release Drum)  .uvenvnvnnnnnn.. 1
14 1 DG=1722 | CAPSCREW = 1" = BNC X 6" 1\ttttetieneenrnnrnenasnsoenssnsnnnennis ]
15 | DH=3370 | WRENCH - WHEEL CAPSCREW  tveivrnenrenenrarensnns Getesneraaas 1
16 SF-6903 BOX WRENCH ittt it iiii it itiei e eanesnrocnannnensannennsn 1
17 | HE-4954 | WRENCH SUPPORT = WHEEL CAPSCREW  o\vrvvevnenenenvnenenonnnn. 1
]87 SG=3395 | WRENCH = BEARING RETAINER  1uttvninvrnnrnenrnvnrenncnonennnnns 1
19 | HC-1940 | WRENCH =~ MOTOR BRAKE HUB  ...vtiiireenennenenennsnsonensnnnnnn 1
20 | TC-9992 | WRENCH = MOTOR BRAKE  t\vtvuenrnenrnenrnenenresncncnenunnnnnnn 1
21 TG-4082 | ADAPTOR = PINION WRENCH .. itiiiiiiininvnenenenennnsnnnnnnn, 1
22 | D-6058 ALLEN WRENCH D 1
23 [ SG-6117 | WRENCH HANDLE  .itvrtiniinnrenrenensensnennennnnnns sesceansesses 1
(OPTIONAL)
5-62 94







ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 57 CAB ASSEMBLY SG-2734
g‘g' Part No. Description Qty.
1 SF=9792 STRIP, RUBBER 4 iitiiieeiierunsceannnosocaconnanccanansasosnannnans 2
2 | SF=9793 STRIP, FILLER tiiiriiiii ittt ietsnceonescososnncncnscennanonnnans 2
3 | SF-9490 SCREW = 1/4" = 20NC x 1 3/4" L iiiierinereeesecensansanscnscnns 18
4 | DC-3584 | LOCKWASHER  ....eveveeecasocoscacens ceserssecssenssencnns sreesese | 18
5 | SL-8395 I 18
6 | SG-4234 | GLASS =REAR  ..iivveevreerercorecenaonne ceesene cecsessessensennnn 2
7 JSG-1826 | CAB ittt ittt iateaietotosesesansanesntsnannsasans e 1
8 | SG-4233 | STRIP, RUBBER Ceceeccscseasanssastaraastrnsascansnas ceersesnons ees 1
9 | SG~-4235 | STRIP, FILLER  ......cevvuun. Ceettsesetesacseasnanns ceveeccssesanene 2
10 | SG=2733 | ROD, STOP iiiierrresecesoosnnonnnannns . “esesescssesssces 2
11 SG-1822 | PIN, ROLL  tururiviuenurenenensocsontaseessoscososoosscasonannccans 4
12 | SG=1357 | STRIP, WEATHER .......cceevenn Geeeaesesescsetsnenrrescsassononns 2
13 [ SG=4654 | STRIP, FILLER .iieeuirveeevenencnnnns sesesnes ceeresnensen ceseses 2
14 | SF=9469 STRIP, RUBBER  ..uiiiiireeriornesnconsosnssnnsosnsanns cesecesscsnns 2
15 | SG=1642 | GLASS =DOOR  ..ivvveeranens tessscecsesscae essesencssssones aes 2
16 | SF=7715 LATCH = RIGHT  tiiiieetvreneseaseesarooncncsanasasncsonans ceane 1
SF=7716 LATCH = LEFT  iiiiittcnereocssosessnsassssasossssscnconsssncscns 1
17 | SF=7718 HANDLE  ...ieiiiiiiiennnnnns sesesses cesesencens tecesensnas eevons 2
18 | SG=4222 | DOOR ASSEMBLY - RIGHT ceesseisninss ceesecessesiressnssaese .ee 1
19 | SG-4223 | DOOR ASSEMBLY = LEFT = (iivierivevecnccnnnene cecessscesesns sese 1
20 | SF=9060 WINDSHIELD titiiiiencsvrrsnacesocsssssosccsssnsnneas ceerreseees 1
21 | C-1629 CAPSCREW =5/8" = TINC x 1 3/4"  1iiiiitiiirineeesensenscnnanens 4
22 | C~1541 LOCKWASHER = 5/8" i iieirineneerernannns Geeeecacsssscseseanes 4
23 | C-1525 NUT =5/8" = TINC  iiireirreenseenncrnnnconnes cesesann ceerens 4
NOT SHOWN
DL-885 HEATER KIT (24 Volt) ceseseness teesesssenseans ceteecesnesassennnn 1
DL-871 FAN KIT, DEFROSTER cectsasressas Ceescecseetinstsntsecnsnnnes ces 1
(OPTIONAL)
2-64 96




FIG. 1360
SCRAPER HOIST CONTROL



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1360

SCRAPER HOIST CONTROL

g‘(’f Part No. Description Qty.
1 [TD-5556 | ADAPTOR # et eeeesceascncesenesecsnccesenennsenanns tereceasens 2
TD-9720 | ADAPTOR, STRAIGHT ## L iieiiiiiiiiiiennnes Ceeenenees veees | 2
2 | DD-1155 |VALVE ASSEMBLY = SEE INDEX  eveeeeevocnsonens Ceeesennens Cerenan 1
3 |Cc-5747 | CAPSCREW = 5/16" = 18NC x 3/4" e eestetaesenesasenaanen ceeeeas | 6
4 |C-1538 LOCKWASHER = 5/16%  tieveereernseasescsesscecassannns Ceveeeseens 6
4 |1C-1417 |PLUG ......... Ceenrens Cerereeneens Ceresesnnens teresenenne 1
6 |TC-1418 |PIN  ........ Ceereenaes Ceeenenens Cereeeerens Ceeerneens teserensene 1
7 |TC=1424 [BEARING  tviriivevenenononennns tereeeneenn Ceeeeens Ceereenans veses | 2
8 |sL-6172 |[PIN, ROLL * eeeesenssencacannnnnes Cereeeenes caenanes teressesans 1
SP=9104 | PIN, ROLL **  .ivuvueeneueenenanncnseessccosscsssasassessasssssons 1
9 | TC-1412 |PIN, PIVOT  cviiivinernrncensncnnnns Ceeeeseseneeenenens Ceerneenn 1
10 |1G-29 SPRING e ereaeseeeeenneeanes Ceevensees cevenennns Cesenennns 1
11 |C-7574 | CAPSCREW - 3/8" = 24NF x 2 1/4"  ..... Ceeesaeens Ceeeenreesenennne 1
12 |R-6864 JAM NUT = 3/8" = 2ANF  tiveenenensnrocncncnas Ceeeencnenesannene 2
13 |c-1601 CAPSCREW - 3/8" - 16NC x 3/4"  ...... eeereees Ceeeesnnans veseee | 3
14 |c-312 LOCKWASHER - 3/8" e reteeeeanenenenenanonane Cereeeteenerenens .| 3
15 |C-1521 NUT = 3/8" = 16NC Ceenens Ceeeeennas Ceeeeensesesesansananan veee | 3
16 | TF-9416 | SHEET, INSULATOR Cevieesenns Ceresenees Ceeeneeresennacnne 1
17 | TF-9417 | SHEET, INSULATOR Ceveresseensneos ceenns eteeencesenacsnannses 1
18 |TG-1514 |HANDLE* .......... Cerereeerarneneas Ceeeeenens 1
TV-9424 |HANDLE ** ttivieenereenecsanenes Ceeeeeeas 1
19 |1G-33 SHAFT Ceereeeaes t e eacnessnenenenenenentnenenanan T, . 1
20 |TG=32 STOP, PUSH BUTTON  .evvvevencncnonnes ceennee eererenienrananes 1
21 |DD=7991 |SPRING  .iuiieireevenennens Ceeeennens Ceereeenesenenns Ceereieenas 1
22 |DF-5856 |SWITCH = iivievnvnncnnenes chenenes Ceeeranes Ceresens Ceeeraes 1
23 IDC-2726 |SCREW =#8=32NC x 3/8" *  iiuveereeccnacees teeaseeneaecnnes 3
H-5466 SCREW = #8-32NC x 1/2" ** .. . iieveereesoorens ceeeres Creeeseenans 3
24 |SC=4163 |LOCKWASHER = 5/32"  tuvueeeeseserosncansossssossessasesssssannns 5
25 |TF=9426 |PLATE, COVER  vevevenerncnccosncassscosacssceannsas Ceeesensesanaes 1
26 |TG-5216 |SCREW = #8=32NC x 2"  .veiveeeenes Cereseneensenenens Ceereerieseneen 2
27 |DL-4305 |[CABLE Ceeerenes Ceeeenans Ceenenrennnreanann Ceeeeane ceeesens 1
28 |TD-9720 |[ADAPTOR# L .viiieivevecensoocnes Cetesennnnens Ceereeesereannanae 1
29 |TF-4241 |HOSE ASSEMBLY - 3/8" x 42"# ... Ceeecsteenenennas ceveses ceeeaen 1
TF-4435 |HOSE ASSEMBLY =3/8" x 33"## L iiiiiiiienrenanannns 1
30 [DC-5036 [CLAMP  ...ieeeeenn Ceereenenenenatnnes ceeeenes teeereesenn ceenes 7
31 [H-8136 | CAPSCREW = 1/4" - 20NC x 1/2" ceeeees teeesenrees tesenensens oo | 2
32 |C=5780 NUT = 1/4" =20NC  ...... Ceesenrennens Ceeeeeenenenens Ceeereaens 1
33 |TF=4279 |HOSE ASSEMBLY = 3/8" x 168"  veveveevreencncncsascass Ceeeeenens . 1
34 |DL-1371 | GROMMET, RUBBER  ...... Ceeseneennes tereeees Ceveanenes vesnsees | 3
35 |TG-1513 |PLATE, BASE *  teuveeeeeeerocnssecsasocnsossscnsssossassssnns 1
TV=9422 |PLATE, BASE ** Ceteentecssacacacenns ceeneens ceeereneas 1
36 |SV-8991 |SCREW =#6=32NC  .eevevvrnrens feererenee Cersencesessenareasenaans 2
37 |DH=321 |NUT -#6=32NC Cesensenans Ceseenenns Ceeesesacanaenns ternssesees | 2

NOTE:  TG-1512 & TV=9427 SCRAPER HOIST CONTROL GROUPS
INCLUDE REF, NOS. 2 THRU 12, 16 THRU 26 & 35 THRU 37.

DL-4306 SCRAPER HOIST CONTROL GROUP INCLUDES REF.
NOS, 1 THRU 37.

TV-9426 SCRAPER HOIST CONTROL GROUP INCLUDES REF.
NOS. 1 THRU 27 & 29 THRU 37.

*  INCLUDED IN TG-1512 SCRAPER HOIST CONTROL GROUP,
**  INCLUDED IN TV-9427 SCRAPER HOISE CONTROL GROUP.
#  INCLUDED IN DL-4306 SCRAPER HOIST CONTROL GROUP,
##  INCLUDED IN TV-9426 SCRAPER HOIST CONTROL GROUP,

(OPTIONAL)

2-64

98




oo
FIG. 2404 A é

WINDSHIELD WIPER-FRONT

FIG.2404 B

WINDSHIELD WIPER-REAR



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2404A WINDSHIELD WIPER - FRONT
g’ff' Part No. Description Qty.
1 [VD-4800 | TUBE ASSEMBLY = 3/16™ x 61" * . \iuttierenrnrernensesesacnsasnns 1

SD-8660 NUT  iiiiieteeurereeaenesnenssosncssassecancosanansanes 2
SD-8659 SLEEVE teivivnenenrnenescncncncncnsnsssnaonnas R
VD-4801 | TUBE ASSEMBLY = 3/16" x 125" ** . i ierernenensnsnensnsons ]
SD-8660 NUT  iitiietieeneeeaneeneneneesssncsesessncacosasnonans 2
SD-8659 SLEEVE  tvtiiereenerecnssosesesensesssonsnane Ceeeeeenene 2
TF-2824 | TUBE ASSEMBLY = 3/16" x 125" %% it truenenennnananns ]
TF-2811 NUT  tititieeeaeneneneeenencnesosessoosencscncssassanans 2
TF-2810 SLEEVE  tiuvieeevensenneessosenenencnesoneanassssasnnans 2
2 | CC-6172 [ CLAMP, JIFEY  ttrvernrrenencnsncnnnans Ceeeeenrenaan LEQtyd il | 6
3 |[SG-1375 | SCREW, SELF TAPPING - #10-24Nc x1/2" .. FQty.b vo.. | 8
4 |H-2643  |LOCKWASHER =#10  eeueemssemnseeeamiiiiiin, * Qty.b ..... 8
5 |SD-8661 |CONNECTOR = */%* i iiiuiureeensncacancenones Ceereenanaees 4
TF=2808 | CONNECTOR *¥ % i titiurnrneensecsosnsrecaoaesensasancanns 4
6 |TF=2838 | MOTOR,WIPER */**% i iuiuresnenanenennnenananns ]
TF-2835 | MOTOR, WIPER **  ............. et eeeeetrrereeiereneneaaans ceeees 1
7 |TF-2834 | BRACKET, WIPER MOTOR ** ... iuiuenenrnenrnsneacncnnns Cereceenans 1
8 |TF=2836 [ARM, WIPER * . .. .i.iiiiiiinireenennencasonnancnnns cerereeeans 1
TF-2841 | ARM, WIPER %% /xxx it itteeeeeesnnsenancnsnnaannans ]
9 |TF=2837 |BLADE, WIPER * 1 .iiienernrerecancncnncenns Ceeeenceerenrecennanes ]
TF-2842 | BLADE, WIPER **/*** . . . .. ....... Cetrecnenenennenenane ceeees 1
10 [TD-9718 |ADAPTOR - 1/2"=20NF x 1/8"NPT ..... Ceeereenanaas ceveees 1
11 |R-2404 TEE, PIPE = 1/8"NPT  ..vuevnn. Cereeearnrennaes veenae Ceeeereeene I
12 |R-900 ELBOW, STREET = 1/8" x 90° tiutrierureronnncnnancnnans Ceereaaes 2
13 |VD=2749 |TUBE ASSEMBLY =3/16" x 6 1/2" */** o ieiuunn. cevereeens 1
SD~8660 N Ceeerereeens Cerernennes 2
SD-8659 SLEEVE teiieencncernsnensncnencennenns Ceeereenene ceeeea | 2
TG-8119 | TUBE ASSEMBLY - 3/16" x 6 1/ HEER i ieeesencsenanans Ceerenenen 1
TF-2811 NUT  cvivivnnnnnn. e eeeeecnetarereresanns Ceerrereenans e | 2
TF-2810 SLEEVE  teiivevncecnensncncncnoncnes Ceererretaeenes ceees]| 2
14 |TF-7681 |REGULATOR, PRESSURE  vuuerursneneneeeesncannnsncsossansannsananns 1
NOTE:
*  INCLUDED IN VD-4824 WINDHSIELD WIPER GROUP.
**  INCLUDED IN VD=-4826 WINDSHIELD WIPER GROUP.
**%*  |NCLUDED IN TG-8106 WINDSHIELD WIPER GROUP.
TG~8106 & VD-4826 WINDSHIELD WIPER GROUPS INCLUDE REF,
NOS. 1 THRU 6 & 8 THRU 14.
VD-4824 WINDSHIELD WIPER GROUP INCLUDES REF, #1 THRU 14.
(OPTIONAL)
FIGURE 24048B WINDSHIELD WIPER GROUP - REAR - VD-4825
1 |TF-2838 |MOTOR, WIPER  tiittreereeeeesessoesecnsessnsansessscnssnnnnnes 1
2 |SD=8661 |CONNECTOR  4iiiveureensaseesencscncscsoncsascscsassosnsaansnsen 1
3 |CC-6172 |CLAMP, JIFFY  tuvrerrneeeeenseensnsosesnsnsascssssanans ceereeeness | 4
4 |SG-1375 |SCREW, SELF TAPPING =#10=24NC x 1/4" . iiieiirienenenrnenenens 6
5 |H=-2643 LOCKWASHER =#10  Liiiieieirienennnnnonacsennnons R )
6 |VD=4801 [TUBE ASSEMBLY = 3/16™ X 125"  ivieierresenenessosnssssssansannnns 1
SD-8660 NUT  teverrrernnceneeenroncnnes Ceeereeracasans veeeenennen 2
SD-8659 SLEEVE  ttveeenenensesesasesesesasessscscsssasosesnnnnns 2
7 |TF=2842  |BLADE, WIPER  ..vieveeeeeensncnsesseassoscscscnosancnnanans 1
8 |TF=2841 |ARM, WIPER  tiuviiirrrienvenroeanoesenenonens Ceeeeenens Ceeeerenes 1
9 |TF=2801 |ANGLE, MOUNT  tiitiirrecrrenreseocssascncsasnannsnne 1
NOT SHOWN
VD-4802 |TEE, TUBE ....... e eeereteaenetentataentrenentennensnanananns ]
(OPTIONAL)
2-64 100




’r

AIR TANK

8\3} (r (P\%ﬂﬁ— Wg%‘

ENGINE

b A

| B |
%%% COMRJJ @@

@)
@@@
) &
FUEL SUPPLY \ T—FUEL
[ o o @@ RETURN

FIG. 1686
ENGINE PIPING



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1686

ENGINE PIPING

1131%1... Part No. Description Qty. §f)f Part No. Description Qty.
1 | TF-4126 | Hose Assy. - 1/4" x 22" ....... 1 27 | R-2404 |Tee = 1/8" npt tevviveeneonnen 1
2 | TD-9746 | Adapfor  ...eeiiiiiecenannn 1 28 | DC-5608 | Nipple, Close - 1/8" npf i
3 | S-2916 Ell, Street - 1/4"npt x 90° . 1 29 | DC-5036 |Clamp  ..iievivevennennencnennns 4
4 | DL-4361 | Tube Assy. - 5/8" x 69" * A 30 | C-5774 |Lockwasher - 1/4" - 20 nc 2

DL-5015 | Tube Assy. - 5/8" x 61 3/4" ** _. | 1 31 | C-5780 |[Nut-1/4"-20nc ....e.c.... 2
SD-2593 Sleeve ....ciiiiiiinnn .. 2 32 | DL-3828 |Fuel Line Assy. - 3/8" x 138 5/8" . 1
SD-2596 Nut  ciiiiiiiaeensenss 2 R-5115 Nut Ceeessessesssasenes 2
5 | HC-2487 | Connector  ...cecveveenannres 3 R-7013 Sleeve = ciiiieieeiiecen 2
6 | TF-4424 | Hose Assy. - 1/4" x 20" * 1 33 | TC-3630 |Elbow  civeveveenncocnnsecnans 2
TF-4428 | Hose Assy. - 1/4" x 24" ** 1 34 | SF-3946 |Union .cvcirviennecocnnannnnn 1
TF-4414 | Hose Assy. - 1/4"x 12" # 1 35 | DL-3830 |Fuel Line Assy. - 3/8" x 37" 1
7 | TD-9747 | Adaptor  ..iiiieeiiiieneenn 1 R-5115 Nut cersaneeens ceseennse 2
8 | TF~4427 | Hose Assy. - 3/8" x 22" ...... 1 R-7013 Sleeve ..... cesecsvaas 2
9 | TD-5557 | Adaptor ...ceieeieniinnass 1 36 | HC-2489 |Connector  ..ecveeavscennannes 4

10 } HC-1581 | Nipple, Close - 3/8" npt 1 37 | DL-3826 |Tube Assy. - 3/8" x 16 1/2" 1

11 [ DC-1916 | Tee - 3/8" npt  .vevvinennnnen 1 R-5115 Nut  ....e.n.. creesennes 2

12 | DL-4360 | Tube Assy. - 5/8" x 23 5/8" 1 R-7013 Sleeve = ciiiverneneinnn 2

SD-2593 Sleeve tiiiivirinniianenes 2 38 | DL-3832 | Tube Assy. - 3/8" x 157 l/ " 1
SD-2596 Nut  ciiiiinenceonens 2 R-5115 Nut N 2

13 | SF-4094 | Bushing - 3/4" x 1/2" npt 1 R-7013 Sleeve ciiieciiecnnnes 2

14 | F-4037 Ell, Street = 1/2" npt x 90° 2 DL-2994 Tube, Rubber-3/8"| d. x 48" . 1

15 | TF-4453 | Hose Assy. - 3/8" x 66" ...... 1 DL-2995 Tube, Rubber-3/8"i.d. x 3" 1

16 | H-3018 Bushing - 1/2" x 3/8" npt 1 39 | R-1395 |{Coupling - 1/4" npt ........... 1

17 ] SC-3265 | Ell, Street - 3/8" x90° ...... 1 40 | TL-3463 | Hose Assy. - 1" x 24" 1

18 | TD=5557 | Adaptor ...ceeiieancacnnns 2 [ 141 | TL-3464 |Hose Assy. - 1" x 27" .o 1

19 | SV-4469 | Plate, Inlet .oevennniienns i 42 | TC-8486 | Elbow - 90° > ## 2

20 | C-1598 Capscrew = 5/16" =18 nc x 1" .. | 2 | |43 | R-1362 [Ell, Street - 1"npt x 90° 2

21 | C-1538 Lockwasher - 5/16"  .......... 2 44 | Sv-8598 |Filter, Engine Oil (See Index) 1

22 | DL-1239 | Fitting, Discharge  .......... 1 40 | DL-6744 | Hose Assy. - 1" x 42" 1

23 |SG-1239 | Stud  Leiiiiiieiieieiioninn 2 | {41 | DL-6743 |Hose Assy. = 1" x 31" ceee 1

24 | C-9656 Nut - 5/16" =24 nf ......n... 2 43 | R-1362 |Ell, Street - 1"npt x 90° > 2

25 | TF-4145 Hose Assy. - 1/4" x 48" ...... 1 44 | DL-6725 |Filter,Engine Oil (See Index) |.. 1

26 | TD-9718 | Adaptor ..ceeiveiarenanaes 2 | |45 | TD-8121 |Adaptor, Straight 2

7
Note: * Effective thru Serial Suffix CPF6-B.
**  Effective with Serial Suffix CPF6-C.
# Effective with Serial Suffix CPF6-D.
## Effective with Serial Suffix CPFé-E thru CPF6-G.
n Effective with Serial Suffix CPF6-H.
(EFFECTIVE THRU SERIAL SUFFIX CPF6=N)
2-61 102




GEo—

CO—

VALVE

AIR TANK
Q0
00
/ S
\ 5 (1
2

Lay

ENGINE

ENGINE PIPING

' POOO
0@




WARBLCO

N
FIGURE 2377 ENGINE PIPING
l;eof.. Part No. “PBescription Qty. I;eof.’ Part No. Description Qty.
1 | TF-4126 Hose Assembly-1/4" x 22" 11132 |VF-6203 | Fuel Line Assy.-5/8" x 106" 1
2 | TD=9746 | Adaptor  .........iiiiea... 1 VF=-6208 Loom  .iiiiiiiiiiiiae., 1
3 | S-291¢6 Elf, Street-1/4"npt x 90° 1 SD-2596 Nut i, 2
4 DL-5015 Tube Assembly-5/8" x 61 3/4" 1 SD-2593 Sleeve ..., 2
SD-2593 Sleeve ...l 2 VF-6207 Loom  .eiviiiiiiiiiianaa 2
SD=-2596 Nut e 2 |33 |CC-6128 | Elbow .sevvieriinnininnnnnn... 1
5 HC-2487 | Connector - wevenvvevrenvennnns 31|34 |Sv-4511 Connector, Imperial ........... 1
6 | TF-4414 | Hose Assembly-1/4" x 12" 1](35 |DL-3830 | Fuel Line Assy.-3/8"x 37" 1
7 | TD=9747 | Adaptor ... iiiiieiae.. 1 R-5115 Nut e 2
8 | TF-4427 | Hose Assy.-3/8" x 22"  ...... 1 R-7013 Sleeve ....iiiiil. 2
9 | TD-5557 | Adaptor ... ..iiiiiiiinn, 11136 | HC=248%9 | Connector ....cccvevinncannn. 4
10 | HC-1581| Nipple, Close=3/8"npt  ...... 1 {37 [VF-2625 | Hose=1/2" x 51 1/4" ... 1
11 | DC-1916 | Tee-3/8"npt  ..vververnenn. 11138 |TV=1584 | Hose Assy.-3/8"x 51"  ....... 1
12 | DL-4360 [ Tube Assembly-5/8" x 23 5/8" 11139 |TD-9725 | Adaptor-1/4"npt x 9/16"%ic 1
SD-2593 Sleeve ...l 2 | |40 | DL-6744 | Hose Assembly-1"x 42" * 1
SD-25%6 Nut o 2 VH-2333 | Hose Assembly **  ........... 1
13 | SF-4094 Bushing-3/4" x 1/2"npt  ...... 1 (14 DL-6743 Hose Assembly-1"x 31" * 1
14 | F-4037 Ell, Street-1/2"npt x 90° 2 VH-2332 | Hose Assembly **  ........... 1
15 | TF-4453 | Hose Assembly-3/8" x 66" 11142 |R-1362 Ell, Street=1"npt x 90°  ....... 4
16 | H-3018 Bushing-1/2" x 3/8"npt  ...... 1 (|43 |DL-6725 | Filter, Engine Oil (See Index) 1
17 | SC-3265 | Ell, Street-3/8" x 90°  ...... 1|44 |TD-8121 | Adaptor, Straight  ........... 2
18 | TD-5557 | Adaptor  ...eivinnvnionnn.. 2 | |45 |TD-9721 | Adaptor, Strt.-1/2"nptx3/8"%ic ... | 1
19 | SV-4469 | Plate, Inlet  .............. 1 1(46 |TL-5661 | Adaptor, Strt.-1/4'nptx3/8"%ic .. 1
20 | C-1598 Screw, Cap=5/16"-18nc x 1" 2 | |47 |TD-9743 | Adaptor, Strt.-3/8"nptx9/16%ic .. 1
21 | C-1538 Washer, Lock-5/16" ...... 4 |48 |VF-6204 | Fuel, Line Assy.=1/2"x 106" 1
22 | DL=-1239 | Fitting, Discharge  .......... 1 SD-4990 N 2
23 | SG-1289 | Stud L., 2 SD-4992 Sleeve .......el.a.l. 2
24 | C-9656 Nut-5/16"=24nf  .......... 2 VF-6205 loom  ....iciiiiiiienn. 2
25 | TF-4145 Hose Assembly-1/4" x 48" 1 VF-6206 LOOM  tevevrervenerennens 1
26 | TD=9718 | Adaptor  ....eviiiiiien.... 2 | 149 |HC-2477 | Elbow, lmperial ........... 1
27 | R-2404 Tee=1/8"npt  ..iiiiiniinn 1 1{50 |Sv~-4510 | Connector, Imperial ........... 1
28 | DC-5608 | Nipple, Close=1/8"npt  ...... 1

29 | H=3167 Clamp ...vviiiiiii et 4 Not Shown
30 | C-5774 Washer, Lock-1/4"-20nc 2 R-86 Bushing, Reducing-3/8" x 1/4" ... 1
31 | C-5780 Nut-1/4"-20nc  ...cvonvennnn.. 2 HC-1851 | Cock, Drain  ....cceeeven.., 1

* Effective with Serial Suffix CPF6-R.
** Effective with Serial Suffix CPAG.
(Effective with Serial Suffix CPF6-R & CPA6)

5-66

102A




ﬂlil: i ' —

s : @) TO
BRAKE TO SCRAPER ®_’\q BKE
FIG. 1363

BRAKE SYSTEM PIPING



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1363

BRAKE SYSTEM PIPING

11\11?)‘} Part No. Description Qty.
1 H-8549 ] 0T 4
2 DL-2014 | TUBE ASSEMBLY = 3/8" X 8 5/16™ 11 iriiiiiirinnnrnnorseorosscacnanans 1

R-5115 L 2
R-7013 K] - 2

3 JHC-2489 | CONNECTOR  ..iiiiiiiniierneierocnasoscceanssasasesasasasananons 1
4 | H-8549 ELBOW ittt iteietetettitcatseatasacartanestoctnerironens 1
5 |R-86 BUSHING = 3/8" x 1/4" i iiiiiieieunnenrenceeesncoarennanns . I
6 | C-5769 PIPE PLUG = 1/4" i iitiiierareeenneesansscsseessanesesnasannes 3
7 | DL-2015 TUBE ASSEMBLY = 3/8" X 7" titiittrerereresossssosnnnosnnnnssnsonns 2
R-5115 U 2
R-7013 Y T8 2

8 QUICK RELEASE VALVE = SEE INDEX ... ciiieriiunrnrscoscnonncovannes 2
9 | C-5747 CAPSCREW = 5/16" = 18 NC x 3/4"  iiiieiiinnrerernnraseseansoneas 4
10 |C-1538 LOCKWASHER = 5/16" tettiiiiietrinrsnnrenossnsrerosnsescnnnnnaes 4
11 TF-4353 HOSE ASSEMBLY = 1/2" x 68" . iiiitereinrnrsrerasserenseseonens 1
12 | TF-4633 0 N @ 4
13 [ TG=7442 | ADAPTOR .. ...iiiiitueneneeraeesoennsessesesosacannsassseannansen 1
14 | TF-4325 HOSE ASSEMBLY = 1/2" X 20" it itiiiriiienresereerroresocannnsens 2
15 | Sv-7011 ADAPTOR L. i it ettt teitteaattetretoanteasonsans 1
16 | DL=2397 [ JUNCTION BLOCK tiitiiitineeieerososeseasoscancsonsasanannnnnns 1
17 | HC=1581 | PIPE NIPPLE = 3/8" i tiiitttrenernnnnnnnaneesoasnsessoeessocanonans 1
18 | TF-4145 HOSE ASSEMBLY = 1/4" x 48" ... itiiiernnereenneoserinnnnnnnes ]
19 | TD=9719 | ADAPTOR .. i tiiiiiiitenennerncacesonsrnescssaratnssasasscnnsans 1

20 | TG-480 AIRFILTER = SEE INDEX ... vtttitneincniserintecncsescneasssncanasanse 1

21 HC-1851 | DRAIN COCK .. i.ciiveeneenacrocncasocancnas teecstnsenns ceeeseans 1

22 | C-1601 CAPSCREW - 3/8" = 16 NC x 3/4" 1 iiitiitiiinerieneneeeneanesnnsenes 2

23 |C-312 LOCKWASHER = 3/8" i iiiiieterennerraceonacoeenonnsersnssanses 2

24 | SG-=3435 | STREET TEE = 3/8"  tiiiiiierucuerueeeeesesasnnsssesasasncscncaneans 1

25 | SP-2442 UNLOADER VALVE = SEE INDEX .. vt iiiiiiiiiinernnneonsnsannsnnss 1

26 | TF-4435 HOSE ASSEMBLY = 3/8" X 33" 1 iiiiititeenonasonseareconsssnnsens 1

27 |TD=9720 | ADAPTOR ... iiiiitieteroevenenescosssscocssserossassosssancsssosns 1

28 | TF-4264 HOSE ASSEMBLY = 3/8" x 102" ..i.ieeiruneeconoscencroreenssenannan 1

29 |TD=9725 JADAPTOR ... i.iiiiritiieeusosnssoorsassanocscnsssasssassnssassosas 1

Effective thru Serial Suffix CPF6-C.

104




]

TO SCRAPER

||
TO L_@
BRAKE

|
®—’é‘}‘lapffxe
FIG. 1629
BRAKE SYSTEM PIPING



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1629

BRAKE SYSTEM PIPING

g?)t:' Part No. Description Qty.
1 H-8549 B B O i ittt et ettt et st enncettee e, 4
2 DL-2014 | TUBE ASSEMBLY = 3/8" X 8 5/16"  ttiiiteeeeeenssensnnnnssnnnnns 1

R-5115 NUT it iiitttteeeneeunoneseeecaraconsessnsnocsssennnnns 2
R-7013 SLEEVE ittt ittt estet ettt caarecnnnnnns 2
3 HC-2489 | CONNECTOR L iiiiiiietrienunneeeoconseososoeeannannneessesnnnnss 1
4 H-8549 Bl B OW it ittt etete ettt eateerrsatenteeeererarennaan. 1
5 R-86 BUSHING, REDUCING = 3/8" t0 1/4" i ititenennnenrnnneessanens 1
6 C-5769 PLUG, PIPE = 1/ ittt itirennsesaseasscnsneannncannnannnns 2
7 DL-2015 TUBE ASSEMBLY = 3/8" X 7" i tiiiienennnenoncannes tescsessanssseses 2
R-5115 NUT it Ceecevssseccsctstnrassetecsansnraanennos 4
R-7013 SLEEVE iiiieiieenennrassocesnassseacncsncsscnasoancccese 4
8 VALVE, QUICK RELEASE = SEE INDEX 11t urrevereenecooscnnnnnnns 2
9 C-5747 CAPSCREW = 5/16" NC x 3/4" 1ttt tiiieeeresnsesnsseenonsnnnenes 4

10 C-1538 LOCKWASHER -5/16"  .......... esecsesrsesatessestesncnoannns cee 4

1 TF-4353 HOSE ASSEMBLY = 1/2" X 66" L ittiietenrrrnesnnseeceenonnseanoens 1

12 TD-9743 | ADAPTOR, STRAIGHT C8ceteetsetacensetssesctecasstasonsennsnnns 2

13 R-5042 ELL, STREET = 3/8" X 45% L. \tiernrreeesronsannnconsoannnsenes ves 1

14 TF-4323 HOSE ASSEMBLY = 1/2M x 18" i tteetrenecersacecconscnnesoeans 2

15 TF-4633 ADAPTOR - 90° MALE  tvvvirvrrreeensnneeseneescoancnocnnsennnnne 4

16 DL-2397 | BLOCK, JUNCTION . iitttiiernrrerorecossocncnnennns eeeennnene 1

17 C-5770 PLUG, PIPE = 3/8"  tttitererrieerennnsensessssenscoansssnseannns 2

18 TF-4227 HOSE ASSEMBLY = 3/8" X 22" 1 iititerenereressosscssennnnceonens 1

19 TF-4139 HOSE ASSEMBLY = 1/4" x 39" it iveerrnnrennasncseannnnseeanes 1

20 TG-480 FILTER, AIR = SEE INDEX L iiiiiiiieeennecronoocasssesnsssosnnes 1

21 HC-1851 | COCK, DRAIN L .iitiuientereeeraseeoresesassssocsnsnsnncossnnnans 1

22 C-1601 CAPSCREW = 3/8" INC X 1" tiiiitsrnrennncressansanannnasons eene 2

23 C-312 LOCKWASHER = 3/8" . iittreereereesencessssonssnnsconnncnannns 2

24 DC=1916 | TEE, PIPE = 3/8"  ttteeeiuenreeeoennnscecassoosaannneoseennnes ves 1

25 HC-1581 NIPPLE, CLOSE = 3/8" iiitrrevreennnssrasenssssassoncoeeannnnsnss 1

26 TF-4435 HOSE ASSEMBLY = 3/8" x 33" ttintttvrrnennsensessocannannnnen . 1

27 TD-9720 ADAPTOR - STRAIGHT MALE . iitiittiiienrnccnnnsconsceacncnnes 1

28 TF-4264 HOSE ASSEMBLY ~ 3/8" x 102" t1tttitrerenerecnsescoscnscasnnnnns 1

29 Sv=-7011 ADAPTOR, STRAIGHT MALE i uuriienencenenerenoneenvssaconsassnes 2

30 TD=9746 | ADAPTOR, MALE = 900 1. itiitreninnerenescasaccosnccnesneessenans 1

31 SP-2442 VALVE, UNLOADER - SEE INDEX cereserseriecrattsatsseranasenn 1

(EFFECTIVE WITH SERIAL SUFFIX CPF6-D THRU CPF6-M.)
2-61 104A




TO SCRAPER

FI1G. 1997
BRAKE SYSTEM PIPING

TO
BRAKE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1997

BRAKE SYSTEM PIPING

Ref.

No. Part No. Description Qty.
I H-8549 ELBOW tiitiiieeceececsasassseassassosscssesssssossosssssccssnns 5
DL-2014 TUBE ASSEMBLY =3/8" x 8 5/16" iieiuueresoscsaccosossonsonns 1
R-5115 NUT tteerereeeceesssasvscsssasoscasscssssosssascsassnsscsscs 2
R-7013 SLEEVE tiieeeececrosssascecanssessscssssosesacassrsarsonnes 2
3 | HC-2489 | CONNECTOR  .iiiienreneencnnctcccsncssnannss eereesiaseneananaes 1
4 H-8549 ELBOW  thiiieeecsnssnssossssssscsssssssssassssssasnsscsnnscnsse 1
5 | R-86 BUSHING, REDUCING - 3/8"to L Z 1
6 | C-5769 PLUG, PIPE = 1/4" . iiiiiiiinnnnnnn (FQty. 7)eererereeccnoaannnes 5
7 | DL-2015 TUBE ASSEMBLY = 3/8" X 7" tieietrseescencnscassasasaasncnsnes 2
R=5115 NUT iititiererosscesasesosssasssssosscsvossssasssscnssssses 4
R-7013 SLEEVE  tiiteveecccsensossasssssessessossnasessscsasansacs 4
8 VALVE, QUICK RELEASE = SEE INDEX  ...ciiteecennccncnenccnnnns 2
9 |C-5747 CAPSCREW = 5/16" NC x 3/4" tiiiiieresenetreanaseacnsasassanasse 4
10 | C-1538 LOCKWASHER = 5/16"  Liiuiieiennneesnassstssesnsoscansnsasananss 4
11 TF-4353 HOSE ASSEMBLY = 1/2" x 66" iivienneeeseassssasesssesanransnss 1
12 | TD-9743 | ADAPTOR, STRAIGHT  ...iieericrirrcacncncns eesesessusessanssnsne 2
13 SD=-5163 ELL, STREET - 3/8" x 45° Cesesasssevescecesacrssansssissansaccne 1
14 | TF-4323 HOSE ASSEMBLY = 1/2" x 18" L iiiierescsescnsessconscsnsassass 2
15 | TF-4633 ADAPTOR = 90° MALE ... iieveeencesoccnncsssoccscscssnsccscasans 4
16 | DL-2397 | BLOCK, JUNCTION ..iiiiiiereerecencncecacascenscccvecnacscnas 1
17 | C=5770 PLUG, PIPE = 3/8"  iiiiiieinrreesoonscaconcsssessocsonscscononass 3
18 | TF-4227 HOSE ASSEMBLY = 3/8" x 22"  iiiiieesersncassasccaccssssaacncans 1
19 | TF-4139 | HOSE ASSEMBLY = 1/4" x 39" e iiriieiennenecnnsscacanostsscanas 1
20 | TG-480 FILTER, AIR = SEE INDEX = cieeeniiernrnrcncencscranecncascannnnns 1
21 HC-1851 | COCK, DRAIN  ieieeeereecreoscsscrsncaccscccsveascnssosscrnsnsns 1
22 | C-1601 CAPSCREW = 3/B"NC x 1" iiieeieeeerersonecanssssacostssancases 2
23 | C-312 LOCKWASHER = 3/8" iiiieeerooseasccsssasscassssvassssassssses 2
24 | DC-1916 | TEE, PIPE = 3/8" titiiiereeerencrecanasacasnsassesssossnsscsonns i
25 HC-1581 NIPPLE, CLOSE = 3/8"  1iiieetereecrecsosaccsssssssnastassossancns 2
26 | TF-4435 | HOSE ASSEMBLY = 3/8" x 33" teeiiiereerecaastensssscocossscnnes 1
27 | TD=9720 | ADAPTOR - STRAIGHT MALE = .iecieeereencrscscsoccncscsascnnane 1
28 | TF-4264 HOSE ASSEMBLY = 3/8" x 102"  iiiiiieineneecessscnssscccccnnansns 1
29 | SV-7011 | ADAPTOR, STRAIGHT MALE  (...iiiiiriinietencnecsococcaneaanaceans 2
30 | TD-9746 | ADAPTOR, MALE = 90° = ..eceeiiecerersesoccacssacacscsscscsscnnsccns 1
31 SP-2442 VALVE, UNLOADER = SEE INDEX  ..iveniieerrnnccccsanencncaccss i
32 [ DF=1870 | CLAMP it ietvoensscecnancesccssscsasssasssccavsnanssacannsass 2
33 | H-8136 CAPSCREW = 1/4" « 20NC x 1/2"  tiiieieieiarasencsesssscecsncnns 2
34 | C-5774 LOCKWASHER = 1/4" . iiiiiteeeerasscasaasncacnns ssessaae eeses 2

*  EFFECTIVE WITH SERIAL SUFFIX CPA6.

(EFFECTIVE WITH SERIAL SUFFIX CPFé-N THRU CPF6-R & CPA6 THRU CPAG~

10-64

1048




ALLISON
TRANS. BRAKE
TREADLE VALVE

WHEEL BRAKE
TREADLE VALVE

TO TRANS.
AIR CYLINDER

SCRAPER

FIG. 2570
BRAKE SYSTEM PIPING



wABCO

/2
FIGURE 2570 BRAKE SYSTEM-PIPING
I;Ieof'. Part No. Description Qty. %e(f" Part No. Description Qty.
1 | VH-7608 | Hose Assembly  ............... 2 C-5769 Plug, Pipe=1/4"NPT ...... AR
2 | VH-1744 Hose Assy. (Brake Cyl. to R.H. Brk) 11129 [R=5016 Ell, Street-1/2"NPT x 45° AR
3 | VH=1745| Hose Assy. (Brake Cyl. to L.H. Brk) 11130 | TD=9721 | Adaptor  .eevvvvvennnnn.... AR
4 | VG-6095| Valve, Pressure Reducing . 1131 | TF-4323 | Hose Assy.=1/2" x 18" * (Air
5 | SR-6300 | Screw, Cap-1/4"-20nc x 2 1/4" 2 Filter to Treadle Valve) 1
6 | C=5774 |Washer, Lock ..., 6 VM=4323 | Hose Assy.~1/2" x 18" ** (Ajr
7 | C=5780 |Nut=1/4"-20nc ............... 4 Filter to Treadle Valve) 1
8 | TD=5556 | Adaptor  ................... 21|32 | TG=-480 Filter, Air (See Index)  ...... 1
9 | TF=4221 | Hose Assy.=3/8" x 16" * (Press. Rel. 33 | C-1601 Screw, Cap=3/8"-16nc x 1" 2
Valve to Quick Rel. Valve). .. 1134 | HC-1851 | Cock, Drain  .............. 1
VM-4221]| Hose Assy. -3/8" x 16"** (Press Rel. 35 | DC-1916 | Tee, Pipe=3/8"NPT  .......... 2
Valve to Quick Rel. Valve)... | 1 HD-6839 | Cross, Pipe=3/8"NPT#  ...... 1
10 | TF-4229 | Hose Assy.=3/8" x 24" * (Treadle 36 | TF-4633 | Adaptor=90°  .............. 3
Valve to Press. Rel. Valve)... 1|37 |TD=9743 | Adaptor-1/2"NPT x9/16"-18JIC ## 1
VM-4229| Hose Assy. =3/8" x 24" **(Treadle TD-5557 | Adaptor-3/8"NPT x9/16"-18JIC # 1
Valve to Press. Rel. Valve)... 11((38 | TF-4227 Hose Assy.=3/8" x 22" * (Air
11 | TD-9720 | Adaptor-1/4"NPT x 9/16"=20JIC . . 1 Supply to Junct. Block) 1
12 | TR-9698 |Washer  ................... 6 VM-4227 | Hose Assy.=3/8" x 22" ** (Ajr
13 | TR=9699 |Plug  evirinnnininnnnn. 6 Supply to Junct. Block) 1
14 | TF-4121 | Hose Assy.=-1/4"x 16" * (Quick Rel. 39 | C-5770 Plug, Pipe-3/8"NPT  ...... 5
Valve to L. H. Brake Cyl.) ... 1 (|40 |[SP-2442 | Valve, Unloader (See Index) i
VM~-4121| Hose Assy.=1/4"x 16" ** (Quick 41 | HC-1581 | Nipple, Close-1/8"NPT ...... 2
Rel. Valve to L.H. Brake Cyl. 11142 | TD-9746 | Adaptor-90°  .............. 1
15 | TD-9747 | Adaptor=-1/4"NPT x 1/2"-20 x 90° 4 ({43 |[TF-4139 | Hose Assy.-1/4"x39"*(To Air Gage] 1
16 | TR-9697 | Adaptor  ................... 2 VM-4139 | Hose Assy.=1/4" x 39"™*(To Air Gage)] 1
17 | R-5043 |Cylinder Assy., Brake (See Index) . 2 | |44 | TF-4353 | Hose Assy.=1/2" x 66" * (Treadle
18 | C-1602 | Screw, Cap=3/8"=16nc x 1" .. 6 Valve to Junct. Block) 1
19 | C-312 |Washer, Lock-3/8" ........... 8 VM-4353 | Hose Assy.=1/2" x 66" ** (Treadle
20 | C-1521 | Nut=3/8"=16nc ............... 6 Valve to Junct. Block) 1
21 | TD=9719 | Adaptor  ......oiiiiui.... AR | [45 [ TF-9725 | Adaptor  .....eviiinii.... 1
22 | HD-3675 | Valve, Quick Release (See Index) . 1 |[46 | TF-4264 | Hose Assy.-3/8"x 102" *(To Scraper)| 1
23 | VH-5452 | Bracket  ......... ...l 1 VM-4264 | Hose Assy. ~3/8" x 102"**(To Scraper] 1
24 | C-7588 |Screw, Cap~1/4"-20nc x 1" .. 2 (|47 |DF-1870 | Clamp, Hose  .............. 4
25 | TF-4123 | Hose Assy.=1/4" x 18" * (Qunck 48 | H-8136 Screw, Cap=1/4"=20nc x 1/2" 2
Rel. Valve to R.H. Brake Cyl.) | 1 |]|49 |S-2916 Ell, Street=1/4"NPT x 90° . 1
VM-=-4123| Hose Assy.-1/4" x 18" ** (Quick 50 | TF=4462 | Hose Assy.=1/4" x 96" * (Treadle
Rel. Valve to R.H. Brake Cyl.) | 1 Valve to Trans. Air Cyl.)##.. 1
26 | TG-596 |Adaptor=1/2"NPTx9/16"-18JIC .. | AR VM-4462 | Hose Assy.=1/4" x 96" ** (Treadle
27 | F-4037 |Ell, Street=1/2"NPT x 90° AR Valve to Trans. Air Cyl.) ## 1
28 | C-5771 |Plug, Pipe=1/2"NPT ....... AR | [51 |VD=4692 | Elbow ......cciiiiiiiii.... 2
Note:
* Effective thru Serial Suffix CPA6-B, CPF6-T, also
used on CPA6-F.
** Effective with Serial Suffix CPA6-C, CPF6-V except
CPA6-F.
# Used with Serial Suffix CPA.
##  Used with Serial Suffix CPF6.
(Effective With Serial Suffix CPA6=B & CPF6-5)

104C



FIG 2557

# 2 A.C. GENERATOR



wABCD

/A
FIGURE 2557 # 2 A,C. GENERATOR ASSEMBLY TG-7955 VD-9801
%’e(i' Part No. Description Qty. lileof.. Part No. Description Qty.
1 | CD-3454 | Screw, Cap-Taperhead * ...... 12 26 [DD-2752 | Screw, Cap-Taperhead  ....... 20
CD-5589 | Flywheel, Clutch *  .......... 1 27 |DD-9486 | Screw, Cap-Taperhead  ....... 6
TR-9125 | Flywheel, Clutch * (Effective 28 | TR-5581 Flywheel, Engine (Gear Comes With
with Ser. Suf. CPF6-MthruN) | 1 Engine) = ...eiieiinnenen 1
VF-3299 | Flywheel, Clutch * (Effective with 29 |DL-2325 | Frame, Stator & Winding Assy. ... 1
Ser. Suf. CPF6-R)  ...... 1 32 |[C-1604 Screw, Cap-3/8"-1énc x 1 1/2"... 14
3 | H-8711 Screw, Set=1/4"nc x 1/4" 1 33 [C-312 Washer, Lock-3/8" ........... 14
4 | TD=7515 | Adaptor, Flywheel @  ...... 1 34 |TG-5463 | Plate Cover sicvvvnvvannn.s 1
VD-4841 | Adaptor, Flywheel @@  ...... 1 35 [C-3145 Screw, Cap-1/4"-20nc x 5/8" 4
5 | DF-301 Shim=-.007 ..........coiuunn. AR 36 [DD-7535 | Ring@ ..ovvviiinennennn.s 2
DF-302 Shim=.005 .......cviiinennn. AR 37 |HE-1121 Retainer @ = ...iiiiieeninn.. 1
6 | C-1608 Screw, Cap=7/16"-14nc x 1"* ,. | 12 38 [TC-9977 | Bearing@  v.vvvunnnninnnnnen i
H-5%94 Screw, Cap-7/16"-14nc x 1 1/4" * VC-9523 | Bearing@@ = .....ceieinnnnn.. i
(Eff.with Ser.Suf. CPF6=C) .. | 12 39 {DD-7620 | Nut, Lock  ..vvevivriinnnennns 1
7 | C=5775 Washer, Lock-7/16" ...... 12 40 |TF-3947 Bearing, Pilot * ........... 1
8 | DL-4945 | Bell, End@ ... .iiie... 1 41 |C-1540 Washer, Lock=1/2" ........... 8
VD-4843 | Bell, End@@  .............. 1 42 |C-1688 Screw, Cap-1/2"-20nf x 3 3/4" *
9 | DL-4245 | Clamp @  ....eeovvvvvennn.. 1 (Eff.thru Ser. Suf. CPF6-N) ... 8
10 | DL-4240 | Tube Assembly .............. 1 C-1681 Screw, Cap-1/2"-20nf x 2" (Eff.
11 | DC=-3600 | Connector, Imp. @ .......... 1 with Ser. SuffixCPFé-R) ... 8
12 | DD=-1300 | Clamp, Cable  .............. 1 43 |VF-3298 | Ring, Retainer (Eff. with Ser. Suf.
13 | C-5774 Washer, Lock=1/4" .......... 5 CPF6-R)  tevviiiiiennnn, 1
14 H-8136 Screw, Cap-1/4"-20nc x 1/2" 1
15 | SV-5574 | Strip, Terminal .............. 1 Not Shown
16 | DH=9562 | Insulation  ............c..... 1
17 | SR-4028 Screw, Machine=1/4"-20nc x7/8" 4 SV-2744 | Pipe, Greaelinlet-1/8"x 9" @ 1
18 | TG=7527 | Rotor, Winding & Brush Assy. 1 DC-5036 | Clamp, Inlet Pipe@ ....... 1
19 DD-7952 Brush  .iiviiiiniennnas 2 C-5746 Screw, Cap-1/4"-20nc x 3/4" ... 19
20 | DD-8968 Holder, Brush  .......... 2 C-315 Fitting, Grease-1/8"@ ....... 1
21 SR-4032 Screw & Washer-1/4""-20nc R-4288 Plug, Pipe=1/2"@ ........... 1
x3/8" ... 2 DH-2629 | Wire, D.C. Ground Brush Holder To
22 | DF-103 Stud e 2 End Bell ..o, 1
23 | DD-7991 Spring ..t 2 DH-2630 | Wire, D.C. Field Brush Holder To
24 | HE-9583 Insulator ...l 4 Terminal Strip ....ovvunne 1
25 | DD-572 Plate, Coupling ~  ...... 1 DL-4300 | Strip, Copper (Terminal Strip) ... 1
* Not Included in Generator Assembly.
@ Included in TG=7955 Generator Assembly.
@@ Included in VD-9801 Generator Assembly.
Note: Generator Not Serviced as Assembly. Order Component Parts.
Check Tournapull Option Plate or Generator Assembly Plate
for Proper Assembly Number Before Ordering Parts.
(Used With Tournapulls With Fuller Trarsmissions)

5-66 106



FIG 2567

# 2 A.C. GENERATOR



wWABCO

A\
FIGURE 2567 #2 GENERATOR - VH-2503 - VH-6567
‘%eof_' Part No. Description Qty.
1 | vG-7256 | UNIVERSAL JOINT ASSEMBLY # /4% L e 1
2 | TH-7988 FITTING, GREASE  +eveennneeieeieeiineiaenanenneernnans 1
3 | TH-7986 CROSS ASSEMBLY, CENTER . eunerneunenaeneinninnenennaannns ]
4 | DL-5054 SCREW, CAP ettt et et aa e e eeaas 8
5 | H-8711 SCREW, SET - 1/4" = 20NC x 1/4"  ciiiiiiiiiiieiiieieeenannns ]
6 | DD=7620 | NUT, LOCK  «tvueiiietenaeeai e tiaaeiieeeeieeanainaanns ]
7 | VG=6918| ADAPTOR *  ttttrteee et et e et et ]
VH=6564 | ADAPTOR ** Lttt e et e et e e et 1
8 | VC=9523 | BEARING, BALL «eeeemnerunniuniiaeinaeeeenienaennnaeanns 1
9 | VH=2306 | BELL, END  «eureeeimnemuinaaatinaaeeeetnenetaannaeeeneens 1
10 | C-1604 | SCREW, CAP =3/8" = 16NC x 1 1/2"  .oiiiiiiiiiiineiiniaenneenes 14
11 | c-312 WASHER, LOCK = 3/8" 1ttt etiae e iuaeeiniaenenns 14
12 | DL-8421 | CONNECTOR, TUBE /1 «.erirniiii it iicanaens 1
13 | VH=3218 | TUBE ASSEMBLY #/t eeetetteie e cniaeeainenenenannn 1
14 | SD-8661 | CONNECTOR, TUBE #/m oot 1
15 | C-315 FITTING, LUBE #/m oottt e ie e e eeas 1
16 | SV=5574 | STRIP, TERMINAL  «eununtunnteinie et etieaarnaeaeinnnenns 1
17 | DH=9562 | STRIP, INSULATION .........cono... e 1
18 | SR-4028 | SCREW, MACHINE = 1/4" = 20NC x 7/8"  eirrrereinennnneennennn. 4
19 | DL=2325 | STATOR & WINDING  tttvnenervnenenenenaneneneneenenonerananns 1
20 | H-594 SCREW, CAP =7/16" = 14ANC x 1 1/4" oo iiiiiiiiiiaeiiens 12
21 | C-5775 WASHER, LOCK = 7/16" ettt eieiee et eaaeeaeee 12
22 | TG=7527 | ROTOR, WINDING & BRUSH ASSEMBLY  .e.iiiiirieiaiennenennn. 1
23 | DF-103 10 N 2
24 | DD-7991 SPRING eveeeeetererenesasnenensnsneaananesenaeensneesenans 2
25 | HE-9583 TNEUIIN fo S 4
26 | DD-8968 HOLDER, BRUSH =~ eevvnevmneuneennnennnernnennnennansnnassns 2
27 | DD-7952 BRUSH veveeeeeneen e ananenesaaasaaneasaeacaesssacans 2
28 | SR-4032 SCREW & WASHER = 1/4" = 20NC x 3/8"  tevvrvuvrrnvnrnnnnnans 2
29 | DD=-572 PLATE, COUPLING  +evunnetiuneeiunnnerinnareniesnnaanennns 1
30 | DD-2752 SCREW, CAP =~ TAPERHEAD  etvuniinnrerrenennnarenaneanses 20
31 | DD-9486 | SCREW, CAP = TAPERHEAD  «..evvninerninnnenannnreneencnneennons 6
32 | TR-5581 FLYWHEEL, ENGINE (Gear Furnished with Engine)  ......cccoieen... 1
NOTES:
#  NOT INCLUDED IN GENERATOR ASSEMBLY.
*  EFFECTIVE WITH SERIAL SUFFIX CPA6 ONLY.
*%*  EFFECTIVE WITH SERIAL SUFFIX CPA6-A THRU CPA6-B.
##  EFFECTIVE THRU SERIAL SUFFIX CPA6-C.
m  LUBRICATION FOR ALLISON TRANSMISSION FRONT
BEARING.
GENERATOR NOT SERVICED AS ASSEMBLY.
ORDER COMPONENT PARTS.
CHECK TOURNAPULL OPTION PLATE OR GENERATOR
ASSEMBLY PLATE FOR PROPER ASSEMBLY NUMBER BEFORE
ORDERING PARTS.
(USED WITH ALLISON TRANSMISSIONS)

4=66 106A



7N N
/}\'I}/)/// =

2 \/// -y
A TN [f/ \/{//
£ f////,/ 1z
y oY . 4\///////////

5 QAN
722\

FIG. 3116

#2 A.C. GENERATOR



WABCO

B
FIGURE 3116 #2 A-C GENERATOR - VH-7627 VM=-5172
%Ieg' Part No. Description Qty.
1 VM=6857 | NUT */%% 1 ueirrerrenacnscocnsossscncsnssssanes teveesennecssanans 16
2 VL-9789 | WASHER, LOCK */*%  ..iieveruenenns Ceeteecaseseneens ceveeenes olo16
3 VL=9788 | ADAPTOR */%* . ieiueeenesssosnssascessssosossassasssnses 2
4 VL=9790 | DAMPNER */** Ceveesenanas Ceeeenesesecesansenarenenenennnes ...| 8
5 SD-8661 | CONNECTOR */x  ..... Ceeeseeseneanaces Cereneeraseanns ceeennes 2
6 VH-3218 | TUBE ASSEMBLY - 3/16" O.D. x 18" */r  ..cueven 1
SD-8660 NUT  verernreecocens Ceeeeenseesanseesensanannaane veeees 2
SD=-8659 SLEEVE Ceeeerestanensetsonnconassensansssnnenacaseasannens 2
7 TR-5581 | FLYWHEEL, ENGINE (GEARS FURNISHED WITH ENGINE) i iireeecene 1
8 DD-9486 | SCREW, CAP - TAPERHEAD *  ........... U cereenonns 6
9 H-8711 SCREW, SET = 1/4" = 20NC x 1/4"  tirriiirennreennnnecrnnncosones . 1
10 DD-7620 | NUT, LOCK Ceseencessnnonnonnenacnnns terensen teserecesansenen .. 1
1 VL-5702 | ADAPTOR # cevens Ceeearenes teeeecenernans seenes Ceteseeean 1
VM-=5159 | ADAPTOR ## Ceeeccnscescenasesnnennanesesennn ceereneoes veeeene .. 1
12 TC=9977 | BEARING  cveeesrnonvevaceocosesssossosnasanane teereenrnensnanenan 1
13 HE-1121 | RING, RETAINING ...... U verenenn Ceeenreneen terennenna .. 1
14 DD-7535 | RING, PISTON  tereeecencnnsonsnnccnanannonns Ceeeeseesessnacns 2
15 VL-5700 | BELL, END teveevseancecnss Ceeereeenaneane 1
16 C-1604 SCREW, CAP - 3/ "~ 16NC xl 1/ M e rieenas tevecneanes U 14
17 Cc-312 WASHER, LOCK = 3/8"  ceeevernnnnnns Cerieenennnes Cetieenenennens 14
18 SV-2744 | NIPPLE, PIPE - 1/8"NPT x 9" eeeneneeessennasnetacasatanns 1
19 C-1231 COUPLING, PIPE - 1/8"NPT tereeaieneannes veeenan vesenens ceeenn 1
20 Cc-315 FITTING, GREASE = 1/8"NPT  tevenevnereerncenannosans ceaens 2
21 DC-5036 | CLAMP, PIPE  .coveevnravonenss e eteecrecencencnasesancenacnnaanes 1
DD-1300 | CLAMP, CABLE = «cieverovecosnccncasencnanaaans teereseesecanenans 1
H-8136 SCREW, CAP - 1/4" - 20NC x 1/2" ceennane cereenns Ceeererenne 2
C-5774 WASHER, LOCK = 1/4"  tieveieunnnnnss Ceeeseeonenne Cesensnenrenanas 2
22 DL-2325 | STATOR & WINDING ASSEMBLY  +.ovvueecunns ceeeees 1
23 SV =-5574 STRIP, TERMINAL  +eveevenes . Ceeevesanens 1
24 DH=9562 STRIP, INSULATION  terevvneennnannns verens 1
25 SR-4028 SCREW, MACHINE-1/4"-20NCx7/8" N B
26 TG-7527 | ROTOR & BRUSH ASSEMBLY  ....... ceenenes veeens ceesesvenes Cereeens ]
27 DD-7952 BRUSH = eeceseeccssanncsocanaanensanss teseesenesenenns veeees]| 2
28 SR-4032 SCREW & WASHER - 1/4" -20NC x 3/8" Cevennoneens 2
29 DD-8968 HOLDER, BRUSH Ceeeresnnens cereeens Ceeseessesesesanssnanren 2
30 DF-103 STUD  eeevececcncaces Ceeereareenena cerenenserenan 2
31 DD-7991 SPRING  eeew.s Ceeeeenenennenan Cesosccescnnensanne veereans 2
32 HE-9583 INSULATOR e eeneeseneseesceasscsenrnsancerasonsasnsananasl 4
33 DD-2752 SCREW, CAP - TAPERHEAD  +evcvnecrenencnncccsacocss veseeeses] 20
34 DD-572 PLATE, COUPLING  cevveeerenssssnnuossenssoasnocsssssescanssns 1
35 H=-594 SCREW, CAP - 7/16" - 14NC x 1 1/4" PR B 7.
36 C-5775 WASHER, LOCK - 7/16" J R I V2
NOTE:
* NOT INCLUDED IN GENERATOR ASSEMBLY .
*%x EFFECTI'VE WITH SERIAL SUFFIX CPA6-D.
# INCLUDED IN VH-7627 GENERATOR ASSEMBLY.
SEE PRECEDING PAGE FOR UNIVERSAL JOINT.
## INCLUDED IN VM-5172 GENERATOR ASSEMBLY.
n LUBRICATION FOR ALLISON TRANSMISSION FRONT BEARING.
GENERATOR NOT SERVICED AS ASSEMBLY .
ORDER COMPONENT PARTS. CHECK TOURNAPULL
OPTION PLATE OR GENERATOR TITLE PLATE FOR PROPER
ASSEMBLY NUMBER BEFORE ORDERING PARTS.

4-66 106B



o]
O
<
9
W

# 2 MOTOR



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 488 #2 MOTOR TD=7546 & TL-8730 1800 R.P. M.
ﬁﬁt_" Part No. Description Qty, gﬁf Part No. Description Qty.
1 | C-1609 |Screw,Cap-7/16"-20nc x 11/2" ., | 16 23 | DD-7501 | Nut - 5/16" = 24nf  .......... 6
2 | C-5775 |Washer, Lock - 7/16" .ty 24 | C-1538 Washer, Lock - 5/16" caeans 7
(3| SR-8241 |Strip, Teminal  .........e..... ]| 25| TC-6471 | Coil Assembly  ..cvivvenennns 6
~_J SR=4540 | Strip, Insuiation eiieesaases 1 26 | DH-349 Spacer  ....... 1
4 | DL=320 | Screw - #8-32nc x 7/8" * .o 4 27 | SF-327 Plate, Top Brake  .......... 1
HD-8578 | Washer = #8 Flat  ........... 4 28 | SF-1192 | Screw,Cap-3/8"~24nf x 2" .. 3
SC-3544 | Screw - #8-32 x 3/4" ** . ... 4 29 { C-312 Washer, Lock - 3/8" ceeane 3
5 | SR-8235 | Strip, Terminal ......ccevveenn 1 30 | DD-7254 | Pipe, Grease  ..... cesescsas 1
DH=-9868 | Strip, Insulation *  ........... 1 31 | DC-35 Fitting, Grease -45°  ,.... . 1
DL-6684 | Strip, Insulation ** ..., 1 32 | DL-1476 | Plate, Floating c.eveevssvenes 1
6 | SC-3545 | Screw - #8-32 nc x 1/2" * 2 33| TC=9995 | Hub* ........s. ceeerasencns 1
7 | DC-2862 | Switch, Overload  .ieeeeenee. 1 SF=1307 | Hub** i iiiieersases eee 1
8 | TD-7545 | Stator Assembly ........... 1 34 [ R-3870 Screw,Cap - 5/ 16"-18nc x 1/2" . 1
9 | DL-2314 | Rotor & Shaft Assembly * ....... 1 35 | TD-4400 | Disc & Lining* ..iceeeeceenns 4
DL-2316 | Rotor & Shaft Assembly ** 1 VC-8434 | Disc & Lining ** tesesscnna 4
DL-2240 ROtOF  tiieveerarcsnesnnas 1 36 |DD-1851 | Nut  ..vievesnes cesecssasane 1
10 | DD-7264 10-Tooth Pinion *  ....... 1 37 | TF=6223 | Nut, Adjusting  .e.eeevene. . 1
DD=7293 8-Tooth Pinion **  ....... 1 38 | TC-9963 | Bolt, Lock .eveveen cesesvecas 1
11 DD-7279 Key teecerscscsesrannns 1 39 | C-1540 Washer, Lock - 1/2" ...... 1
12 | DH-484 Ring, Intemal Seal ....... 1 40 [ DL=1479 | Nut=1/2"=13nc  .evvvveen . 1
13 | DH=-486 Ring, Extemal Seal ....... 1 41 } SF-323 Disc, Stationary Brake cecene 1
14 | DG-7222 Bearing .ieeseecnsseene 1 42 | DD=1726 | Washer, Lock - 3/4% cesens 3
15 | DH-483 Retainer, Bearing veerene 1 43 | C-1528 Nut = 3/4" « 16nf cececsanae 3
16 | SV-6247 Locknut = t.ieeeiencrenans 1 44 | SR-3983 Spring, Clip cecesevessanes 3
17 | DL-6860 | Hamess, Wire  .ovcuveiecscons 1 45 | DH-6793 | Spring, Support ....... cevenes 3
18 | DD=-2532{Seal, Felt ..vviveruiieernnans 1 R-1709 Clamp = 1/4" Tube ) ...... 1
19 | DL-1475 | Bell, Top End  ...... cesvaee .e 1 DC-9353 | Screw - #8-32nc x 1/4" Not 1
20 | DD-1588]Stud  cieriiiiiiinncnanananes 3 DC-6143 | Clamp = 1" Conduit 1
21 | TD-8335 |Spring*  ..eiiiiiiiiiiinennn 3 DC-5604 | Screw - 1/4"nc x 1/2" Shown 3
VD=69 [Spring ** .. iiiiiiiieennnaes 3 DC-8163 | Clamp - 3/8" Tube crsaee 1
22 | DL-24 Screw,Cap - 5/]6"-24nf x21/2". | 6
*  Used in TD=7546 Assembly.
**  Used in TL-8730 Assembly.
9-64 108




FIG.3183

# 2 MOTOR



NAaAA
FIGURE 3183 #2 MOTOR ASSEMBLY VL-4476 VM=-9528
%ﬁi‘ Part No. Description Qty. %ﬁi‘ Part No. Description Qty.
1 |C=1609 Screw, Cap-7/16"~14nc x 1" 161 27 | SF-1192 | Screw, Cap=-3/8"~24nf x 2" 3
2 |C-5775 Washer, Lock=7/16" ....... 161128 | C-312 Washer, Lock-3/8"  .......... 6
3 | TD-7545 | Stator Assembly *  ........... 1129 | DC-35 |Fitting, Grease  .............. 1
VM=9970 | Stator Assembly ** ... ....... 1|| 30 | DD=7254 | Pipe Grease (Inc. with DL=1475 End
4 |SR-8245 Strip, Terminal  ........... 1 Bell) ..evviiiiiaiiii., 1
DL-6682 Strip, Insulation  ....... 111 31 DL-1476 | Plate, Floating  .............. 1
5 | TD=7526 Screw, Self-Tapping=#8-32nc x 32 | VL=7925 |Hub, Clutch *  .............. 1
"™ 4 VM=9516| Hub, Clutch **  .............. 1
HD-8578 Washer, Flat-f8  ....... 41133 | VL-7924 |Hub, Clutch *  .............. ]
6 | SR=-8235 Strip, Terminal ............... 1 VM=95141 Hub, Clutch **  .............. 1
DL-6684 | Strip, Insulation  ........... 1(]| 34 | VH=6487 | Block, Rubber (*Qty. =3) RS )
7 |SC-3544 | Screw, Self-Tapping-#8-32ncx3/4"| 4|| 35 | C-1601 |Screw, Cap-3/8"-16nc x 3/4" 3
8 |DH-9867 | Switch, Overload  ........... 1136 | VH=6482 | Plate, Lock  «..ovuieinnenennn. 1
9 |SC-3545 | Screw, Self-Tapping=#8-32ncx1/2"| 2|| 37 | VC~8434 |Disc, Lined  ........oouvvnen.n. 4
10 |DL-2316 | Rotor & Shaft Assembly  ....... 11|38 | DH=6793 | Spring, Support  .............. 3
DL-2240 Rotor  o.ivvviviiiiniinnn, 11139 | DH=349 |Spacer ..........coivvinna.. 1
11 |DD=-7293 Pinion=8 Tooth  ........... 11|40 [ SR-3983 |Clip, Spring ..o.vvvervnnnnnn., 3
12 [DD=7279 Key oo, 1141 VH-6481 | Nut, Lock * .................. 1
13 |DH=483 Retainer, Bearing  ....... 1 VM=9513 | Nut, Lock ** .................. 1
14 |DH-486 Ring, External Seal  ....... 1(|42 | SF=323 |Disc, Stationary  .............. 1
15 |DG=7222 Bearing  ......iiiie... 1]|43 | TF-6223 |Nut, Adjusting  .............. 1
16 |DH=-484 Ring, Internal Seal  ....... 1[|44 | TC-9963 Bolt, Lock «..covvvunnn.n. 1
17 |Sv=6247 Nut, Lock ...covvnnnnn.. 1{|45 | C-1540 Washer, Lock=1/2" ....... 1
18 [DL-6860 | Hamess, Wire  ............... 11|46 | DL-1479 Nut=1/2"-13nc  ceveerrnnn 1
19 |DL=-1475 |Bell, End  ..... ... .oiiiiut. 1{|47 | SF-327 |Plate, Top Brake .............. 1
20 |DD=-1588 | Stud ...t 3||48 | DD-1726 |Washer, Lock=-3/4"  .......... 3
21 |VD-69 SPriNG  civreiiiii i 31149 | C-1528 |Nut-3/4"-16nf  .......ovn... 3
22 [TH=7502 | Screw, Allen Head=5/16" ~24nf x 2" 61|50 | R-3870 |Screw, Cap=5/16"=18nc x 1/2" 1
23 |VC=-6668 | Spring, Retaining  ........... 6|51 | DD=2532 {Seal, Felt  .........covennnn. 1
24 |C-1538 Washer, Lock ... ... .00 7
25 |[VM=5262 | Coil i 6 Not Shown
26 |VC=3550 | Spring, Retaining ~ ........... 6 DC-8163 |Clamp, Wire Harness  .......... 1
H-3336 |Screw, Cap-1/4"-20nc x 3/8" 1
Note:
* Included in VL=4476 Motor Assembly.
** Included in VM=9528 Motor Assembly.
4-66 108A




FIG. 3117

# 2 GEARBOX



o\

sttt e wABCO
i
SL-1486 TL=-9266
FIGURE 3117 #2 GEAR BOX ASSEMBLY TH-9062 VG-6777
%eot:' Part No. Description Qty
1 | SL-4%0 PIN, ROLL I e s L S I W Y.~ P e e 8
SRR R T N Tt s R SO SR SR 8
3 | TERS  RETARER BEARING & el iadinnan cuvs bna v v s o b e S 1
V4 | TC784 | MO"RING  cooeeiiiiiiiiniiii it 1
OIS | SL2545 | GASKET  +eeveennnvniuininmnntanatot sttt ettt 1
e g e T T S VN SRS o e g T 1
7 1 6G=4327 | SHAFT, OUTRUT* ........ 0 R R b B wibie s s SR 1
IC 5412 | SHAFT, OUTPUT** ..... ¢ musl i, 1
B LA | RIRIG U SEAL .......iheee s rrr — s aes e s i 1
9 | F-2313 PLUG. DRIELED = 1/2"NPE. . ivviviarrrmreesannnnnssvsnsnnireinios 1
10 | R-787 SCREW, CAP, SOCKET HEAD - 5/8" = 18NF x 2 1/2"  ............... 4
e DC-6203 | SCREW, CAP, SOCKET HEAD - 5/8" = I8NF x 3" ........ooiivnnnn. 1
B B e S AP et A A SRR R I SRR < 1
19 T T BRI .. i B e s e e v el 1
15 RS | CRRE . i iem e b e s g s e AR o 1
LT L CRsE I R A W 92.0K. . .. .inc !
14 P SEGRIE | GEAR, MAINE  .....iiiminnriiioneceninnasiassannsihs vedignmed 1
_ | 15 | DD-7250 | SCREW, CAP = 1/4" = 20NC x 3/8"  .......coiuiiiiiimieiaiinnnnns 1
TR L S0l TBERERET L ciiiees s s s cone enp e sis s ROUE S WS b v 1
1 FE | WASHER, TOCK e 5/B" i vi i i vhinname saeis 0o sly sisie sinlh i 5
18 | C-1526 | NUT -5/8" - 18NF : 5
12 | SP=J513 | BEARING  ‘i.eovvviceenn. 1
SN 28 E BC BT LSEAL, Ol . 2 0ivvensseeinonnaunssosenseneeienensssnsrasssis S !
21 | C-5771 PLUG, PIPE - 1/2"NPT 2
29 1 &R oS | PEATE, FACE = .ooot i b S 1
73 |- SCe3 | BEARING. = viivvvrsonin Hqm Tl 1
of L SleE0n | NUT . i aini T e ™ 1
25 | SF-1514 | BEARING  ........ po ... . RO N 2
126 | SG-3842 | GEAR, Ist REDUCTION #  ......... U SRR 1
$G-3843 | GEAR, IstREDUCTION ##  ......... 2 Tefhe o 0 1
¥ SECOAEE L PLAIG MAGNETIC = 1/2'NPT oo iiien e aesionansancsiinns 1
LT N e B SR R S SRR S TR =
B I LT o Diiaieeiieneiii e s e B SRR 1
e LTS G e SR o . DU D 5 SO S 1
AT e I R A TR R e S e 1
e T R U R W P T SO W RSB 1
33 | $-9652 BREW ET R ISR RL/ET i st o s niat 2
B | UL RREW, SET =~ 116" x5/16" i s ey s 2
S L G0 BEARING i e e e g R e 1
NF36 | SG-3845 | GEAR, 2nd REDUCTION  ....iivviiieiiionreceaseinsavstionnis. 1
37 | VF-5056 | SCREW, CAP, SOCKET HEAD - 5/8" - 1INC x 3" ### e BT S 1
sl e g S R R TR RS e !
NOT SHOWN & NOT INCLUDED IN ASSEMBLY
SL-3670 | SCREW, CAP (Gearbox Mounting)  «...ouveriinieniiniiniiiiiienann. 4
TR PR RN oA L e e e e e 1
NOTE:
* INCLUDED IN SL~1486 ASSEMBLY.
** |NCLUDED IN TH-9062, TL-9266 & VG=6777 ASSEMBLIES.
# INCLUDED IN SL-1486 & TH-9062 ASSEMBLIES.
## INCLUDED IN TL-9266 & VG=-6777 ASSEMBLIES.
### INCLUDED IN VG-6777 ASSEMBLY.
4-66 110




FIG. 1632 A
ELECTROTARDER

WIRING DIAGRAM e
O~ b—frRF”
© 2 2

'Nf}»?’s"ﬁm T Tl

@& £ 0

@——> { !

/ TRAN;lSORMER O/

ELECTROTARDER ®—) 9 W (\2

FI1G. 16328

ELECTROTARDER SWITCH BOX




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1632A

ELECTROTARDER - DH-7616

g‘f{' Part No. Description Qty.
1 DF=6448 | PLATE, COVER  .ituuniitiieerrererueneneessroonsessosanassnsasnnens 1
2 C-1601 CAPSCREW = 3/8" NC X 3/4" o iiiiiiiirrnreeeoeseecsesonnsanannns 4
3 C-312 LOCKWASHER .. it iiirrentnerocecsonesacaccasarasnasnnnsons 8
4 TC-3587 | SUPPORT, GRID =REAR  ...iiiiiiiiinirennorssncavenvcososaonancanens 1
5 C-1602 CAPSCREW = 3/8" NC X 1™ ttteterenrerecesossvaneensnsonassnannen 4
6 C-1521 NUT = 3/8" NC iiiitirteerueereesusassronsessssesassossannsess 4
7 DF=6447 | COVER 1.tiiiiiittiietannseecncnosccssssrosassesscsssnnnnnnns 1
9 HD=1609 | SPACER, STEEL ... ..iitiiieternereccncrncsconcsasosnccoscecasnnoaons 165
10 DF-6898 | SPACER, MICA .. iiiiiriitiiieinieennnconncnnnns Cetecsanccnanneasnaas 88
N DF=5480 | SPACER, STEEL ...t .uiiieeerenccrocesacsoncnosaseanssenancananne 68
12 C-1549 WASHER, WROUGHT L. iiiiiiiiiittetesaseasoscasascsncssncanons 4
13 C-1523 NUT = 1/2" NC iiiiietttienneeennnncesesanseseesesssessnnnssons 4
14 DF=6430 | ROD, SUPPORT  ...iiuivuuuieecnonannoeaacsacasncancssascaacccasncnes 2
15 DF-6432 | MICA, TUBE ... iiiiitiritrternnesseesoreasasonscceasossnnnnons 2
16 TC-3586 | SUPPORT = FRONT L. iiiiitienetavecnasoncsococnsossscascasasonsss 1
17 C-1523 NUT = 1/2" NC it tiittiiiereesanncersennassosesasesasnssseans 12
18 CD=3426 | PLATE, GRID .iiiitiietrrneerrenarococosnseeoassscssanconnnnanens 58
19 HC-8278 | LUG, TERMINAL .. i..iiiittiitiiereiecseecsaneassoennncassoneanans 2
20 DF-2962 | SCREW, MACHINE = 1/4" NC x 1/2" .. iretiviinrnrernncossennensoens 2
21 DC-3584 | LOCKWASHER = 1/4" ... .iieiiineereereennsocannsansensnasancen 2
22 DD-=2464 | NUT = 1/4" ittt ireeerseeeesnsesssssassssssssanasanens 2
NOT SHOWN & NOT INCLUDED
SR-4860 CONNECTOR, BAR (INCLUDED IN ELECTROTARDER ASSEMBLY) ........ 1
DL-6078 | BRACKET, MOUNT = FRONT ... iiiiiiiinencnncnssnnssncasons . 1
D1.-6089 BRACKET, MOUNT =REAR ... iiiiiitiiecnrseanssansrocasncscans 1
DL-6119 | SHIELD, HEAT . ..itrriiitenncasosatosnssssancssasasosoncssasacese 1
C-5746 CAPSCREW = 1/4" NC X 3/4" 1 iitiieenerrrnncnereesnnescssnsascaanes 3
C-5774 LOCKWASHER = 1 /4" L iiiierrrnneannecassceeascosassossosasnns 4
C-5780 NUT = 1/4" NC Liieittrrrerreressasosencnscsosscacnossascassans 4
DF=3470 | STUD  cttiiiireerivennsanasscsssasossacssssssessasssasssaseanansns 1
DD=1300 { CLAMP L. itiiiiinneennsesasuconsnssonsasesasassssesnsosnnsans 2
C-5762 CAPSCREW =5/8" NC x 1 1/2" ittt iatecncrsanassstacsnnsssans 4
C-1541 LOCKWASHER = 5/8" L tiiiiteeennnertasonsassscassnsssononnans 4
C-1525 NUT = 5/8" NC ttitiinnneernenssesssssosassassssossossnsanssnns 4
NOTE: DF-6434 GRID ASSEMBLY (3 REQUIRED).
INCLUDES REF. NO, 9 THRU 22 EXCEPT 16 & 17.
FIGURE 16328 ELECTROTARDER SWITCH BOX
1 DF-1311 GROMMET, CABLE  ..iiiiieriiireeernocsronoenasosnocascsassnassens 2
2 TC-9535 | CONTACTOR =SEE INDEX  tiiiiererencsreencacscsnsoscosncsnssanss 1
3 SR-9276 | BOX, SWITCH  otiiriiiiiiiinustanerssceseoncsnssssnnncarannssssass 1
DG=-3971 | COVER, SWITCH BOX  ..iieieiiencerencrsocsscrassassoanosscccccss 1
4 DH=-4691 | CAPSCREW - 1/4" NC x 1/2" .iiieiiiieneaneneaercncansansssonss 4
5 DD=2464 | NUT iiureiieveneosoevsoessossossocnsssosnsososescsscasssssnasvss 4
6 DF-3428 | BUSHING =RUBBER . ieiverrcnoriocsseonsncercoacscsssscsscsasensnsnes 1
7 SR-9278 WIRE, JUMPER  .iiiiieieeennneneraarsscsrnssssccesnansnasacsanasnns 1
8 C-1601 CAPSCREW = 3/8" NC x 1" iitiiientrnrnseenanansosccoascsraascnns 2
9 C-312 LOCKWASHER = 3/8" .iiitiiiiitreeeronnossanascascssscsoncsosone 2
10 C-1521 NUT = 3/8" NC iiiiiiiiiniirereneasssssascosossosesassonssasans 2
11 DF-1800 | SCREW, MACHINE - 1/4" NC x 3/4" - FILLISTER HEAD  ....ciiiivnenens 4
12 DF-1577 | NUT = 1/4" NC SQUARE  ...iiiiiieeericonoccntionnsenancnccasen 4
13 DL=6086 | CABLE ....evveveceeconeoascnsssessnanssosvaacassasessssesassoncncs 1
14 DL6082 | CABLE ....itvriveueeeesoscnsnssosssosnosssncessssanescnsssensnnsose 1
15 DL-6084 | CABLE ...vveveeiveusesccocsvotsssaasescasosasscsassosessnssssossosn 1

10-60

112




JUNCTION BLOCK
ON COCKPIT

SCRAPER
QUICK DROP
VALVE

295

FIG. 1692
PIPING-HAND BRAKE




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1692

PIPING - HAND BRAKE

11\3?)1:' Part No. Description Qty.

1 | TD-5556 | ADAPTOR, MALE =90°  ......... Cheeeerenenaanas Ceeeeeencereeaanans 2
2 | TF-4226 | HOSE ASSEMBLY - 3/8" x 22" e eeeeeteesesenesesenentsanns 1
3 |r-3188 ELBOW - 1/4"NPT x 90°  ..... Ceeeeessesesenannas Cereeeieieananes 3
4 [R-2510 NIPPLE, CLOSE = 1/4"NPT  ......... veeean Cetesenteecnnesansnas veee | 4
5 | CD=-1633 | VALVE, HAND (See Index) ¥ vivvirurnennncnnns Ceteensserenenrentanen 2
VD=-8469 | VALVE, HAND (See Index) ## Ceveensntaentenaeracanans 2
6 | C-5747 CAPSCREW = 5/16" NC x 3/4" # ittt ireesneonsncosessssssescnnsens 4
C-1601 CAPSCREW - 3/8" = 16NC x 3/4" ## ... Ceeeseeneenencnesesnansn o] 4
7 | c-1538 LOCKWASHER - 5/16" # Cetesesesenrenesanns B B |
C-312 LOCKWASHER = 3/8" ## ... Ceteeeneereseeacncnnnnan I !
8 | DF-1787 | TUBE, ASSEMBLY - 3/8" x 6" Ceeeeeneesnenanenasanans 1
R-7013 SLEEVE  ..... Ceteseeresiecnanns Ceeeeeereennecnnnnnsanas o2
R=5115 NUT  veirirnenrennencnnnas ceenne Cereeresasenansane ceeeene | 2
9 | R=2508 TEE = I/4"NPT  vevrenreccsoncsens Ceteeeesecenensesanansans 1
10 | H-8549 ELBOW, IMPERIAL (Body Only)  ...... Ceeeeaenenenns Ceereserenaes 1
11 | HC-2489 | CONNECTOR, IMPERIAL (Body Only) tveveevuernnsneneeensaneannns 1
12 | s=2916 ELL, STREET = 1/A'NPT  tvrvernsrsncosesseones Ceeereseeneesnenans ee | 4
13 | TF=4236 | HOSE ASSEMBLY - 3/8" x 36" ceeerenn 1
14 | TF=4230 | HOSE ASSEMBLY = 3/8" X 27" *  tivevenveveennnnns 1
TF=4232 | HOSE ASSEMBLY = 3/8" X 30" % | . tuuvusesessssssosasssocscessnsns 1
15 | TF=4275 | HOSE ASSEMBLY - 3/8" x 144" 1
16 | TG=7442 | ADAPTOR, MALE = 90°  terirverennresenncnnns 1
17 | DD-9468 | VALVE, TWO-WAY * Cereneesenenan Ceeteteserenceanannns R
TL=9912 | VALVE, TWO=WAY ** . . iiiuieernonns U B
18 [R-86 BUSHING = 3/8" x 1/4"NPT  ...... R )
19 | TD=9720 | ADAPTOR,MALE - STRAIGHT Ceeereneneneeenenarasenas vereees R )
20 |R-2508 TEE = T/4"NPT  teverrirrrnenensennnes Ceeeteeteenserencensaansanans . 1
21 |R=2510 NIPPLE, CLOSE = 1/4"NPT  irveerrencvsosnssnnnnces 1
22 | H=8549 ELBOW, IMPERIAL (Body Only) e eeeseseatataseencaneenanttenannnns 2
23 | DL-5706 | TUBE, ASSEMBLY - 3/8" x 9 3/4" e eeiaeeteesanteretsannenaes ]
R=7013 SLEEVE Ceeeteeatacsrsenteaenssenaneans R )
R=5115 NUT  teireerencnseseneceanans Ceterentecnsenansennnces veee | 2
24 | DL-5704 | TUBE ASSEMBLY - 3/8" x 10 7/8" Ceeerieineneaees 1
R=7013 SLEEVE  ........ Ceeeteenineeencnanan T I
R=5115 N RN
25 |HC=1582 | NIPPLE = 1/4"NPT X 5"  vevevenn. Ceerrrenieeaesns 1

26 |R-1359 SLEEVE = 1/4 NPT  oevueuereenessenensescncossosnsossnsonssearssnne 1

NOTE:  DL-6951, DL-6983 & VG=7252 HAND BRAKE GROUPS
INCLUDE REF. NOS. 1 THRU 19.
DL-6952 & DL=7755 COMBINATION HAND BRAKE & QUICK
DROP GROUP INCLUDES REF. NOS. 1 THRU 7,$ THRU 26.

*  INCLUDED IN DL-6951 & DL-6952 HAND BRAKE GROUP.
**  INCLUDED IN DL-6983, DL=7755 & VG-7252 HAND BRK.GRP.
#  INCLUDED IN DL-6951,DL-6952,DL=6983 & DL-7755 HAND
GROUP
##  INCLUDED IN VG=-7252 HAND BRAKE GROUP.

(OPTIONAL)

2-64

114




TO FRONT
BRAKES

FIG. 2409

PIPING-HAND BRAKE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2409

PIPING - HAND BRAKE

gﬁf‘ Part No. Description Qty.
1 VD=8469 |VALVE, HAND AIR L .iiiiiitioroeestaceancscoccccnscaasasssnsnnsnans 2
2 |S-2916 ELBOW, STREET - 1/4"NPT teesetesesencssesssccncnassnas secesesens 2
3 |R=2510 NIPPLE, PIPE = 1I/4"NPT tiiiereinnnnnan sesesesscscsesecsnsne esoes| 6
4 |R-3188 ELBOW, PIPE - 1/4"NPT cecnsanae ceeseresecsscarncansannns cesenss] 2
5 |TF=-4236 HOSE ASSEMBLY - 3/8" x 36"  .ievene tesessesesaressssaesasnns cens 1
6 |TF-4232 HOSE ASSEMBLY - 3/8" x 30" Ceeseseresstesetesnsanacassans cevens 1
7 |TF=4275 HOSE ASSEMBLY - 3/8" x 144" cesesssasssnsnsane tesescensecnsnsans . 1
8 |TD-9725 |JADAPTOR, STRAIGHT = 1/4"NPT x 3/8" = 18JIC  +eevvernnsan. cesvene 1
9 |TD-5556 |ADAPTOR = 90° teceessesessnseass tesesssssanssases cesenssascans 3
10 |TG-7442 |ADAPTOR -90° ..... ceccenns seeessesscsestssssascecsnnncsssesese 1
11 TL-9912 VALVE, TWO WAY L iitiirteecscrenscesscssaossssecscscssnssnnns ceses 2
12 |S-5823 BUSHING, REDUCING = 1/2" x 1/4" . iivirtrrnceenveenncssnanenes .o 2
13 |R=5016 ELBOW, STREET - 1/2" x 45° tecesssasesesescacansae seenee sesenns 1
14 |TD-9720 |ADAPTOR, STRAIGHT - 3/8" NPT x 3/8" - 18JIC cecssessessessescnns 1
15 |HC-2489 |ADAPTOR Ceesesssusasessesetssesntsstassescassannnssessansen ceeas 2
16 |VG=7272 |TUBE ASSEMBLY ceesesebesrenssssasscacnnanse cressen teessacsncans 1
17 |R-2508 TEE, PIPE = 1/4"NPT  tiiirerreeeennsenonscrsccssnnsoeccnssssscnne 2
18 |TF-4214 HOSE ASSEMBLY = 3/8" x 12" .. ieerereeeeenonocncannnnnees cecens 1
19 jC=-1601 CAPSCREW = 3/8" = 16NC x 3/4" L iiieerreeensreceancssossoansns .. 4
20 |C-312 LOCKWASHER - 3/8" N 4
NOT SHOWN
C=5769 PLUG, PIPE = 1/4"NPT ctesesseescssesssesssacassesssssrosnscnanns o} 1

VG-7271 HAND BRAKE VALVE GROUP INCLUDES REF. NOS.
1 THRU 20.

(OPTIONAL)

2-64

114A




SER'
LINE

FIG. 1693

EMERGENCY PIPING
EMERGENCY

BRAKE
RESERVOIR

TO REAR DUMP
BRAKES



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1693

EMERGENCY PIPING GROUP DL-6898

llsf)f' Part No. Description Qty.
1 | TF4240 | HOSE ASSEMBLY = 3/8" X 42" | it tetteeeernennsasoreeannnnns 2
2 | c-1601 CAPSCREW - 3/8" NC x 3/4" eenteneaeetenrrereeaeannens veeea | 10
3 | c-312 LOCKWASHER - 3/8" et teeeeeieetenerarnenanan Ceeeetetaeeenans 10
4 | C-1547 | WASHER, PLAIN = 3/8" .. .vuivrirnernencencnesasnannss Cerenees 4
5 | TD-9720 ADAPTOR MALE - STRAIGHT  sivuivnrnnen. Ceeenene Cevereraenenes 8
6 | TG-7861 | RELAY - EMERGENCY VALVE & RESERVOIR ASSY.  oovooonos, cereees . 1
TH-3855 RESERVOIR COMPLETE  ...... Ceretreneenaes Cereneneans 1
TH-3856 GROMMET Ceetereenrrrencenenas cerereees ceenesenas 1
SR-3585 COCK, DRAIN - 1/4" NPT  ...... Ceeeeeentreenennnsneeas 1
TH-3857 VALVE, RELAY - EMERGENCY (See Inclex) ceeraeaes Ceeeeeeans 1
C-5769 | PLUG, PIPE-I/4" NPT vvevrvnnnns Ceeeareneseritaennas 2
HC-1851 | COCK, DRAIN = 1/4" NPT  teriinvvnrneneenennns ceeenen Cereeeeeenes 1
7 | TF-4212 | HOSE ASSEMBLY - 3/8" x 11" O, 5
8 | DH-5178 | AIR CLEANER ASSEMBLY Ceeereteeneetaennenannoncnns Ceeeeeeans 3
9 | DH-5404 | "V" BOLT  ...vvvenen. Ceeeeentneratannaas Cereereteettenernesennns 2
10 | C-5774 | LOCKWASHER - 1/4" Ceeeenes ceeeen Ceerererereenes Ceeeeereenenne 4
1N | C-5780 | NUT - 1/4" NC e tereeeraeerenteenas Ceeeeaeenes Ceeeeenereenn . 4
12 | TD-9725 | ADAPTOR, FEMALE - STRAIGHT  .......... ceveees Ceerrerareenenas .. 4
13 | TF-4231 | HOSE ASSEMBLY - 3/8" x 27" Ceeeneenn ceeeees ceeeeiaees ceeereens 1
14 | TF-7436 | AIR LINE - 1/4" PIPE x 74" Ceerererenranee 2
15 | DF-4238 | AIR LINE - 1/4" PIPEx 130 1/2" ......... cerraees Ceereereenencnnans 2
16 | TF-4277 | HOSE ASSEMBLY - 3/8" x 156" ......... Ceeereeieneetrncnntacnnns . 2
17 | TF~4416 | HOSE ASSEMBLY - 1/4" x 13" 1
18 | R-2508 TEE, PIPE - 1/4" NPT Cereerernenes Ceeerreaean Cerereeans cerennee . 2
19 | HC-1580 | BUSHING = 1/4" x 1/8" NPT  ......... ceeres ceerenen 1
20 | DC-5608 | NIPPLE, CLOSE = 1/8" NPT  tvieurenvneneenennnnnns Ceeveienes ceeens 1
21 | DH-7405 | GOVERNOR "TYPE D" (See Index) ....... Ceeererneeas cevernens 1
22 | C-5748 | CAPSCREW =5/16" NC x 3"  ..vvueen. ceeens Cereeeenereneas cereenes 2
23 | C-1538 | LOCKWASHER = 5/16"  \ivuervnnnnnnnnn. ceevaees Ceeerrerieerasenan 8
24 | DH-7771 | MOUNT BAR, GOVERNOR ........ Cerees e teeneeinerenrnerananaan 1
25 | TF-4217 | HOSE ASSEMBLY - 3/8" x 13" Cereraens Cereereernens Ceeenreeraenn 1
26 | TD-5556 | ADAPTOR, MALE -90° ......... Cereeeenes cerreeeenees 3
27 | DC-2361 | NIPPLE - 1/4" NPT x 2"  ........ cereeens Ceereenens cerens Ceeeeneane . 1
28 | TD-5557 | ADAPTOR, MALE = 90%  1tuuuturnenennncnsnoncnnesnsnennnns eeienen 4
29 | SV-8047 | VALVE, TRACTOR PROTECTION (See INdeX) wvvevvevncnvonnesnens .. 1
30 | R-5412 CAPSCREW - 5/16" NC x 3 1/4"  ....cvun.. Cereeeneanes cerenenns 2
31 [ C=1520 | NUT =5/16" NC  ititneeeeesenerecnsososnsnsnsncnsnsnnns ceraenas 2
32 | TF-4221 | HOSE ASSEMBLY - 3/8" x 16"  ..... Ceeeeeenens 1
33 | TD-9747 | ADAPTOR, MALE -90° ...... Ceeernenees Cerreeneceeans cereneans 1
34 | TG-7442 | ADAPTOR, MALE = 90°  t1uvrenrenronvncnncncnnnns Ceeveeanaes ceeees 1
35 | DD-9468 | VALVE, TWO-WAY  ....vvvnenenn 2
36 | R-2510 NIPPLE, CLOSE - 1/4" NPT  ....... Cerenreresereens Cerreereeneneaes 4
37 | R-86 BUSHING - 1/4" x 3/8" NPT  ..... e tettenerenentenenennnaes 3
38 | TF=4236 | HOSE ASSEMBLY = 3/8" x 36"  veivevnnens 1
39 | TF-4226 | HOSE ASSEMBLY = 3/8" x 22"  tveevenens Ceteeenretencacenenannas 1
40 | TF=4230 | HOSE ASSEMBLY = 3/8" X 27" teriveverreecececnnsncens Cereeenanas 1
41 | $-2916 ELL, STREET = 1/4" NPT tuiveveernrerrusessocasancncsncssnssnsncsnns 4
42 | CD-1633 | VALVE, HAND BRAKE (See Index) .e.e... Ceeeeaesernsanasenen 2
43 | C-5747 | CAPSCREW - 5/16" NC x 3/4" Cerereneneaen Ceveceenene cereraene .. 4
44 | R-3188 ELL - 1/4" NPT x 90° ettt eieatenenteneenettntenetantanenenanns 1
45 | H-8549 | ELBOW, IMPERIAL #69 (Body Only)  ....... 1
46 | DF=1787 | TUBE ASSEMBLY = 3/8" x 6"  ...vvunens cerenerees 1
R-7013 SLEEVE  .veeen.. e teresiescenencencnenans Ceeererereanane .. 2
R-5115 NUT  cievvencnnncenes e rreeraenrentenananns ceveens ceerenanes 2
47 | HC-2489 | CONNECTOR, IMPERIAL #68 (Body Only)  ...... Ceeesereeteneneens e 1
NOT SHOWN
TF-7435 | PLATE, COVER - RELAY EMERGENCY VALVE  ....... Ceeeereneneas 1
( OPTIONAL) (USED WITH REAR DUMP)
2-61 116




FIG. 232

AIR VALVE-HAND




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 232 AIR VALVE ASSEMBLY CD-1633
g'gt:' Part No. Description Qty.
1 SD=6282 | WASHER otreriinenneeneunsanscnsancsassosensssscnsensssnsanses 1
2 SV=4728 | PISTON i eiirieernscerseseccasaseanscosasonasscasssasssasscnaes 1
3 SV-4729 | CUP iiiitiirerireseasesososscscnsscncscssssassssssesnossncnnsens 1
4 DC-5003 | SCREW = #6=32 x 5 /16"  terurrrinenereruoeesosssonseonsassnsasones .. 1
5 SD-6277 | INSERT  ......veeens Ceteesesasscacacesesesnsacsascenasnsosrasnan 2
6 SD-5447 | STEM  tiiiiirrieeersaseecessassscssocsasessencssssancasssssssnss .- 1
7 SD-5448 | SPRING  ............. Getececscesstsestcesscsssctossasnanssoansans 1
8 SD-5443 | SPRING 1 .iiiiittterecesassesacessssocosasccsaascnnanssssssosnns 1
9 SD-5442 | GASKET  tiiiieiicrseesensrocssocsscccssccasacsas teesseseasasanons 1
10 SD-5441 CAP iiiiiieiitrtertsesssessasssesccessccscsssesacssasnssnssccnsns 1
11 SD=5440 | GASKET = .eiievirerereeacesssosncescccscsvncssassasnncacas cesenens 1
12 SD-5446 | BODY  tiiiiiiiriennssrtonsasecanscccscscossscacsssnnsosssens cecane .o i
13 SD-5439 | PLUG  tiiiiiiiinisesororesesesenscsnccccassassosvsssssssssassassnns 1
14 | R-2639 NUT = #6=32 Liiiiiiiiiiieiiiiiieraiernaseneeenncensesnassannss 1
15 SD-6280 | SPRING ... iiivererecesnccnccnococascascsnnanns sesesessecesasesus 1
16 SD-6281 RETAINER  tiiiiiiiiiennseccncecsscsccossonascannse sesecsancsnss e 1
17 SD=-5444 | HOUSING . i.iiivecncassesescanescccacsassanacsosssssnsassocnsoanss 1
18 CD-296 LOCKWASHER = 5/16" 1 .ieeiiveeertosnernosssssoonsassosnarsosssns 2
19 SD=6287 | PIN  iiiterereceronossenvesonssoasasascossosacsnnsssscscsnosnsnae 2
20 SD-6289 | SETSCREW  tviiiveeevenstsoesocoscnsensasosasnssescssscsnssoonans aes 2
21 SR-1556 CAM Liiiiiterarecsesassssesssssesssssssossasassssassasancsnsecss 1
22 SH-4080 HANDLE . ivetiveecccssossoscsesncssscsscaassssacasssasnsscncocss 1
23 SD=6290 | GUIDE .eiivereeseesonccnsncccessscancancnccns esecossssessnsase i
24 SD-6288 | "O"RING ..iiieeeeinoesseacassscsacssccccconcnns seeees tressessoss 1
25 SH=4082 | NUT  .iveveveevoseaesssrossnssccssassascsscasssossocsnosasse sesnsas i
(USED WITH REAR DUMP)

2-61

118




FIG. 2416

AIR VALVE -HAND




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2416

AIR VALVE ASSEMBLY - VD-8469

1%‘2" Part No. Description Qty.
1 | VF=5465 | PIN, HANDLE ......... ceenns teceresecnsssncsrsaoans cecsesssesenne 1
2 | VF-5464 | HANDLE ssececesesecsescessscrsnseretstcocnosesereraransssernnns 1
3 | SD-6290 | GUIDE, PISTON TRAVEL = .siivveeescessascossssssssecsssasssncassas 1
4 | SD=6289 | SETSCREW  teeeeceeeescaccssscensccscsassassssssssccasssssssceascnns 2
5 |VF-5463 | CAM cessensee sseeseseesasacacarenssensasasssssassecccasna cecsne 1
6 | SD=6281 RETAINER cecesnrcsanseas cesvees sescacss P 1
7 | SD=6280 | SPRING S 1
8 | SD=6282 | WASHER  s.iivveevnnrscenssacossasansasaosssssseasssssssansssnssons 1
9 | TH-4541 PISTON & CUP ASSEMBLY cecssessnssns eessensssesssarsressanesenes 1
10 | SV=4729 CUP  tieerrennnenes tesssenne teeecsssssanssessssssssssansrstenes 1
11 | C-1538 LOCKWASHER - 5/16" ........ tessesssssasssnsssessssasssassssseane 2
12 |VF-5462 |PIN, CAM ..... St seeeseescssvtessnesassesessttessenssstsrrsesnanes 2
13 | TH=4546 | "O"RING ..ccveeess Seeesccsceseessessesssesscsencsssresenesnssoas 1
14 HOUSING (Not Serviced) tesesacsccscterrsrscarosans ceresesens 1
15 | SD=5443 | SPRING, PISTON RETURN ceevadscnanss crencanas S . 1
16 | TL-2586 VALVE ASSEMBLY, INLET & EXHAUST eescesctesestsssscscsres RN 1
17 | SD=-5448 | SPRING, INLET & EXHAUST VALVE eeesvssereresseesessescnscsacnne 1
18 | SD-5442 | GASKET ........ tecesssecsevessasresene tesesesecensrenasenans cens 1
19 | VF=5461 | CAP ...... teessscsessesessens cesensne sesesanes cetecersesessennne 1
20 | SD=5440 | GASKET, INLET PORT CAP cessesesesecscscanann Weecesesaseccvannas 1
21 | VF-5459 | CAP, INLETPORT ..ceevecscccncrecacnnee tessscsscecsnns sessssasnes 1
NOTE:

TG=2520 REPAIR KIT CONSISTS OF REF, NOS, 10,13, 16,
18 & 20.

(OPTIONAL)

(USED WITH HAND BRAKE)

2-64

118A







ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1690A

A{R CLEANER ASSEMBLY DH-5178

§f)f' Part No. Description Qty.
1 SR-1563 ELEMENT it iiietiasesascsesososasssssesssssasacsosssssacssasss ]
2 SR=-1564 WASHER Lttt iiieeevoeeraosasseosacssesssosssssssansssasnasss 1
3 | SR-1562 HOUSING  Liiieiiiietrnoinossasesssesasassassssssasss sectsannne .. 1
4 SR-1567 NUT  iiiiiiiieeeeeceovosacsssscnssnnnns esesctteccenossnananns 1
5 | C-5768 PLUG, PIPE = 1/8" NPT . tiiiiiitineneenerasnssnsesescassnssssssanes 1
6 SR-1566 GASKET  iiiiiiiireretvocscscscncntsacsannns tecrecensans ceceneen 1
7 SR-1565 SPRING  iiiiiiiitieeteeeraatersnastostostscsssccanancansasssnas 1
(USED WITH EMERGENCY BRAKE SYSTEM)

FIGURE 16908

TRACTOR PROTECTION VALVE ASSEMBLY DH-4893

OVONOCULBEWN —

NN NN — ot oot ot d ot ot o
WN=—=00VONOCOGRARWN-—

SR-1586
TC=-4401
SR-1587
TC-4400
SR-1585
SV=-6837
SV-6839
SP-9047
SV-6840
SR-1574
SR-1575
SV-6842
SV-6841
SH-5979
SG-1184
SR-1572
SR-1576
SV -6845
SV-6843
SV-6846
SR-1584
SG-1177
SV-6838

Sv-6847

O
GROMMET 1.ttt ittt iittecsearenccnsnasssannscccsanss
NUT, CAP . iiiiiiitieiencneneraanaresoscsnanas Cheeeiienenans
DIAPHRAGM iiiiiiiiieniieerinnecenseionnccasasasacnansanasens
GROMMET L iiiiiiiiiiieeerneenerasecansnssansassstassonsnsassans
BODY  tiiiiiiiiiiiieiiiiesiiaetitetceasraenecasenatroctnsastirne
GUIDE, VALVE iiiiiiieiiiiiiineeenceas cesesesecessaanaannas
CGROMMET L iiiiiiiiiieiieeeetinaneererosnsccsnssassscansansnss
SEAT, VALVE  tiiiiiiiiiiniieeiencaancnnns teetsenasennecstsesarns
GROMMET, BODY  iiiierriiiiienenereesessserosasasasassnosnes o
VALVE, DISCHARGE . iiiieiiiiineenanenceanansscsssscosncccsans
0 T T
SPRING iiiiiiiiiiietiieiertoneneroncennnnsasssassascsasannne
CAPSCREW  tiiiiiiiiiiiiinerenrernoneaccaanssotasacssasscscsscssssns
LOCKWASHER  ...iuieiieieietennrnneosonas ceseeenennnoas sereeeans
GROMMET . iiiiiitiniesinvessrncessoasonsesosassososcssasssocoss
SPRING it iiieeietncnenacuranns Gecesesseearannananns
PLUNGER . tiiitierireieneuesocsaorescnscssoansoasannnsssaccnse
SPRING iiiiiiiiiiiieienrcennananss Cereenens cesecannesins .
FOLLOWER  iiiiiiiiiiiiieeneenasccanccsessnnss cesenecesteeans
NUT iiiiiiieiiiiieeasnnccansocnsoacsanenns P
PIN, COTTER  ......... ceeeceretneteans Ceteeneietecnaans eereceees
VALVE  ciiiiieiiiieirenenecncocnnnanass cececasccesinene ceeneas

o R ] | cieereseacansnan

NOTE: SV-6844 EXHAUST VALVE PLUNGER ASSEMBLY
INCLUDES REF.NOS. 2, 4, 18, 20 THRU 22.

(USED WITH EMERGENCY BRAKE SYSTEM)

— ot ot N ot at ot ot it ot P P e e et ) ) - —

—

2-61

120




FIG. I54

GOVERNOR



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 154 GOVERNOR "TYPE D" VALVE ASSEMBLY DH-7405

g‘(’f Part No. Description Qty.
1 SR-4577 STEM, EXHAUST tittiiitititteeeceansasonsesssnssssessssencnnae i
2 SR-4576 SPRIN G ittt iiieeereenecencoaasnesenaannsssessoscsnneas .e 1
3 SR-4565 BO DY, VALVE i iiiiitieteeeeneeeonessaseeassesnsnssasonancnanans 1
4 SR-1583 GROMMET  Liiiiiteeeireneeeeeecssasansenseroscassssscsncssansanes 1
5 SR-4566 BUSHING, GUIDE o iiieitiitttneeeeereesensssensssnososnannnsnes 1
6 SR-4589 SCREW, MACHINE = 1/4" =20 NC  .tiiiinirreenenseeonenassononns 4
7 | SR-4567 SHIM = (010 i iiiteiierrereaecesaceonacoasessasnecsssoncnnnosnns AR
8 SR-4568 SHIM = L0038 ittt it iteeerereneeenosnnosesnsasosoossccansanes AR
9 SR-4570 SEAT, INLET VALVE  (iiieiiietieeenoneseosssosessassssncncanas ) 1
10 SR-4569 GROMMET Lttt iiereeeecneoanasosnoassasassssseesossacanannns 1
[R] SR-4571 VALVE, INLET EXHAUST  eiiiiettiieeereeereosacnscrasosennannns 1
12 SR-4572 SPRING, INLET VALVE L itiiiiiiiiecternrenereconsecesosasensannns 1
13 SR-4573 SPRING, SEAL RETAINING L .uiiiieininienerennorecnsesssanesennces 1
14 SR-4574 RING, SEALING L iiiiteittieinrenarneeeosseconoosssssceaansnnes 2
15 SR-4575 CAP, SCREW i iiiteteieenosnsesesonensossesocsenassoncansonnane 2
16 SR-4583 PIN, COTTER = 1/16" x 3/8"  ttittiterernnnnanncannnennansnnnnns 1
17 SR-6717 NUT, SLOTTED = 1/4" = 28 NF  tiiietttinnnnnnnnnececncnnnonsnnns 1
18 SR-4581 FOLLOWER  iiiiiiiititieeienececnnsaoonsessnsaosnnosasensncnse 2
19 SR-4582 DIAPHRAGM ittt tieeeeassoenssncsensesssossasnncssnnen 1
20 SR-4580 STEM, DIAPHRAGM ittt iiiiiiiennernncnceeosssesnsansncennnnnes 1
21 SR-4584 CGROMMET i iiiiitteeeteenerncacooosesasssasssasossassssasonsns 1
22 SR-4578 CAGE, SPRING  tiiiiiiiriireerrensesconancans teeiessesesannanes 1
23 SR-4591 FILTER ittt it eieeereeerocencocnssosennsensosssassananasonnnse 2
24 SR-4590 WASHER, RUBBER . etittieiereeeennoceroeanesosassanssnncanasen 2
25 SR-4592 RING, SEALING L iiitieieerereeeeeseasesacsssossansssassasssans 2
26 SR-4593 CAPS S REW it iiiitiereenereonsasoneeenosesnonsssoassanss . .. 2
27 | SR-4588 PIN, COTTER . ieitetireeenecancseancnsssensassosenoansscacanones 1
28 SR-4587 NUT, SLOTTED - SPECIAL Gt eesseceesracsecesssecretannnsssecer e 1
29 SR-4586 SEAT, SPRING i iitiiiirtereeeeneeoecansseorencsonsessnoonescsans 1
30 SR-4585 SPRING, GRADUATING iiiiiieiierenrnccansonsencossssnnnonnes 1

NOTE: SR-4564 VALVE BODY COMPLETE INCLUDES REF. NOS.
3, 4,&5.

SR-4579 STEM & DIAPHRAGM ASSEMBLY INCLUDES
REF. NOS. 16 THRU 21.

PRESSURE SETTING 85% TO 105#,

(USED WITH EMERGENCY BRAKE SYSTEM)

2-61

122




o
©
O
w

RELAY EMERGENCY VALVE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1691

RELAY - EMERGENCY VALVE ASSEMBLY TH-3857

§?f’ Part No. Description Qty.
] TH-3888 | SCREW, MACHINE =#6 ... iiivirenennunnnns Cerreerieeenen. verenes 2

2 TH=3887 | FILTER, AIR o iiutrtttinnseeneecvneenenessensocasensnsassneas ]

3 SH=5979 | CAPSCREW = 5/16" = 18  tttrtvtrernennenensenensensnonnensns 4

4 SV=1319 | LOCKWASHER = 5/16" 1 ttiiieiteeineseenencenencocesensnsencnsen 6

5 TH=3884 | COVER o\ iitieiivnrerenencenencncenensosenessenensnnanens cees 1

3 TH=3885 | GROMMET o .uiurieiernensenesoncenrorencnsonnnsasnnes Ceeerereeans 1

7 TH=3883 | GROMMET o iiitiitiieerreeneesenesssosncesenencecencasasensnnes 1

8 TH=3881 | PISTON, RELAY  ttturtenieiurnsnennrenenensssensosassnssssasanns 1

9 TH=3882 | RING  ttittiuinrnienneneenenoeeessscassesaresceasasensnssnsssnannns 1

10 TH=-3880 | SPRING, PISTON RETURN & ittiernerenovnencencnensencncannnn 1
1 TH-3858 | BODY COMPLETE  ........ Cerereeenciaenanas ceeees cerenanen 1
12 TH=3877 | VALVE, CHECK tttuereinvnosoneonnenensanennnnns Ceeereeenans ]
13 TH-3878 | SPRING, CHECK VALVE  tvuteitvurncenrnsenensseecenssssnensanes 1
14 TH=3889 | GROMMET . iitiiirinereetneenesesonoeensosesnenssaseancenseneenns 1
15 TH=3879 | CAPSCREW 1 \euurnevnreennencaoeennconsssenencosnsanessoenanssnas .. 1
TH-3860 | PISTON & VALVE ASSEMBLY, EMERGENCY  vevevevnnnnn. Ceeeenneas 1

16 TH-3869 SCREW, MACHINE -=5/16" =18  ......... Ceeeraeneeans ceverenas 1
17 TH-3868 WASHER, SPECIAL  ......... e teeeaenteeanerenenraes Ceeenaes 1
18 TH-3867 VALVE, EXHAUST . irtitiinreerrensncencennansenns Ceresenees 1
19 TH-3871 GROMMET L iiiittiiieesecencsncsnseanennnnns S, 1
20 TH-3861 PISTON, EMERGENCY  ttttirneirenenennsesssenennnocasansnnes 1
21 TH-3870 GROMMET et eetaceeineneetaentetraenraas Ceereenens ees 2
22 TH-3862 VALVE, INLET  ttitetiiuenenennenencanessossocnnensnnannnenns 1
23 TH-3863 GROMMET, INLETVALVE  tiiverrrrnenrncencncans Cereeennas 1
24 TH-3864 SPRING, VALVE ttiteetieieeneonsnseconssncosnsancasnens 1
25 TH-3865 GROMMET  tiiieirinerneinnnnnns Ceeereeettentaeeanrenens 1
26 TH-3866 [ o .Y ]
27 TH=3872 | SHIM = .010 . ittvrrerennrenrencanennnes e eiereereteatrerenraas AR
TH-3873 | SHIM = .020 ...tirtinnenerernnencnsanns Cereereneianenaennanan AR

28 TH=3874 | SPRING, EMERGENCY PISTON  tttuvreirernenrerenseraneenensanans 1
29 TH=3876 | CAPSCREW =5/16" = 18  oi'vrivirrennnenennnnns Creenterineneanana. 2
30 TH=3875 | COVER o iitivtiitteneenenresencensocsanssencessnssonnanannneen 1

(USED WITH EMERGENCY BRAKE SYSTEM)

2-61

124







ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2396A WINDSHIELD TF-1915
g‘f' Part No. Description Qty.
0.
1 |c-1521 NUT = 3/8" = TONC  ttttirirneneeencesssnsneocecsensnonsnsnsasns 4
2 |c-312 LOCKWASHER = 3/8" .iuieeuvnennnn Ceeeenen Ceeeenens Ceeeeaen veees | 5
3 |C-1605 | CAPSCREW - 3/8“-16NCx13/4" Ceretaeenenseananae Ceeneneneen .. 1
4 |H-8524 | CAPSCREW -3/8" - 16NC x5/8"  ...... Ceeveeeenenenes ceerenes 1
5 |TF=1913 | BRACE Cereeeenens et teeeeneeeenseananenanteenennnccsennanns .. ]
6 [SV=2499 |PAD, TAPPED  ..iuvrererrerecncncncnsncacecncncnssonanes cevennene . ]
7 | SP=9258 | GLASS, WINDSHIELD Cretessesnnentasencens ceeaes 1
8 |SG-1357 | STRIP, WEATHER e eeteteteeeentatnesesoncanns Cerereennnnnens 1
9 |SG-4654 |STRIP, FILLER  ....... e eeneenteeneneteatertanians Creeeereeneae 1
10 |SV-2497 | FRAME, WINDSHIELD  ........ Ceerererancenana. Ceeeeans 1
11 | C-1601 CAPSCREW - 3/8" = 16NC x 3/4"  ....... Ceereeeraneanes ceeeeeen .. 1
12 [SR=3929 | STRIP, RUBBER  vuvrverneeencncenceconsananans ceeean Ceeereeees 1
13 | C=1602 | CAPSCREW =3/8" = NC X 1" ttriernenenenenencnseoncnsnnnns 1
(OPTIONAL)
FIGURE 23968 HEATER - VF-3287
1 |H-3018 BUSHING, REDUCING = 1/2" X 3/8"  11uveenrreeencecacansonencnns 1
2 |TV-2642 |ELBOW, HOSE CONNECTOR ttreueeeeenenenancnsecncnsncsnnennas 1
3 [CD-8419 [CLAMP, HOSE  tivrivrrensensnnecasenannns Cerenenenes Ceeeererenceses 4
4 |DH=6606 |HOSE, HEATER - 5/8"x90" e eeeteteaannneneensatenteconcacananas ]
5 |HC-1581 NIPPLE CLOSE = 3/8" titietneseeesensacsennssscsssoncnsnassnnnnen 1
6 |DC=1916 | TEE, PIPE-3/" 1
7 | VF=3265 |[HOSE, HEATER = 5/8" X 54" |, .\ieveeecececncncscsoscocscoansssnsanes 1
8 |SP=4401 | HEATER 1
9 | SF-9896 | DISCONNECT, KNIFE  tueueveeeseocescasosecasossesssscsaasensanes 1
10 | HC=9046 |[SLEEVE, INSULATING  tvuvrevesesonsoosnsosacanconenceasnnsoncanns ]
11 | VF-1938 | WIRE = TO HEATER SWITCH  tuvuveeeecoocnsecncencesenssoensssansans 1
NOT SHOWN
VF=1937 | WIRE = KEY SWITCH TO HEATER SWITCH  ...... Ceenesesennns 1
SV=6475 | BOARD, SPACER Ceereenneecnsans Ceeeecetecnaseneanan Ceeereenenes 1
R=925 CLIP, JIFEY  ...... I B
SC-5252 |SCREW -#8x3/4" ........ Ceeesrecsecnsnnsanes 2
SD=2599 |LOCKWASHER =#8 .. .viuveeensesnscocssananns Ceeesentenenresnsnans 2
R-4948 NUT =#8 itiiiitiierernererecncnnans Ceeersesnansnsescsenssssnnes | 2
(OPTIONAL)
2-64 126




FIG. 2392 A
SWIVEL SEAT

@ FIG. 2392 B
SEAT




wABRCO

a4
FIGURE 2392A SWIVEL SEAT GROUP VF-3346
Ilsfof‘ Part No. Description Qty. %ef' Part No. Description Qty.
N0 o.
SH=9201 | Seat Assembly, Swivel  ....... 1 7 | SH-8846 Link oo [
1 | SF-7849 Cushion  .......c.o..... 1 8 | SH-8839 BASE  ciiiieenieiinaaanns 1
SL=720 Cover, Plastic  ........... 1 9 | C-1556 Pin, Cotter .......... 1
2 | SH-9220 Seat i 1|10 | CC-9221 Pin, Cotter .......... 2
3 SH-8842 , Pin 1 11 SH-8847 Lever ..., 1
4 | SG-8845 Pin, Roll .. ..ot 11|12 JC-1612 Screw, Cap-1/2"=13nc x 1" 4
5 | DD=-1745 Washer-1/2" .. ... 11113 | C-1540 Washer, Lock=1/2" .......... 4
6 | SH-8447 Spring  «eeh i 1|14 |[VF-3744 | Plate, Floor  .............. 1
(OPTIONAL)
FIGURE 23928 SUSPENSION SEAT GROUP TF-3345
TG-6791 | Seat Assembly  ............... 1123 | VvC-6981 Pin, Vertical Adjuster .. 1
1 | C-7567 Screw, Cap=5/16"=24nf x 3/4" 41124 | VC=-6980 Bracket, Vertical Adjuster 1
2 | C-1538 Washer, Lock-5/16" 41125 VC-6976 Shaft ..., 1
3 | VC-6953 Seat Assembly  ........... 11126 |VC-6975 Tube & Bushing Assembly 1
4 | VC-6955 Shell, Seat ....... 11127 | VvC=-6968 Arm, Upper  ...... i
5 | VC-6956 Cushion, Back  ....... 11|28 | VC=-6%967 Shock Absorber (With
6 | H-8524 Screw, Cap-3/8"-1énc x Bushings)  ...... 1
5/8" ... 71129 | VC-6974 Bracket, Vertical Adjuster 1
7 | VC-6957 Cushion, Seat  ....... 130 |VC=-6973 Pin, Clip  ...oovtnt 2
8 | VC=-6954 Suspension Assembly ....... 11[31 | VC=6959 Pin, Shock .......... 1
9 | VC=6972 Base  ......iiiaa.... 1][32 |VC=6977 Support, Vertical Adjuster 1
10 | VC-6983 Bracket, Pivot  ....... 11133 | VvC-6979 Adjuster, Vertical 1
1T | VC=6960 Bolt, Shoulder  ....... 4|34 |VC-6978 Washer  ....ea.... 1
12 | vC-6984 Latch, Tilt ........... 11135 |SL-6172 Pin, Roll  .......... 1
13 | VC-6964 Shaft ... 1[]|36 | SF-4279 Nut, Slotted-5/8"-11nc . 1
14 | C=9771 Nut, Jam=5/8"~18nf 41137 | H=749 Nut, Jam~1/2"-20nf 8
15 | VC-6961 Disc, Bearing  ....... 21|38 | VvC=-6982 Bolt, Shoulder  ...... 2
16 | VC-6969 Support, Upper ....... 1132 |C-1612 Screw, Cap=1/2"~13nc x 1" 4
VC=6971 Screw, Washer & Nut 2140 | C=1540 Washer, Lock~1/2" e e 4
17 | VC-6965 Shaft ..ol 1|41 |C-1523 Nut=1/2"=13nc  ....cevvennnnn 4
18 | VC=6962 Washer ... 4
19 | VC-6966 Spacer  ...iea.n. 1 included in Suspension Assembly but
20 VC=6970 Arm, Lower  ....... 2 Not Shown
21 | VC-6963 Spacer  L....e..... 1
22 | VC-6973 Pin, Clip  ..oovvnnn.. 2 VC-6958 | Bearing, Oil-less  .......... 14
(OPTIONAL)
s
4-66 128




FiIG.3127

SEAT




WABCO
A\
FIGURE 3127 SUSPENSION SEAT GROUP VL-4806
I;ﬁi‘ Part No. Description Qty.
VL=7488 | SEAT ASSEMBLY ittt ittt it et e et st inanenaaas 1
VL-7487 SEAT ASSEMBLY (i e it ittt e e, 1
1 | VC-6957 CUSHION, SEAT ottt ittt et e ianaanananns 1
2 | VC-6956 BACKREST ASSEMBLY oottt ittt ittt ceeinneaneanns 1
VM=5202 SCREW, CAP - 3/8" - 16 NC x 5/8" and WASHER  ............ 7
3 | VM=5201 SHELL ASSEMBLY .ottt it teettenannenannnannns 1
VL-7486 SUSPENSION ASSEMBLY ..t iei i eiiiennenanns 1
4 | VM=5209 TILT ADJUSTMENT ASSEMBLY  .iiiiiiiiiiiiiieeiiennnennns 1
5 | VM=-5210 SPRING, TORSION, L.H.  .oiiiiiiiiiiiiiiiiiennnn.. 1
6 | VM-5211 SPRING, TORSION, R.H. ittt 1
7 | VM=5220 AIR CONTROL ASSEMBLY .ottt iiiiiiieiienannaneas 1
VM-5228 AIR SHOCK ABSORBER ... ..ttt i it ineeannnnnnn 1
8 | VM=5212 BOLT, SHOULDER  ................. ettt i e 8
9 | VM=5215 NUT, JAM = 1/2" = 2NF ittt ettt ani e ievans 10
10 | VM-5208 ARM ASSEMBLY i e et e et e 2
11 | VM=5207 VERTICAL ADJUSTMENT ASSEMBLY .. .oiiiiiiiiiiiiiiannn, 1
12 | VM-5213 1Y 72 2 N 1
13 | YM=5214 NUT, JAM = 1/2" = 13NC o iiitiiii it ieeiiitieainnnaaanns 2
14 | VN-1478 ] 2 S P 2
15 | VM=5219 AIR SHOCK ABSORBER ...ttt iiiiiniineiinnennnns 1
16 | VM-7659 WASHER i i i i it i e i, 2
17 | VN=~1481 RING, RETAINER ottt i iiei i iaenrtnenenanns 2
18 | VM-5203 BASE i et e 1
19 | VM=5204 SUPPORT ASSEMBLY, UPPER ... ittt i, 1
20 | VM-5205 BEARING ot i i it it it 8
21 | VM-5206 SCREW, ADJUSTMENT ittt ittt iiie e eianeens 1
22 | VN-1480 1] 7 S 1
NS | VN-1479 1) 7N 1
NS | VN=-1477 RING, RETAINING oottt it iiiie it iiasenannas 4
23 | VM-4143 | HOSE ASSEMBLY = 1/4" x 45" (To Junction Block)  ........ovvinvinnn, 1
24 | TD=9719 | ADAPTOR, STRAIGHT e et et 2
25 | TD-9747 | ADAPTOR -90°  ............ e et e 1
26 | TF=-7982 GROMMET, RUBBER ............... PN 1
27 | VC-1387 | SCREW, CAP = 1/2" = 13NC x 1" ottt iveeterieeneeeanas 4
28 | TR=5445 | WASHER, LOCK = 1/2" oottt iiiiitireenteeiannneeananas 4
29 | VL=4800 | PLATE, FLOOR ..ttt ittt ittt ittt ineieiineeannenes 1
4-66 128A




FIG. 2408

PARKING BRAKE




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2408

PARKING BRAKE

mf' Part No. Description Qty. gﬁf Part No. Description Qty.
1 | C-1521 Nut = 3/8" = 16nc ceseres eee |1 27 | DH-1966| Nut, Adjusting  ...... cesesne| 1
2 DF-3042 Flatwasher - 3/8" ceseseas . 1 28 | DC-1088] Spring  ..... cesecresesascsnns 1
3 | SP-1643 | Ratchet cereseseceens eeses |1 29 | DH-2073| Bolt, Adjusting ceseescseses| 1
4 | DH-9370 | Screw, Adjusting  «ieeeeeens 1 30 | R-77 Setscrew  siieeececncns cesseses | 1
5 | DH=9374 | Cover, Bearing .cccceeresenss 1 31 | H=-8508 | Nut,Jam - 1/2" - l3nc eees | 3
6 |S-5716 Capscrew - 1/4"-20nc x 7/8" 3 32 | DH-1964{ Link .eiveeecnen tessesssscnnes 1
7 | C-5774 Lockwasher = 1/4"  iieeeoeen 3 33 | DH=1965} Pin tetectcscansensas cevese]| 2
8 | DH-9386 | Bearing, Ball  .icecvvneenens i 34 | D-1782 | Pin, Cotter  .eeveee R
9 |SP=3912 | Ring, Snap ..eeveveencnns . 1 35 | C-1648 Capscrew-3/4"-10nc x3" ... 1
10 | DH=9376 | Plate, Slide ....... vesease 1 36 | C-1527 | Nut - 3/4"-10nc ceesacense ces 1
11 SL=6765 Pin, Roll  tiiiiiiieennnnes . 1 37 | DH=6301| Arm, Actuator cevvcescesse| |
12 DH=9375 | Shaft cveeessseranss ceresens 1 38 | H-2770 | Clevis ceseensecsccns cesesse 1
13 | DL-1392 | Pin  ..... cestserenaenns 1 39 | DH-3263| Hose ..ece. ctesresstssssncnans 1
14 | C-2303 Pin, Cotter .ivvevsens cerenene 4 40 | DH-3314| Clamp, Hose  ceevevenncecnss oo} 1
15 | DL=1391 | Socket ..vvevercvesoescsncoas 1 41 H=3252 | BOOt vevesscesasnsencscanannas 1
16 DL-6831 Guide(inc.in DL=6791 Mech . Grp.) 1 42 DF=5391 | Clomp teeesssscsscesenens . 1
TV=9261 Guide(inc.in TV=9266 Mech .Grp.) 1 43 | DH-6307{ Rod ....... cecesscscsces cesee ] 1
17 | C-1614 Capscrew-1/2"=13nc x 1 1/2" 4 44 | DF-9567 | Spring teesensesesaessacness| 2
18 | C-1540 Lockwasher - 1/2" ressesnnas 8 45 | SV-6698 | Extension, Spring ceeeseeanes eeol 1
19 | DL-950 Turnbuckle ceeseeacnennse 1 46 | E-4162 | Pin, Clevis cecsssaens ceesses| 3
20 | R=4693 Clamp, Cable ceeressres .e 1 47 | DH-2066{ Band, Brake - Front S R
21 | DH=-3264 | Sheave,Assembly ceseveee e | 2 48 | DH-1974| Pin, Link ..ccven. ceesecsveescst 1
DH=~1960 Pin,Sheave ...... cese 1 49 | DH=1970] Link  cevuanes vecescnssssascsssl 2
D-1782 Pin, Cotter  ..... ceses 1 50 | DH-6314] Link, Actuator cesense eeeses| 1
DD-9876 Fitting, Grease ceresecces 1 51 DH=-1973]| Pin, Link +ecevencnns cereeceens| 2
DH-1954 Wheel, Sheave ...... .e 1 52 | E-4132 Pin, Cotter cesescesrscnccacs 3
DH=3265 Housing, Sheave ...... 1 53 | C-1601 | Capscrew - 3/8"=16nc x 3/4" .....| 2
22 | DL=-6909 | Cable and Socket eeeeneeen 1 54 | C=-312 Lockwasher - 3/8" ..... ceecnces 2
23 | C-1613 Capscrew=1/2"=13nc x 1 1/4“ 4 55 | DH-2548{ Guide, Brake Band cesvesass| 1
24 | DL-6870 | Mount, Sheave ..ceeverevecnss 1 56 | DH=-2067| Band, Brake - Rear R
25 | DH=6312 | Drum, Brake = ...iieveenes ees 1 57 | DL-6827 | Flange, Brake ...... cevens ceses| 1
26 | DH-6308 | Capscrew - 3/4" - Special o |6

Note:

DL-6791 & TV=9266 Actuating Mechanism Groups consists

of Ref. Nos.

1 thru 16.

DL-8255 Parking Brake Group consists of DL=6791 Actuating

Mechanism Group plus Ref. Nos.

17 thru 57.

TV ~9265 Parking Brake Group consists of TV=9266 Actuating
Mechanism Group plus Ref. Nos. 17 thru 57.

Optional)

2-64

130




FIG. 2577

MOTOR



WARABCDO

/N
FIGURE 2577 MOTOR ASSEMBLY - VD-7898 - VG=7595
lllqef. Part No. Description Qty. Ref. Part No. Description Qty.
o. No.

1 | DH=9774 | Stator Assembly * .............. 1 VM-5263 Pinion-10 Tooth ** .o 1
VH=2250| Stator Assembly **  .......... 1 VM-5268 Shaft creeeeeaaes 1
2 | TG-2516| Strip, Terminal .............. 1 VM=2782 Race, Bearing . 1
SR-4540 Strip, Insulation  .......... 1 15 | DD-338 Key * coevenrennes cosenas 1
3 | DL-320 Screw, Self Tc;Pping-#8-32ncx7/8" 4 VH=6%97 Key ** iviiiiiiennes 1
HD-8578 | Washer, Flat-f8 .......... 4 16 | DH=5210 Retainer, Bearing * ....... 1
4 | TG-2512| Strip, Terminal ......... PR 1 DH-483 Retainer, Bearing ** - 1
DH-9868 | Strip, Insulation .......... ] 17 | DH-5208 Ring, Outer Seal *  ...... . 2
5 | SC-3544 | Screw, Self Tc;lpping-#8-32nc x3/4" 4 DH-486 Ring, Outer Seal ** ....... 1
HD-8578 | Washer, Flat-¥8 .......... 4 18 | DH-5209 Ring, Inner Seal *  ....... 2
6 | DH-9867 | Switch*  .........cieenna.. 1 DH-484 Ring, Inner Seal ** ....... 1
VC-6694 | Switch** ... ............. 1 19 | HF=1367 Bearing, Ball ** ....... 1
7 | SC-3545 | Screw, Self Tapping-#8-32nc x 1/2" 2 DG-7222 Bearing, Ball **  ....... 1
8 | SR-6312 Screw, Cap-7/16"=14ncx3 1/4" * | 2 20 | DH-9679 Nut, Lock *  ...c.eveee. 1
TR-4090 | Screw, Cap-7/16"=14ncx 1 1/2" SV -6247 Nut, Lock **  ........... 1
Cadmium Plated **  ,..... 8 21 [ SP-8463 Bell, End * ..veivivnrnenss ]
9 | C-5775 Washer, Lock-7/16"  ...... 16 VC-3661 | Bell, End ** ... .cvvvvvnnn. 1
TD-795 Washer, Lock-Cadmium Plated **. | 16 22 | R-6366 Fitting, Grease *  ........... 1
10 | C-5572 Nut=7/16"=14nc ~ .......... 2 DC-35 Fitting, Grease **  ........... 1
11 | E=5340 Screw, Cap-7/16"-14ncx2 1/2" * | 6 23 [C-1677 Screw, Cap-1/2"-20nf x 1" 3
12 | H-594 Screw, Cap-7/16"-14ncx 1 1/4" * | 16 24 | C-1540 Washer, Lock-1/2" ........... 3
TR-4090 | Screw, Cap-7/16"=14nc x1 1/2" 25 {DD-2532 | Seal, Felt ** ... .cevveenne. 1

Cadmium Plated **  ...... 6 26 | TR-4091 Screw, Cap-3/8"-24nf x 2"
TD-793 Screw, Cap=7/16"-14nc x 2" Cadmium Plated **  ....... 3
Cadmium Plated **  ...... 2 27 | TC=1231 | Washer, Lock=3/8" Cadmium Pltd. 3

13 | VD=7896 [ Rotor & Shaft Assembly * ...... 1 Not Shown

VM=5272| Rotor & Shaft Assembly ** 1 DH-742 | Clamp*  ......... Gecusavane 1
14 | TG-1930 Rotor * .. iiienens 1 DC-5604 | Screw, Self Tapping-1/4"x 1/2"* .| 2
VD-7895 Pinion-10 Tooth * 1 DF-1311 | Clamp, Cable  ............... 1
VM=-5256 Rotor ** ... ... v.iuens 1 DF-1578 | Screw, Fillister Head=1/4"-20nc x 1| 2

* Included In VD=7898 Motor Assembly.
** |ncluded in VG-7595 Motor Assembly.

(Used With Elevating Scraper)

5-66 132



FIG. 2411

#3 GEARBOX ASSEMBLY

4 ay
7.
0
Q)
"I//, 7
N



wRABaCco

A
FIGURE 2411 #3 GEARBOX ASSEMBLY VD-7893
Ilsﬁf' Part No. Description Qty.
1 | sL-490 PIN, ROLL ettt ettt e et e et e eee et et e ee e e enaens 8
2 | TF=5023 | SCREW, CAP turtunttneeaeeee e e ae et eeneenesnnennsennens 8
3 [ SL=254T | RETAINER  tutittenenneeeanenenn e et enasaeneeeseaeneneenannanns 1
4 | SF=1707 | SEAL, OIL  « vttt ettt e e et ee et ettt aaannn 1
5 | SL=2546 | GASKET tetrttenete ettt e ettt ee e, ]
6 | SG=3755 | SHAFT, OUTPUT t'titttnineenneieeere e eneraeenrieneanans 1
7 | CD-4800 | BEARING & 'toeetetetete e et e e e e e e e e e e et e eaanans 1
8 | F-2313 PLUT, VENT = 1/2M ittt ittt et ee et e teieeaeeenneennns ]
9 | SL=2548 | CASE ettt et e ey 1
10 | R-4288 PLUG - 1/2" 3
TT | VD=7891 | GEAR ottt et et et et ettt e te et e te e e eaeaeaeaansann . i
12 | sG-3753 | NUT, LOCK 1
13 | SF=1515 | BEARING 1
14 | $SG-3648 | BELL, END T
15 | R-1591 SCREW, CAP ¥4 R
16 | SD-4488 | BEARING 1 >
SD-4489 | RACE, OUTER  vrtrvrnenerneunenennsnesnenenasneseseeecnennenes 1
17 | VD=2457 | SEAL, OIL  tutrtttee ettt ee et eneeeneeeensenrnaensenneenes 1
18 | SP-8561 | SCREW, CAP = 3/4"NF x 2 1/2"  tiiritiieireeneenneerneernaeenns 1
19 | H-4428 | WASHER, COPPER = 3/4" o\ iitereinenerrereenrneenennencnnenenns ]
20 | SL-495 GASKET ettt et e e e e e e 1
21 | SF=6626 | BEARING  tututrtrerttetenetet et teeterenenseneaesesensannsns 1
22 | SC=2999 | DOWEL tttvttetetttee ettt tseesnenesensnenensnsncnsnens 1
23 | DD-7250 | SCREW, CAP = 1/4" = 20NC x 3/8"  trvrrrreenrunrnsrnensnsenenaens 1
P4 bAFE<7630"| GEAR, 1st REDUCTION  o.vvvnnnnn... VIV.ZZ2K5 .. 1
25 | SF-9435 | PLUG, MAGNETIC = 1/2% ttttttetet ettt tie s eatanenenaanens 2
26 | SG=2991 | BEARING  «reente et e et et et e e et et 1
YA e - v TN I N0 ) S 1
28 | TC=9763 | KIT, RETAINER o tutuertteunten et e eeenerneneeeneenenannens 1
29 | 5-9652 SCREW, SET - 1/4" = 38NF x 1/4" it eieninenneennnennes 2
30 | TC=9764 | KIT, RETAINER  4ruiueeunerernerneeneennernennasenesennesnnennns 1
31 | SG=3840 | SCREW, SET = 1/16" 1ttt ettt e eieeteenaenaenens 2
32 | SG=4012 | NUT ottt ettt et ettt e et eaeetesasneneenesannes 1
33 | SG=2048 | BEARING  ttvetntntettetaeneteene e eneeesasenensencnenssnaanenss 1
34 | VD=7890 | GEAR, 2nd REDUCTION  t\uvrntureenernnennenaennesnernennesnennens 1
35 | SG=2047 | BEARING  ttretutttttteeeneun et ene et eeraenseesnsnesacnnenns 1
36 | 1C-8186 o LN 1] T S e, 1
37 | 1C-8187 o L1 N T c XA 1
38 | VG76261 COLLAR  vovteee et te e e e e e et et e te e tensnenensnenes 1
39 | VD=1107 | WASHER oot tteet et e et e e e eeeeeaenenenssensusnsnenanns 1
NOT SHOWN & NOT INCLUDED IN ASSEMBLIES
SP-4047 | SCREW, CAP (Gearbox Mounting) .....ceeevivereecerionaosonnnnns ceee 4
TD-3120 | PLUG, OIL LEVEL = 1/2"NPT  ttrrrntinereenernaensensensenaens 1
(USED WITH ELEVATING SCRAPER)

5-66 134



kﬂ FIG. 2412 A

SWITCH-ELEVATOR REVERSE

\5

FIG. 2412 B
SWITCH BOX




WARABCO

2
FIGURE 2412A SWITCH - ELEVATOR REVERSE
l;ﬁ{‘ Part No. Description Qty. lltﬁf Part No. Description Qty.
1 | VG=6980| Wire, Jumper  .............. 1 12 |C-5774 Washer, Lock-1/4" ........... 4
2 | VG=6981| Wire, Jumper  .............. 1 13 |C-5780 Nut=1/4"=20nc  vovvverrnnnnnn. 4
3 | VG=6978| Wire, Jumper  .............. i 14 | VH-953 Wire, Jumper ... . ..., 1
4 | VH=955 Wire, Jumper  .............. 1 15 | SV-8960 | Wire, Jumper  ............... 1
5 | SR=5641 Wire, Jumper  .............. 1 16 [SV-8961 Wire, Jumper  ..........0.... 1
6 | VG-6979 | Wire, Jumper  .............. 1 17 |SV-8959 | Wire, Jumper  ............... 1
7 | VG=7631| Bar, Bus  c.vviivevrnennnnn, 2 18 | VG-6982 | Wire, Jumper = ...oevvvvennn.. 1
8 | VH-954 | Wire, Jumper  .............. 1
9 | TH=7175 | Contactor, R.H. (See Index)..... 1 ~ Not Shown
10 | C-5746 Screw, Cap-1/4"-20nc x 3/4" 4 TC-5004 | Switch Assembly (See Index) 1
11 | SF=5816 | Washer, Flat-1/4"  .......... 4 VG-6983 | Wire, Jumper (Between Switches) .. 1
Note:
All Items Listed Above Are Included In VG-6984 Elevator Reverse Group.
(Used With Elevating Scraper)
(Optional)
FIGURE 24128 SWITCH BOX - vD-3753
1 DD-1300 | Clamp, Cable - .............. 1 20 [TC-9535 | Contactor-R.H. (See Index) 1
2 | C-5746 Screw, Cap-1/4"-20nc x 3/4" 1 21 |TC-9536 | Contactor-L.H. (See Index) 1
3 | C-5780 Nut=1/4"=20nc¢  .............. 2 22 | SR-4042 Screw, Cap=1/4"-20nc x 3/8" 12
4 | SV-5578 | Strip, Terminal .............. i 23 [TH=3760 | Bar, Bus  +.evvrevnvenncoonns 2
5 | DL-441 Strip, Insulation  .......... 1 24 | SR-5641 Wire, imper  .............., 1
6 | SC-731 Screw, Machine-#10-24nc x5/8" . 2 25 |1SG=-2103 | Grommet, Rubber eesereenann 1
7 | H=2644 | Nut-#10-24nc  .............. 2 || 26 [DF=1870 | Clamp, Cable  .......cuu..... 1
8 | DF=1311 | Clamp, Cable  .............. 1 27 |H-8136 Screw, Cap=-1/4"-20nc x 1/2" ... 1
9 | C-7588 Screw, Cap=1/4"-20nc x 1" 6 28 |C-5774 Washer, Lock-1/4" ........... 1
10 | DF-1310 | Clamp, Cable .............. 2 29 |DL-4176 | Resistor ...iviveeveneceoens 1
11 | VD=3752 | Wire, Jumper  .......coennn. 1 30 [SD-5372 | Screw, Machine-#8-32nc x 1 1/2". 1
12 | DL-6571 Wire, Jumper  ............. s 1 31 |HD-8578 | Washer, Flat-¥8 ,.......... 1
13 | VD=3751 | Wire, Jumper  .............. 1 32 |TG-1337 | Washer, Mica  ...iievevennenns 1
14 | VF=2186 | Box, Switch  .............. 1 33 |DL-6570 | Wire, Jumper  .....cceeve.... 1
15 | VD=2499 | Wire, Jumper  .............. 1 34 |DL-6569 | Wire, Jumper  .....iieeeennn. 1
16 | VD~2498 | Contactor-L.H. (See Index) 1 Not Shown
17 SV-8960 | Wire, Jumper  .............. 2 SV=-6726 | Cover, SwitchBox  «.vvecvnens 1
18 | SV-8961 | Wire, Jumper  .............. 2 DL=6679 | Cable Not Included in 1
19 | SV-8959 | Wire, Jumper  .............. 2 TL-4002 | Sleeve } Switch Box Assy. 3
(Used With Elevating Scraper)

136




FIG. 2413

CONTACTOR




wRABeco

B\
FIGURE 2413 CONTACTOR ASSEMBLY VD-2498** TH-7175*
l;ﬁf.‘ Part No. Description Qty.
1 | DF-4713 | SCREW & LOCKWASHER = #10=32 x 1/2"  ..iiiiiriernnrnrnencenncaes 3
2 | DF=2729 | HOLDER, CONTACT (MOVING) veverrveuernrnnacoruenensnsnneannns 3
3 | DG=605T | SHIM  vitittteie i tieeteee e eaetesaeneenaneeerenenenseienaenns AR
4 | DF=2730 | SPRING ttvtrttaenenenenenasenseeaenenenenenenesesseeneanes 3
5 | DD-4983 | POINT, CONTACT (MOVING)  «rvuvrnenrrnreeeaeneuennseeensneenennen 3
6 | SR=4030 | PLATE, BASE *  evrneunenernenernenennaneneneeneeaenesnsaeenenns 1
DL=7911 | PLATE, BASE ** L iittneueeneneenerereaeensennseesnonsenenans 1
7 | SR=4031 | SHEET, INSULATING teutirruneneneenennenaneeneenesanernnsnanns 1
8 | TD=9403 | NUT =#10 = 32 . tiiiiiii it ee e ieetrtenaaeeasennenanans ]
9 | SC=3117 [ WASHER, FLAT =#10  ..ieiiitir i rii i ieeeieeniananennannns 1
10 | TD-9402 | SCREW, MACHINE = #10 =32 x 2 1/4"  1iiiiiiiriirinennnanannn. ]
11 | DG=6090 | MAGNET  otutntieenrenenearneaeenesnerasaeseenesaeeaneennennns ]
12 | TC-8918 | SWITCH, INTERLOCK - L.H. (Normally Open) ....c.oveienreiunaneenss 1
TC-5582 | SWITCH, INTERLOCK - R.H. (Normally Closed) *  ...covvuvinrennenns 1
13 | DL=1919 | COIL ettt ittt et e e et e et aae e eneaeieaaanaanns 1
14 | DC-3584 | WASHER, LOCK = 1/4" L. irtitetereeneenereeneenenasasnranenans 2
15 | DF-2966 | SCREW, CAP - 1/4" = 28NF x 1 3/4"  ...iuiiiiiiiniinninininnennnnns 2
16 | SR-4028 | SCREW & LOCKWASHER = 1/4" = 20NC x 7/8"  tervverreenrneennnaenss 2
17 | TC=6489 | BASE, CONTACTOR ** L. .iuireinnrnrneneennensuoensnsensussnonans 1
TF=3197 | BASE, CONTACTOR * teueretnerneneeaanaeneenenrenenaseenanarans 1
18 | SR=4006 | SNUFFER, ARC * ttrtrernernnnreeaneneennenesesnenacaeeroneoaes 1
SV-2871 PLATE, VENT (INN€F) uvvernennenneenaeneeeneensenasaneans 3
SV -2869 PLATE, VENT (OUTEI) vetreernereuneunenaenenenaeunsensenss 3
SV =5597 7113 2 6
VC=8715 | SNUFFER, ARC * tevtnerureneerenuneniaeunseasmuarnesnsennssnss 1
19 | DL-4692 | BAR, TERMINAL (Center) t.uvueveuuneerenunereernesennnneensoons 1
20 | SR-4032 | SCREW & LOCKWASHER = 1/4" =20nc x 3/8"  tevvsrvveencnrnenenenns 6
21 | DD-4980 | POINT, CONTACT (Stationary)  v.evvrverervnnonroennarssossssssaons 6
22 | SR-4042 | SCREW & LOCKWASHER = 1/4" = 20NC x 3/4"  ..ivuiiiiirninenenenns 6
23_| SR=4009 | BAR, TERMINAL (TOP) *  tevuernrrunennrnarenncneensoaneiomonaencens 2
DL-7910 | BAR, TERMINAL (Top) ** .iivirvrrenirnrnennenns e, 2
24 | DF-4714 | SCREW & LOCKWASHER = 1/4" = 20NC x 1/2" ......... Cereereeaenaa, 5
25 | SR-4015 | BAR, TERMINAL (TOP)  ceuvevsevnvnnennrrnvenarnnnnnss e, 3
26 | DF=3073 | SPRING tttvrnrnennenetannenoaneeasuseaenesnconsnsusussnaenens ]
27 | TF=3191 | MAGNET & ARM ASSEMBLY * et e 1
DL-7907 | MAGNET & ARM ASSEMBLY ** Ceeeeeeeaas et tereen e, 1
28 | DF=2739 | KEY tttutteee e eeaeerasererassnenssesserasassoranannns 1
29 | SR-4027 | SCREW & LOCKWASHER =#10 =32 x 2 15/16"  .ievrernrnenenenannnnns 2
30 | DH=6507 | SPACER tuvrtrneneenennenennesesaseeseseesnssesusnennenaonsns 5
31 | SV=3016 | SPACER *  o'rtveenereeneranerarnerenesnnaocoanens e, 1
VC=5399 | SPACER ** L\t tteterner e enereraranasaeatnenesaensssnacnensaes 1
32 | DH-7831 | SCREW = 1/A'NC X 3/4"  tettrertrneeneenaseenecaacssnesasannns 1
33 | TH-7945 | BRACKET, INTERLOCK = LiH.  tevervnenecnnereneeocncnouernonnses 1
TF-576 BRACKET, INTERLOCK = RiH. *  turerniinienenniinernerarnnnennnnns ]
34 | H=5466 | SCREW =#8 =32x 1/2"  t.vererereneanrnnnenscncnennes (*Qty.4)..... 2
35 | SD=2599 | WASHER, LOCK =#8  ...iiiiirirnrernvninenennnnnns (*Qty.4)..... 2
(QUANTITIES ARE FOR ONE CONTACTOR)
(USED WITH ELEVATOR SCRAPER)

4=66 138



FIG. 3233

PIPING-SCRAPER CONTROL



WwWABCDO
£
FIGURE 3233 PIPING - SCRAPER CONTROL
%e(f:' Part No. Description Qty. %ﬁi’ Part No. Description Qty.
1 | VL-2602 | Hose Assembly  .............. 1]]31 |C-1613 Screw, Cap-1/2"-13nc x 1 1/4" ... | 12
2 | TF=3231 Flange, Split  ....ccvn..n, 6 {132 |VL=1167 | Cover ciievinrienreirasncnnane 1
3 | TF=-3232 | "O"Ring  +.ievvririrernnenns 31|33 [VL-1784 | Neck, Filler  .......coiiie. 1
4 | C-1614 Screw, Cap-1/2"-13nc x 1 1/2"., | 16 | |34 |VL-1884 | Hose Ceenpeereceiiriearaie 1
5 | C-1540 Washer, Lock=1/2" .......... 51 [}135 |VL=1166 | Clamp, Hose  ........oveenns 1
6 | VL-1558 | Adaptor  ......iiiiiiiinenn 1 ({36 |H-8620 Screw, Cap-5/16"-18nc x 1 1/4" .. 1
7 | TH=-6718 | Flange, Split  .............. 2 |137 |C-1546 Washer, Flat-5/16"  ........... 1
8 | TF-4098 "O"RIiNG  teieriiiiininianes 1{]38 |VF=6429 | Nut, Lock-5/16"-18nc  ....... 1
9 | TF-8090 | Flange, Split  ......ccce.... 6 |39 |VL-1881 | Filter, Hyd. Oil (See Index) 1
10 | SV=-2580 | "O"Ring  ..ivvvveecvnnnanen 4 j[40 [VL=1263 | Tube  tivevvrivernvenncnennnns . i
11 | VL-2603 | Hose Assembly  .............. T 1141 |VL-1809 | Clip  +ecvveerrenrronennnenns 2
12 | TF=3237 | Flange, Split  ......ccvoe. 4 1142 | C=5774 Washer, Lock=1/4" ........... 2
13 | Sv-2581 "O"RING ciiiiiiiiiieiiae 2 {43 |C-5780 Nout=1/4"-28nf  ..vivevennnans 2
14 | H-594 Screw, Cap-7/16" - 14nc x 1 1/4"| 4 |{44 |VL-1883 | Plug, Pipe ..e.cvveninvinannnn, 1
15 | C=5775 Washer, Lock - 7/16"  ...... 4 (145 |VL-1828 [ Clamp .c.evvevvrnrrnnrvrvacnnns 1
16 | VL=1164 | Clamp ......coiiiiiiiiiines 1([46 |C-1621 Screw, Cap=1/2"=13nc x 3 1/4"... 1
17 | C-1618 Screw, Cap-1/2"-13nc x 2 1/2" 11147 |VL-1843 | Hose  .......c..... herseseene 1
18 | C-1549 Washer, Flat=-1/2"  .......... 1148 |[VL=1844 | Hose  ..ovevvvvniriveninnennnns 1
19 | DF-3500 | Nut, Lock=1/2"=13n¢  ...... 11149 |VL-1842 | Adaptor=90°  .....cvvvennnn. 1
20 | VL-1685 | Tube  .....oiiiiiiviiiinann, 1 [|50 |TF=3240 | Adaptor-90°  .....cccveennn. 1
21 | VL=1560 | Tube . ..oiviviniivrininnnn. 11[51 |VL=1867 | Valve, Control (See Index) . 1
22 | SF-7728 | Screw, Cap=-5/8"~18nf x 6" .| 2||52 |C-1523 Nut=1/2"13nc  ..oevvvvnnnnnn, .1 18
23 | VC-1390| Washer, Lock=5/8" .......... | 8 [[53 [VL=1774 | Nipple Ceereee et e 2
24 | C-1526 Nut-5/8"-18nf .......cuvves 8 | |54 |VL=1776 | Nipple Ceeereeiiaie e 2
25 | VL-1222 | Screw, Cap-5/8"-18nf eeens 6 | |55 |SP-9624 Elbow=90° .. v.iivirirninnrnnns 4
26 | VL-2509 | Tank, Hydraulic Oil ...... 11156 |VL-1765 | Hose Assembly  ............... 4
27 | C-1601 Screw, Cap-3/8"=16nc x 3/4" 16 | |57 |C-5760 Screw, Cap=1/2"-13nc x 5 1/2"... 1
28 | TG-545 | Washer, Copper .......... 16 | 158 |VL-1899 | Clamp, Hose  «..ccvvvvennn. . 1
29 | VL=1879 | Cover t.vvvvvvinnerennnnnnns T 1159 [VL=2091 | Spacer civvvrvevnnennnnones 1
30 [ VL-1880 | Gasket ....c.iiiiiiiiinn.. 2 1160 |VM=7199 | Pump, Hydraulic (See Index) 1

(Effective Thru Serial Suffix CPA6-G, CPF6-T)

5=66

140




o Hi®)
4%
@
OO0
4l
4 O
4 42 N
M d ) Hss
% 37
—® _ PHUYMD P
- 38
(D— © D€
-— ' @__
L -
{

FIG. 3235
PIPING-SCRAPER CONTROL



wWABCD
AN
FIGURE 3235 PIPING - SCRAPER CONTROL
%ei' Part No. Description Qty.
1 | C-1612 SCREW, CAP = 1/2" = I3NC x 1" 1 itttttteeeeeeaeieneenenaeanaannns 2
2 | C-1523 NUT = 1/2" = I3NC v teet ettt et et ae e ane e ateeneeeeneennnes 3
3| VN=9994 | CLAMP . ottt e ettt ettt te et e, 2
4 ] VY873 | CLAMP ittt et et et e e, 1
5 | C-1616 SCREW, CAP = 1/2" = 13NC X 2" tttvtertrneaneneronennernconeenees 1
LI YA 2 B F< 2 T 13 3 RS 1
2 YA 2 B < 1o T - 3N 1
8 | SH-5272 | SCREW, CAP =5/8" = 1INC x 1" trtritete e teeanrannnenannnnn 2
9 | c-1525 NUT = 5/8" = TINC  tteeteteeansenrennseannranesssenseeeenanns 8
10 | C-5762 SCREW, CAP =5/8" = TINC x 1 1/2"  1tiitieeerneetnnenennannns 6
11 | C-1546 WASHER, FLAT o ititeree e eteeenearenrernensonseoaesnsarncnannennas 2
12 | C-5774 WASHER, LOCK  etvtetreeeteenrenetensananensoconsasneansannns 6
13 | C-5781 NUT = 1/4" = 20NC oteettttteeet i ineeateeseaneasnsnenneeannes 6
T4 | TG=2560 | CLAMP ottt ittt e e et et e esneeeneeesnsesneennnenns 2
15 | VY=1134 | HOSE, OVERFLOW  ttrtittenenreeeenevaerneonaenconeaeoancansanenns 1
T6 | TV=1085 | AP vttt ettt ettt et ettt ettt eeteaeeearennnaanns 1
17 | TV=5751 | CHAIN ottt ettt ettt et e et eieantenaeeaeneansnannns 1
18 | SP-8307 | NIPPLE - 2 1/2"NPT e e e e e e e e, 1
19 | VY-1086 | STRAINER  ........oivvnnnn.. e e e e e e, 1
20 | VL-1883 | PLUG = 1 1/2"NPT = MAGNETIC  tiirtiriiit et riniernaaacnnnes 1
21 | C-5746 SCREW, CAP = 1/4" = 20NC x 3/4™ 1tiitreeiiirnrarneriarnranens 4
22 | VY =T139 | PLATE  vtttiiteettt e et eeteeensesueenssssnsasscaasssonesannnnns 1
23 | VY=1240 | HOSE ASSEMBLY  tvteenrtteentreeasrsesannsseseanssanonnaneens 1
24 | VY-852 FILTER ASSEMBLY o teeteitetenveareeeneaansenneaanessnnsenneaanns I
25 | TF=3231 | FLANGE, SPLIT ttetiretenennenrnneerneneeneascncsossencnasass 2
26 | TF=3232 | "OU"RING  ttvtenetimntnaseannaseneeenessueesassecoseaseesesannnens 2
27 | C-1614 SCREW, CAP = 1/2" = 13NC x 1 1/2" L ittitieiieieneneinnancncnss 24
28 | C-1618 SCREW, CAP = 1/2" = I3NC x 2 1/2" 1ttt eeereneaentanenearvneneenns 4
29 | VY =1136 | COVER ittt ittt ettt et etee e aasesesesaasaseannaseossaananen 1
30 | VL=1880 | GASKET  ttveetenrereneeaneeeneeennesseaesssesssanaseansssnsees 1
31 | C-1601 SCREW, CAP =3/8" = 16NC x 3/4" ..o iiiieitiiiiitnrenrneanraenns 16
32 | VY=T137 | NECK, FILLER  tetiteteeneaeernearnaeecnennornsocnroesnanananns 1
33 | VY-185 | TANK, HYDRAULIC  ...... e, e eeeiateennaen. 1
34 | VN=1095 | ELBOW = 90° t\ivitirireeereneennssaneeeneeasseaneesssonnnene 1
35 | VY =T13T | TUBE ootttt ittt ettt ettt eeaeesnnsancsanansassassnans 1
36 | VH=6718 | FLANGE, SPLIT ttrttrineeienantenoncoracsarosesossenonosnonsas 4
37 | TF=4098 | "O" RING  ttetttttittiteeneeeneeasuesaneeensssseessnsoansssanes 2
38 | TF=8090 | FLANGE, SPLIT titiueurereneneaeansnensrnesrossnsonsosnosnsanas 6
39 | VG=9095 | MO RING  tttttrrteneeenneeeneenneeanseessoaeessssssossssenssanse 3
40 | VY=1133 | HOSE ASSEMBLY  4trvvtunreennenoreaneesecaseesarossesssoanesnnns 1
41 | VF=7265 | ADAPTOR = 90%  ttrttiiiteerereneeeaaoaossenuseonacesnsennsnanes 1
42 | TC=9898 | "OM RING  trourenntrentrnnneenseenensoascasasscsnsasnssaninnansanes 1
43 | TL=4501 | ADAPTOR  tteeettterueeeeananeseneneasosensseaossssassensnssscans 4
A4 | TC=9899 | MOMRING  vttvverterernranennreneaasoesarssnsesasnsansasssasaesans 4
45 | VM=3967| ADAPTOR = 90°% tuiirtirenennranraceassoasssronsssscnsnossnssns i
46 | R-6366 FITTING, GREASE  evvneiieeeeininnerneenenarenesiosascnsenensonns 1
47 | VN=5762 1 HOSE ASSEMBLY  tierteveennreeennneeacrsnsnerasannssssasasassnns 2
48 | VN=5763 | HOSE ASSEMBLY tvrvvrnreennoaenesonreonsaronsonsssasasanans . 2
(EFFECTIVE WITH SERIAL SUFFIX CPAé-H, CPFé6-U)

5-66 142



OIL FILTER

FIG.32258B
PUMP DRIVE

FIG.3225A




waARaco

B\
FIGURE 3225A HYDRAULIC OIL FILTER - VL-1881
I;.Iei. Part No. Description Qty.
1 e 1] =3 1
2 o RING, SEAL# ittt e ettt e e ianaaaens ]
3 | VL=9520 | CARTRIDGE tuttvrroreneneetaner et aueaensasenensnrenencnsenenes ]
4 L VM=1587 [ SPRING  ttitettet e et ee ettt e e ettt eieansnnens ]
5 | VM=T585 | BODY ttitirintetrtte ettt et e e e 1
6 o GASKET # it e e ettt e e, P |
7 ** PLUG vt teietetete ettt e ettt e e e e 1
8 | VM=1586 | BOLT  ttrviterenteeeeeetenteeanenenseeseenseeesseeaseneneeeesaes 1
9 ** GASKET F ettt e et s 1
10 | VM=5247 | RING, SNAP ttrtrtteteteereteen e eeetetanereeneassensnsnenennes 1
11 [ VM=1584 | SPRING oottt ettt ettt e ettt e e e eeneainnennns 1
12 [ WM=T583 | POPPET eteeteteienteeteee oo eateteneearnraeasonrnsasosnnens 1
NOTE:
** NOT SERVICED SEPARATELY.
# INCLUDED IN VL-9519 GASKET KIT.
FIGURE 32258 HYDRAULIC PUMP DRIVE
LI YA R B 2 B I 07X 2 o S 1
2 | TD-4718 | SCREW, CAP - DRILLED HEAD = 3/8" - 16NC x T 1/4" ... .ccevuinen. 6
3 | VL-1885 | SCREW, CAP = DRILLED HEAD = 3/8" = 16NC x 1" .tvrvirvnnrrvoansnes 4
4 | VY=855 | "U" JOING ASSEMBLY ** Liiutervrtnrnrnernrnreroneocncanrnnonscs ]
5 | C-1698 SCREW, CAP =5/8" = 18NF x 2 3/4" .. \ivvrerreninrnrenrononsncanas 2
6 | VL=1236 | NUT, LOCK =5/8"=18NF  ....vevvrnnrnrnennns e . 6
7 | VM=7199 | PUMP, HYDRAULIC  ...eviirireneinnnnnrncnnns e et 1
8 | R=6429 SCREW, SET -3/8" = 16NC x 3/8"** . ............. e ibe e, 1
9 | VL=1170 | BRACKET, PUMP  .e.vrvirrenenrerannnins et e, . 1
10 | c-1697 SCREW, CAP -5/8" - I8NF x 2 1/2" ......... ereeaen e rreareiaen, 4
11 | D=5267 | WASHER, FLAT =5/8"  ...evvrerenennes U, e 8
12 | C=315 FITTING, GREASE * oittetiternenanrnenenennearnens e ]
13 | VL=1789 | "U" JOINT %  ttttttnennnnrnenrnneneneenonens e e, 1
14 | SL-7740 | PIN,ROLL*  ............ et e et te et e eieeuan .. 2
15 | vL-1882 | KEY, WOODRUFF * e ettt et e iaaa, 2
16 | VL=1786 | SHAFT, DRIVE ® +.vreereneneienenensnocansssnansns eeenreeaae 1
17 | VL=1792 | "U" JOINT * ottt vieieneeneannnanns e te it e, ]
NOTE:
* EFFECTIVE THRU SERIAL SUFFIX CPA6-G,CPF6-T.
** EFFECTIVE WITH SERIAL SUFFIX CPA6-H, CPFé-U.

5-66 144



FIG. 3217

HYDRAULIC PUMP ASSEMBLY




WABCO
A\
FIGURE 3217 HYDRAULIC PUMP ASSEMBLY = VM-7199
| %eﬁ' Part No. Description Qty.
i 1 C-5760 SCREW, CAP = 1/2" = 13NC x5 1/2" 1 eiiiiiiiiiiiiinirneneeances 4
2 | C-1625 SCREW, CAP = 1/2" = 13NC x4 1/2"  .1.iiiiiiiiiriincnenennenannns 4
3 | VM-1588 | WASHER, CRUSH = COPPER = 1/2"  ieiririiiiinnrnrenennnonnannes 8
4 ** BACK PLATE ASSEMBLY  tiiivverrvavernecrencrsasssoscsensosancocancs 1
5 | VM=-1600 | PLATE, THRUST = tieiiereiiirrnoroeennonrorersascnsscnacnsccseoe 1
6 ** BODY & DOWEL ASSEMBLY  civeiieriinerereernrerossssnsoscoanonnss 1
7 | VM-1589 | GEAR & SHAFT, DRIVE .o iiiiiiiiiiieeriiririoreerncccnrocccccens 1
8 | VM=1599 | GEAR, IDLER ... iiierrrererenrnreoroarerrannnsacaasasconconnnnns 1
9 | VM=1590 | DIAPHRAGM tiervrirerreenratoserscassosssossssosnsanasasacsnsscs 1
10 | VM-1593 | GASKET, BACK =-UP  ........c.nntn N 1
1 VM-1592 | GASKET, PROTECTIVE  tcciiiriitiinireennicennncnnononssonacenes 1
12 | VM=1591 | SEAL, DIAPHRAGM ... .iiieiiiiriiierinnnrrononsctaearceoncncccnss 1
13 | VM=-1594 | SPRING, CHECK A P R TR R 2
14 | VM=1595| BALL  tv.tvvirevrurerseoesosnsoaosasasacsnsnsosesasonaosasannoscss 2
15 *x PLATE, FRONT Lt iiiiiiirereneretoecncnnnnoanesoasasnsaconocnnns 1
16 | VN=8953 [ "O", RING  ..iiiirierircinrerrrerrionesrccssssccsrcenconcnnns 1
17 | WN=8952 ] SEAL s triviurvnvroeesreensossasoasassssssasassosasossnsossasasess 1
18 | VN=5799 | WASHER, BACK =UP .. .iuiiiiiiiiiitiiattaerteeconcacrosanccocns 1
19 | VN=8955| WASHER  cicitiriuiirnrensneoronesasensoansccssnsoosvasccncoscsos 1
20 | VN-8954 | RING, SNAP  ............. R T 1
21 VN-=5794 | RETAINER, SEAL . oiiiieireniruenirinrenierrrenaraconssonsorens 1
22 | VN=5795| WASHER 4. .etiruererereeroennoasosesaronsacessnossonsossoasnoces 6
23 | VN=-1598 | SCREW, CAP = 12 POINT  ...eiecertriirrennnnencnnrencecsaannocs . 6
24 | VN=5798 1 KEY, SHAFT titiuiiireereearriroenssnoreruannocasrocsssscncnancns 1
NOTE:
RK-1281 SEAL REPAIR KIT INCLUDES REF. NOS 16 THRU 23.
RK-1282 MAJOR REPAIR KIT INCLUDES REF. NOS. 3,5,9 THRU
14, & 16 THRU 23.
**  NOT SERVICED SEPARATELY.

5-66 146



Y, N J “‘ @ @
S0Pl
Y

shgagee

F1G. 3240

CONTROL VALVE-HYDRAULIC



wABCco

A\
FIGURE 3240 CONTROL VALVE ASSEMBLY, HYDRAULIC VL-1867
%e({. Part No. Description Qty. %ﬁf Part No. Description Qty.
V$-306 Section Assembly, Inlet (¥1) .. 1 30 | Vvs-I1 Screw Fil. Head-516"-18nc x3/4"] 2
1 | vs-304 Housing, Inlet Section 1 31 | vs-8 Cap, Check Valve  ....... 1
2 ** Ring, "O"-2"0.D. x 1 13/16" 32 ** Ring, "O"-1 3/8'0.D. x
LD, i 1 11/81.D vevevnennns 1
3 i Ring, "O"-13/4"0.D. x 33 | Vvs-12 SPring  viiveeiiiiiaiinaan, 1
19/16M.D.  ...... 3 34 | VS-9 Poppet, Check Valve 1
4 | VN-8972 Cartridge Assembly, Rel. Valvel 1 35 | Vs-17 Check, Anti-Cavitation 1
5 | VvS=232 Ring, Snap .......... 1 VS-202 Housing  ........... 1
6 | VS-235 Poppet .......... 1 VS-198 Pin i, 1
7 | vs-237 Ring, "O" ...c.vvsnn 1 VS$-200 Ball, Steel~3/8"Dia. ... 1
8 | VvS-238 Ring, Back=Up ...... 1 36 | VS-201 Washer  ........... 1
9 | VS-240 Ring, "O" .......... 2 37 | VS-199 Ring, "O"-5/8"0.D. x
10 | VS-231] Washer, Fiber  ...... 1 172D, ....... 1
11 | vsS-243 Shell, Cartridge 1 38 | VN-8974 Cartridge Assy., Overload Rel.
12 | VS-230 Valve, Snubber Check 1 39 | VS-206 Spring, Poppet  ....... 1
13 | VS-236 Seat, Floating  ...... 1 40 | VS=-207 Poppet ....i...... 1
14 | vS-233 Ring, "O" .......... 1 41 | VS-205 Ring, "O"-3/8"0.D. x
15 | vS-234 Ring, Back-Up ...... 1 1/4"1.D.  ....... 1
16 | VS-239 Plunger, Displacement . 1 42 | VvS-204 Ring, "O"-5/8"0.D. x
17 | VS=229 Spring  ceiiiieiiiinns 1 1/2"1.D. ... 1
18 | VS-242 Screw, Adjusting ) 1 43 | VS-201 Washer  ........... 1
19 | VS-241 Nut, Lock  .ivvevnnn. 1 44 | vS=211 Shell, Cartridge 1
20 | VS-307 Section Assy. Lift (2) .......... 1 45 | VS-210 Seat, Spring  ....... 1
(Includes same parts as VS=309 46 | VS§-203 SPring  ceeeeiienceennn 1
Section Assy. Difference being 47 | VS-208 Nut, Lock=1/2"-20nf 1
VS=-17 Anti-Cavitation Check 48 | VS=209 Screw, Adjusting 1
is in Port B and relief valve is 49 *k Ring, "O"2"0O.D. x 1 13/16" 1
in Port A. 50 * Ring, "O"-1 3/4"0.,D. x
21 | VS=309 Section Assembly, Eject (¥3) .. 1 19/16"1.D. ceevees 3
22 | vs-308 Housing & Spool (Match Set- 51 | VS-305 | Section Assembly, Outlet (f4) ... 1
not serviced separately) .. | 1 52 | C-1628 | Screw, Cap-1/2"-13nc x 7" | 4
23 ** Ring, "O"-1 1/8"0.D. x 53 | VS-=313 | Handle Assembly A
7/8"1.D. ... 2 VsS-310 Handle 2
24 | VS-6 Ring, Back=Up .......... 1 54 | vSs-311 Ball  seeiiieiaa.s, . 2
25 | VS5 Plate, Retaining e 1 55 | D-4098 Pin, Cotter cereteseann 6
26 | VS-3 Guide, Spring  .......... 2 56 | E-4162 Pin=1/2"  ievvenn.. e 4
27 | VS-4 Spring  ....: Feeeieeanaees 1 57 | H=-2220 Pin, 3/8" ....... ceenenes 2
28 | VS-2 Bolt, Stripper  .......... 1 58 [ Vvs-=312 Link, Connecting  ....... 2
29 | Vvs-10 Cap Valve .............. 1 59 | C-1034 | Plug, Pipe-1 1/4"NPT feeenes 1
NOTE
Note: Valve Assembly Must Be Assembled As Indicated Above Order *1,2,3,4).
** |ncluded in RK=1299 Repair Kit.
(Effective Thru Serial Suffix CPA6-G, CPFé6-T)
(Used With Elevating Scraper)

5-66 148



—

FIG.324]
VALVE-HYDRAULIC CONTROL




wWABCO
AN
FIGURE 3241 HYDRAULIC CONTROL VALVE - VY=-232
Ilt\ﬁf" Part No. Description Qty.
VS-326 RELIEF VALVE ASSEMBLY ottt rennnancacacosonnns 1
1| VvS-328 NUT, JAM i i e ireetctennssoerennoansonanse 1
2 | VS=327 NUT, ACORN ottt ittt i eresenrenaranceancosesanns o N |
3 STAT = O = SEAL vttt ievoensnararenaonanans 2
4 [ vs-330 SCREW, ADJUSTING o.iiiiiiiirienirennrannencancsannss 1
5 | vS-329 CAP, RELIEF VALVE ittt iitietencercnaansnnns 1
6 | VS-331 POMRING o iiiiittiieraeerooseenssosesooroscasacsovsonasssnse 1
7 | VvS-332 SPRING, PILOT PLUNGER eiiiiiiiiiiirenoennrenceasoananas 1
8 | VS-333 PLUNGER,PILOT i iiiiiiiiiieivecacecrianrenssasoscacancns 1
9 | VS-336 SEAT, PILOT ittt iiiieiiteeinenannnaacnasacanasnsonass 1
10 | VS-335 T L | N 2
11 VS-334 RING, BACK=UP . iiiiiiiiereinirinoscanssconnssscnsssnass 2
12 | vS-337 SPRING, POPPET  teetiiitteiineanertnnnnrasnntsoannosannnns 1
13 | vS-338 POPPET ASSEMBLY o .ttitiiiiiiiireransnnonnenssasnanonnnes 1
14 | VS-339 SEAT, RELIEF o trtiiiiir it iiieineranncroassaoasnanscasoanss I
15 | VS-340 SLEEVE, DRAIN oiitiiiiienneeerrrrannceceasononas ces 1
16 | VS-341 MOURING ttveieiiinnrteteenienanssoocseninnsocssesossonesassssns 1
17 | VS-342 PLUG, RELIEF VALVE ittt ittt iiiniienranracnnnracnnnsans 1
18 | VS-324 CAP, SPOOL .t ittiiitiiiiieerinneeaiirenanasanseenacossssasssns 2
19 | vsS-319 SPOOL ASSEMBLY 1ttt it i iierenarsonasnsoncsnasassnencns 2
20 | VS-320 SPACER, SPRING  .......coiininnnen Ceeeerseearecnanseensres . 4
21 | VS=321 RING, SNAP  oiiiiiietiterinaerenncosasoncssoasonns 2
22 | VS-322 SPRING, SPOOL CENTERING ~ ....veveneennn cevesienreanen 2
23 | VvsS-323 WASHER, TRAVEL LIMITER Ceeeeeie e cevneeieraranane 2
24 * TO"RING  vviiiivvnrnreeerensanoncosanss Ceeeieeas ceeens ceerenneees 4
25 BODY, VALVE (Not Serviced)  ........ e eeeereteeeaa ey 1
26 * WIPER & "O" RING RETAINER  ....cveiiernnnnnenneenans ceeineenn . 2
27 | VS-343 VALVE, LOAD CHECK  ttviettinrenneraronnesncssasannssosenncenons 4
28 | VS-344 o - PR R . 4
29 * MOPRING  cvvvevenerncosnscocssnsnsososssasasssssssessssnnsnns 4
30 > RING, BACK=UP  +irtetttrrerreennrroonnnasassosnnasssannsens 4
31 *x HOM" RING  tvtvvvnnnrncecoocasessssnesrosesnnssssassossonannns 4
32 ok RING, BACK=UP . iiiiiiiiiieerireionsonronssasreansrscens 8
33 *x "O"RING i iiivvveveorsasesasesvossosnesssssassssssosssononcas 4
34 | VvS-345 SPRING  veveevreennnunsseesrerseessannsssasnaseaasssscsonne 4
35 | VS-346 POPPET ttiieereeeeaanacasncsssiosensonestsanansonsossseses 4
36 | VS-347 SLEEVE, CHECK SEAT  tutitriinrennereneronsaosssnssraronaeens 4
NOTE:
* INCLUDED IN RK-1310 REPAIR KIT
** |INCLUDED IN TK-1311 REPAIR KIT
USED WITH ELEVATING SCRAPER
(EFFECTIVE WITH SERIAL SUFFIX CPAé-H, CPF6-U)

6-66 150



3 4

FIG. 3237 B
SUPPORT-HOSE

FIG. 3237 A

am




R

FIGURE 3237A

HOSE SUPPORT & HANGER

Ref.
No.

Part No.

Description

Qty.

N O NN A WN —

C-1615
C-1523
VL-1836
VL-1837
VL-1838
C-1599
C-1538
VN-3528
VY-1231
H-9917

C-312
C-1547
C-1521
VY-1230
VL-1815
D-1782
C-1613
C-1549

SCREW, CAP - 1/2" - 13NC x 1 3/4"
NUT - 1/2" - 13NC
STANDARD HOSE
PIVOT

BAR, CLAMP
SCREW, CAP - 5/16" - 18NC x 1 1/2"
WASHER, LOCK - 5/16"
CLAMP, HOSE
PIVOT
SCREW, CAP - 3/8" - 16NC x 3 1/2"
WASHER, LOCK - 3/8"
WASHER, FLAT - 3/8"
NUT - 3/8" - 16NC
BRACKET, HOSE SUPPORT
WASHER
PIN, COTTER - 3/16" x 2"
SCREW, CAP = 1/2" - 13NC x 1 1/4"
WASHER, FLAT - 1/2"

................................

............................................
................................................
........................................................

....................................................
............................
........................................
....................................................
........................................................
................................
............................................
............................................
............................................

........................................
........................................................
----------------------------------------
................................

--------------------------------------------

(EFFECTIVE WITH SERIAL SUFFIX CPA6-H, CPF6-U)

WW = = = NN —==NN == —=0N

FIGURE 3237

HOSE SUPPORT

G HWN —

VY-1247
C-1523
C-5760
VL-1899
VY-1245

VL-1898
VL-1701
VL=-2091

SUPPORT, HOSE-REAR
NUT - 1/2" - 13NC

SCREW, CAP - 1/2" - 13NC x 5 1/2"
CLAMP, HOSE
SUPPORT, HOSE - FRONT

--------------------------------------------

----------------------------------------------------

HANGER
STRAP
BLOCK

........................................................
............................................................

........................................................

(EFFECTIVE THRU SERIAL SUFFIX CPA6-G, CPF6-T)

— e — — —

-_— N

5-66

152



